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Editorial

When 1 decided to
write about change for
this issue I didn’t know
that the first change I
would write about is a
sad one. Beverley Page,
RN, BScN, CON(C), died
November 28, 2011, of
pancreatic cancer. Bev
was a founding member of CANO, one of
the two representatives from Saskatchewan
on the original planning committee that
resulted in CANO. She was also the first

Editor-in-Chief (1989-2000) of the CONJ. We
all still use the systems she set up for the
journal to this day. Very little has needed
changing since Bev was practical and for-
ward thinking in planning the CONJ, as she
was in all she did. For more than 25 years
she was my friend and my colleague. I will
miss her greatly, as will all who knew her. A
more formal tribute to Bev is in this issue.
Other changes, but positive ones, have
occurred and will occur in 2012. First, there
are changes in the CANO board. We have a
new President, Brenda Sabo, from Halifax,

Nova Scotia, and also a new Vice-President,
Barbara Fitzgerald, from Toronto, Ontario.
Further new faces around the board room
table are: Christine Zywine from Hamilton,
Ontario, who is now Director-at-Large
for External Relations, Corsita Garraway
from Toronto, Ontario, Director-at-Large—
Membership and a new Director-at-Large
for Research, Sally Thorne from Vancouver,
British Columbia. It is always energiz-
ing to have innovative ideas, opinions and

continued on page 2...
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Lorsque j'ai décidé
de me pencher sur
le théme du change-
ment dans ce numeéro,
je ne savais pas qu’il
me faudrait d’abord
vous communiquer
un changement par-
ticulierement attris-
tant. En effet, Beverley
Page, inf., B.Sc.inf., CSIO(C), est décédée
le 28 novembre 2011 d'un cancer du pan-
créas. Bev était un des membres fondateurs
de '’ACIO/CANO, I'une des deux représen-
tantes de la Saskatchewan faisant partie du
comité de planification initial qui a abouti
a la création de I’ACIO. De plus, elle a été
la toute premiére rédactrice en chef de la
RCSIO (1989-2000). Nous utilisons encore
aujourd’hui les systemes qu’elle avait mis
en place pour la Revue. Nous n’avons pas
eu besoin de changer grand-chose puisque
la planification de la Revue reflétait I'esprit
pratique et la réflexion prospective de Bev,
deux qualités qui caractérisent d’ailleurs
tout ce qu’elle faisait. Pendant plus de 25
ans, elle a été mon amie et ma collegue.
Elle va beaucoup me manquer comme elle
va d’ailleurs manquer a tous ceux et celles
qui 'ont connue. Je vous invite a lire I’'hom-
mage formel qui lui est rendu un peu plus
avant dans ce numéro.

Des changements — positifs, cette
fois—se sont produits cette année et se
produiront en 2012. Examinons d’abord
les changements au sein du conseil d’ad-
ministration de 'ACIO/CANO. Nous avons
une nouvelle présidente, Brenda Sabo qui
nous vient d’Halifax, Nouvelle-Ecosse, ainsi
qu'une nouvelle vice-présidente, Barbara
Fitzgerald qui, elle, travaille a Toronto,
Ontario. On remarque d’autres nouveaux
visages autour de la table du conseil:

Christine Zywine, d’Hamilton, Ontario,
nouvelle conseillere générale-Relations
externes, Corsita Garraway de 1’'Ontario,
conseilléere générale-Services aux mem-
bres et enfin, Sally Thorne de Vancouver,
Colombie-Britannique, nouvelle con-
seillere générale-Recherche. Toutes les
idées, opinions et suggestions novatrices
de ces nouvelles intervenantes constituent
un véritable regain d’énergie. I me faut
vous signaler un changement tres récent
du fait de la démission de Barbara Hues,
conseillére  générale-Education précipi-
tée par une grave maladie chez un de ses
proches. Heureusement pour nous, Karyn
Perry, inf., B.Sc.inf., CSIO(C), d’Edmonton,
Alberta, a accepté d’occuper le poste de
Barbara a titre intérimaire jusqu’a la fin
du mandat original. L’ACIO a bien de la
chance que ses membres répondent «pré-
sents» lorsqu’il faut assurer la poursuite
de son fonctionnement.

Des changements surviennent égale-
ment au niveau du conseil de la RCSIO.
Heureusement pour moi, les rédactrices
adjointes sont les mémes que l'an passé,
mais le comité de lecture a pris un nou-
veau visage étant donné que le mandat de
certaines évaluatrices était parvenu a sa
fin. Chaque évaluatrice exerce ses fonc-
tions pendant deux ans et ce mandat peut
étre renouvelé une fois. Puis il est temps
de faire une pause. Toutefois, aprés un
«congé» de quelques années, les ancien-
nes évaluatrices posent souvent leur can-
didature pour faire de nouveau partie du
comité de lecture. Nous sommes bien chan-
ceuses que tant d’infirmiéres en oncologie
souhaitent servir leur organisme de cette
maniere.

Le comité de lecture a subi un autre
changement de taille cette année. En effet,
nous manquions d’évaluatrices pour les

articles soumis en francais que nous rece-
vons désormais en nombre croissant. Cette
année, nous comptons ainsi cing évaluatri-
ces bilingues et deux évaluatrices exami-
nant uniquement les articles en francais;
elles sont venues rejoindre les quatorze qui
évaluent les articles soumis en anglais. Les
évaluatrices viennent d’'un bout a l'autre
du pays, depuis la Colombie-Britannique
jusqu’a Terre-Neuve tandis qu’une évalua-
trice ceuvre en Australie. Dorénavant, le
comité de lecture reflete plus fidelement
les endroits ou travaillent les infirmieres
en oncologie qui soumettent des articles
a la RCSIO et la langue dans laquelle elles
travaillent.

Projetez-vous d’apporter des change-
ments a votre vie professionnelle durant
I'année qui s’en vient? L’heure et-elle venue
pour vous de commencer ce cours ou les
études menant a ce diplome que vous dites
vouloir suivre ou obtenir depuis toujours
ou bien est-il temps pour vous de jouer un
role plus actif dans les activités et le fonc-
tionnement de I’Association canadienne
des infirmiéres en oncologie? Peut-étre
pourriez-vous vous impliquer davantage au
niveau de votre section locale ou régionale,
ou bien vous joindre au conseil adminis-
tration de I’ACIO/CANO ou encore de faire
une demande en vue d’occuper un poste
d’évaluatrice a la Revue! Je vous invite a y
songer.

Entre-temps, j'espére que vous avez
passé un bon Noél et une excellente sai-
son des Fétes. Je m’empresse de vous sou-
haiter une année 2012 a la fois heureuse et
productive, en espérant qu’il s’agira de la
meilleure de toutes pour vous et pour les
soins infirmiers en oncologie! |

Heather Porter, B.Sc.inf., Ph.D.,
rédactrice en chef, RCSIO
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...continued from page 1

suggestions from new voices. There has
also been one very recent change due to
the resignation of Barbara Hues, Director-
at-Large—Education because of serious
family illness. Fortunately, Karyn Perry,
RN, BSN, CON(C), from Edmonton, Alberta,
has agreed to become Interim Director-at-
Large—Education to complete Barbara’s
term. CANO is so lucky that its members are
interested in helping it operate.

There is some change, too, in the CONJ
board. Thankfully for me, the associate edi-
tors remain the same as last year, but we
have made some changes in the Review
Board, as some reviewers’ terms were com-
pleted. Each reviewer serves for a two-year
term, and that term can be renewed once.
Then it’s time for a rest. After a few years
“off”, however, former reviewers often ask
to come back on the Review Board. We are
fortunate that so many oncology nurse
members are interested in serving CANO
through the CONJ in this way.

Another change within the Review Board
was made this year. We have been very short
of reviewers for the articles in French that

we are receiving more of now. So, this year
we have five bilingual and two French-only
reviewers added to the 14 who review the
English manuscripts. Reviewers come from
British Columbia to Newfoundland with
one reviewer from Australia, too. At pres-
ent, the Review Board more nearly reflects
the language and location of the oncology
nurses who submit their manuscripts to the
CONJ.

Do you plan some changes in your pro-
fessional lives this coming year? Is it time to
start that course or degree that you always
said you would or, hopefully, is it time for
you to take a more active part in the opera-
tion of the Canadian Association of Nurses
in Oncology? Perhaps you could get more
involved at the chapter level or maybe join
the CANO board or even apply to be a CONJ
reviewer! Think about it.

Meanwhile I hope you had a Merry
Christmas, a very good holiday season and I
wish you a happy and productive 2012. May
it be the best year ever for oncology nursing
and for you.

Heather Porter, BScN, PhD
Editor, CONJ

CANO/ACIO would like to
acknowledge its corporate partners
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A tribute to Beverley Page

Beverley Dawn (nee Campbell) Page —~— 1942-2011

By Margaret Fitch and Heather Porter

Beverley Page was a professional col-
league and a friend. We first met when Bev
stepped forward as one of the two represen-
tatives from Saskatchewan to the planning
committee for the creation of what became
CANO. She was one of the two individu-
als who had established the Saskatchewan
Oncology Nursing Group (SONG), one of the
first professional provincial groups for can-
cer nurses in the country.

Bev completed her basic nursing train-
ing at Toronto Western Hospital and her
Bachelor of Science in Nursing at the
University of Western Ontario. She focused
on education of nurses from the begin-
ning and held positions as an instruc-
tor, educator and co-coordinator in staff
development. During the last 25 years of
her career, Bev concentrated on oncology
and was one of the key contributors to the
early growth and development of oncol-
ogy nursing in Canada. As a member of the
planning committee for CANO, Bev could
be counted on to have practical ideas and
the will to carry them out while encourag-
ing others to join her in these efforts. She
could also lighten an overly serious or con-
tentious mood with an amusing remark
that diffused tension, an essential quality
for the well-being of any group.

Bev’s work as a founding board mem-
ber for CANO and the guidance she pro-
vided for the newsletter and the journal
were instrumental in setting the stage for
the evolution of the Canadian community
of oncology nurses. The CANO newsletter
was called the Communique. Bev worked
closely with its editor, Louise Hughes, from
Victoria, B.C. It was a natural move then
for Bev, with her educational expertise
and organizational skills and experience
to become the first editor of the Canadian
Oncology Nursing Journal (CONJ). She was
a confident and consistent leader who
had a clear vision of how the CONJ should
develop to meet the needs of oncology
nurses, yet she made time to listen to oth-
ers’ ideas or to solicit them and follow their
suggestions. These characteristics resulted
in a very loyal and hard working group of
editors and reviewers, of which Heather

was one, and set the stage for the CONJ as
it is today. Bev was so logical in her devel-
opment of the structure of the journal and
the team that created it that many, if not
most, of the systems she put in place for
the successful production of the journal
are in place to this day. We still use the
same publishing company and translation
business that she hired in 1989.

She retired in 2006 from the Sunnybrook
Odette Cancer Centre where she had been
the Education Specialist. Over the years,
she launched many a nurse onto the path-
way of cancer nursing. Bev was always very
committed to the education of nurses and a
strong advocate about providing opportuni-
ties for staff to pursue lifelong learning as
professional practitioners.

But Bev was more than an oncology
nurse: She had three children—Doug,
Lindsey, and David—and two grandchil-
dren, Codie and Aude. In particular, she
was a proud grandmother and kept a close
watch on the growth and development of
the youngsters. She recently completed a
children’s book for Aude and was able to
take Codie on a trip to the Galapagos (sup-
porting his future career interest in marine
biology). She was eagerly awaiting the

arrival of the third grandchild, but Sacha
did not arrive until a few days following
her death.

As Margaret says, Bev was always ready
for a bit of an adventure —whether that
was riding camels in Petra, getting up long
before dawn to see the sun rise over Uularu,
sleeping in a “tent” in Kakadu National Park
(where there are many snakes and croco-
diles!), staying up to see the Midnight Sun
not set over the Arctic Ocean, or hot air bal-
looning over Cappadocia in Turkey. We had
the opportunity to travel together often,
frequently following international oncol-
ogy nursing conferences. She admitted to
me that she thought she might have been
a travel agent in another life, as she loved
researching and planning for the trips.

Bev was an inspiration to many of her
working colleagues. She retired early and
immersed herself in painting, balcony gar-
dening, barbecuing, and political analysis.
One could depend upon her to know what
the latest development was “on the hill”
and have a view about it. She loved the the-
atre, bridge, trying new restaurants, and
music. Jazz was her favourite and you could
depend on her to know the newest emerging
voices. She loved a good book and a good
conversation—and was great at the listening
and the telling part of the exchange. She had
an irreverent sense of humour and could see
the humour in life’s events. The weekly jokes
she sent always brought a smile to our days.

Bev will be missed by her family—sisters
Ellie and Margaret, children and grandchil-
dren—and by her friends. She had a bound-
less generosity, patience, and strength. She
always made time for others and was ready
to aid and support, whatever the issue.
She faced her death as she lived her life...
embracing the fullness of the experience,
showing courage and strength, and finding
the humour where it reared its head... a role
model to the end.

The following quote was expressed by
the translator of the CONJ upon hearing the
news of Bev’s passing:

“Still so young, but a life well lived!
A cruel twist of fate after so many years
devoted to oncology and the fight against
cancer!” (Hubert Migeon, Director, Vice
Versa, December 2011). b |
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Hommage a Beverley Page

Beverley Dawn Page (née Campbell) —~— 1942-2011

Par Margaret Fitch et Heather Porter

Beverley Page était pour nous a la fois
une collegue de travail et une amie. Nous
nous sommes rencontrées pour la premieére
fois lorsque Bev s’est portée volontaire
pour étre 'une des deux représentantes de
la Saskatchewan aupreés du comité de pla-
nification de l'organisme qui allait devenir
I’ACIO. Elle était I'une des deux intervenan-
tes qui avaient mis sur pied le Saskatchewan
Oncology Nursing Group, un des tout pre-
miers regroupements provinciaux du pays a
I'intention des infirmiéres en cancérologie.

Bev a suivi sa formation infirmiére de base
au Toronto Western Hospital et a obtenu son
baccalauréat en sciences infirmiéres a 1'Uni-
versité de I'Ouest de I'Ontario. Elle s’est con-
centrée, des le départ, sur la formation des
infirmiéres et a occupé des postes d’instruc-
trice en formation et de co-coordinatrice du
perfectionnement du personnel. Durant les
25 derniéres années de sa carriere, Bev a
privilégié I'oncologie et fut une des princi-
pales forces motrices derriere la croissance
et le développement initiaux des soins infir-
miers en oncologie au Canada. Quand elle
était membre du comité de planification de
I’ACIO, Bev avait la réputation de manifester
des idées pratiques et de posséder la volonté
d’en faire I'application tout en encourageant
autrui a se joindre a ses efforts. Elle avait
aussi le don d’éclairer une atmospheére par
trop sérieuse ou litigieuse en prononcant une
remarque amusante qui servait a diffuser la
tension, une qualité essentielle au bien-étre
de n’importe quel groupe d’intervenants.

Le travail de Bev a titre de membre fon-
dateur de I’ACIO et l'orientation qu’elle a
donnée au bulletin puis a la revue ont joué
un role fondamental dans 1’évolution de la
communauté des infirmieres en oncologie
du Canada. Le bulletin de I’ACIO s’intitulait
Communiqué et Bev collaborait étroitement
avec sa rédactrice, Louise Hughes, qui vivait
a Victoria, C.-B. II était tout a fait dans I'ordre
des choses qu’avec son expertise en matiere
d’éducation et ses compétences organisa-
tionnelles Bev soit la premiere rédactrice
de la Revue canadienne de soins infirmiers
en oncologie (RCSIO). Elle débordait de con-
fiance et était un véritable chef de file qui
avait une vision bien nette des caractéristi-
ques qui permettrait a la Revue de répondre
aux besoins des infirmieres en oncologie, ce
qui ne 'empéchait pas de prendre le temps
d’écouter les idées d’autrui, de solliciter la
rétroaction d’autres intervenants et de sui-
vre leurs suggestions. Ces qualités ont mené
ala création d'un groupe de travail tres loyal

et travailleur de rédactrices et d’évaluatri-
ces, dont Heather, et ont jeté les bases de ce
que la RCSIO est devenue aujourd’hui. Tout
au long du développement de la structure
de la Revue et de I’équipe qui en assurait la
production, un grand nombre, voire la majo-
rité, des systémes qu’elle avait établis pour
assurer la réussite de la Revue sont encore
en place de nos jours. Ainsi, nous conti-
nuons de faire appel a la maison d’édition et
au bureau de traduction qu’elle avait embau-
chés aux tout débuts en 1989.

En 2006, elle a pris sa retraite du Centre
de cancérologie Odette au Sunnybrook ou
elle était spécialiste en éducation. Elle a
aidé, au fil des ans, bien des infirmiéres a
se lancer dans une carriére en soins infir-
miers oncologiques. Bev manifestait, en tout
temps, un engagement exceptionnel envers
la formation des infirmieres et faisait tout
pour que le personnel ait le plus possible
d’occasions d’apprentissage continu dans le
cadre de sa pratique professionnelle.

Mais Bev était bien plus qu'une infirmiére
en oncologie: elle avait trois enfants —Doug,
Lindsey et David—et deux petits-enfants,
Codie et Aude. Elle était particuliéerement
fiere d’étre grand-mere et suivait de pres la
croissance et le développement de ses petits
jeunes. Elle avait récemment terminé un livre
d’enfant pour Aude et avait emmené Codie
avec elle lors d’'un voyage aux iles Galapagos
(renforcant chez lui des aspirations de car-
riere en biologie marine). Elle attendait avec
impatience la naissance de son troisieme
petit-enfant, mais Sacha n’est arrivé que
quelques jours aprés le déces de Bev.

Comme Margaret I'a souligné, Bev était
toujours préte a partir a 'aventure — qu'il

s’agisse de monter a dos de chameau a Petra,
de se lever bien avant 'aube afin de voir le
soleil se lever sur Uularu, de dormir dans
une tente dans le parc national de Kakadu
(ou abondaient serpents et crocodiles!), de
rester éveillée afin de voir le soleil de minuit
ne pas se coucher derriére 'océan Arctique
ou de faire un vol en montgolfiére au-des-
sus de la Cappadoce en Turquie. Nous avons
souvent eu 'occasion de voyager ensemble,
la plupart du temps apres des conférences
internationales sur les soins infirmiers en
oncologie. Elle m’a confié un jour qu’elle
avait l'impression d’avoir été agente de
voyages dans une vie précédente tellement
elle adorait faire la recherche et la planifica-
tion préalables a ces aventures.

Bev a été une source d’inspiration pour
bon nombre de ses collegues de travail. Elle
a pris une retraite anticipée et s’est immer-
gée dans la peinture, le jardinage sur bal-
con, 'art du barbecue et I’analyse politique.
Elle connaissait assurément les derniéres
nouvelles en provenance de la Colline du
Parlement et avait une opinion a leur sujet.
Elle adorait le théatre, le bridge, découvrir
de nouveaux restaurants et la musique. Le
jazz était sa passion et on pouvait comp-
ter sur elle pour connaitre les tout derniers
talents. Elle savait apprécier un bon livre et
une bonne conversation—et, dans ce der-
nier cas, elle excellait de part et d’autre de
I’échange. Elle avait un sens de I’humour
quelque peu irrévérencieux et savait voir les
aspects comiques des événements de la vie.
Les plaisanteries qu’elles envoyaient chaque
semaine par courriel égayaient toujours nos
journées.

Bev va beaucoup manquer a ses
proches—ses sceurs Ellie et Margaret, ses
enfants et ses petits-enfants —et a ses amis.
Elle était d’'une générosité, d’'une patience
et d’'une énergie sans bornes. Elle avait tou-
jours du temps pour autrui et était toujours
préte a offrir aide et soutien, peu importe
le probléeme. Elle a fait face a la mort tout
comme elle avait vécu sa vie: en saisissant
I'expérience dans sa plénitude, en manifes-
tant courage et force et enfin, en trouvant les
touches d’humour la ou elles se cachaient...
un modele de role jusqu’au bout.

En guise de conclusion, j'aimerais citer le
traducteur de la RCSIO qui a envoyé ses mots
en apprenant la nouvelle du déces de Bev:

«Encore si jeune, mais une vie bien rem-
plie! Quel cruel caprice du destin apres
toutes les années qu’elle a consacrées
a l'oncologie et a la lutte contre le can-
cer!» (Hubert Migeon, directeur, Vice Versa
Translation, décembre 2011). |
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Reflections on research

Forty years in cancer nursing research:
Time flies when you’re having fun!

A lot of Canadians were born in 1947,
about half a million I am told. Those return-
ing servicemen were a frisky lot! Now, as our
age cohort approaches retirement, it is time
to reflect on our life adventures. I wonder
what would have happened if my father had
not believed in education for women. Dad’s
contemporaries said to him, “Why would you
send your daughter to university when she
can make good money as a Safeway checkout
clerk?” That was considered a great job where
I grew up in the north end of Winnipeg. Of
course, no one then imagined a gizmo called
the optical scanner. Besides, all girls did was
get married and have babies, so what a waste
of money university would be! This was the
conventional wisdom of the time, even if
young people today do not want to believe it.

As Lloyd Robertson, our coveted national
anchorman recently stated on the occasion
of his retirement, it used to be considered
vulgar to talk about yourself, but that is cer-
tainly not the case these days. He agreed
to provide his personal story because he
thought it was just that, a story, and might
be informative to others. So, taking Lloyd’s
lead, and having been invited to tell my story,
I shall attempt to identify some of the fac-
tors that have influenced my career in cancer
nursing research over the past four decades.

Starting out

Having graduated from the University of
Manitoba School of Nursing in 1969 (it didn’t
end up costing Dad that much, as I won schol-
arships), I headed to work on a medical unit
at the Winnipeg General Hospital. I was only
the second BN graduate working at the hospi-
tal, and so I was a bit of an oddity. Particularly
strange was the fact that I did not wear a
cap. People came from far and wide within
the hospital to view this phenomenon; I was
something akin to a new arrival at the zoo.
However, the other nurses were soon jealous
of my cap-less state as: 1) I was saved all the
trouble of caring for this appendage, and 2) I
was not getting it tangled in curtains all the
time. When I look at nurses’ garb at the hos-
pital these days, I really laugh thinking about
my challenge to the dress code of 1969.

In those days, running off to tour Europe
or else to do good works in Africa was con-
sidered the thing to do if you were not get-
ting married and/or pregnant. Neither of
those alternatives really appealed, so in 1970
my friend Janet Beaton and I decided to run
off to Seattle to get our master’s degrees

instead. What a great idea that proved to
be! Those were exciting times: the Vietnam
war, the Cambodia riots, the Students for a
Democratic Society blowing up the officer
training building across the street from my
dorm (I slept through it), and, of course, all
the hippies and free love—quite a change
from boring old Winnipeg. There were more
than 100 nurses in our entering graduate
class, and at least 50% of them were in their
twenties. Many were Vietnam veterans, or
had lost husbands in Vietnam, and were at
university on military scholarships.

Seattle was where I met my life-long men-
tor, Jeanne Quint Benoliel. She was the one
from whom I caught the research bug. As
soon as I was in my first research class, I knew
I had found the “real me”. I had always been
good at math and loved writing, so it was a
very good fit. Now the opportunities were
endless. So I planned to go back for my PhD
in 1972, but there was one problem— there
were no PhD programs in nursing, and I
would have to take my PhD in another dis-
cipline. I had a national health fellowship to
return to Seattle to do post-master’s stud-
ies in statistics, but decided instead to wait
for the PhD in Nursing to start. It was quite a
wait. In the meantime, I joined the University
of Manitoba at the invitation of Helen Glass.

The period from 1972 to 1980 was spent in
clinical teaching and developing my research
as best I could with a master’s degree. During
that period we received a national grant that
eventually led to the publication of the book,
Life-Death Decisions in Health Care. But, in
1980, I finally ripped up my life again and
left for Ann Arbor to do the PhD in Clinical
Nursing Research. There were two years of
misery doing the coursework, but at least I
made some wonderful friends and learned
the measurement and scaling techniques that
underpinned my subsequent development
of the Control Preferences Scale. The major
advantage of this program was that we did a
cognate in another discipline, so I had seven
graduate level courses in psychology. Another
advantage was that we spent two afternoons
a week during the first year as a nurse scien-
tist in a clinical setting. I was at the Cancer
Center, and what an eye opener that was for
me in terms of the difference between the
Canadian and American health care systems.
It was the time in those clinics that convinced
me I wanted to focus my research in oncol-
ogy. But the Canadian dollar was dropping
like a stone; I think it was down to $.83 by the

time I left. I returned to take up my position
again at the University of Manitoba and to
complete my degree. The Faculty of Nursing
was very supportive of this plan, as I tried
to balance the many demands of work and
degree completion.

The most exciting thing that hap-
pened during this time was the trip to the
Rockefeller Foundation’s Villa Serbelloni in
Bellagio, Italy, in 1984. That was long before
The Bellagio was a Las Vegas casino, by the
way. Janet Beaton and I had a book contract
and needed time to write, so she suggested
that we apply to the Rockefeller Foundation.
We were the first nurses to win such a fellow-
ship. It was a magical place; we met amazing
people from all walks of academia, includ-
ing the British novelist David Lodge and
American artists Gina Werfel and Hearne
Pardee. This time really showed me what it
was like to be an academic on an interna-
tional stage, and it was really intriguing. Once
again, I knew that this was what I wanted to
do. This experience later influenced my deci-
sion to take my research international with
studies in England and Sweden.

Making it

After the PhD, it was not that easy to
get the first big national grant. I tried the
Health Canada research program twice and
failed, and was in a state of despair one day
when I dropped into Janet Beaton’s office. I
said there was a competition at the National
Cancer Institute of Canada (NCIC), but that
they had never funded a nurse so I did not
have a hope. She replied, but what do you
have to lose? As it happened, I was stranded
in Newfoundland for five days because of
fog, and with nothing else to do, I decided to
completely rewrite the grant for a different
audience. I did this in long hand, as in 1986
there were no computers available. It worked.
I became the first nurse to get an operat-
ing grant from NCIC. Now, wherever I went,
all T had to do was say I had an NCIC grant,
and the gates opened. As one of my nursing
colleagues said one day in 1987 when the
Executive Director of NCIC tracked me down
in Saskatoon: “Lesley, I think you're now one
of the guys.” She was right, but the pressure
was on to produce the papers.

After two more NCIC grants, a quasi-
postdoctoral year in Philadelphia with Ruth
McCorkle, and putting in hundreds of hours
of volunteer work at NCIC on various com-
mittees, the two publications that remain my
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most highly cited were produced and pub-
lished in 1992 and 1997. The latter, which
appeared in the Journal of the American
Medical Association, was published just at the
time of the Manitoba flood, so it did not get
much publicity, but rather emerged slowly
onto the scene. I knew this publication was
a very good thing when one of my colleagues
from the medical faculty learned about it and
said to me, “YOU got an article in JAMA?” 1
could tell by his expression of utter disbe-
lief that he was upset, which I took as a good
sign. Then the Dean of Medicine met me in
the hall and said, “Young lady, I hear you
have an article in JAMA! Congratulations! I
wish more of my faculty members could do
that!” That was one of my better days.

Subsequently winning the university’s top
research prize and using the cheque to replace
my leaking roof was also wonderful. Colleagues
from around the university were lavish in their
congratulations, and one insider assured me
that the competition for this award was fierce.
The Diamond Jubilee award from NCIC was
particularly poignant, when I think that if I had
not been trapped in Newfoundland I might
never have even applied for that first grant!
There were two factors that were pivotal to
these successes: the career award I held during
the 1990s from the Medical Research Council/
National Health Research and Development
Program, and the research space provided
by the St. Boniface Research Centre. Without
these resources, my research program would
not have flourished as it did.

The grants we received in England and
Sweden to study information needs and deci-
sional preferences in women with breast can-
cer, pushed the work to the international
level and, in turn, created an important pres-
tige factor. Doing international work requires
“camping” abroad, and this, in turn, is rather
disruptive to one’s personal life. But it is cer-
tainly worth the effort, even if it means spend-
ing every Sunday looking at Viking ships in
chilly museums. Some highly cited publica-
tions emerged from this work, and it has
been a pleasure to present the results com-
paring patient responses in Canada, England
and Sweden to a variety of patient advocacy
groups. The opportunities I had through
these studies to become immersed in differ-
ent cancer treatment systems were invaluable
to my later thinking about development of
evidence-based practice in my Chair Program.

Building the legacy

One morning in the late 1990s I was walk-
ing in to the St. Boniface Research Centre,
headed to my office. Several of the “guys”
stopped me as I walked across the atrium,
saying they had heard about the announce-
ment in the federal budget, and was I
going to get some of that money? I said I
would certainly try. This, of course, was the
announcement by Paul Martin of the $25

million Nursing Research Fund. I did try, and
received a Chair for a 10-year period, from
2000. This was where all the years of slogging
hard work paid off. But it was not just about
the science; it was about all the national
committee work. If you fly to Toronto two or
three times a month for 15 years, you build a
dense national network. As much as my sci-
entific success, it was that network of peo-
ple (thank you, Monique Begin!) that helped
bring me and our Faculty the Chair.

The Chair Program was a somewhat differ-
ent endeavour for me. Although I had always
been deeply involved in graduate advise-
ment, in this Chair operated by CHSRF we
were asked to focus on mentorship, research
and knowledge translation. The latter work
was focused at the Health Sciences Centre in
Winnipeg where, with the help of a new CIHR
grant in 2005, we were trying to establish a
link between the quality of nursing work life
and nurses’ involvement in knowledge trans-
lation activities. It was an exhausting 10 years,
a bit of a blur actually, but led to the support
and development of a strong group of now
mid-career scientists who each have their own
nationally funded programs of research. This
is the key to the future, to build groups of
individuals who can leverage their professor’s
research experience and go off in new and
completely different directions than could
have been imagined. But such an endeavour
requires a leader who has already “made it”,
so that person can concentrate
on developing the research
careers of the next generation,
confident in the knowledge
that s/he has already done
their best work.

I am happy to say that
I now have a group of aca-
demic sons and daughters of
whom I am immensely proud.
It is great fun to see their suc-
cesses and think about how
we all started out, bunked
in together in our basement
space at the St. Boniface
Research Centre all those years
ago. Now they are in a prime
location at the Asper Institute
for Clinical Research over-
looking downtown Winnipeg.
It is also very satisfying to see
how the ideas in that origi-
nal program of research have
spread around the world, and
to interact with young inves-
tigators in a variety of coun-
tries who are studying clinical
decision-making. This inter-
action was greatly facilitated
by the Visiting Professorship
I held from 2006 onward at
the University of Manchester
School of Nursing and

nurses too.

Midwifery. With a strong emphasis in cancer
nursing and a superb research track record,
this institution provided many ideas that I
moved into the Chair Program.

Going forward

There are a few pitfalls I see ahead for the
development of cancer nursing research, both
in this country and internationally. There are
many bright, hard-working people who will
make significant contributions. The only
thing holding them back is what Marshall
McLuhan called “rear view mirrorism”—we
march into the future looking at the past.
Imagine walking down a crowded street back-
wards. We do this in Winnipeg in the winter
to avoid getting frostbite from a north wind.
Trust me, it is not easy to do. You are bound
to bump into something and go flying into a
snow bank or worse.

Here are the two most frequent “walking
backward” issues I have encountered over
the past 40 years:

MYTH: You can get your PhD later in life and
still become a successful research scientist.
REALITY: No, you can’t. It takes 30 years to
do the work and live long enough to enjoy
the results. Don’t you really want to get that
prize that allows you to replace your leaking
roof? Complete your PhD before you are 35
if you want to be successful and still have
time to enjoy it.

Exemplary Oncology
Nurses Do More

Hawve you faced silualions where
others say there is nothing
muove that can be done?

Exemplary ancology nurses know

there I3 always something more

they can do.What hawve you dona

when caring for...

* tarrified mewly disgnosed patienls

= distressed famies

= people suffering physically;
emationally and spirtually, or

« patients at the very end of life

...when others turm away?

Share your stories for a study
aboul whal exemplary ancology
nursas do when it seams
everything has bean tried.

Click on “Beyond Furtitify Study™ at the following website
hittp:fmomenis. athabascau.ca to share your stories,

Stories are writlen online, anonymous, and should only take
aboul 15 minules of your time.

You may leam more about yourself and help other oncology

For more information, email Katherine Janzen at kijanzen@mbroyal ca
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One of the guys I knew at NCIC and I
were sitting in a bar one evening doing a
post mortem on the meeting we had just
attended. He said to me, “Lesley, do you
know why guys tend to do better than
women in research? They just show up
more. If you just show up for 30 or 40 years,
you are bound to accomplish something.
They certainly aren’t any brighter!” These
were wise words from a wise man.

MYTH: You can have it all.

REALITY: No, you can’t. You have to make
choices. If you make effective choices, you
will at least be able to enjoy some of the ALL
(however you define that). There is no such
thing as work-life balance, there are work-
life choices. And those choices have seri-
ous consequences. So make them very, very
carefully. And remember, you are the one
who made them, so it is you who is respon-
sible for the outcomes. One of the joys of
retirement will be that I will never again
have a young woman in my office saying,
“But [ want it all!” or “I have a very support-
ive husband.” Both of those statements in
my experience have been accurate predic-
tors of gales of tears when things go wrong
and expectations are not met.

One of the guys I knew at NCIC once
said, “If you want to be a surgeon and have
a serious research career, you will have to
be twice as smart because you will have

to do the research in half the time.” These
are words of wisdom that should not be
ignored. For myself, I never thought I was
smart enough to do the research in half the
time. But that’s just me.

If you don’t understand what I am try-
ing to say in this section, or totally reject it,
that’s fine. But remember, you can never go
back to make corrections, you can only go
forward. There is no automatic spell check
in life.

Signing Off

So, that said, now I am signing off for the
last time. I know the future is in good hands
(well, at least where my former students
are involved in the enterprise!), and I wish
you all luck and at least as much fun as I
had. I shall be travelling the globe and visit-
ing the places I have missed because no one
there needed a lecture on nursing research.
Thanks to all of you who have accompanied
me on my career journey and made it more
enjoyable. I have already forgotten the ones
who made it more aggravating. And by the
way, thanks to CIHR for not funding my last
grant and making me realize it was time to
move on to the next phase of my life. You
see, sometimes not getting a grant can be a
good thing. |

Lesley Degner
September 7, 2011

About the author

Dr. Lesley Degner is Distinguished
Professor at the University of Manitoba,
Faculty of Nursing. Her research has
focused on participation in treatment
decision making, information needs,
meaning of illness, and symptom distress
in cancer patients. More recently she has
focused on knowledge use in practice.

In 2005, she was the winner of the
university’s top research prize, the Dr.
John M. Bowman Winnipeg Rh Institute
Foundation Medal; she was the first and
remains the only woman to have won
this prize. In 2007, on the occasion of
the 60th anniversary of the National
Cancer Institute of Canada, she won one
of six Diamond Jubilee awards for her
contributions to cancer research. In 2000,
she was awarded a 10-year research/
education/mentorship Chair from the
Canadian Health Services Research
Foundation (CHSRF) and the Canadian
Institutes of Health Research (CIHR) for
her program, “Development of evidence-
based practice in cancer care, palliative
care and cancer prevention”. In 2010, a
citation analysis of nursing academics

in Canada demonstrated that she was
among the most highly cited nurse
scientists in the country.

2011 CANO Award Recipients/Lauréates des prix ACIO 2011

Pfizer Award of Excellence Clinical Practice/Prix d’excellence
Pfizer —Pratique clinique: Susan Horsman, AB

Pfizer Award of Excellence Leadership/Prix d’excellence
Pfizer —Leadership: Andréanne Saucier, QC

Pfizer Award of Excellence Education/Prix d’excellence
Pfizer — Education: Trish Murphy-Kane, ON

Pfizer Award of Excellence Research/Prix d’excellence
Pfizer —Recherche: Dr. Sally Thorne, BC

AMGEN Patient & Family Education Award/Prix d’innovation
dans I’enseignement aux patients en oncologie et a la famille
ACIO-AMGEN: Céline Blouin, Martine Lamarche, Geneviéve
Lepage, Amélie Michaud, Danielle Robitaille, Evelyne Teissier and
Nadia Lamoureux, QC

Kidney Cancer Canada Award/Prix de ’Association canadienne
du cancer du rein: Barbara Lynn Taylor, ON

CANO Education Scholarship Awards/Bourses en sciences infir-
miéres de ’ACIO/CANO: 1) Kara McQuaid-Duffy, Bachelor of
Nursing, St. Francis Xavier University, 2) Simonne Simon, Master’s
program, Ryerson University

AstraZeneca CARE Award/Prix Poursuite de I’excellence de
IACIO/CANO-AstraZeneca: Shari Moura, ON

Lymphoma Foundation Advocacy Award/Prix d’excellence
pour la défense des droits des patients - Fondation Lymphome
Canada: Nan Cox-Kennett

Abstract Awards Helene Hudson Lectureship 2011 /Prix de
conférence a la mémoire de Helene Hudson (Amgen Oncologie):
Lisa Cicchelli, ON

CANO Merck Lectureship/Prix de conférence Merck & ACIO/
CANO: Heather Lloyd-Easy, Marian F. Waldie, Jennifer Smylie, ON

Excellence in Neuro-Oncology Nursing/Prix de la Fondation
canadienne des tumeurs cérébrales-ACIO/CANO pour
I’excellence infirmiére en neuro-oncologie: Understanding
Brain Metastases: An Overview of Treatment Options and Care
Guidelines, Hellen I. Jung, AB

Poster Award 2011 /Prix de la section du Manitoba de ’'ACIO
pour la meilleure affiche: Kara L. Henman, NS, Poster 30 —Nova
Scotia Administration of Cancer Chemotherapy Online Learning
Program

Excellence in Gynocology Oncology Nursing 2011 /Prix
d’excellence de Cancer de I'ovaire Canada - ACIO/CANO

en soins infirmiers reliés a la gynéco-oncologie: Comfort
Levels of Gynecology Cancer Patients Receiving Intraperitoneal
Chemotherapy: A Pilot Study, Darlene L. Whyte, AB

CANO Travel Grants/Subventions de voyage: Tracy Truant, BC,
Lori Santoro, MB, Renee Hartzell, ON, Andrea Knox, BC

Student Travel Grants/Subventions de voyage pour
étudiant(e)s: Shawna Kelly, University of Toronto and Danielle
Van Loenen, Grant MacEwan University
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Réflexions sur la recherche

Quarante anneées consacrees a la
recherche infirmiere en cancérologie:
le temps passe vite quand on s’amuse!

Beaucoup de gens sont nés au Canada
en 1947, approximativement 500000, a ce
qu’on m’a dit. Tous ces soldats revenus des
champs de bataille avaient une belle ardeur
amoureuse! Comme notre cohorte d’age se
rapproche de la retraite, il est I'heure de
porter un regard sur les aventures de notre
vie. Je me demande ce qui se serait passé si
mon peére n’avait pas cru dans les bienfaits
de I'éducation pour les femmes. Les con-
temporains de Papa lui disaient: «Pourquoi
veux-tu donc envoyer ta fille a I'université
alors qu’elle pourrait gagner un revenu inté-
ressant comme caissiére de supermarché? »
On estimait a I'époque qu’il s’agissait d’'un
excellent emploi dans les quartiers nord de
Winnipeg ou j’ai grandi. Bien entendu, per-
sonne ne pouvait savoir qu’on inventerait
un jour un gadget appelé lecteur de code a
barres. En outre, comme les jeunes femmes
révaient seulement de se marier et d’avoir
des enfants, envoyer sa fille a I'université
serait un beau gaspillage d’argent! C’était
bel et bien la sagesse populaire de I’époque,
méme si les jeunes de maintenant n’arrivent
pas a le croire!

Comme Lloyd Robertson, le présentateur
de journal télévisé bien connu dans la nation,
I'a dit récemment a 'occasion de son départ
a la retraite, il était jadis de mauvais ton de
parler de soi-méme, mais ce n’est plus le cas
de nos jours. Il a accepté de parler de son
propre parcours de vie parce qu'il pensait
que ce n’était que cela, un parcours, et qu'il
pourrait servir a informer autrui. Comme on
m’a invitée a décrire mon propre parcours,
je vais suivre I'exemple de M. Robertson et
je vais tenter de dégager quelques-uns des
facteurs ayant influencé ma carriére d’infir-
miere chercheuse en cancérologie au cours
des quatre dernieres décennies.

Les débuts

Aprés avoir obtenu mon diplome de
I'Ecole des sciences infirmiéres de I'Univer-
sité du Manitoba en 1969 (mes études n’ont
pas colté tant que c¢a a Papa puisque j’ai pu
accéder a des bourses), j’ai obtenu mon pre-
mier emploi dans un service médical de 'Ho-
pital général de Winnipeg. J'étais seulement

la deuxiéme dipléomée du programme de
baccalauréat en sciences infirmiéres qui tra-
vaillait a cet hopital et j'y constituais une
sorte d’oiseau rare. On trouvait étonnant
que je ne porte pas de coiffe d’infirmiére.
Les gens venaient des coins les plus éloignés
de I'hopital pour constater ce fait; ¢’était un
peu comme l'arrivée d’un nouvel animal exo-
tique au zoo. Bientot, les autres infirmieres
m’enviaient pour ce qui me démarquait d’el-
les: 1) Je n’avais pas a me soucier de I’entre-
tien de cette partie de I'uniforme; et, 2) Je ne
risquais pas que ma coiffe se prenne dans
les rideaux. Quand je regarde en arriere et
que je revois le costume des infirmieres
d’hopital en ces temps-la, je me prends a
rire en pensant au défi que je lancais a la
tenue vestimentaire en vigueur en 1969.

A cette époque, la mode voulait qu’on
voyage en Europe ou qu’on aille en Afrique
pour y accomplir de bonnes actions si on
n’était pas sur le point de se marier et/ou
enceinte. Comme aucune de ces options ne
me disait quoi que ce soit, j'ai décidé d’al-
ler a Seattle en compagnie de mon amie
Janet Beaton, en 1970, et de m’y inscrire a
la maitrise. Quelle bonne idée nous avons
eue la! 1l s’agissait d’'une période passion-
nante: la guerre du Vietnam, les émeutes
au Cambodge, la Students for a Democratic
Society faisant sauter le batiment de forma-
tion des officiers de 'autre coté de la rue
ou se trouvait mon dortoir (je ne me suis
meéme pas réveillée), et bien sir, les hippies
et 'amour libre—ce qui me changeait bien
de la vie plutot tranquille de la bonne vieille
Winnipeg. Il y avait plus de 100 infirmiéres
dans cette premiere classe de 2¢ cycle, et au
moins 50% d’entre elles étaient encore dans
leur vingtaine. Beaucoup avaient fait une
période de service au Vietnam ou avaient
perdu leur mari dans le cadre de ce con-
flit et fréquentaient 'université grace a des
bourses décernées par les forces armées.

Seattle est la ville ou j’ai rencontré ma
mentore de toujours, Jeanne Quint Benoliel.
C’est a cause d’elle que j’ai attrapé la passion
de la recherche. Dés que j’ai assisté a mon
premier cours de recherche, je savais que
j'avais trouvé mon « moi véritable ». J’étais

depuis toujours bonne en maths et j'adorais
écrire, il me suffisait de concilier ces deux
atouts. Dorénavant, des possibilités illimi-
tées s’offraient a moi. J'ai donc projeté de
revenir en 1972 en vue d’obtenir mon doc-
torat, mais il y avait un probléme de taille—
il n’existait pas de programme de doctorat
en sciences infirmieéres et il allait falloir que
je fasse mon doctorat dans une autre disci-
pline. Je disposais d'une bourse de recher-
che nationale en santé me permettant de
retourner a Seattle afin d’y faire des études
post-maitrise en statistique, mais j’ai décidé
d’attendre que le doctorat en sciences infir-
mieéres y soit offert. Et I'attente allait étre
longue. Entre-temps, j’ai rejoint I'Université
du Manitoba a I'invitation de Helen Glass.
Jai consacré la période 1972-1980 a
I’enseignement clinique et au développe-
ment de ma recherche du mieux que je pou-
vais a titre de titulaire d’'une maitrise. C’est
durant ces années-la que nous avons bénéfi-
cié d'une subvention nationale qui a abouti
a la publication de I'ouvrage Life-Death
Decisions in Health Care. Mais en 1980, je
me suis déracinée une nouvelle fois et suis
partie a Ann Arbor en vue d’y poursuivre un
doctorat en recherche infirmiére clinique.
Les deux années de cours furent éreintan-
tes mais au moins, je me suis fait de mer-
veilleuses amies et j'ai appris les techniques
de mesure et de gradation dont je me suis
servie lors de 1'élaboration ultérieure de la
Control Preferences Scale [échelle d’identifi-
cation des préférences]. L’avantage majeur
de ce programme est que nous devions
faire un programme paralléle dans une dis-
cipline apparentée, et j'ai ainsi suivi sept
cours de cycle supérieur en psychologie. Un
autre avantage était que, durant la premiere
année, nous passions deux apres-midis par
semaine comme infirmieéres chercheuses
en milieu clinique. J'étais au Cancer Center
et ce fut pour moi toute une révélation sur
I’énorme différence qui existait entre les
systémes de soins de santé canadien et
américain. Ce sont les heures passées dans
ces cliniques qui m’ont convaincue que je
devrais axer ma recherche sur 'oncologie.
Mais le dollar canadien était alors en chute
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libre, je crois qu’il ne valait plus que 0,83
$US au moment ou j'ai quitté Ann Arbor. Je
suis revenue a 1'Université du Manitoba pour
y reprendre mon poste et y terminer mon
diplome. La Faculté des sciences infirmieres
m’a beaucoup soutenue alors que j'essayais
de concilier les nombreuses exigences de
mon emploi et de mes études.

Durant cette période, ’événement le plus
passionnant a été, en 1984, notre séjour a la
Villa Serbelloni de la Fondation Rockefeller,
située a Bellagio, Italie. Soit dit en passant,
tout ceci se passait bien avant qu’il y ait a
Las Vegas un casino du nom de Bellagio.
Janet Beaton et moi avions recu une com-
mande de livre et avions besoin de temps
pour le rédiger et Janet a suggéré que
nous déposions une demande aupres de la
Fondation Rockefeller. C’était la premiere
fois qu'une bourse de recherche était remise
a des infirmiéres. Quel endroit magique;
nous avons rencontré des individus fantas-
tiques de tous les horizons universitaires et
savants y compris le romancier britannique
David Lodge et les artistes américains Gina
Werfel et Hearne Pardee. J'y ai appris ce que
signifiait étre une universitaire sur la scene
internationale et je trouvais cela fascinant.
Cette fois encore, je savais que c'était ce
que je voulais faire. Cette expérience a par
la suite influencé ma décision de faire de la
recherche a I’échelle internationale en réali-
sant des études en Angleterre et en Suede.

La réussite

Apres 'obtention de mon doctorat, il ne
m’a pas été facile d’obtenir ma premiére
grosse subvention nationale. J'ai déposé
deux demandes aupres du programme de
recherche de Santé Canada lesquelles ont
toutes deux été rejetées et javais perdu
espoir lorsque je me suis rendue au bureau
de Janet Beaton. Je lui ai dit qu’il y avait un
concours a I'Institut national du cancer du
Canada (INCC) mais qu’aucun espoir n’était
permis parce que cet organisme n’avait
jamais accordé de financement a une infir-
miere. Elle m’a rétorqué que je n’avais rien a
perdre. Comme le destin I’a voulu, je me suis
retrouvée coincée a Terre-Neuve pendant
cing jours a cause du brouillard et comme
je n’avais rien d’autre a faire, j'ai décidé de
reprendre compléetement la rédaction de ma
demande et de la préparer pour un auditoire
différent. J'ai di le faire a la main puisqu’a
cette époque-la nous n’avions pas d’ordi-
nateurs. Et cela a fonctionné. J'étais la pre-
miere infirmiere a qui I'INCC a remis une
subvention de fonctionnement. Apres cela,
il me suffisait de dire que j’avais une sub-
vention de 'INCC et les portes s’ouvraient
a moi. Comme une de mes collégues infir-
mieres me I'a dit un jour, en 1987, lorsque
le directeur exécutif de I'INCC a réussi a me
retrouver a Saskatoon : « Lesley, je crois que
tu fais désormais partie de la gang de gars.»

Elle avait raison, mais la pression venait de
monter d'un cran et il me fallait maintenant
produire des articles.

Apres deux subventions additionnelles de
I'INCC, une année de recherche qu’on pour-
rait qualifier de postdoctorale a Philadelphie
aupres de Ruth McCorkle et apres avoir con-
sacré, bénévolement, des centaines d’heu-
res a divers comités de I'INCC, j'ai produit
les deux publications qui demeurent celles
ayant été citées le plus grand nombre de
fois et publiées en 1992 et en 1997. La der-
niére, qui est parue dans le Journal of the
American Medical Association, a été publiée
lorsque les inondations du Manitoba fai-
saient rage et elle n’a guére recu de publicité,
suivant plutdét une progression lente mais
stire. J’ai bien saisi la valeur de cette paru-
tion lorsqu’un de mes collégues de la faculté
de Médecine I'a appris et est venu me dire
«Un de TES articles est paru dans le JAMA? »
Rien qu’a voir I'incrédulité exprimée par son
visage, je savais qu'il en était chamboulé,
ce qui était bon signe. Puis le doyen de la
faculté de Médecine m’a dit en me croisant
dans le couloir « Jeune femme, je viens d’ap-
prendre qu’'un de vos articles figure dans le
JAMA! Toutes mes félicitations! Je voudrais
qu’'un plus grand nombre des membres de
ma faculté y parviennent!» Ce fut une de
mes journées les plus mémorables.

Par la suite, le fait de remporter la plus
haute récompense de recherche de mon uni-
versité et de me servir du chéque pour rem-
placer le toit de ma maison qui fuyait m’a
laissé de merveilleux souvenirs. Des colleé-
gues de I'université m’ont inondée de leurs
compliments et un intervenant bien placé
m’a confié que ce prix faisait 'objet d'une
concurrence féroce. L'obtention du Prix du
jubilé de diamant de I'INCC fut particulie-
rement émouvante pour moi, lorsque je me
mets a penser que si je n’avais pas été coin-
cée durant plusieurs jours a Terre-Neuve, je
n’aurais peut-étre pas déposé la demande
qui m’avait valu ma toute premiére sub-
vention! Je cerne deux raisons essentielles
derriére toutes ces réussites: la bourse de
carriéere que j'ai recue, durant les années
1990, du Conseil de recherches médicales/
Programme national de recherche et de déve-
loppement en matiere de santé ainsi que
I’espace de recherche fourni par le Centre
de recherche de Saint-Boniface. Sans ces
précieuses ressources, mon programme de
recherche n’aurait pas connu un tel essor.

Les subventions recues en Angleterre et
en Sueéde afin d’étudier les besoins d’infor-
mation et les préférences décisionnelles des
femmes atteintes d’'un cancer du sein ont
conféré a nos travaux une saveur internatio-
nale, laquelle s’est traduite par un important
facteur prestige. La réalisation de travaux
internationaux exige que l'on fasse des
séjours a I'étranger, ce qui perturbe beau-
coup la vie personnelle. Mais cela en vaut

assurément la peine méme si cela signifie
passer chaque dimanche a visiter des navi-
res vikings dans des musées plutot froids.
Ces travaux ont donné naissance a des arti-
cles parmi les plus cités et c’est avec plaisir
que nous avons présenté, a divers groupes
de défense des intéréts des patients, les
résultats de I'étude comparant les réponses
des patients du Canada, d’Angleterre et de
Suede. Ces études m’ont fournie des occa-
sions de me familiariser avec différents sys-
témes de traitement du cancer et m’ont été
d’une aide inestimable dans mes réflexions
ultérieures sur le développement de la prati-
que fondée sur des données probantes dans
le cadre de mon programme de chaire.

Créer un héritage durable

Vers la fin des années 1990, un matin
que je me dirigeais a pied vers mon bureau
au Centre de recherche de Saint-Boniface,
plusieurs chercheurs de renom m’ont inter-
pelée alors que je traversais I’atrium, en me
disant qu’ils avaient entendu I’annonce faite
dans le cadre du budget fédéral et qu'ils
étaient curieux de savoir si j'allais recevoir
une partie de la somme ainsi allouée? Je leur
ai répondu que j’allais faire tout mon possi-
ble a cet effet. Il s’agissait, bien entendu, de
I'annonce par Paul Martin de la création du
Fonds de recherche en sciences infirmiéres
d’'un montant de 25 millions de $. J’ai tenté
ma chance et j’ai obtenu une chaire d'une
durée de 10 ans qui a débuté en 2000. Enfin,
toutes ces années d’efforts acharnés avaient
porté fruit. Mais il n’y avait pas que le coté
scientifique qui avait joué, il y avait aussi les
travaux au niveau des comités d’envergure
nationale. En se rendant a Toronto deux ou
trois fois par mois pendant 15 ans, on finit
par tisser un réseau national dense. Tout
autant que mes accomplissements scienti-
fiques, c’est ce réseau d’intervenants (merci
bien, Monique Bégin!) qui nous a valu la
chaire, a moi et a ma faculté.

Le programme de chaires constituait
pour moi, une nouvelle entreprise. Quoique
j'aie participé activement a I’encadrement
des étudiants des cycles supérieurs, cette
chaire placée sous la tutelle de la FCRSS,
exigeait que nous mettions l'accent sur le
mentorat, sur la recherche et sur I'applica-
tion des connaissances. Cette derniere sur-
venait surtout au Centre des Sciences de
la santé de Winnipeg, ou grace a une nou-
velle subvention des IRSC décernée en 2005,
nous essayions d’établir un rapport entre la
qualité de la vie professionnelle du person-
nel infirmier et la participation de ce dernier
aux activités de transfert des connaissan-
ces. Ces dix années furent épuisantes, plu-
tot floues en vérité, mais elles ont permis
de soutenir et de former un solide groupe
de scientifiques qui sont maintenant au
beau milieu de leur carriére et ménent cha-
cun leur propres programmes de recherche
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au financement national. Et c’est la la clé
du futur : batir des groupes de chercheurs
qui peuvent faire fructifier I'expérience de
recherche de leur professeur(e) pour aller
dans des directions nouvelles et comple-
tement différentes de ce qu’on aurait pu
imaginer. Mais une telle entreprise exige la
présence d'un chef qui a déja réussi afin que
ce dernier puisse se concentrer sur le déve-
loppement de la carriere de recherche de la
prochaine génération, convaincu qu'’il a déja
réalisé ses meilleurs travaux.

Je suis heureuse de vous apprendre que
j'ai désormais des fils et des filles «cher-
cheurs » dont je suis extrémement fiere. Je
me réjouis vivement de leurs propres réus-
sites et je repense a nos propres débuts, ins-
tallés comme nous I'étions dans le sous-sol
du Centre de recherche de Saint-Boniface,
il y a tant d’années de cela. Dorénavant, ils
travaillent dans de superbes installations
a I'Institut de recherche clinique L.H. Asper
lequel surplombe le centre de Winnipeg.
Quelle satisfaction également de réaliser
I'ampleur avec laquelle les idées produites
dans le cadre du programme de recherche
original se sont répandues de par le monde
et d’interagir avec de jeunes chercheurs de
divers pays qui étudient la prise de décision
clinique. Ces interactions ont été grande-
ment facilitées par la chaire de professeure
invitée dont je suis la détentrice depuis
2006 a la School of Nursing and Midwifery
de I'Université de Manchester. Comme elle
souligne fortement les soins infirmiers en
oncologie et qu’elle posséde de remarqua-
bles antécédents en matiére de recherche,
cet établissement a partagé avec moi de
nombreuses idées que jai pu incorporer
dans mon programme de chaire.

Aller de I’avant

En revanche, j'entrevois quelques emb-
ches sur le chemin du développement de la
recherche infirmiére en cancérologie, a la
fois dans notre pays et sur la scéne inter-
nationale. Il existe un grand nombre de
brillants chercheurs qui travaillent d’arra-
che-pied et dont les contributions s’avé-
reront essentielles. La seule chose qui les
retient est ce que McLuhan a baptisé «Aller
de I'avant en regardant dans le rétroviseur»
—nous allons vers I'avenir en examinant le
passé. Imaginez-vous en train de marcher a
reculons dans une rue pleine de gens. Nous
le faisons en hiver a Winnipeg afin d’éviter
les engelures quand souffle le vent du nord.
Et croyez-moi, ce n’est pas facile. 1l est iné-
vitable que nous nous cognions contre quel-
que chose et que nous nous retrouvions les
quatre fers en I'air dans un amas de neige
ou pire encore.

Voici les deux cas les plus fréquents de
«marche a reculons» que j’ai rencontrés au
cours des quarante dernieres années:

MYTHE: On peut obtenir son doctorat plus
tard dans la vie et quand méme réussir sa
carriere en recherche.

REALITE: Non, c’est impossible. La réali-
sation des travaux requiert 30 années et il
faut vivre suffisamment longtemps apres
pour en apprécier les résultats. Ne voulez-
vous pas obtenir cette récompense qui
vous permettra de remplacer votre toit
plein de fuites? Obtenez votre doctorat
avant d’avoir 35 ans si vous souhaitez con-
naitre la réussite et pouvoir en profiter par
la suite.

Un soir que j'étais avec un «gars» que je
connaissais a 'INCC dans un bar ou nous fai-
sions le bilan d’'une réunion a laquelle nous
venions d’assister, il m’a confié «Lesley,
sais-tu pourquoi les hommes ont tendance a
mieux faire que les femmes dans le domaine
de la recherche? Ils y consacrent plus d’an-
nées. Si on se présente au travail pendant
30 ou 40 ans d’affilée, on ne manquera pas
d’accomplir quelque chose. Car il est certain
qu’ils ne sont pas plus doués qu’elles!» Des
mots de sagesse sortant de la bouche d'un
gars bien sage.

MYTHE: On peut tout avoir.

REALITE: Non, c’est impossible. 11 faut
faire des choix. Si vous faites des choix effi-
caces, vous aurez au moins la possibilité
d’apprécier certains des éléments du TOUT
(peu importe la définition que vous don-
niez a ce terme). La conciliation travail-vie
personnelle n’existe pas, mais vous pouvez
faire des choix dans I'un et l'autre de ces
domaines. Et ces choix ont d’énormes con-
séquences. Faites-les donc tres, tres atten-
tivement. Et n’oubliez pas que c’est vous qui
avez fait ces choix et que vous avez donc la
pleine responsabilité des résultats. Une des
joies de la retraite sera pour moi de ne plus
jamais entendre une jeune femme me dire
au travail «Mais je veux TOUT!» ou «J’ai un
mari qui m'offre son plein soutien». D’apres
mon expérience, ces deux déclarations sont
des indicateurs justes des averses de larmes
qui ne manqueront pas de s’abattre lorsque
les choses se passent mal et que les attentes
ne sont pas comblées.

Un des gars que je connaissais a 'INCC a
dit un jour: «Si vous voulez étre chirurgien
et avoir une carriére valable en recherche, il
faudra que vous soyez deux fois plus brillant
parce que vous devrez faire la recherche en
moitié moins de temps». Il s’agit d'un mes-
sage de sagesse qu’il convient de ne pas
ignorer. Pour ma part, je n'ai jamais pensé
un instant que j'étais suffisamment douée
pour faire la recherche en moitié moins de
temps, mais ca, c’est mon caractére a moi.

Si vous ne comprenez pas ce que j'essaie
de vous dire dans cette section ou que vous
le rejetez en bloc, ce n’est pas grave. Mais
souvenez-vous du fait qu'il est impossi-
ble de retourner en arriere afin de faire des

corrections, que vous ne pouvez aller que
vers I'avenir. Dans la vie, il n'y a pas de cor-
recteur automatique.

Tirer sa révérence

Ceci dit, je vais clore ma session finale. Je
sais que l'avenir est entre de bonnes mains
(en tous cas, la ou les étudiants et étudian-
tes que j'ai aidé a former sont impliqués
dans I'entreprise!), et je vous souhaite bonne
chance a tous et a toutes et d’avoir au moins
autant de plaisir que j'en ai eu. Je vais par-
courir la planete et y visiter les endroits que
j’ai ratés parce que personne n'y réclamait de
conférence sur la recherche infirmiére. Merci
a toutes les personnes qui m’ont accompa-
gnée tout au long de mon cheminement de
carriére et 'ont rendu plus agréable. J'ai déja
oublié ceux et celles qui I'avaient rendu plus
difficile et exaspérant. Pendant que j’y suis,
mille mercis aux IRSC de ne pas avoir accepté
ma derniere demande de subvention et de
m’avoir aidée a réaliser qu’il était temps pour
moi de passer a la phase suivante de ma vie.
Car, voyez-vous, il arrive parfois que le refus
d’'une demande soit une chose positive. 4

Lesley Degner
Le 7 septembre 2011

Au sujet de I'auteure

Lesley Degner, Ph.D., est professeure
distinguée a la Faculté des sciences
infirmieres de I'Université du Manitoba.
Elle a concentré sa recherche sur la
participation dans la prise de décision
thérapeutique, les besoins en matiere
d’information, la signification de la
maladie et la détresse lice aux symptomes
chez les patients atteints du cancer. Plus
récemment, elle a tourné son attention

vers l'utilisation des connaissances dans la
pratique. En 2005, elle a remporté la plus
haute récompense de recherche de son
université, la Dr. John M. Bowman Winnipeg
Rh Institute Foundation Medal; elle fut la
premiere femme a remporter cette médaille
et demeure la seule a ce jour. En 2007, a
l'occasion du 60¢ anniversaire de I'Institut
national du cancer du Canada, elle s’est
vue remettre I'un des six Prix du jubilé de
diamant pour ses contributions envers

la recherche sur le cancer. En 2000, la
Fondation canadienne de la recherche sur
les services de santé (FCRSS) et les Instituts
de recherche en santé du Canada (IRSC)
lui ont décerné une chaire d’une durée de
dix ans en recherche/formation/mentorat
pour son programme « Développement de la
pratique fondée sur des données probantes
relativement aux soins de cancérologie,

aux soins palliatifs et a la prévention du
cancer ». En 2010, une analyse des citations
des infirmieres et infirmiers chercheurs du
Canada a révélé qu’elle figurait parmi les
chercheurs seniors les plus cités au pays.
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Special feature

Screening for distress: Responding is
a critical function for oncology nurses

by Margaret I. Fitch, Doris Howell,
Deborah McLeod and Esther Green

Abstract

The practice of routine screening for distress in cancer populations
has been gaining worldwide support over the past several years
with the conceptualization of distress as the sixth vital sign. Across
Canada, experience with screening for distress is growing, as cancer
facilities implement screening programs. Early learning from these
efforts has emphasized the need for a programmatic approach and
the importance of oncology nurses in screening and providing the
initial response to distress.

To date, little has been written from the nursing perspective about
the oncology nursing role in a program screening for distress and
responding to the identified patient concerns. This article describes
the current thinking about distress; explores how screening for and
responding to distress is integral to oncology nursing practice; and
shares the early learning and experiences of cancer nurses in imple-
menting screening for distress initiatives.

Introduction

The practice of routine screening for distress in cancer popula-
tions has been gaining worldwide support over the past several years
with the conceptualization of distress as the sixth vital sign (Bultz
& Carlson, 2006). The Union for International Cancer Control (UICC)
recently endorsed distress as the sixth vital sign, paving the way for
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universal acknowledgement of the importance of monitoring for dis-
tress (UICC, 2010). Accreditation Canada has also incorporated the
expectation of routine screening for distress as a standard of care
within the Omentum Program for Cancer Care and Oncology Services
(http://www.accreditation.ca/accreditation-programs,/qmentum/).

Across Canada, experience with screening for distress is growing,
as cancer facilities plan and implement screening programs. Early
learning from these efforts has emphasized the need for a program-
matic approach and the importance of oncology nurses in screening
and providing the initial response to distress. Patient self-reporting
of symptoms that are causing distress is the “gold standard” and an
intentional effort to understand and respond to the patients’ perspec-
tive is the hallmark of patient-centred care (Stewart, 2001). However,
asking patients to complete a screening tool or instrument is not help-
ful if there is no follow-up action by health care providers based on
the screening scores (Coyne, Thompson, Palmer, Kagee, & Maunsell,
2000; Howell, Currie, Mayo, Jones, Boyle, Hack, et al., 2009).

To date, very little has been written from a nursing perspective about
screening for distress and implementing a programmatic approach to
screening in a clinical setting. There remains confusion on the part of
nurses about how screening for distress using a standardized tool fits
into their practice, and how it is different from their usual practice of
assessing distress. Considerable learning is required to understand
how best to incorporate standardized screening for distress into rou-
tine practice, as well as how screening can improve quality of care.

This article has several objectives: (1) describe the current think-
ing about screening for distress; (2) explore conceptually how screen-
ing for distress is an integral part of oncology nursing practice; and (3)
share early learning/experiences of cancer nurses in screening for dis-
tress initiatives. It is anticipated that this information will help cancer
nurses understand how to use a routine screening tool for the benefit
of patients and enhancing person-centred care in their own practice.
Sharing the early learning gleaned from actual implementation will
assist others in overcoming the barriers or challenges that may emerge
during the introduction of screening for distress in a clinical setting.

What is distress?

Cancer and its treatment have more than a physical impact, with
emotional, psychosocial, spiritual, and practical consequences, as
well (Fitch, 2008). These may occur at any time throughout the per-
son’s experience with the disease, as patients confront the reality of
their situation and seek ways to cope with what is happening to them
and their family. Distress is a common response across the cancer
journey for both patients and their families.

Distress is conceptualized as an unpleasant experience of an emo-
tional, psychological, social or spiritual nature that interferes with the
ability to cope with cancer (NCCN, 2010). It “extends along a contin-
uum, ranging from common normal feelings of vulnerability, sadness,
and fears to problems that can become disabling, such as, depression,
anxiety, panic, social isolation, and existential and spiritual crisis”
(NCCN, p. 5). Identifying and responding to this distress is considered
a critical aspect of quality cancer care (Carlson & Bultz, 2003; Jacobsen,
2009; Jacobsen, Shibata, Siegel, Lee, Alemany, Brown, et al., 2009).

Distress is a dynamic phenomenon, rising and falling over time, as
events unfold. In particular, it can be elevated for cancer patients at
points of transition; these include such times as the initial diagnosis,
start of treatment, end of treatment, at the point of recurrence, and
during the last days of living (Howell et al., 2009). The proportion of
patients who experience significant levels of distress has been reported
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to range from 35% to 45% (Zabora, BrintzenhofeSzoc, Curbow, Hooker,
& Piantadosi, 2001). Screening programs in regional cancer centres in
Canada (Carlson, Angen, Cullum, et al., 2004) have documented similar
rates of significant levels of distress. These levels vary by disease site,
as well as by stage of disease, but are not entirely related to disease fac-
tors alone. While there are common elements to the cancer journey, no
two individuals respond in exactly the same manner. Social supports,
past history, coping style and a variety of other personal variables
all contribute to the variation in distress (Weisman, 1976; Folkman &
Greer, 2000). Families of cancer patients are also affected by the dis-
ease of their loved ones, often experiencing emotional distress, changes
in roles and relationships, financial pressure, caregiver burden, fear
of losing their loved one and grief (Grunfeld, Coyle, Whelan, Clinch,
Reyno, Earle, et al., 2004; Longo, Fitch, Deber, & Williams, 2006).

There are good reasons for nurses to be alert for the signs of
distress. Elevated distress is associated with poor quality of life
across multiple domains (Sanson-Fisher, Girgis, Boyes, Bonevski,
Burton, Cook, et al., 2000; Skarstein, Aass, Fossa, Skovlund, & Dahl,
2000; Wen & Gustafson, 2004). It is also linked to poor adherence
to treatment regimes (Kennard, Smith, Olvera, et al., 2004), lower
satisfaction with care (Von Essen, Larsson, Oberg, & Sjoden, 2002),
and unmet patient needs (Fisch, 2004; Newell, Sanson-Fisher &
Savolainen, 2002). It also accounts for additional visits to physi-
cian offices, hospital and emergency rooms, leading, ultimately, to
increased costs for cancer care (Carlson & Bultz, 2004; Carlson et al.,
2004). Additionally, evidence is beginning to accumulate that dis-
tress and poor quality of life may also be associated with poor sur-
vival outcomes (Brown, Levy, Rosberger, & Edgar, 2003; Groenvold,
Petersen, Idler, Bjorner, Fayers, & Mouridsen, 2007).

Responding to distress: How are we doing?
Across Canada, in various studies, cancer patients have indicated
that they experience a number of unmet needs and low satisfaction
with cancer care, especially in the areas of emotional support. While
respondents rated their overall experience of care highly (95% to 98%);
emotional support has been a weak spot that continues to receive sub-
stantially lower satisfaction scores than other dimensions with ranges
of 48% to 56% (Canadian Partnership Against Cancer, 2010). Multiple
reports have been written describing patient views about what gaps
exist in the cancer system and how improvements could be made (IOM,
2008, Vachon, 2006; Vachon, 1998). Patients and their families have
described the characteristics they believe are important in the type
of care they wish to experience. These characteristics include respect
for patient preferences, physical comfort, information, education and
communication, coordination and continuity of care and ease of access
to services (Gerteis, Edgman-Levitan, Daley, & Delbanco, 1993).
Despite the evidence that cancer patients experience unmet needs
and distress, identification and reporting of that distress is often not
done routinely in daily clinical practice (IOM, 2008; Vachon, 2006;
Plummer, Gourney, Goldberg, et al., 2000; Merckaert, Libert, Delvaux,
et al,, 2005). A number of factors influence nurses in terms of their
identification, assessment of and response to distress. Many doctors
and nurses believe they do assess for distress quite well and a more
standardized approach is not needed. However, studies show that
oncologists and nurses are not always accurate in identifying patients
with significant distress (Fallowfield, Ratcliffe, Jenkins, & Saul, 2001;
Mitchell & Kakkadasam, 2010; Mitchell, Hussain, Grainger, & Symonds,
2010). Nurses report concerns about time constraints preventing more
consistent holistic assessments or they feel unprepared to handle the
patient’s emotional responses that emerge (McLeod, Tapp, Moules, &
Campbell, 2010; Botti, Endacott, Watts, Cairns, Lewis, & Kenny, 2006). It
is likely that these two factors are linked (McLeod, et al., 2010). Others
are concerned about the availability of services where patients could
be referred to address the psychosocial issues and concerns that are
identified. In one study, while nurses did not assess psychosocial dis-
tress in any standardized way, when patients or family members asked

for help in this area, the help they received generally was reported as
very helpful and met the need (McLeod & Morck, 2011).

While patients may receive help when they ask, there are a num-
ber of reasons that likely contribute to the failure to volunteer the
fact that they are distressed, or to accept help when it is offered.
The words “emotional” or “psychological” or “psychiatric” are stig-
matized and individuals do not want to be labelled as such (Barney
et al., 2009; Holland, Kelly, & Weinberger, 2010). Patients and family
members have concerns about being perceived as weak and unable
to manage. Additionally, patients believe that doctors and nurses
are too busy with other patients’ treatment concerns and are not
interested in the emotional or practical issues (McLeod et al., 2010;
Steele & Fitch, 2008). Patients also may be concerned that their
treatment could be stopped if they report distress related to uncon-
trolled side effects or that they may distract their health team from
focusing on their treatment. Others have identified that patients
vary in their ability to volunteer information and providers vary in
their ability to elicit information (IOM, 2008; Richardson, Medina,
Brown, & Sitzia, 2007). It seems very clear that psychosocial and
supportive care needs will be unmet unless systematic assessment
processes to identify the individual’s specific problems and needs
are a consistent part of routine clinical practice (Holland, Kelly, &
Weinberger, 2010; Mitchell et al., 2010). Even when distress is iden-
tified, however, there are reasons why help may not be accepted.

In several studies, as many as half of the patients who indicated
they were experiencing distress because of unmet needs also indi-
cated they did not want assistance at the time of the assessment
(Carlson et al., 2004; Fitch, in press; Steele & Fitch, 2008). In a recent
qualitative study, patient’s perspectives regarding the desire for
assistance were explored (Steele & Fitch, 2008). The reasons patients
indicated they did not want help for unmet needs at a specific point
in time were quite varied, including: thinking the concern was
expected with cancer treatment and nothing could be done about
it (e.g., fatigue); not knowing a service existed and was available to
them (e.g., sexuality clinic); believing the cancer care team would be
too busy or not interested in helping them with an issue (e.g., how to
tell children about diagnosis); and feeling they already had enough
to cope with and could not deal with anything more right now.

Recent reports from governmental bodies and leading advo-
cacy agencies have begun to call for improved person-centred or
whole person care (Institute of Medicine, 2008; Gerteis et al., 1993).
National and regional cancer control strategic plans contain refer-
ence to the inclusion of person-centred care as a hallmark of com-
prehensive quality cancer care, pointing to the need for whole
person assessment and care. Many of the strategic plans incorpo-
rate goals about improving the patient experience and decreasing
the burden of suffering and emphasize the need to make use of
the existing body of evidence to intervene appropriately. There is a
robust and growing body of research evidence concerning communi-
cation; provision of information and support; management of emo-
tional, psychosocial, and spiritual needs; as well as pain and other
symptoms (Hack, Degner, & Parker, 2005; Lepore & Coyne, 2006;
Patrick, Ferketich, Frame, Harris, Hendricks, Levin, et al., 2003).
However, it is of critical importance to have concrete strategies and
structured, clearly defined approaches and a programmatic struc-
ture established in order to achieve the desired outcomes.

A national response: Screening for distress

For busy clinical settings, one concrete strategy recommended to
move toward person-centered care is to screen for distress using a
standardized tool (Holland, Kelly & Weinberger, 2010; NCCN, 2010;
Howell et al., 2009). Screening is a specific strategy to help identify
those individuals with elevated distress who are in need of addi-
tional assessment and intervention. Screening is defined as a rapid
method of prospectively identifying individuals who are experienc-
ing difficulty. It is a method of triage or rapid identification, as well
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as a mechanism for the patient to indicate what is of concern or a
problem to him or her at a specific point in time. This indication
of concern is a starting point for a person-centred therapeutic rela-
tionship between the care provider and the patient. Effective com-
munication and establishment of a therapeutic relationship (Hack,
Degner, & Parker, 2005) is fundamental to a deeper assessment
and an appropriate response or referral to other relevant services
(Howell et al., 2009). Using a standardized tool for screening offers
a consistency in data capture and is valuable for comparison over
time. It also cues patients with regard to areas that the health care
team is concerned about and will monitor over time.

To be successful, screening cannot stand alone. The practice
of screening must be embedded in a programmatic approach—
screening followed by appropriate assessment using a valid tool
to understand the parameters of a specific problem identified with
appropriate follow-up action to screening results. Establishing a
screening program requires consideration of several program ele-
ments: selection of a reliable/valid screening tool; distribution
of the tool to the patients; retrieval of the completed tools; scor-
ing of the tool and categorization of the scores; and implementing
localized pathways for action based on the scores, including refer-
ral of patients with elevated scores and follow-up with the referred
patients. Screening must be embedded in a therapeutic relationship
(Hack, Degner, & Parker, 2005) with health professionals who can
initiate interventions to address the distress or refer to specialized
professionals and programs.

At present, in Canada, considerable effort has been undertaken
to develop guides for screening for distress and tools to assist cli-
nicians as they implement programmatic approaches (Screening
Toolkit, Canadian Partnership Against Cancer [CPAC]). A mini-
mum data set has been identified with the Edmonton Symptom
Assessment System (ESAS) (Bruera, Kuehn, Miller, Selmser, &
Macmillan, 1991) and the Canadian Problem Checklist recommended
for use to capture data regarding a broad range of physical, psycho-
social and practical problems or concerns common in cancer (CPAC,
2009). A conceptual framework for guiding the assessment process
and response to scores on the ESAS has been identified (Howell et
al.,, 2009) (See Figure 1). Recommendations have been made that
scores of 1 to 3 on the ESAS items suggests low distress, scores of
4-6 suggests moderate distress, and 7 and above are severe distress
(Bruera et al., 1991; Cleeland et al., 1994). The low scores need to
be acknowledged by the clinician, but may not require additional
intervention beyond standard care assuming that it is of high qual-
ity and inclusive of good symptom management, easy access to
relevant information, basic emotional support, and effective com-
munication between patient and providers (Fitch, 2008). Moderate
level scores need more assessment to determine what factors are
related to onset and severity, what the impact is on the person, what
strategies have been effective in managing the symptom so far, and
the person’s wishes or goals with regard to addressing the symp-
tom. Then, interventions are offered to prevent further escalation

Open a dialogue with
the patient; intiate a
therapeutic relationship

Ascertain patient perception
of problem and negotiate
a relevant plan of care

Assessment of risk
symptoms and factors and focused
distress assessment of problem

1 ]
[

Screening for Select appropriate
interventions based

on best evidence

Figure 1. Conceptual framework for guiding the assessment and
response to ESAS Scores

and to alleviate the symptom. The highest scores require immediate
comprehensive and focused assessment and intervention to allevi-
ate the symptom, treat the problem, and reduce the burden on the
patient and family (i.e., at the time of the clinic visit, or by phone, or
tele-health/videoconference) (See Figure 2 for scoring algorithm).

Role of oncology nurses
in screening for distress

The Canadian Association of Nurses in Oncology has clearly artic-
ulated the role of the specialized oncology nurse and outlined both
standards of care (what the patient can expect to receive) and prac-
tice competencies (what the nurse is expected to provide in caring for
cancer patients and their families) (www.cano.ca). Key responsibili-
ties of the specialized oncology nurse include managing symptoms,
teaching and coaching, and assisting patients and families to cope
with the consequences of the disease and treatment. These respon-
sibilities cannot be completed without astute assessment using valid
tools. In turn, that assessment needs to start with, and be based on
what is important and of concern to the individual patient. Given that
distress is a nurse-sensitive outcome (Howell, 2010), oncology nurses
have a key role in responding to distress screening scores and the
multidimensional factors that contribute to distress.

Screening for distress using a standardized tool, such as ESAS
and the Canadian Problem Checklist, provides nurses with an initial
understanding of the levels of physical and psychological symptom
severity and the main problems or issues faced by the patient. The
nurse’s review of the scores on the screening measure can serve as
a mechanism for triage and can facilitate setting priorities for inter-
vention. Routine screening helps to focus the conversation between
the patient and the nurse on the sources of distress experienced by
the patient. By starting the conversation with the intention of deter-
mining the source of the rating of the distress, the nurse can assess
needs in a more focused way and intervene appropriately regard-
ing the distress. Interventions by oncology nurses include establish-
ing therapeutic relationships, providing education and supportive
counselling, and making appropriate referrals to professional and
community services (Corner, 1996; Arnold, 1999).

Responding to distress has figured prominently in nursing prac-
tice and nursing intervention taxonomies (McCloskey & Bulechek,
1996) and distress is considered amenable to nursing interventions
(Given & Sherwood, 2005; Fulcher, Badger, Gunter, & Marrs, 2008).

The patient is
managing the
problem and has
low symptom or
emotional distress.

manage the problem.
Needs to be targeted
intervention to get the
patient back into
the green.

Green Zone Yellow Zone Red Zone

Score 1-3 Score of 4-6 Score of 7-10
This zone is This zone is considered || This zone is considered
considered a moderate level: The a severe level: Patient
a mild level: patient is struggling to || problem is out of control

and placing them at
serious risk and
demanding urgent
response by the clinic
team or referral.

!}

'

'

For all groups the following should take place:

1. Scores acknowledged in open dialogue with patient.

2. Ask patient about the impact of the problem from their
perspective and the most distressing problem(s).

3. Psychosocial and supportive care provided to all
patients as part of a therapeutic relationship.

4. Establish shared goals of care and action plan.

5. Follow through on action plan and document.

Figure 2: Scoring algorithm for responding to distress scores
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Responding to distress is considered an important part of nurs-
ing practice, as part of a therapeutic person-centred care approach
(MacCormack & McCance, 2006) and interpersonal communica-
tion with patients facing illness stressors (Arnold, 1997). Nurses
are the cornerstone to effective relief of pain and other symptoms
(McCaffery & Pasero, 1999). Patient education or psycho-educa-
tional interventions along with relaxation and non-pharmacological
interventions delivered by nurses are shown to be effective (Howell,
2010). Outcome-based assessment is recommended, as part of best
practice in nursing (Kleinpell, 2001), and the use of standardized
self-report instruments in screening programs provides data to
monitor changes in patient response to cancer and treatment over
time and allows nurses to gauge the effectiveness of interventions.
However, nurses express concern about not feeling valued as con-
tributors in the provision of psychosocial care to reduce distress
(Botti et al., 2006) and have expressed a number of additional con-
cerns, as distress screening has evolved across Canada.

Nurses have indicated anecdotally that they are reluctant to
screen patients when they don’t have resources to assist them to
make decisions regarding further assessment and interventions.
Careful attention is required to provide localized care pathways for
follow-up action and clear expectations about the use of evidence in
clinical decision-making regarding intervention selection. Currently,
provincial cancer agencies and the Cancer Journey Action Portfolio
of the Canadian Partnership Against Cancer are leading the way with
the production of clinical practice guidelines and brief algorithms to
guide practice related to physical and psychological symptom scores
on the ESAS. Recently completed guides include, for example, those
on depression and anxiety, fatigue, sleep disturbances (Howell, 2010),
pain, dyspnea, and nausea and vomiting for palliative populations
(Cancer Care Ontario, 2011) (See Figure 3, pages 16-17 for example).
More guides are in the planning stages and both provincially and
nationally efforts are being made to incorporate these guides in prac-
tice. For example, Cancer Care Ontario has developed applications
on hand-held devices (iPhone apps; Windows Phone 7) to allow easy
access to the algorithms wherever the nurse and patient are located,
thus overcoming the reliance on paper or access to computers.

Ultimately, localized care pathways need to be organized for
the specific actions in a local setting. Introducing a programmatic
screening approach requires a clear designation about who will
respond to the scores initially, and how assessment and interven-
tion will occur by members of specific disciplines within specified
scopes of practice. It is important that one does not screen without
follow-up and action based on the screening results or scores. This
requires an inter-professional team approach in the clinical setting
together with effective partnerships with community-based organi-
zations. Frequently, the full range of services cannot be available in
one facility. However, the full complement of services may be avail-
able across a region and made available to patients and families
through partnership arrangements (Fitch, 2008).

Figure 4 (page 18) outlines the generic process a nurse would fol-
low in responding to screening scores from a standard tool in a clini-
cal situation. When the patient completes the screening instrument
(either on paper or on a computer touch screen) the nurse uses the
results to open the dialogue and further assess the intensity of the
concern, its impact and meaning for the patient. This opening con-
versation provides a brief review of the patient responses on the
screening tool and the patient’s reasons for answering with specific
scores. Based on what is shared during this interaction, the nurse
must decide about the need for further exploration of the concerns
and a more focused assessment. As the nurse learns more from the
patient about his or her situation, the nurse determines the necessary
course of action or intervention. The nurse intervenes with non-phar-
macological approaches within the scope of the specialized oncology
nursing role or may consult with other members of the health care
team and intervene through a collaborative approach (for example,

advocating for pharmacological interventions, such as pain analge-
sics). The nurse may also refer the patient to another member of the
inter-professional team for specific assessment and intervention.

What are the challenges and barriers in
introducing a standardized screening tool?

To date, relatively little has been written about implementing a
screening for distress program from a nursing perspective, or about
the challenges that could be experienced. Vodermaier and Linden
(2008) reported that 36.5% of the 146 respondents to their national
survey of Canadian cancer programs were using a standard tool for
distress screening in their practice settings. The challenges reported
concerning the difficulties in implementing the use of a standardized
tool included time pressures for staff to complete and score the screen-
ing tool (n=11), difficulties in applying the screening in a consistent
manner (n=9), attitudinal buy-in by health care staff (n=9), and prob-
lems with follow-through once a positive screening result was obtained
(n=4). This work did not focus specifically on nursing perspectives.

In preparation for this manuscript, oncology nursing leaders
who have been engaged in implementing screening for distress pro-
grams were consulted regarding the key challenges and benefits for
oncology nurses that they had observed as they engaged in imple-
menting a screening for distress program. The perspectives these
nurse leaders described regarding implementation of screening for
distress are summarized in Table 1 (page 18).

The major challenges for oncology nurses revolved around the
understanding and beliefs about screening and the current inter-
pretation of the oncology nursing role. A primary challenge was the
perception of screening as an “add on” to daily work rather than
seeing it as an aid to triage and an integral part of nursing practice.
A second major challenge revolved around the interpretation of the
oncology nursing role in many cancer programs. The nurse leaders
shared the perspective that the role of the oncology nurse has been
eroded over the last decade because of a number of workload and
organizational factors. The result is a wide variation in practice con-
cerning oncology nurses’ engagement in psychosocial assessment
and intervention. Screening for distress implementation provides an
opportunity to reaffirm this important aspect of practice. However,
success will require nursing staff to embrace distress as a nurse sen-
sitive outcome and gain comfort and confidence in providing effec-
tive psychosocial care and evidence-based symptom management.

The benefits oncology nurse leaders have observed during their
exposure to screening for distress implementations are also listed
in Table 1. A key benefit has been the reaffirmation and acknowl-
edgement of the role of nurses as specialized oncology nurses with
key contributions to make in managing symptoms and psychosocial
distress. The nursing staff members have been able to focus their
practices and enhance their capacity to engage in assessment and
intervention regarding both psychosocial care and symptom man-
agement. Nursing leaders see that the psychosocial care of patients
has been improved and is focused on what patients are saying is
important to them. The conversations between nurses and patients
are including topic areas that were not part of the conversations
nurses and patients had been having in the past. Patients’ percep-
tions about what is important to them serve as the starting point
for the dialogue with patients.

These nurse leaders also identified critical success factors in
implementing screening for distress as a programmatic approach
(See Table 1). An essential factor in achieving the desired outcome
is the access nurses have to appropriate practice-based education
and clinical support during the implementation of screening for dis-
tress. Providing education has been a key strategy to help nurses
know how to perform effective psychosocial assessments and symp-
tom management interventions in busy clinical environments.

continued on page 18...
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ALGORITHM: August 2010
Pain in Adults with Cancer: Screening and Assessment

Screen for pain using ESAS at each visit

/ ESAS score 1 to 3 / / ESAS score 4 to 6 / ESAS score 7 to 10

Assessment using Acronym O, P, Q, R, S, T, U and V (adapted from Fraser Health)

Onset When did it begin? How long does it last? How often does it occur?

Provoking/Palliating | What brings it on? What makes it better? What makes it worse?

Quality What does it feel like? Can you describe it?

Region / Radiation Where is it? Does it spread anywhere?

What is the intensity of this symptom (On a scale of 0 to 10, with 0 being none and 10 being worst possible)? Right Now? At Best? At Worst?

Severlty On Average? How bothered are you by this symptom? Are there any other symptom(s) that accompany this symptom?
T ‘What medications or treatments are you currently using? How effective are these? Do you have any side effects from the
reatment medications/treatments? What medications/treatments have you used in the past?
Understanding /

What do you believe is causing this symptom? How is this symptom affecting you and/or your family?
Impact on You

What is your goal for this symptom? What is your comfort goal or acceptable level for this symptom (On a scale of 0 to 10 with 0 being none

Values and 10 being worst possible)? Are there any other views or feelings about this symptom that are important to you or your family?

* Physical Assessment (focus on area of pain to determine cause and type of pain ); Pertinent History (risk factors); Assess risks for addiction; Associated symptoms: e.g.
nausea, vomiting, constipation, numbness, tingling, urinary retention.

/ Mild Pain / / Moderate Pain /

e Patient not using analgesia effectively o Pain or analgesics interfering with function
o Mild pain not interfering with ADL’s and ADL’s
o Patient states he/she cannot manage pain with
present treatment regime

Severe Pain

Patient in acute distress/ discomfort
Pain onset is sudden and acute
Acute exacerbation of previous levels
Has developed a new site for pain
Associated motor weakness
Analgesics interfering with ADL’s

Interventions for all patients, as appropriate

NON-PHARMACOLOGICAL
® Psycho-social-spiritual interventions (patient education, counseling, recreational activities, relaxation therapy imagery, social interaction, spiritual counselling).

® Other therapies (physiotherapy, occupational therapy, massage, aromatherapy, music therapy, acupuncture, transcutaneous electrical nerve stimulation, reflexology, Reiki, hypnotherapy).

® Other interventions such as radiation therapy, vertebroplasty, surgery and anesthetic interventions should be considered in patients with difficult to control pain.
Patient Education

® Taking routine and breakthrough analgesics, adverse effect management, non pharmacologic measures that can be used in conjunction with pharmacologic treatment.

PHARMACOLOGICAL

The severity of pain determines the strength of analgesic required specified by the World Health Organization (WHO) Analgesic Ladder.

The type and cause of the pain will influence the choice of adjuvant analgesic (e.g. nociceptive, neuropathic, bone metastases).

In the presence of reduced kidney function all opioids should be used with caution and at reduced doses and/or frequency.

Fentanyl, methadone and oxycodone are the safest opioids of choice in patients with chronic kidney disease.

Methadone requires an experienced prescriber, check for significant drug interactions before prescribing any drug to a patient on methadone.

When using a transmucosal fentanyl formulation for breakthrough pain the effective dose should be found by upward titration independent of the regular opioid dose.

For those with stabilized severe pain and on a stable opioid dose or those with swallowing difficulties or intractable nausea and vomiting, fentanyl transdermal patches may be
appropriate, provided the pain is stable.

Classify the pain — nociceptive, neuropathic or mixed?
The type and cause of the pain will influence the choice of adjuvant analgesic (e.g. nociceptive, neuropathic, bone metastases).
The choice of antidepressant or anticonvulsant should be based on concomitant disease, drug therapy and drug side effects and interactions experienced.

There is insufficient evidence to support first or second line therapy of cancer pain with cannabinoids but they may have a role in refractory pain, particularly refractory neuropathic pain.

L]
L]
L]
® There is insufficient evidence to support a recommendation for topical opioids.
L]
® Transdermal fentanyl should not be used in opioid naive patients.

® Specialist palliative care advice should be considered for the appropriate choice, dosage and route of opioid in patients with reduced kidney function or in patients with difficult to control

pain.

ADVERSE EFFECTS OF OPIOIDS

® Many opioid-naive patients will develop nausea or vomiting when starting opioids, tolerance usually occurs within 5-10 days. Patients commencing an opioid for moderate to severe pain
should have access to an antiemetic to be taken if required.

® The majority of patients taking opioids for moderate to severe pain will develop constipation. Little or no tolerance develops. The commonest prophylactic treatment for preventing
opioid-induced constipation is a combination of stimulant (senna or bisocodyl) and osmotic laxatives (lactulose or PEG 3350).

Figure 3a: Pain in adults with cancer: Screening and assessment
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Pain in Adults with Cancer: Care Map

Mild Pain
Care Pathwav 1

PHARMACOLOGICAL
Treatment with
non-opioids

e Acetaminophen and
NSAIDS including COX-2
inhibitors should be
considered at the lowest
effective dose.

The need for ongoing or long
term treatment should be
reviewed periodically, if no
significant response in one
week drugs should be
stopped.

Long term use of NSAIDs
should require gastric
mucosa protection.

There is insufficient
evidence to recommend
bisphosphonates for first line
therapy for pain
management.

Treatment with opioids

e For mild to moderate pain,
weak opioids such as codeine
or tramadol could be given in
combination with a non-
opioid analgesic.

e If pain is not controlled
with these combinations go
to “Moderate Pain” re
initiation and treatment
with opioids.

Moderate Pain
Care Pathway 2

PHARMACOLOGICAL
Treatment with opioids

If the person is opioid naive:
o Morphine starting dose is usually Smg

Q4h with 2.5-5mg Q1H prn for
breakthrough pain. For elderly or
debilitated patients consider a starting
dose of 2.5mg Q4h.

Hydromorphone starting dose is Img
Q4h with 0.5-1mg Q1h prn for
breakthrough pain. For elderly or
debilitated patients consider a starting
dose of 0.5 mg Q4h.

Oxycodone starting dose is 2.5 mg or one
half tablet Q4H with 2.5 mg or one half
tablet Q2H prn for breakthrough.(The
lowest dose oxycodone tablets available,
either in combination with
acetaminophen or alone, contain Smg of
oxycodone, equivalent to ~5-10mg of
morphine).

If the person is taking an opioid:

o

As an immediate release preparation with
q4h dosing, increase the regular and
breakthrough doses by 25%.

As a sustained release opioid, increase
this dose by 25%. Change the
breakthrough dose to 10% of the regular
24h dose, either q1-2h PRN PO or q30
min PRN subcut.

Patients with stable pain and analgesic
usage, receiving oral morphine,
oxycodone or hydromorphone should
have the drug converted to a sustained or
controlled release formulation given
q12h for ease of administration. The short
acting breakthrough dose is usually 10%
of the total daily dose.

The frequency of breakthrough doses for
oral opioids is Q1-2h prn. After
conversion to a long acting preparation, if
pain is not well controlled, reassess the
patient and consider why multiple
breakthrough doses are being used and
the effectiveness of the breakthrough
doses.

If indicated after proper assessment, the
daily dose can be titrated by adding 20 to
30% of the breakthrough doses used in
the preceding 24 hrs to the daily
sustained release formulation.

Make frequent assessments and
adjustments to the opioid dose until the
pain is better controlled.

Severe Pain
Care Pathway 3

PHARMACOLOGICAL
Treatment with strong opioids

e If the person is opioid naive: Oral: Morphine 5-10 mg PO q4h
and Smg PO q1h PRN OR hydromorphine 1.0-2.0 mg PO q4h
and 1.0 mg PO qlh PRN OR Subcutaneous: Morphine 2.5 - 5
mg subcut g4h & 2.5 mg subcut g30min PRN OR
hydromorphone 0.5 - 1.0 mg subcut q4h & 0.5 mg subcut g30min
PRN.

If the patient is taking an opioid with qg4h dosing, increase the
regular and breakthrough doses by 25%. Change frequency of
the breakthrough to q1h PRN if PO and q30min PRN if subcut.

If the patient is taking a sustained release opioid, increase this
dose by 25%. Change the breakthrough dose to 10-15% of the
regular 24h dose, either q1h PRN PO or 30 min PRN subcut.

Titrate the dose every 24h to reflect the previous 24h total dose
received

If unmanageable opioid-limiting adverse effects are present (e.g.
nausea, drowsiness, myoclonus), consider switching to another
opioid and re-titrate or consult palliative care.

For patients with severe uncontrolled pain consider switching
back to an equivalent daily dose of immediate release morphine
to allow more rapid titration of dose or switch to a sc
preparation/infusion.

Meperidine and pentazocine should generally not be used in
cancer patients with chronic or acute pain.

If there is difficulty getting the pain under control consider a

consultation to palliative care.

SEVERE PAIN CRISIS

1. A severe pain crisis requires prompt use of analgesics, adjuvant
therapies, reassurance and a calm atmosphere.

2. Consider a consultation to palliative care or a cancer pain
specialist.

3. IfIV access is present, and the person is opioid naive give stat
morphine 5-10 mg IV q10min until pain is relieved; if the
person is on opioids give the po prn dose IV q10min until pain
is relieved. Monitor carefully.

4. Ifno IV access available, and the person is opioid naive give
stat morphine 5-10 mg subcut q20-30min until pain is relieved;
if the person is on opioids give the po prn dose subcut q20-
30min until pain is relieved.

5. Titrate dose by 25% every 1 - 2 doses until pain is relieved.

6. When pain is controlled: If the patient is taking a sustained
release opioid increase this dose by 25% and change to q4h
dosing po or subcut. Do Not try to manage a severe pain crisis
with a long-acting opioid. Change the breakthrough dose to half
of the regular dose, either q1h PRN PO or q30 min PRN subcut.

Follow-Up and ongoing Monitoring
If pain remains unrelieved despite the approaches outlined above, request the assistance of a palliative care consultation team.

For full references and more information please refer to CCO’s Symptom Management Guide-to-Practice: Pain document.

Disclaimer: Care has been taken by Cancer Care Ontario’s Algorithm Development Group in the preparation of the information contained in this Algorithm. Nonetheless, any
person seeking to apply or consult the guidance for practice document is expected to use independent clinical judgment and skills in the context of individual clinical circumstances
or seek out the supervision of a qualified specialist clinician. CCO makes no representation or warranties of any kind whatsoever regarding their content or use or application and

disclaims any responsibility for their application or use in any way.

Figure 3b: Pain in adults with cancer: Care map
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Figure 4: Screening assessment intervention process for whole

person care

Meeting the education needs of nurses

As articulated above, nurses need to understand the screening
process, how to interpret scores and the guidelines to address iden-
tified problems. Nurses also need to feel confident about their abil-
ity to implement these tools and guidelines smoothly and efficiently
within the context of their daily practice. In the national screening
for distress project, local implementation teams address some of
these needs. In addition, however, a national education program
providing more in-depth education was created to support nurses,
as they implemented screening programs.

The Inter-professional Psychosocial Oncology Distance
Education (IPODE) project, an initiative of the Canadian Association
of Psychosocial Oncology (CAPO), developed a program with fund-
ing from the Canadian Partnership Against Cancer. This six-hour
independent study program is freely available on-line (www.ipode.
ca/screening) and addresses such things as the need for screening,
how to discuss screening results with patients and family members,
and how to handle referrals. It also provides a review of therapeu-
tic relationships, communication and supportive counselling. The
program was launched in 2010 and, to date, has had more than

Table 1. Screening for distress: Nurse-perceived challenges, benefits and critical success factors in uptake and utilization

Challenges (fears, concerns and
potential barriers)

Critical success factors for uptake
of screening for distress

Benefits of screening for distress with active engagement of
oncology nurses

« workload will be increased by
adding on screening

flow of clinic appointments will
be delayed as clinicians manage
screening issues

there is not enough time to do
screening and patients will not
fill in long forms

screening is not part of their
(nurses’) role or responsibility
screening is just one more thing
that has been added onto the
day’s work and is just one more
questionnaire to be filled in
patients do not want help with
some of the issues, so why
bother screening

screening and talking about the
issues will add to the patients’
distress

they are already doing
screening about the issues
anyway and the tool will not
add anything additional

how to deal with the distress
and concerns that are
identified; how to deal with all
the issues that will emerge
there will be no place or service
where referrals can be made
once patient problems are
identified

existing services will be
overwhelmed by the number

of referrals that will be needed
once screening happens
confusion between screening
and assessment

which tool(s) to use—are they
appropriate for all populations,
all settings, all stages of cancer
experience?

» engaged and effective nursing
leaders with clear vision for
nursing and patient care

e clinical champions within nursing
who support and teach other
nurses

« advanced practice nurses who
work in collaboration with
registered nurses and other
members of the team to support
practice change

« senior leaders with a vision for
patient-centred care

« electronic tools and resources to

support both the patients and the

nurses

managers who actively support the

front-line staff members to engage

in nursing practice

involvement of staff in planning

the process steps for screening and

the implementation plan
engagement of the inter-
professional team in designing care
pathways for the implementation
clearly articulated roles and
responsibility of each discipline for
screening follow-up actions within
their respective scopes of practice
clearly articulated set of process
steps (in detail) regarding the
screening policies and procedures
availability of meaningful clinical
supports for the staff (e.g., tools,
education, mentors)

» system to track and report on
progress with implementation

« infrastructure to support
sustainability

« persistent and long-term efforts to
implement and sustain momentum

the nursing role in psychosocial care and symptom
management has been reaffirmed, profiled and acknowledged,;
nurses are in first place as responders and able to show clearly
what they are capable of contributing to patient care; their
activities are focused and streamlined

psychosocial care for patients has been strengthened and
enlarged; patient issues are being identified that were not
before screening was introduced; patient stories about the
impact of cancer are emerging and what is important to them
is being stated; patients are supported to bring forward their
concerns to nurses to be addressed (patient-centred care is
realized)

patients report that their care experience meets their needs;
that nurses are responsive to their symptoms and that

the nurses provide comfort, both physical and emotional

on a consistent basis being able to focus the conversation
streamlines interaction and can save time; “you are going down
the right road sooner”; the tool is most useful in focusing
conversations

the teamwork is more cohesive and collaborative; professions
are more aware of one another’s scope of practice;
communication among the team members is improved; the
team members are all talking the same language

having screening for distress introduced is driving practice
change and is shaping practice; there is more consistency

and continuity of nursing care; the workflow and workload

is shifting; nurses are taking more leadership around
psychosocial care and symptom management

the referrals to other disciplines address key issues within
their scope of practice

documentation is more apt to occur

tracking and monitoring individual patient concerns is easier
to assess the impact of screening and interventions

having an organized database with our own patients’
information is very powerful; we can review trends in patient
concerns and use the data for program planning and resource
allocation arguments; you can see where the gaps are in services
the needs for education are more easily identified; there is ability
to mobilize resources for the necessary education; having the
screening tool in use helps with identification of learning needs
and helps with setting performance appraisal goals
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400 participants, including international participants. Evaluation
suggests the program is highly effective in increasing nurses’ con-
fidence with screening, providing supportive counselling and mak-
ing complex referrals. In particular, videotaped examples of nurses
discussing screening results and providing initial intervention were
identified as very effective in helping nurses to address patient
needs (McLeod & Morck, 2011). Although these education initiatives
are helpful, ongoing support and mentoring would strengthen the
learning obtained through formal programs such as this.

Conclusion

Oncology nurses have a critical function to provide high-qual-
ity, comprehensive patient care by screening for distress (sixth vital
sign). As direct care providers of psychosocial care and symptom
management, oncology nurses can use a standardized screening
tool on a routine basis to initiate dialogue with a patient, focus their
assessment and establish an intervention approach that is person-
centred and relevant to identified concerns and sources of distress.
Using the tool will clearly identify those individuals who would
benefit from additional assessment and intervention and help to
prioritize care and actions taken. Nurses are critical in early identifi-
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Dépistage de la détresse: 'intervention est une
fonction essentielle des infirmieres en oncologie

par Margaret L. Fitch, Doris Howell, Deborah McLeod
et Esther Green

Abrégeé

Le dépistage systématique de la détresse parmi les différents groupes
de patients atteints de cancer est une pratique qui s’est progressive-
ment répandue dans le monde ces derniers temps puisque la concep-
tualisation de la détresse veut que cette derniére soit le sixieme signe
vital. Dans I'ensemble du Canada, 'expérience que I'on posséde du
dépistage de la détresse grandit a mesure que les établissements de
soins en cancérologie mettent en ceuvre des programmes de dépis-
tage. Les premiers enseignements tirés de ces efforts soulignaient la
nécessité d’'une approche programmatique et l'importance des infir-
mieres en oncologie sur le plan du dépistage et de la prestation des
interventions initiales visant a combattre la détresse.

Jusqu’a présent, peu d’écrits refletent la perspective infirmiere
sur le réle des soins infirmiers en oncologie au sein d’'un programme
de dépistage de la détresse et sur la facon d’aborder les préoccupa-
tions des patients. Cet article décrit les idées actuelles en matiere de
détresse; explore la maniére dont le dépistage de la détresse et les
interventions pour la combattre font partie intégrante de la pratique
infirmiéere en oncologie; partage les expériences et apprentissages ini-
tiaux d’infirmiéres en cancérologie relativement a la mise en ceuvre
d’initiatives de dépistage de la détresse.
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Introduction

Le dépistage systématique de la détresse parmi les différents
groupes de patients atteints de cancer est une pratique qui s’est pro-
gressivement répandue dans le monde ces derniers temps puisque
la conceptualisation de la détresse veut que cette derniere soit le
sixieme signe vital (Bultz & Carlson, 2006). En donnant récemment
son aval a l'idée que la détresse représente le sixiéme signe vital,
I’'Union internationale contre le cancer (UICC) a favorisé la reconnais-
sance universelle de I'importance de la surveillance de la détresse
(UICC, 2010). Agrément Canada a également incorporé une attente
relative au dépistage systématique de la détresse sous la forme d'une
norme de soins au sein de son programme Qmentum «Services de
traitement du cancer et oncologie» (http://www.accreditation.ca/
programmes-d-agrements/gmentum/).

Dans I'ensemble du Canada, I'expérience en matiere de dépistage
de la détresse grandit a mesure que les établissements de lutte anti-
cancéreuse planifient et mettent en ceuvre des programmes de dépis-
tage. Les premiers enseignements tirés de ces efforts soulignaient la
nécessité d'une approche programmatique et I'importance des infir-
mieres en oncologie sur le plan du dépistage et de la prestation des
interventions initiales visant a combattre la détresse. Le signalement,
par le patient, des symptoémes causant la détresse constitue 1’étalon or
en la matiere, et un effort délibéré en vue de comprendre la perspec-
tive des patients et d’agir en conséquence sont la marque des soins
axés sur le patient (Stewart, 2001). Cependant, il n’est guére utile de
demander aux patients de remplir un outil ou instrument de dépistage
si les prestataires de soins ne prennent aucune mesure de suivi en
fonction des scores de dépistage (Coyne, Thompson, Palmer, Kagee &
Maunsell, 2000; Howell, Currie, Mayo, Jones, Boyle, Hack et al., 2009).

Jusqu’a présent, tres peu d’écrits reflétent la perspective infirmiére
sur le dépistage de la détresse et sur la mise en ceuvre d’une appro-
che programmatique relative au dépistage en milieu clinique. Il existe
encore, chez les infirmieres, une certaine confusion quant a la place
qu’occupe, dans leur pratique, le dépistage de la détresse au moyen
d’un outil normalisé et quant a ce qui le différencie de leurs pratiques
habituelles en matiére d’évaluation de la détresse. Un apprentissage
considérable est nécessaire si I’on veut cerner la meilleure facon d’in-
tégrer le dépistage normalisé de la détresse dans la pratique quoti-
dienne et la facon dont le dépistage améliore la qualité des soins.

Cet article a plusieurs objectifs: (1) décrire les idées actuelles en
matiere de détresse; (2) effectuer une exploration conceptuelle de la
maniére dont le dépistage de la détresse et les interventions pour la
combattre fait partie intégrante de la pratique infirmiére en oncolo-
gie; et enfin, (3) partager les expériences et apprentissages initiaux
d’infirmiéres en cancérologie dans le cadre d’initiatives de dépistage
de la détresse. Cette information aidera les infirmiéres en cancéro-
logie a comprendre 'utilisation appropriée d'un outil de dépistage
systématique pour le mieux-étre des patients et pour rehausser les
soins axés sur la personne dans leur propre pratique. Le partage des
enseignements initiaux tirés de I'implantation d’initiatives de dépis-
tage de la détresse en milieu clinique aidera les autres intervenants
souhaitant démarrer un tel programme a surmonter les obstacles
ou les défis qui pourraient alors survenir.

Qu’est-ce que la détresse?

Le cancer et son traitement n’ont pas seulement une incidence
physique, mais encore des répercussions émotionnelles, psychoso-
ciales, spirituelles et pratiques (Fitch, 2008). Celles-ci peuvent sur-
venir a n'importe quel moment de I'expérience de la maladie tandis
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que les patients sont confrontés a la réalité de leur situation et
essaient de trouver divers moyens de s’adapter a ce qui leur arrive
a eux et a leur famille. La détresse est une réaction courante tout au
long de I'épreuve du cancer a la fois chez les patients et chez leurs
proches.

La détresse a été conceptualisée comme étant une expérience
désagréable de nature émotionnelle, psychologique, sociale ou spiri-
tuelle qui nuit a la capacité a faire face au cancer (NCCN, 2010). Elle
«s’étend sur un continuum, qui va des sentiments normaux et habi-
tuels de vulnérabilité, de tristesse, de peurs, jusqu’aux problémes
aigus de dépression, d’anxiété, de panique, d’isolement, de crise
spirituelle» (NCCN, p. 5, traduction libre). Le fait de savoir identi-
fier cette détresse et intervenir est un aspect essentiel des soins
en cancérologie de qualité (Carlson & Bultz, 2003; Jacobsen, 2009,
Jacobsen, Shibata, Siegel, Lee, Alemany, Brown et al., 2009).

La détresse est un phénomeéne dynamique dont 'ampleur aug-
mente ou diminue au fil du temps et au fur et a mesure des évé-
nements. Elle pourra ainsi étre particuliéerement élevée chez les
patients atteints de cancer a des points de transition; ces derniers
comprennent notamment le diagnostic initial, le début du traite-
ment, la fin du traitement, le moment ou il y a récidive et durant
les derniers jours de vie (Howell et al.,, 2009). La proportion des
patients qui éprouvent des niveaux de détresse importants se situe
entre 35 et 45% (Zabora, BrintzenhofeSzoc, Curbow, Hooker &
Piantadosi, 2001). Au Canada, les programmes de dépistage des cen-
tres régionaux de cancérologie (Carlson, Angen, Cullum et al., 2004)
ont rapporté de semblables taux élevés de détresse. Ces niveaux
varient selon le siege de la maladie et selon le stade du cancer mais
ne sont pas uniquement reliés a des facteurs pathologiques. Bien
que I'épreuve de la maladie comporte de nombreux éléments com-
muns, il n’y a pas deux individus qui y réagissent exactement de la
méme maniere. Les soutiens sociaux, les antécédents médicaux, les
styles d’adaptation et diverses autres variables personnelles provo-
quent tous des variations sur le plan de la détresse (Weisman, 1976;
Folkman & Greer, 2000). Les proches des patients sont également
touchés par la maladie atteignant leurs étres chers et ils éprouvent
souvent de la détresse émotionnelle et sont confrontés a des chan-
gements en matiere de roles et de relations, des pressions financie-
res, le fardeau de I'aidant naturel, la crainte de perdre un étre cher
et le deuil (Grunfeld, Coyle, Whelan, Clinch, Reyno, Earle et al., 2004;
Longo, Fitch, Deber & Williams, 2006).

Il existe d’excellentes raisons pour lesquelles les infirmiéres
devraient étre a 'affit des signes de détresse. En effet, une détresse
élevée est associée a une mauvaise qualité de vie dans de multi-
ples domaines (Sanson-Fisher, Girgis, Boyes, Bonevski, Burton, Cook
et al., 2000; Skarstein, Aass, Fossa, Skovlund & Dahl, 2000; Wen &
Gustafson, 2004). Elle est également reliée a une faible assiduité
aux régimes de traitement (Kennard, Smith, Olvera et al., 2004), a
une moindre satisfaction vis-a-vis des soins (Von Essen, Larsson,
Oberg & Sjoden, 2002) et enfin, a la non-satisfaction de besoins des
patients (Fisch, 2004; Newell, Sanson-Fisher & Savolainen, 2002).
Elle entraine également des visites additionnelles aux cabinets des
médecins, aux hopitaux et aux urgences, ce qui se traduit éventuel-
lement par une hausse des colits associés aux soins de cancérologie
(Carlson & Bultz, 2004; Carlson et al., 2004). En outre, les données
de recherche sont toujours plus nombreuses a signaler un lien entre
la détresse et une moindre qualité de vie, d'une part, et de mau-
vais résultats relativement a la survie, d’autre part (Brown, Levy,
Rosberger & Edgar, 2003; Groenvold, Petersen, Idler, Bjorner, Fayers
& Mouridsen, 2007).

Intervenir face a la détresse:
état de la situation

D’une cote a I'autre du Canada, les patients atteints de cancer par-
ticipant a diverses études ont indiqué qu’un certain nombre de leurs

besoins demeurent insatisfaits et qu'ils sont peu satisfaits des soins
de cancérologie, particulierement en ce qui a trait au soutien émotion-
nel. Quoique les répondants décernent de hautes cotes (95-98%) a leur
expérience globale en matieére de soins, le soutien émotionnel est un
point faible qui continue de recevoir des cotes de satisfaction substan-
tiellement plus basses que celles d’autres dimensions, avec des éten-
dues se situant entre 48 et 56% (Canadian Partnership Against Cancer,
2010). Une multitude de rapports ont été rédigés en vue de cerner les
points de vue des patients sur les lacunes existant au sein du systeme
de lutte contre le cancer et sur les améliorations qui pourraient lui étre
apportées (IOM, 2008, Vachon, 2006; Vachon, 1998). Les patients et
leurs proches ont décrit les caractéristiques qui, selon eux, sont impor-
tantes au niveau du type de soins dont ils souhaitent faire '’expérience.
Ces caractéristiques comprennent entre autres le respect des préféren-
ces du patient, le confort physique, I'information, I’éducation et la com-
munication, la coordination et la continuité des soins et enfin, la facilité
d’acces aux services (Gerteis, Edgman-Levitan, Daley & Delbanco, 1993).
Malgré les résultats de recherche indiquant que les patients atteints
de cancer ont des besoins insatisfaits et éprouvent de la détresse,
il arrive souvent que cette détresse ne soit ni identifiée ni signa-
lée de maniére systématique dans la pratique clinique quotidienne
(IOM, 2008; Vachon, 2006; Plummer, Gourney, Goldberg et al., 2000;
Merckaert, Libert, Delvaux et al., 2005). Plusieurs facteurs exercent une
influence sur les infirmieres relativement a I'identification et a I'éva-
luation de la détresse et aux interventions mises en ceuvre par la suite.
Beaucoup de médecins et d’'infirmiéres estiment qu’ils évaluent plutot
bien la détresse et qu'une approche standardisée n’est pas nécessaire.
Pourtant, des études indiquent que les oncologues et les infirmie-
res ne réussissent pas toujours a identifier les patients éprouvant
une détresse importante (Fallowfield, Ratcliffe, Jenkins & Saul, 2001;
Mitchell & Kakkadasam, 2010; Mitchell, Hussain, Grainger & Symonds,
2010). Les infirmieres font état des inquiétudes qu’elles ont a propos
des contraintes temporelles qui les empéchent de réaliser des évalua-
tions holistiques plus complétes ou disent ne pas se sentir prétes a
gérer les réactions émotionnelles des patients qui font alors surface
(McLeod, Tapp, Moules & Campbell, 2010; Botti, Endacott, Watts,
Cairns, Lewis & Kenny, 2006). Il est probable que ces deux facteurs
soient liés entre eux (McLeod et al., 2010). D’autres se soucient de la
disponibilité des services vers lesquels les patients pourraient étre
aiguillés afin que soient abordées les questions et préoccupations d’or-
dre psychosocial ainsi dégagées. Dans une étude, lorsque les patients
ou leurs proches réclamaient de I'aide dans ce domaine, ils rappor-
taient généralement avoir recu une assistance tres utile et satisfaisant
le besoin et ce, bien que les infirmieéres n’effectuent pas d’évaluation
normalisée de la détresse psychosociale (McLeod & Morck, 2011).
Quoique les patients recoivent de I'aide lorsqu’ils la réclament, il y
a plusieurs raisons pour lesquelles ils ne veulent ni révéler qu'ils souf-
frent de détresse ni accepter I'aide qui leur est offerte a cet effet. Une
certaine stigmatisation entoure les termes «émotionnel », « psychologi-
que» et «psychiatrique », et aucun patient ne veut qu’ils soient employés
a son sujet (Barney et al., 2009; Holland, Kelly & Weinberger, 2010). Les
patients et les proches se soucient qu’on voie en eux des étres faibles
et incapables de se prendre en charge. De plus, les patients croient que
les médecins et les infirmiéres sont trop pris par les problémes asso-
ciés au traitement de leurs autres patients et qu'ils ne s’intéressent pas
aux questions émotionnelles ou pratiques (McLeod et al., 2010; Steele &
Fitch, 2008). Il se peut également que les patients s'inquietent de I'arrét
possible de leur traitement s’ils signalent éprouver de la détresse asso-
ciée a des effets secondaires non maitrisés ou que cela pourrait empé-
cher leur équipe soignante de concentrer son attention sur le traitement.
D’autres chercheurs ont découvert qu’il existe une grande variation
dans la capacité des patients a rapporter volontairement de I'informa-
tion sur eux-mémes et dans la capacité des soignants a obtenir des ren-
seignements de leurs patients (IOM, 2008; Richardson, Medina, Brown &
Sitzia, 2007). Il semble évident que les besoins en matiére de soins psy-
chosociaux et de soins de soutien resteront insatisfaits a moins que des
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processus d’évaluation systématiques permettant de dégager les pro-
blémes et besoins particuliers des patients ne fassent partie intégrante
de la pratique clinique courante (Holland, Kelly & Weinberger, 2010;
Mitchell et al., 2010). Pourtant, méme lorsque la détresse est identifiée,
il existe plusieurs raisons pour lesquelles I'aide offerte est refusée.

Dans plusieurs études ou jusqu’a la moitié des patients indi-
quaient qu’ils éprouvaient de la détresse a cause de besoins insatis-
faits, ceux-ci indiquaient également qu’ils ne voulaient aucune aide a
leur sujet au moment de la tenue de I’évaluation (Carlson et al., 2004;
Fitch, sous presse; Steele & Fitch, 2008). Une récente étude qualitative
explorait les perspectives des patients relativement a leur volonté de
solliciter de I'aide (Steele & Fitch, 2008). Les raisons pour lesquelles
les patients signalaient ne pas vouloir d’aide, a un moment particu-
lier, relativement a des besoins insatisfaits, variaient grandement et
incluaient notamment les suivantes: ils croyaient que le probléme
était un effet attendu du traitement anticancéreux et que rien ne pou-
vait étre fait a son sujet (p. ex. la fatigue); ils ne savaient pas qu'un
service particulier existait et qu'ils pouvaient s’en prévaloir (p. ex. cli-
nique de sexualité); ils croyaient que I’équipe soignante en oncologie
serait trop occupée pour les aider avec leur probleme ou que ce der-
nier ne l'intéresserait pas (p. ex. la facon de faire part du diagnostic
a ses enfants); ils estimaient qu’il y avait déja suffisamment de cho-
ses auxquelles ils devaient s’adapter et qu’il leur était impossible de
composer avec quoi que ce soit d’autre a ce moment-la.

De récents rapports produits par des organismes gouvernemen-
taux ou de grands groupes de défense des intéréts des patients ont
commencé a réclamer un recours accru aux soins axeés sur la per-
sonne ou aux soins holistiques (Institute of Medicine, 2008; Gerteis
et al.,, 1993). Les plans stratégiques nationaux et régionaux de lutte
contre le cancer soulignent que l'inclusion des soins axés sur la per-
sonne est la marque de soins de cancérologie a la fois complets et
de qualité, et mettent en évidence la nécessité de faire appel a des
évaluations et soins holistiques. Beaucoup de ces plans stratégiques
incorporent des objectifs liés a 'amélioration du vécu des patients
et a I'allégement du fardeau de la souffrance et mettent ’accent sur
la nécessité de tirer parti du corpus de connaissances existant pour
mettre en ceuvre les interventions appropriées. Il existe un ensem-
ble de résultats de recherche a la fois solide et croissant concernant
la communication; la fourniture d’information et de soutien; la ges-
tion des besoins émotionnels, psychosociaux et spirituels et enfin, la
douleur et d’autres symptomes (Hack, Degner & Parker, 2005; Lepore
& Coyne, 2006; Patrick, Ferketich, Frame, Harris, Hendricks, Levin et
al., 2003). En revanche, il est essentiel d’établir au préalable des stra-
tégies concretes et structurées, des approches clairement définies et
une structure programmatique afin d’atteindre les résultats voulus.

Une réaction nationale:
le dépistage de la détresse

Dans les milieux cliniques surchargés, une stratégie concréte
recommandée en vue de progresser vers les soins axés sur la personne
consiste a faire le dépistage de la détresse au moyen d'un outil nor-
malisé (Holland, Kelly & Weinberger, 2010; NCCN, 2010; Howell et al.,
2009). Le dépistage est une stratégie particuliére qui aide a identifier
les personnes souffrant d’'une détresse élevée et ayant besoin d'une
évaluation plus poussée et d'une intervention. Selon sa définition, le
dépistage est une méthode rapide d’identification prospective des
personnes éprouvant de la difficulté dans ce domaine. Il s’agit d'une
méthode de triage ou d’identification rapide ainsi que d'un mécanisme
permettant au patient de signaler ce qui représente a ses yeux une
inquiétude ou un probléme et ce, a un moment particulier de son che-
minement. Cette indication d’'une inquiétude représente le point de
départ d’'une relation thérapeutique axée la personne entre le presta-
taire de soins et le patient. Une communication efficace et I'établisse-
ment d’une relation thérapeutique (Hack, Degner & Parker, 2005) sont
les éléments essentiels préalables a la réalisation d'une évaluation en

profondeur et a une intervention adéquate ou a la référence vers les
services qui conviennent (Howell et al., 2009). L'utilisation d'un outil
de dépistage normalisé assure 'uniformité de la saisie des données et
est utile pour faire des comparaisons dans le temps. Il permet égale-
ment aux patients de réaliser les domaines dont I'équipe soignante se
préoccupe et qu’elle surveille au fil du temps.

Si 'on veut que les activités de dépistage réussissent, ce dernier
ne peut étre effectué sans intégration. La pratique du dépistage doit
s'inscrire dans une approche programmatique—le dépistage étant
suivi d'une évaluation appropriée au moyen d’un outil valide dans le
but de comprendre les parametres des problémes particuliers iden-
tifiés et de l'intervention de suivi correspondant aux résultats de
dépistage. L’établissement d'un programme de dépistage exige qu’on
tienne compte de plusieurs éléments de programmation: la sélection
d’un outil de dépistage fiable/valide; la distribution de cet outil aux
patients; la collecte des questionnaires remplis; la cotation des résul-
tats et la catégorisation des scores; et enfin, I'implantation de plans
d’intervention locaux permettant de prendre des mesures précises
en fonction des scores, y compris la référence des patients ayant
des scores élevés ainsi qu’'un suivi aupres des patients aiguillés vers
d’autres services. Le dépistage doit s’inscrire dans une relation théra-
peutique (Hack, Degner & Parker, 2005) ou les professionnels peuvent
lancer les interventions permettant d’aborder la détresse ou aiguiller
les patients vers des intervenants et programmes spécialisés.

A Theure actuelle, de considérables efforts sont entrepris au
Canada en vue d’élaborer des guides et outils pour le dépistage de la
détresse et d’aider le personnel clinique assurant I'implantation d’ap-
proches programmatiques [Screening Toolkit, Canadian Partnership
Against Cancer (CPAC)]. Un ensemble de données minimal provenant
de 'ESAS (Echelle d’évaluation des symptomes d’Edmonton) (Bruera,
Kuehn, Miller, Selmser & Macmillan, 1991) et de la Liste canadienne de
vérification des problémes [Canadian Problem Checklist] (dont 'usage
est recommandé en vue de recueillir des données sur un large éven-
tail de problémes ou préoccupations physiques, psychosociaux et
pratiques couramment associés au cancer (CPAC, 2009). Un cadre con-
ceptuel a été mis au point afin d’orienter le processus d’évaluation et
les mesures a prendre en fonction des scores de 'ESAS (Howell et al.,
2009) (voir la figure 1). Des recommandations ont été faites pour indi-
quer que des scores de 1 a 3 aux divers éléments de ’ESAS représente
une détresse légere, des scores de 4 a 6 une détresse modérée, et de 7
et plus, une détresse grave (Bruera et al., 1991; Cleeland et al., 1994).
Il importe que le clinicien reconnaisse l'existence de scores représen-
tant une détresse légere et qu’aucune intervention ne soit requise au-
dela des soins habituels a condition que ces derniers soient de grande
qualité et qu’ils incorporent une gestion adéquate des symptomes, un
acces aisé a l'information pertinente, un soutien émotionnel de base
et une communication efficace entre patients et prestataires de soins
(Fitch, 2008). Les scores correspondant a une détresse modérée exi-
gent une évaluation plus poussée afin de déterminer les facteurs qui
sont liés a I'apparition et a la gravité, I'incidence qu’elle a sur la per-
sonne, quelles stratégies ont été efficaces sur le plan de la gestion du
symptome en cause jusqu’a présent ainsi que les veeux ou les buts

Engager le dialogue avec
le patient; amorcer une
relation thérapeutique

Vérifier la perception du probléme
par le patient et négocier un plan
de soins pertinent

Sélectionner les
interventions appropriées
symptomes et et évaluation ciblée en fonction des meilleures
de la détresse du probléme données probantes

! ' |

Evaluation des
facteurs de risque

Dépistage des

Figure 1. Cadre conceptuel orientant I’évaluation et les mesures a
prendre en fonction des scores a 'ESAS
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de la personne relativement a ce qu'il convient de faire au sujet du
symptome. Ensuite, des interventions sont offertes en vue d’empécher
toute escalade future et d’atténuer le symptome. Les scores les plus
élevés exigent, dans I'immeédiat, une évaluation compléte et ciblée et
une intervention en vue d’atténuer le symptome, de traiter le pro-
bleme et d’alléger le fardeau imposé aux patients et a la famille (c.-a-d.
au moment de la visite clinique, ou au téléphone ou par conférence de
télésanté/visioconférence) (voir I'algorithme de cotation a la figure 2).

Role des infirmiéres en oncologie
dans le dépistage de la détresse

L’Association canadienne des infirmieres en oncologie a clai-
rement articulé le role de l'infirmiére spécialisée en oncologie et
précisé les normes de soins (ce que les patients sont en droit de
recevoir) et les compétences liées a la pratique (ce que les infirmie-
res sont appelées a fournir dans leurs soins aux patients atteints de
cancer et a leur famille) (www.cano.ca). Les responsabilités clés des
infirmiéres spécialisées en oncologie comprennent gérer les symp-
tomes, enseigner et encadrer, aider les patients et leurs proches
a s’adapter aux répercussions de la maladie et du traitement. Ces
responsabilités ne peuvent pas étre assumées sans des évaluations
judicieuses réalisées au moyen d’outils valides. De plus, les évalua-
tions doivent avoir comme point de départ et comme fondement ce
qui revét de I'importance aux yeux du patient individuel et ce qui le
préoccupe. Etant donné que la détresse est un résultat qui dépend
du personnel infirmier (Howell, 2010), les infirmiéres en oncologie
sont appelées a jouer un role de premier plan dans les mesures pri-
ses en fonction des scores de dépistage de la détresse et des fac-
teurs multidimensionnels contribuant a cette derniére.

En dépistant la détresse a I'aide d'un outil normalisé tel que 'ESAS
ou la Liste canadienne de vérification des problémes, les infirmiéres
acquierent une compréhension initiale des niveaux de gravité des
symptomes physiques et psychologiques et des principaux problémes
ou enjeux confrontant le patient. L’examen qu’effectue l'infirmiére
des scores obtenus a 'aide de 'outil de dépistage peut servir de méca-
nisme de triage et faciliter I’établissement des priorités en matiére
d’intervention. Le dépistage systématique aide a orienter la conver-
sation entre le patient et l'infirmiére vers les sources de la détresse

Zone verte Zone jaune Zone rouge
1 a 3 points 4 a 6 points 7 a 10 points
v v v
Cette zone Cette zone Cette zone correspond
correspond correspond au au niveau grave :

a un niveau léger :
le patient gére bien
le probléme et
éprouve une faible
détresse émotionnelle
ou en matiére de
symptomes.

le patient ne gere
aucunement le
probléme, ce qui lui
fait courir de grands
risques et exige une
intervention
d’urgence de la
le patient dans part de I'équipe
la zone verte. clinique ou la référence.

v !

Pour tous les groupes, les mesures suivantes doivent étre prises :

1. Faire part au patient de sa cote dans le cadre d’un dialogue ouvert.

2. Demander au patient quel est I'impact du probléme depuis sa
perspective et quel(s) probléme(s) lui cause(nt) le plus de détresse.

3. Dispenser des soins psychosociaux/de soutien a tous les patients
dans le cadre des relations thérapeutiques.

4. Fixer en collaboration des objectifs de soins et un plan.

5. Mettre en ceuvre le plan d’action et le documenter.

niveau modéré :
le patienta du
mal a gérer le
probléme. Une
intervention ciblée
est nécessaire en
vue de ramener

Figure 2. Algorithme de cotation des mesures a prendre en vertu
des cotes de détresse

éprouvée par le patient. En amorcant la conversation dans le but de
déterminer ce qui se trouve a la source de la cote de détresse, I'infir-
miére peut cibler son évaluation des besoins et intervenir de manieére
adéquate a I'’encontre de la détresse. Les interventions déclenchées par
les infirmiéres en oncologie incluent entre autres 1'établissement de
relations thérapeutiques, la prestation d'un enseignement et de con-
seils d’encouragement et I'aiguillage vers les services professionnels et
communautaires qui conviennent (Corner, 1996; Arnold, 1999).

La réponse a la détresse occupait une place prépondérante dans les
taxonomies de la pratique et des interventions infirmiéres (McCloskey
& Bulechek, 1996) et I'on sait que la détresse est sensible aux interven-
tions infirmiéres (Given & Sherwood, 2005; Fulcher, Badger, Gunter &
Marrs, 2008). Répondre a la détresse est percu comme faisant partie
intégrante de la pratique infirmiére dans le cadre d'une approche de
soins axée sur la personne (MacCormack & McCance, 2006) et d'une
communication interpersonnelle avec les patients composant avec les
stresseurs liés a la maladie (Arnold, 1997). Les infirmiéres jouent un
role fondamental dans le soulagement efficace de la douleur et d’autres
symptomes (McCaffery & Pasero, 1999). L'efficacité des interventions
des infirmiéres — de I’éducation au patient aux interventions psychopé-
dagogiques en passant par la relaxation et les interventions non phar-
macologiques —a été démontrée (Howell, 2010). L’évaluation basée sur
les résultats est recommandée dans le cadre de la pratique exemplaire
des soins infirmiers (Kleinpell, 2001); de plus, l'utilisation d’instru-
ments normalisés d’auto-évaluation au sein des programmes de dépis-
tage fournit des données qui aident les infirmieres a suivre de pres les
changements touchant, au fil du temps, la réponse du patient au cancer
et a son traitement et a vérifier I'efficacité des interventions. Cependant,
les infirmiéres s’inquietent de ne pas se sentir valorisées a titre de con-
tributrices a la prestation des soins psychosociaux visant a réduire la
détresse (Botti et al., 2006) et expriment diverses autres inquiétudes a
mesure que se répand le dépistage de la détresse a I’échelle du Canada.

Les infirmiéres ont rapporté de maniére anecdotique qu’elles hési-
tent a faire du dépistage aupres des patients quand elles ne disposent
pas des ressources qui les aideraient a prendre des décisions quant a
I’évaluation approfondie et aux interventions. Il est essentiel de four-
nir des cheminements cliniques concus localement pour les mesures
de suivi et des attentes claires en matiere d'utilisation des données
probantes dans la prise de décisions cliniques liées a la sélection des
interventions. A I’heure actuelle, les agences provinciales du cancer et
le Groupe d’action pour I'expérience globale du cancer du Partenariat
canadien contre le cancer ouvrent la voie en produisant des guides de
pratique clinique et de brefs algorithmes afin d’orienter la pratique
quant aux scores obtenus a I’échelle ESAS des symptomes physiques
et psychologiques. Les guides récemment achevés portent notam-
ment sur les domaines suivants: dépression et anxiété, fatigue, trou-
bles du sommeil (Howell, 2010), douleur, dyspnée et enfin, nausée
et vomissements chez les patients en soins palliatifs (Action Cancer
Ontario, 2011) (voir la figure 3 par exemple). Des guides additionnels
en sont aux étapes de la planification, et des initiatives provinciales et
nationales ont été lancées afin d’incorporer ces guides a la pratique.
Par exemple, Action Cancer Ontario a mis au point des applications
pour appareils de poche (iPhone apps; Windows Phone 7) afin de faci-
liter 'acces aux algorithmes peu importe ou se trouvent l'infirmiére
et son patient, ce qui permet d’éviter la dépendance vis-a-vis des ver-
sions imprimées et la nécessité d’avoir acces a un ordinateur.

En fin de compte, il faut que les cheminements cliniques con-
cus localement soient organisés de maniere a assurer la prestation
de mesures particuliéres dans le contexte local. L'introduction d'une
approche programmatique pour le dépistage exige qu’on désigne clai-
rement quels intervenants répondront initialement aux scores et la
maniére dont I'’évaluation et 'intervention seront prises en charge par
les membres de disciplines particulieres et ce, en fonction du champ
d’exercice de chacune. 1l est inutile que le dépistage ait lieu s’il ne
s’accompagne pas d'un suivi et d’interventions basées sur les résul-
tats ou les scores de dépistage. Ceci requiert une approche d’équipe

24 CONJ - RCSIO Winter/Hiver 2012

doi:1181912x2212130



ALGORITHME : Aolit 2010
La douleur chez les adultes atteints de cancer : dépistage et évaluation

Dépister la douleur au moyen de I’ESAS lors de chaque visite

/  EsAs:1a3points / /  EsAs:4a6points /

Evaluation suivant les acronymes (anglais) O, P, Q, R, S, T, U et V (adepté dela régie Fraser Health)

0O- Apparition Quand a-t-elle commencé? Combien de temps dure-t-elle? A quelle fréquence survient-elle?

ESAS : 7 a 10 points

P - Ce qui la provoque/I’atténue | Qu’est-ce qui la provoque? Qu’est-ce qui ’atténue? Qu’est-ce qui la fait empirer?

Q - Qualité Quelle sensation votre douleur vous donne-t-elle? Pouvez-vous la décrire?

R - Région / Rayonnement Ou survient-elle? Se répand-elle vers d’autres endroits?

Quelle est I'intensité de ce symptome (sur une échelle de 0 a 10 ou 0 signifie aucune douleur et 10 la pire douleur que vous puissiez imaginer)?
S - Gravité En ce moment? Lorsqu’elle est a son mieux? A son pire? En moyenne? En quoi ce symptome vous géne-t-il? Ce symptome s’accompagne-t-il
d’un ou de plusieurs autre(s) symptome(s)?

Quels médicaments prenez-vous ou quels traitements suivez-vous actuellement? Quel est leur degré d’efficacité? Eprouvez-vous de quelconques

T - Traitement . ) v~ . e ; . o
effets secondaires en lien avec vos médicaments/traitements? Quels médicaments preniez-vous ou quels traitements subissiez-vous auparavant?

U - Compréhension

A votre avis, qu’est-ce qui cause ce symptome? De quelle maniére ce symptome vous touche-t-il, vous et/ou votre famille?
Impact sur vous

Quel est votre objectif relativement a ce symptome? Quel est votre objectif en matiére de confort ou de niveau acceptable pour ce symptome
V - Valeurs (sur une échelle de 0 a 10 ou 0 signifie aucune douleur et 10 la pire douleur que vous puissiez imaginer)? Y a-t-il d’autres points de vue ou
sentiments concernant ce symptome qui sont importants pour vous ou pour votre famille?

* Evaluer les risques d’accoutumance; Symptomes associés : p. ex. nausée, vomissements, constipation, engourdissement, picotements, rétention urinaire.

/ Douleur légére / / Douleur modérée /

Douleur intense

o Le patient ne fait pas un emploi e La douleur ou les analgésiques nuise(nt) Le patient subit une détresse/un inconfort aigu(&)
efficace de I’analgésie au fonctionnement et aux AVQ Lapparition de la douleur est soudaine et aigué
e La douleur légére ne nuit pas aux AVQ e Le patient indique qu’il ne parvient pas a Exacerbation aigué des niveaux précédents

Manifestation de la douleur dans un nouveau site
Faiblesse motrice associée
Les analgésiques nuisent aux AVQ

¥

Interventions concernant tous les patients, su t le cas

INT. NON PHARMACOLOGIQUES

« Interventions psycho-socio-spirituelles (éducation du patient, consultation, activités récréatives, relaxation et imagerie mentale, interaction sociale, consultation spirituelle).

« Autres thérapies (physiothérapie, ergothérapie, massage, aromathérapie, musicothérapie, acupuncture, neurostimulation transcutanée, réflexologie, reiki, hypnothérapie).

« D’autres interventions (radiothérapie, vertébroplastie, chirurgie, interventions anesthésiques, etc.) doivent étre considérées chez les patients ayant une douleur difficile & maitriser.

Education au patient

« Prise d'analgésiques pour la douleur réguliere et la douleur subite, gestion des effets indésirables, mesures non pharmacologiques pouvant étre utilisées en combinaison avec le
traitement pharmacologique.

INT. PHARMACOLOGIQUES

La gravité de la douleur détermine la teneur de 1’analgésique requis selon les spécifications de 1’échelle analgésique de I'Organisation mondiale de la santé (OMS).

Le type et la cause de la douleur influenceront le choix d’analgésiques (p. ex. douleur nociceptive, douleur neuropathique et métastases osseuses).

En cas d’insuffisance rénale, il convient d’utiliser tous les opioides avec prudence, a des doses réduites et/ou a une fréquence réduite.

Le fentanyl, la méthadone et I’oxycodone sont les opioides de premier choix les plus stirs pour les patients atteints de néphropathie chronique.

La méthadone exige une grande expérience de la part du prescripteur : il faut vérifier I’éventualité d’interactions médicamenteuses significatives avant de prescrire tout médicament a un
patient sous méthadone.

Lors de I'utilisation du fentanyl en formulation transmucosale pour la douleur subite, la dose efficace doit étre identifiée en augmentant la dose graduellement indépendamment de la dose
réguliere d’opioide.

Chez les patients ayant une douleur intense stabilisée et recevant une dose d’opioide stable ou chez ceux qui ont de la difficulté a avaler ou des nausées et vomissements réfractaires, les timbres
transdermiques de fentanyl peuvent convenir a condition que la douleur soit stable.

Caractériser la douleur — est-elle nociceptive, neuropathique ou bien mixte?

Le type et la cause de la douleur influenceront 1’analgésique adjuvant (douleur nociceptive ou douleur neuropathique, métastases osseuses).

La sélection d’un antidépresseur ou d’un anticonvulsant doit étre effectuée en fonction de la maladie concomitante, de la thérapie médicamenteuse ainsi que des effets secondaires éprouvés
relativement aux médicaments et des interactions entre ces derniers.

Il n'y a pas de données probantes suffisantes pour appuyer la recommandation d’opioides topiques.

II'n'y a pas de données probantes suffisantes pour appuyer le traitement de premiere ou deuxi¢me intention de la douleur cancéreuse a 1’aide de cannabinoides, mais ces derniers peuvent avoir un
role a jouer dans la douleur réfractaire, notamment en cas de douleurs neuropathiques réfractaires.

Le fentanyl transdermal ne doit pas étre utilisé chez le patient naif d’opioide.

11 convient de rechercher I’avis de spécialistes en soins palliatifs pour choisir judicieusement I’opioide approprié ainsi que son dosage et sa voie d’administration dans le cas des patients ayant
une insuffisance rénale ou des patients ayant des douleurs difficiles a maitriser.

EFFETS INDESIRABLES DES OPIOIDES

* Un grand nombre des patients naifs d’opioide éprouveront des nausées ou des vomissements lors du démarrage des opioides, la tolérance survenant habituellement en I’espace de 5-10 jours.
Les patients qui commencent a prendre un opioide pour une douleur allant de modérée a intense doivent avoir acces a un antiémétique qu’ils pourront prendre au besoin.

« La majorité des patients prenant des opioides pour une douleur allant de modérée a intense éprouveront de la constipation. Aucune tolérance (ou trés peu) ne se développe a cet effet.

« Le traitement prophylactique le plus courant en cas de constipation induite par les opioides est une combinaison de laxatifs stimulants (senné ou bisocodyl) et de laxatifs osmotiques (lactulose ou
PEG 3350).

gérer sa douleur au moyen du régime de
traitement actuel

.

.

Figure 3a: La douleur chez les adultes atteints de cancer: dépistage et évaluation
La présente est une traduction libre de I'algorithme “Pain in Adults with Cancer” de Cancer Care Ontario; priére de noter que cette
version francaise n’a pas été validée en milieu clinique.
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La douleur chez les adultes atteints de cancer : carte de soins

Douleur légere

Cheminement clinique 1

Douleur modérée
Cheminement clinique 2

INT. PHARMACOLOGIQUES
Traitement a I’aide de
non-opioides

« L'acétaminophene et les
AINS, y compris les
inhibiteurs de la COX-2,
doivent étre considérés a leur
plus faible dose efficace.

11 faut examiner
périodiquement la nécessité
du traitement continu ou a
long terme; s’il n’y a pas de
réponse significative en
I’espace d’une semaine, il
faut arréter les médicaments.

L’utilisation a long terme
des AINS exige la protection
de la muqueuse gastrique.

Il n'y a pas de données
probantes suffisantes pour
recommander les
bisphosphonates a titre de
traitement de premiére
intention pour la gestion
de la douleur.

Traitement au
moyen d’opioides

* En cas de douleur allant de
légére a modérée, on peut
donner un opioide léger
comme la codéine ou le
tramadol en combinaison
avec un analgésique
non opioide.

Si la douleur n’est pas
maitrisée au moyen de ces
combinaisons, consulter
traitement au moyen
d’opioides a la colonne

« Douleur modérée ».

INT. PHARMACOLOGIQUES

Traitement au moyen d’opioides
* Si le patient est naif d’opioide :

o Pour la morphine, la dose de départ est
normalement de 5 mg q.4h avec 2,5-5 mg

q.1h PRN pour la douleur subite. Chez les
patients agés ou affaiblis, choisir une dose

de départ de 2,5mg q.4h.

Pour I’hydromorphone, la dose de départ est 1 mg
q.4h avec 0,5-1 mg q.1h PRN pour la douleur
subite. Chez les patients dgés ou affaiblis, choisir
une dose de départ de 0,5 mg q.4h.

Pour I’oxycodone, la dose de départ est 2,5 mg ou
un demi-comprimé q.4h avec 2,5 mg ou un
demi-comprimé q.2h PRN pour la douleur subite.
(La plus faible dose disponible pour les comprimés
d’oxycodone, pris soit isolément soit en
combinaison avec de I’acétaminophéne, s’éléve a
5 mg, ce qui équivaut a ~5-10 mg de morphine).

(=]
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* Si le patient prend un opioide :

o Comme préparation a libération immédiate

de dosage q.4h, accroitre de 25 % les doses
régulicres et les doses pour douleur subite.
Comme opioide a libération continue, accroitre
cette dose de 25 %. Faire passer la dose pour
douleur subite a 10 % de la dose réguliére aux
24h, soit q.1-2h PRN PO, soit q.30 min PRN

en sous-cutané.

Pour les patients dont la douleur est stable, prenant
un analgésique et prenant par voie orale de la
morphine, de I’oxycodone ou de I’hydromorphone,
il faut que le médicament soit converti en une
formulation a libération continue ou contrélée
dispensée q.12h pour en faciliter I’administration.
La dose a durée d’action courte pour la douleur
subite correspond normalement a 10 % de la

dose quotidienne totale.

Concernant les opioides oraux, la fréquence des
doses pour la douleur subite est q.1-2h PRN. Apres
la conversion en une préparation a durée d’action
longue, si la douleur est mal maitrisée, réévaluer le
patient; examiner le pourquoi de I’utilisation de
doses multiples pour la douleur subite et I’efficacité
de ces doses.

Si jugée nécessaire apres une évaluation adéquate,
la dose quotidienne peut étre titrée en ajoutant, a la
formulation quotidienne a libération continue, de
20 a 30 % des doses pour douleur subite utilisées
au cours des 24 h précédentes.

Evaluer et rajuster fréquemment la dose

d’opioide jusqu’a ce que la douleur soit

mieux maitrisée.

(=}
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Douleur intense
Cheminement clinique 3

INT. PHARMACOLOGIQUES

Traitement au moyen d’opioides forts

« Si le patient est naif d’opioide : Voie orale : Morphine 5-10 mg PO q.4h et
5 mg PO q.1h PRN OU hydromorphone 1-2 mg PO q.4h et I mg PO q.1h
PRN OU Voie sous-cutanée : Morphine 2,5-5 mg en sous-cutané q.4h et
2,5 mg en sous-cutané q.30min PRN OU hydromorphone 0,51 mg en
sous-cutané q.4h et 0,5 mg en sous-cutané q.30min PRN.

Si le patient prend un opioide avec dosage q.4h, accroitre de 25 % les doses
régulieres et les doses pour douleur subite. Changer la fréquence de la dose
pour douleur subite a q.1h PRN si par la voie orale et a q.30min PRN si
par la voie sous-cutanée.

Si le patient prend un opioide a libération continue, accroitre cette dose de
25 %. Changer la dose pour douleur subite a 10-15 % de la dose régulicre
aux 24h, soit q.1h PRN PO, soit q.30 min PRN par la voie sous-cutanée.
Ajuster la dose toutes les 24h en tenant compte de la dose totale prise au
cours des 24h précédentes

En présence d’effets indésirables des opioides limitant le dosage et non
gérables (p. ex. nausée, somnolence, myoclonie), penser a sélectionner un
autre opioide et a établir une nouvelle posologie ou consulter les soins palliatifs.
Chez les patients ayant une douleur intense non maitrisée, penser a
retourner a une dose quotidienne équivalente de morphine a libération
immédiate afin de permettre le dosage plus rapide de la dose ou passer a
une préparation/infusion en sous-cutané.

La mépéridine et la pentazocine ne doivent généralement pas étre utilisées
chez les patients cancéreux ayant des douleurs chroniques ou aigués.

Si la douleur est difficile a maitriser, penser a une consultation

en soins palliatifs.

CRISE DE DOULEUR INTENSE

1. Une crise de douleur intense exige I’utilisation immédiate d’analgésiques,
de thérapies d’appoint, qu’on rassure le patient et lui fournisse un
environnement calme.

2. Penser a la consultation en soins palliatifs ou auprés d’un spécialiste de
la douleur d'origine cancéreuse.

3.S’%il y aun acces IV et si le patient est naif d’opioide, lui donner une monodose
de morphine de 5-10 mg IV q.10 min jusqu’a ce que la douleur soit soulagée;
si le patient est déja sous opioides, lui donner la dose PO PRN en IV
q.10 min jusqu’a ce que la douleur soit soulagée. Surveiller attentivement.

4.S’il n’y a pas d’acces IV et si le patient est naif d’opioide, lui donner une
monodose de morphine de 5-10 mg en sous-cutané ¢.20-30 min jusqu’a
ce que la douleur soit soulagée; si le patient est sous opioides, lui donner
la dose PO PRN en sous-cutané q.20-30 min jusqu’a ce que la douleur
soit soulagée.

5. Ajuster la dose de 25% a toutes les 1-2 doses jusqu’a ce que la douleur
soit soulagée.

6. Une fois la douleur maitrisée : si le patient prend un opioide a libération
continue, en accroitre la dose de 25 % et établir la posologie a q.4h PO
ou en sous-cutanée. Ne pas tenter de gérer une crise de douleur intense
a1’aide d’un opioide a durée d’action longue. Faire passer la dose pour
douleur intense a la moitié de la dose réguliére, soit q.1h PRN PO, soit
q.30 min PRN en sous-cutané.

Suivi et surveillance continue
Si la douleur demeure non soulagée en dépit des mesures décrites ci-dessus, rechercher I’aide d’une équipe de consultation en soins palliatifs.

Pour des références complétes et de plus amples renseignements, consulter le document Symptom Management Guide: Pain de Cancer Care Ontario
Avis de non-responsabilité : L’ Algorithm Development Group de Cancer Care Ontario (CCO) a prété une grande attention a la préparation de I’information présentée dans
cet algorithme. Néanmoins, il est attendu de toute personne cherchant a appliquer cette information ou a consulter ce document d’orientation de la pratique qu’elle exerce
un jugement clinique indépendant et des compétences dans le contexte des circonstances cliniques individuelles ou qu’elle recherche la supervision d’un clinicien ayant la
qualification spécialisée nécessaire. CCO ne fait aucune recommandation ni aucune garantie de quelque sorte que ce soit quant au contenu de ce document ni quant a son
utilisation ou a son application et décline toute responsabilité relativement a son application ou a son utilisation, et ce, de quelque fagon que ce soit.

Figure 3b: La doulear chez les adultes atteints de cancer: carte de soins
La présente est une traduction libre de I'algorithme “Pain in Adults with Cancer” de Cancer Care Ontario; priére de noter que cette
version francaise n’a pas été validée en milieu clinique.
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interprofessionnelle en milieu clinique ainsi que des partenariats effi-
caces avec des organismes communautaires. Il arrive fréquemment
que 'éventail complet des services ne soit pas offert dans un méme
établissement. Par contre, il est possible que cet éventail disponible
a I’échelle régionale et que les patients et leur entourage puissent y
accéder dans le cadre d’accords de partenariat (Fitch, 2008).

La figure 4 présente le processus générique que suit 'infirmiere
afin de répondre aux scores de dépistage obtenus grace a un outil stan-
dardisé dans le contexte d'une situation clinique. Lorsque le patient
a rempli I'instrument de dépistage (soit sa version papier soit sa ver-
sion électronique au moyen d'un écran tactile), 'infirmiére en utilise les
résultats pour engager le dialogue et pour évaluer plus avant I'intensité
du probléme ou de I'inquiétude, son impact et sa signification pour le
patient. Cette conversation initiale permet d’effectuer un bref examen
des réponses que le patient a fournies dans l'outil de dépistage et des
raisons pour lesquelles ce dernier a utilisé des cotes particulieres. En
fonction de l'information élucidée dans le cadre de cette interaction,
I'infirmiére doit décider s’il est nécessaire d’approfondir I'exploration
des inquiétudes et de réaliser une évaluation ciblée. Une fois que I'in-
firmiére en sait davantage sur la situation du patient, elle détermine
le plan d’action ou d’intervention nécessaire. L'infirmiére intervient
en faisant appel aux approches non pharmacologiques correspondant
a I'étendue du roéle d’infirmiére spécialisée en oncologie or consulte
d’autres membres de I'équipe soignante et intervient alors dans le cadre
d’une approche coopérative (par exemple, en préconisant des interven-
tions pharmacologiques telles que I'emploi d’analgésiques). L'infirmiére
peut également aiguiller le patient vers un autre membre de I'équipe
interprofessionnelle a des fins d’évaluation et d'intervention.

Quels sont les défis et obstacles
entourant 'instauration d’un outil
de dépistage normalisé?

Jusqu’a présent, peu d’écrits ont porté sur I'implantation de pro-
grammes de dépistage de la détresse depuis une perspective infirmiere
ou sur les défis qui pouvaient étre rencontrés. Vodermaier et Linden
(2008) indiquaient que 36,5% des 146 répondants de leur enquéte natio-
nale aupres des programmes de cancérologie canadiens utilisaient un
outil normalisé pour le dépistage de la détresse dans leurs milieux de
pratique. Les défis signalés relativement aux difficultés d’implantation
d’un outil normalisé comprenaient entre autres les contraintes de temps
liées au remplissage et a la cotation de l'outil de dépistage (n=11), les
difficultés associées a I'application uniforme du dépistage (n=9), I'ac-
ceptation par le personnel de santé (n=9) et les problemes associés au
suivi lors de I'obtention d'un résultat de dépistage positif (n=4). Ces tra-
vaux ne portaient pas exclusivement sur la perspective infirmiére.

Lors de la préparation du présent article, les dirigeantes des
soins infirmiers en oncologie qui participaient a I'implantation de
programmes de dépistage de la détresse ont été consultées au sujet
des principaux défis et avantages pour les infirmiéres en oncolo-
gie qu’elles avaient observés durant ce processus. Les perspectives
mises de I'avant par ces dirigeantes relativement a I'implantation du
dépistage de la détresse sont résumées dans le tableau 1.

Pour ce qui est des infirmiéres en oncologie, les grands défis con-
cernaient la compréhension du dépistage et les croyances afféren-
tes ainsi que I'interprétation actuelle du role des soins infirmiers en
oncologie. Un premier défi de taille était la perception du dépistage
en tant qu’ajout aux taches quotidiennes plutot que de voir en lui une
aide en matiére de triage et un élément essentiel de la pratique infir-
miere. Un deuxieme défi de taille concernait 'interprétation du role
des soins infirmiers en oncologie au sein de nombreux programmes
de cancérologie. Les dirigeantes des soins infirmiers étaient d’avis
que le role de l'infirmiére en oncologie a subi une certaine érosion
au cours de la derniere décennie a cause de divers facteurs liés a la
charge de travail et d’ordre organisationnel. Cela entraine de grandes

variations dans la pratique pour ce qui est de la participation des
infirmieres en oncologie a I’évaluation et aux interventions psychoso-
ciales. L'implantation du dépistage de la détresse est une opportunité
de réaffirmer I'importance de cet aspect de la pratique. Toutefois,
sa réussite exige que le personnel infirmier embrasse la détresse a
titre de résultat qui dépend du personnel infirmier et qu'il accroisse
son degré d’aise et de confiance envers son aptitude a dispenser des
soins psychosociaux efficaces et a assurer une gestion des sympto-
mes basée sur des données probantes.

Le tableau 1 présente également les avantages que les dirigean-
tes des soins infirmiers en oncologie ont observés lors de leur expé-
rience d’implantation du dépistage de la détresse. Un avantage clé est
la reconnaissance et la réaffirmation du role des infirmieres a titre d’in-
firmiéres spécialisées en oncologie pouvant apporter des contributions
significatives en matiére de prise en charge des symptomes et de la
détresse psychosociale. Les membres du personnel infirmier ont ainsi
pu cibler leur pratique et rehausser leur aptitude a réaliser des évalua-
tions et des interventions en matiére de soins psychosociaux et de ges-
tion des symptomes. Les dirigeantes des soins infirmiers constatent
que les soins psychosociaux aux patients se sont ameéliorés et qu'ils se
concentrent sur ce qui importe aux yeux des patients. Les conversa-
tions entre infirmiéres et patients englobent dorénavant des domaines
qui ne faisaient pas partie, jadis, des domaines abordés dans ces con-
versations. Les perceptions des patients sur ce qui importe a leurs yeux
constituent le point de départ du dialogue entretenu avec les patients.

Ces dirigeantes infirmiéres cernaient également les facteurs cri-
tiques de succes de I'implantation du dépistage de la détresse en
tant qu’approche programmatique (voir le tableau 1). Un facteur
critique de l'atteinte du résultat escompté est que les infirmieres
aient acces a la formation axée sur la pratique et au soutien clinique
qui conviennent durant la phase d’'implantation du dépistage de la
détresse. La fourniture de la formation nécessaire est une stratégie
primordiale en vue d’aider les infirmieres a assimiler la réalisation
efficace d’évaluations psychosociales et d’interventions en gestion
des symptomes dans des milieux cliniques surchargés.

Satisfaire aux besoins des
infirmiéres en matiére de formation

Comme nous l'avons signalé ci-dessus, les infirmiéres doivent
comprendre le processus du dépistage, savoir comment interpréter
les résultats et lignes directrices permettant d’aborder les proble-
mes dégagés. Il importe également que les infirmiéres aient confiance
dans leur capacité a implanter ces outils et lignes directrices de facon
ordonnée et efficace dans le contexte de leur pratique quotidienne.
Au sein du projet national de dépistage de la détresse, des équi-
pes d’implantation locale abordent quelques-uns de ces besoins. En

Visite clinique |

o J |
1
| Remplissage de I'outil de dépistage |
1

+ Dialogue avec le patient (basé sur son score)/Bréve évaluation des
préoccupations du patient
+ Evaluation plus poussée des problémes dégagés
+ Intervention concernant tout probléme relevant du champ de compétence
et personnalisée afin de convenir a la situation propre au patient
+ Référence vers d'autres services, selon les besoins
¥

l l l ¥ 12 ¥
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Figure 4. Processus dépistage/évaluation/intervention pour les
soins holistiques
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outre, on a créé un programme de formation national qui fournit une
formation approfondie afin d’appuyer les établissements mettant en
ceuvre des programmes de dépistage.

Le projet Inter-professional Psychosocial Oncology Distance
Education (IPODE) [projet EDOPI—Education a distance en oncolo-
gie psychosociale interprofessionnelle] de I’Association canadienne
d’oncologie psychosociale (ACOP) a élaboré un programme grace a
un financement en provenance du Partenariat canadien contre le can-
cer. Ce programme d’apprentissage autonome de 6 heures qui est
offert gratuitement en ligne (www.ipode.ca/screening) s’intéresse
a des sujets tels que la nécessité du dépistage, la maniére de discu-
ter des résultats du dépistage avec les patients et leur entourage et
enfin, la facon de gérer les références. Il examine également les rela-

tions thérapeutiques, la communication et le counseling par encou-
ragement. Le programme a été lancé en 2010 et jusqu’a présent, il
a attiré plus de 400 participants, dont certains de pays étrangers.
L’évaluation suggeére que le programme accroit efficacement la con-
fiance des infirmiéres en matieére de dépistage, de prestation du coun-
seling par encouragement et de la gestion de références complexes.
En particulier, des enregistrements vidéos d’infirmiéres discutant de
résultats de dépistage et prodiguant une intervention initiale a cet
effet ont été jugés efficaces afin d’aider les infirmiéres a aborder les
besoins des patients (McLeod & Morck, 2011). Bien que ces initiatives
de formation soient utiles, des activités continues de soutien et de
mentorat renforceraient I'apprentissage réalisé dans le cadre de tels
programmes formels.

Tableau 1. Dépistage de la détresse: défis, avantages et facteurs critiques de succes de
I’acceptation et de I'utilisation par le personnel, le tout dans I'optique des infirmiéres

Défis (craintes, inquiétudes et
obstacles éventuels)

Facteurs critiques de succes pour
I'intégration du dépistage de la détresse

Avantages du dépistage de la détresse lorsque les
infirmieres en oncologie I'appuient activement

¢ la charge de travail augmentera
si ony ajoute le dépistage

« le flux des visites cliniques sera
retardé lorsque les cliniciens se
mettront a gérer les questions
liées au dépistage

« il n'y a pas assez de temps
pour faire du dépistage et les
patients ne rempliront pas de
longs formulaires

« le dépistage ne fait partie ni du
role ni de la responsabilité des
infirmiéres

« le dépistage n’est qu’'un ajout
de plus au taches effectuées
dans la journée et représente un
questionnaire de plus a remplir

« les patients ne souhaitent pas
qu’on les aide avec certains
enjeux alors pourquoi se donner
la peine d’en faire le dépistage

« le dépistage et la discussion des
enjeux ne feront qu’empirer la
détresse du patient

« de toute facon, du dépistage
est déja effectué relativement a
ces enjeux et I'outil n’apportera
rien de nouveau

e comment prendre en charge
la détresse et les inquiétudes
qui sont dégagées; comment
prendre en charge tous les
enjeux qui feront surface

« il n’y aura aucun endroit ni
service vers lesquels aiguiller
les patient une fois que les
problémes auront été cernés

« les services existants seront
débordés par le nombre de
références qui devront étre faites
des que le dépistage aura lieu

« la confusion entre dépistage et
évaluation

 quel(s) outil(s) faudra-t-il
employer — conviennent-ils a
toutes les clienteles, a tous les
milieux, a toutes les phases de
I’épreuve du cancer?

« dirigeantes des soins infirmiers

impliquées, efficaces et ayant une

vision nette des soins infirmiers et

des soins aux patients

championnes cliniques au sein de la

profession infirmiére qui I’enseignent

a leurs collegues et leur fournissent

un appui

infirmiéres de pratique avancée qui

collaborent avec les infirmieres et

d’autres membres de I’équipe afin de

favoriser I’évolution de la pratique

dirigeantes chevronnées dont la vision

embrasse les soins axés sur les patients

« outils et ressources informatisés
afin de soutenir les patients et les
infirmiéres

¢ gestionnaires qui soutiennent
activement le personnel de premieére
ligne pour qu’il s’implique dans la
pratique infirmiére

« participation du personnel a la
planification des étapes du processus
de dépistage et du plan d'implantation

« participation de I'équipe
interprofessionnelle a I’élaboration
des cheminements cliniques a mettre
en ceuvre

« articulation claire des roles et
responsabilités de chaque discipline
pour les mesures de suivi au
dépistage et ce, tel que prévu dans
son champ de compétence

* un ensemble clairement articulé
d’étapes du processus (en détail)
concernant les politiques et
procédures de dépistage

* mise a disposition du personnel de
soutiens cliniques valables (outils,
formation, mentors, etc.)

 systeme permettant de suivre

I’évolution de 'implantation et d’en

faire état

infrastructure visant a en appuyer la

viabilité

« efforts constants et durables en
matiére d’'implantation et de maintien
de I'élan

¢ le role de I'infirmiére en soins psychosociaux et en gestion
des symptomes a été réaffirmé, reconnu et bénéficie d'une
visibilité accrue; les infirmieres ceuvrent en premiere ligne
et montrent ce qu’elles peuvent contribuer aux soins aux
patients; leurs activités sont ciblées et rationalisées

« les soins psychosociaux fournis aux patients ont été
renforcés et élargis; des enjeux dorénavant cernés chez les
patients ne I’étaient pas avant la mise en place du dépistage;
les patients créent leurs récits sur I'impact du cancer et
signalent ce qui est important a leurs yeux; les infirmiéres
soutiennent les patients pour qu’ils expriment leurs
préoccupations afin que celles-ci soient abordées (les soins
deviennent bel et bien axés sur le patient)

« les patients rapportent que leur expérience de soins satisfait

a leurs besoins; que les infirmiéres sont attentives a leurs

symptomes et qu’elles leur apportent un confort physique

et émotionnel de maniére réguliére puisqu’elles ciblent la

conversation, ce qui simplifie I'interaction et peut gagner du

temps; «on se retrouve plus tot sur la bonne voie »; la plus

grande utilité de I'outil est le ciblage des conversations

le travail de I’équipe est davantage axé sur la cohésion

et la collaboration; chaque discipline a une plus grande

conscience des autres champs de compétence; amélioration

de la communication parmi les membres de I’équipe; tous les

membres de I'équipe parlent la méme langue

« l'introduction du dépistage de la détresse favorise
I’évaluation de la pratique et faconne cette dernieére; il y a
accroissement de la cohérence et de la continuité des soins
infirmiers; le flux et la charge de travail sont en train de se
modifier; les infirmiéres prennent davantage l'initiative en
matiére de soins psychosociaux et de gestion des symptomes

« la référence vers d’autres disciplines permet aux infirmiéres

d’aborder des enjeux clés au sein de leur champ de compétence

il est plus probable qu’il y ait documentation du probleme

« le repérage et la surveillance des préoccupations
individuelles des patients facilitent I’évaluation de I'incidence
du dépistage et des interventions

« 'information sur nos patients organisée au sein d’'une base
de données est un puissant outil; cela permet d’analyser
les tendances sur le plan des préoccupations des patients
et d’utiliser les données pour appuyer la planification des
programmes et I'affectation des ressources; on peut voir ou
il y a des lacunes dans les services

« il est plus facile de cerner les besoins en matiere d’éducation;
cela permet de mobiliser les ressources pour fournir
I’éducation requise; le fait dutiliser ’outil de dépistage nous
aide a déterminer les besoins d’apprentissage et a établir les
objectifs relatifs a I’évaluation de la performance
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Conclusion

Les infirmiéres en oncologie jouent un réle critique sur le plan de
la prestation de soins de santé globaux de qualité en effectuant le
dépistage de la détresse (le 6¢ signe vital). A titre de soignants four-
nissant directement des soins psychosociaux et assurant la gestion
des symptomes, les infirmiéres en oncologie peuvent utiliser régu-
lierement un outil de dépistage normalisé afin d’engager le dialogue
avec le patient, de cibler leur évaluation et d’établir une approche
d’intervention axée sur la personne et adaptée aux inquiétudes et
sources de détresse dégagées. L'utilisation de I'outil leur permet
d’identifier aisément les personnes qui pourraient tirer avantage
d’'une évaluation plus poussée et d'une intervention et les aide a éta-
blir les priorités en matiere de soins et de mesures a prendre. Les
infirmiéres jouent un role capital au niveau de I'identification pré-
coce de la détresse et de la facilitation de I'accés aux soins de qua-
lité et aux ressources nécessaires. Les premieres lecons apprises par
les dirigeantes des soins infirmiers en oncologie soulignent le devoir
qu’elles ont a) d’articuler le role et les responsabilités du personnel
infirmier sur le plan du dépistage en tant que manceuvre/étape de
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Mentoring advanced practice nurses in research:
Recommendations from a pilot program

by Doris Leung, Kimberley Widger, Doris Howell,
Sioban Nelson and Alex Molassiotis

Abstract

Advanced Practice Nurses (APNs) need research skills to develop and
advance their practice and, yet, many have limited access to research
training and support following completion of their advanced degree.
In this paper we report on the development, delivery, and evaluation
of an innovative pilot program that combined research training and
one-to-one mentorship for nine APNs in conducting research relevant
to their practice. The program was ovganized within an academic
institution and its affiliated hospitals in Toronto, Canada. Our expe-
rience with this program may assist those in other organizations to
plan and deliver a similar program for APN research mentorship.

Key words: advanced nursing practice, mentorship, research training

Background

The role of Advanced Practice Nurses (APNs) is to manage the
care of complex and vulnerable populations, educate and support
interdisciplinary staff, and facilitate change and innovation within
health care systems (Lewandowski & Adamle, 2009). According to
the Canadian Nurses Association (CNA), “generating, synthesizing,
and using research evidence is central to advanced nursing practice”
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(2008, p. 23). Not only are APNs expected to identify and implement
research-based innovations to improve client care, but act as a pri-
mary investigator or collaborator to conduct research to enhance
or benefit nursing practice (CNA, 2008). The minimum education
preparation for an APN is a graduate degree in nursing (CNA, 2008),
but this education may not provide nurses with adequate time or
experience to develop the necessary skills and confidence to con-
duct research. Anecdotal evidence of APNs in practice indicates that
opportunities and support (i.e., coaching, supervision, protected
time, and funding) to conduct research or learn to present and pub-
lish their work varies. “The Oncology/Supportive Care Research
Mentorship Program” was established to provide mentorship and
research training, within an academic institution and its affiliated
hospitals, to enable APNs in oncology or supportive care to carry
out a piece of research relevant to their practice. In this paper we
report on the development, delivery, and evaluation of this innova-
tive nine-month pilot program, as well as share recommendations
for future programs.

Program development

The program took place within an academic institution for under-
graduate and graduate nursing studies in Toronto, Canada. The
academic institution and its affiliated teaching hospitals form a net-
work dedicated to providing high-quality patient care, conducting
research, providing education, and supporting knowledge transfer.
Within this network, members sought to enact their role in this mis-
sion by providing education and support to APNs in oncology and
supportive care to conduct clinically based research. The focus was
on APNs to enhance their research skills to impact patient care, and
act as role models for other nurses and health professionals in the
conduct of future research. APNs were assumed to possess some
research knowledge from their clinical or program focused areas.
Faculty members sought to build on the APNs’ current knowledge
and experience and develop supportive relationships amongst APNs
in conducting research. A key strategy in the development and deliv-
ery of the program was to engage nurse leaders in the teaching hos-
pitals to embrace the program as a crucial initiative to enable APNs
to fulfil the research expectations of their roles. “The Oncology/
Supportive Care Research Mentorship Program” was developed fol-
lowing a similar program in the United Kingdom, from the capac-
ity building activities of a supportive and palliative care research
collaborative (Bailey et al., 2006). The academic institution provided
funding for the program, in partnership with four of its affiliated
teaching hospitals.

The program consisted of three main components: academic sup-
port, research training, and mentorship. Academic support included
resources of the nursing faculty, access to the academic library
and its services, office cubicle space with a computer, printer, and
phone, use of meeting rooms, and information technology support
(i.e., an intranet-based discussion forum and links to videotaped
research training sessions). APNs who took part in the program
were given protected time away from their clinical responsibilities
in each partner hospital. In addition, partner hospitals used internal
resources or small grants of up to $10,000 to support APNs in con-
ducting their research and/or disseminating their research findings.
The research training component of the program was developed
after APNs were accepted into the program so it could be tailored
to the group’s needs. The training component will be discussed in
detail later in this paper.
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Mentorship

The core component of the program was mentorship. Mentoring
is defined as “a voluntary, mutual, beneficial, long-term relationship
in which an experienced and knowledgeable leader (the mentor)
supports the maturation of a less experienced nurse with leader-
ship potential (the mentee)” (CNA, 2008, p. 41). Traditional mentor-
ing refers to mentors matched to mentees to guide and assist them
to learn skills in their clinical environment (Ali & Panther, 2008).
Mentoring has been successfully used to recruit and retain new
nurses (Block, Claffey, Korow, & McCaffrey, 2005; Funderburk, 2008;
Grossman, 2009), to enhance job satisfaction (Funderburk, 2008),
and to develop leadership skills (Evans & Reiser, 2004). However,
very few studies have explored the process of research mentorship
(Bettman, 2009).

Two senior scientists provided initial direction and support
to each APN to identify a feasible research project and research
deliverables within the program timelines. Two senior doctoral
nursing candidates were hired to provide one-to-one mentorship
to APNs during the nine-month program. Each APN was matched
to one mentor based on the methodological approach used in their
project (quantitative versus qualitative). The two senior scien-
tists continued to support the mentor-mentee pairs through regu-
lar consultation by email, teleconference, or in person to ensure
mentees were making progress towards their project deliverables.
While both PhD candidates were well into their own research and
had several years of nursing and research experience prior to
entering their PhD program, the research mentor role was rela-
tively new to them. The combination of a senior scientist with a
doctoral candidate together formed the “mentorship component”
of the program. However, the doctoral candidates took the lead
role as mentors.

Initially, the program was envisioned to occur over six months
with at least two days of protected time for research. However,
many of the APNs found it difficult to have more than one day a
week of protected time. The program ran for about nine months
from the time the two doctoral candidates were hired until the final
education session was held. Ongoing support was offered by the
senior scientists to the APNs after the conclusion of the formal pro-
gram, inviting access to mentors as needed to complete the APN’s
research projects.

Recruitment of APNs

Nurse executives at participating hospitals encouraged inter-
ested APNs in oncology/supportive care to apply to the mentor-
ship program. Applicants submitted a research project proposal,
their curriculum vitae, letters of support from nursing executives,
and a commitment from both nurse leaders and physician collabo-
rators to allocate one day a week off-site to the mentorship pro-
gram. Applications were reviewed by an awards committee. Ten
APNs were accepted into the program. However, one APN with-
drew due to a change in employment. There were two groups of

Table 1. Demographic information

and research experience of APNs (n=9)

Number female 9
Mean years in oncology/supportive care 12.7
Number with a thesis-based masters degree 1
Number with experience managing ’
or leading research projects

Number with a first author publication 1
Number with a least one co-author publication 3

two APNs who worked together on projects and shared the scholar-
ship. Therefore, nine APNs worked on seven projects and all com-
pleted the program. All worked in large urban hospitals in various
areas of oncology practice including health promotion, treatment,
and follow-up care. Demographic information about the APNs and
their research experience prior to beginning the program is pro-
vided in Table 1.

Learning needs assessment

One of the underlying principles of the program was to tailor the
three components of the program (i.e., academic support, research
training, and mentorship) to meet the individual learning needs
of each mentee as much as possible. Thus, the mentees met with
the senior scientists individually to discuss needs and goals and
were asked to complete a self-assessment of their research experi-
ence. The self-assessment, called the “Research Spider,” was used
to assess research experience. The Research Spider has significant
face and construct validity, as well as excellent test re-test reliability
of the experience score (Smith, Wright, Morgan, & Dunleavey, 2002).
Mentees rated their research experience (from 1=no experience to
5=very experienced) in 10 discrete components of the research pro-
cess: generating research ideas, critical review of literature, finding
relevant literature, using qualitative methods, using quantitative
methods, writing research proposals, applying for funding, analyz-
ing and interpreting results, writing/presenting research reports,
and publishing research. Figure 1 presents each mentee’s mean
score across all 10 aspects of the research process as assessed prior

[ Pre-test

Very experienced |:| Post-test

5

No experience

Mentees

Figure 1. Mentees’ average self-rating of research experience
before and after the program
Experience scores (from 0 to 5) obtained with the “Research
Spider” (Smith, et al., 2002), averaged across all 10 components of
the research process for each of the nine mentees before and after
taking part in the mentorship program.
Note: The 10 components of the research process were:
1. finding relevant literature
2. generating research ideas
3. critical review of literature
4. writing research proposals
5. applying for funding
6. using quantitative methods
7. using qualitative methods
8. analyzing & interpreting results
9. writing/presenting research reports
10. publishing research
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to taking part in the program and at the end of the final education
session. Ongoing informal assessments during one-to-one mentor-
ship sessions allowed further tailoring of the program components
to fit APNs’ learning styles and needs.

Research training sessions

Research training sessions were developed based on the APN’s
self-reported research experience assessed through the spider dia-
grams, as well as the types of research projects being conducted.
Since there was great variation in needs and projects, the training
sessions were designed to enhance skills in all areas of the research
process. APNs were encouraged to bring questions from their own
projects to these sessions so they could learn from each other’s
experience and receive guidance from the person presenting the
session. Since half of the APN group was working towards publish-
ing their work, the first session addressed writing to successfully

Table 2. Topic areas in education sessions

publish in peer-reviewed health care journals. The remaining ses-
sions followed the systematic steps of the research process. There
were 11 sessions held through the course of the program. Session
topics are provided in Table 2.

Program delivery

The mentors were available at the academic institution on one
designated day each week to provide consultation and support, as
needed, to mentees. Additionally, mentors scheduled twice monthly
more formal meetings with mentees to review their progress, pro-
vide feedback, and assist in the conduct of the mentees’ projects.
The mentees met with senior scientists at the beginning, middle,
and end of the program, and more often, as needed.

Research training sessions were two hours long and presented
by one of the senior scientists, one of the mentors, or a member
of the nursing faculty. Sessions occurred twice monthly alternat-
ing on either a Tuesday or Wednesday to allow the greatest num-
ber of mentees to attend each session. Pre-readings and handouts
were made available through email to all attendees prior to each

. . session. Each training session was videotaped and available to all
Session Topics mentees through an intranet link so the session could be viewed at
. N their convenience if they were unable to attend or if they wished to
1. Writing for Publication L . e - -
review it. There was opportunity for additional discussion between
2. An Introduction to Research Paradigms sgssions through a discussion board on the intranet. .After each ses-
sion, mentees were encouraged to evaluate the session through an
3. Approaches to Reviewing the Literature anonymous web-based survey created for the program.
4, Data Collection Strategies in Qualitative Research Conclusion of program
- . At the end of the program, each mentee (or pair) presented a
5. Data Analysis in Qualitative Research 20-minute synopsis of their research project and their experience
o ] ] in the program to the entire group of mentees, mentors, and senior
6. Quantitative Research Designs and Sampling scientists. This final session offered mentees the opportunity to
a Data Collection, Measurement, and Instruments in present IthEII‘ work, respond.to questions, and receive feedback in a
. supportive small group environment. A few months later, mentees
Quantitative Research . . . . .
gave a similar presentation to a wider audience of nursing execu-
3. Data Analysis in Quantitative Research tives from all partnering institutions, as a final dissemination day.
During this day, nursing executives were invited to discuss the pro-
9. Research Ethics gram’s strengths and ways to improve the program.
10. Knowledge Transfer and Exchange The research prOjeCtS
. There was great variation in the types of projects conducted
L. Writing Grant Proposals by APNs in the program with all phases of the research process
Table 3. Summary of APNs’ projects and outcomes
Proposal Abstract .
. . Manuscript
. . submitted for | submitted for .
APNs Project topic . submitted for
funding or conference ..
. . . publication
ethics review | presentation
1 Development, delivery, and evaluation of an out-patient health promotion 1 1
program for breast cancer survivors
2&3 Experiences of gynaecological cancer patients and their families during 1 1
transitions from hospital to home
4 Experiences of cancer patients recovering from laryngectomies 1
5 Experiences of patients with oral and laryngeal cancer receiving radiation 1 ’
treatment
6 Assessment of the feasibility and effectiveness of a sleep hygiene and 1 1
relaxation intervention in children with cancer
7&8 Patient validation of a malignant wound assessment tool 1 1
9 Impact of rapid diagnostic assessment vs. standard care on psychosocial 1 1
outcomes for women undergoing testing for breast cancer

doi:1181912x2213135

CONJ - RCSIO Winter/Hiver 2012 33



represented. The topic area of each mentees’ research project and
outcomes are summarized in Table 3. Half of the group worked
on completing data analysis and writing manuscripts for existing
research projects, while the other half of the group worked on the
development of new research projects.

Program impact

The “Research Spider” (Smith et al., 2002) was completed by all
mentees prior to beginning the program and at the end of the last
education session. There was an average increase of 0.91 (range
0.1 to 1.8) in the mentees’ average scores from the beginning to
the end of the program (see Figure 1), indicating the mentees felt
their knowledge and experience in research had increased during
the course of the program. There was a trend in participants who
had the lowest scores prior to the program and who participated
the most (i.e., based on attendance in sessions and in meetings with
mentors) to report the greatest improvement post program in each
area assessed.

The APNs actively promoted evidence-based practice through
sharing findings of their research projects through formal and
informal venues. More specifically, their research activities led to
the preparation of five papers for publication in peer-reviewed nurs-
ing journals (most now submitted for publication or accepted) and
submission of six abstracts for national and international confer-
ence presentations. The APNs also shared their findings (from their
project or from literature reviews) or details of their proposed stud-
ies with colleagues in their clinical areas.

In addition, indirect benefits from the program were realized.
One mentee’s research project included development, delivery,
and evaluation of a health promotion program. Based on evidence
of the program’s feasibility and successful outcomes, a team from
another hospital agreed to partner to expand the health promotion
program. Other indirect benefits, which were informally expressed
by APNs, were improved leadership skills and increased collabora-
tion and consultation with clients and others on their health care
team. Likewise, the mentors expressed that the experience provided
opportunities to apply their own research experience and skills to
different settings or populations. As well, the mentors gained expe-
rience in program development and evaluation, teaching, and men-
toring with the support of the senior scientists.

Evaluation of the program

APNs were asked to complete an online evaluation of each train-
ing session within one week of attending the session. At the end of
the program, APNs were asked to evaluate the program, as a whole,
again through an online survey. APNs were asked to indicate on
a 5-point Likert scale ranging from “strong agreement” to “strong
disagreement” whether: a) session objectives were met, b) the ses-
sion was interesting and relevant, c) the knowledge gained had
utility in current or future research, d) they planned to share infor-
mation with colleagues, e) readings were helpful, f) the instructor
was knowledgeable, well-prepared, and motivated learning, and g)
they were satisfied with the session. Despite two reminders to com-
plete individual evaluations for each session, on average, only four
APNs (range two to eight) did so. Generally only half of the APN
group attended each training session in person while the remain-
der watched the video tape in the days or weeks following the ses-
sion. It is possible the low response rate for the evaluations was
due to APNs only evaluating the sessions that they attended in
person. For the APNs that did complete the evaluations, there was
“agreement” or “strong agreement” in each area assessed for each
training session.

Evaluations of the overall program were completed by seven of
the nine APNs at the end of the last education session. All seven
APNs reported agreement or strong agreement that their research
training needs were met. While 71.4% (n=5) reported that they were

“completely satisfied” with the mentorship program, the remain-
ing 28.6% (n=2) reported they were “mostly satisfied.” All of the
mentees reported strong agreement that their mentors were eas-
ily accessible, provided timely feedback, were knowledgeable about
research, and motivated them to continue with their research proj-
ects. Similarly, 86% (n=6) of mentees reported strong agreement
or agreement that supervising senior scientists were knowledge-
able about research, were accessible, provided timely feedback and
motivated them to continue with their research projects. All of the
mentees reported they would recommend this program be offered
again in the future; although one commented that they would do
so if there was “more realistic expectations” given the nine-month
timeframe. One APN recommended a session be added to discuss
research strategies with challenging populations.

The majority of mentees attended or watched the video of each
of the research training sessions and made consistent use of the
office space available at the academic institution. However, a few
found it more difficult to be excused from their clinical duties to
use the space and attend formal training sessions in person. One
mentee stated, “[Although the] fall was easier to ensure two days
a week at (the name of institution), the winter was only one day a
week due to increased work demands, which could not have been
prevented or altered.”

In response to questions of whether mentees met their indi-
vidual goals, 28.6% (n=2) responded that they had met their goals,
while 71.4% (n=5) responded that they had partially met their goals.
Mentees were asked to comment on what prevented them from meet-
ing their goals and what additional supports or aspects would have
helped to meet their goals. Their comments primarily reflected mis-
matched expectations between time for their research project, work
demands, and unexpected personal leave of absences for illness. One
mentee stated, “Having the facility space and access to our mentors
were the two key factors that assisted in meeting my goals.”

Limitations

There were some limitations to the pilot program described and
evaluated. The program was relatively small, providing support to
nine APNs conducting seven projects. Not all APNs were able to
attend all training sessions in-person; sometimes leading to a low
response rate for the session evaluations. The APNs were not fol-
lowed beyond the end of the program in any formal way to assess
long-term program impact. In addition, the direct and indirect costs
of the program were not specifically tracked. Some APNs who took
part in the program focused on completing existing projects rather
than developing and completing a new project for the program.
While the program was initially conceptualized as supporting new
projects, these APNs received protected time, additional knowledge,
and mentorship to successfully complete their projects and begin
thinking about how to design the next project. Those who did start
new projects were not able to complete them during the timeframe
of the program, although they were able to get to the point of eth-
ics approval and some ongoing support for their projects continues
to be provided by the senior scientists. Despite these limitations,
we believe our program was successful based on the outcomes
described above and presented in Table 3.

Future recommendations
Based on the above limitations, APNs’ online evaluations of the
program and formal discussions among mentors, senior scientists
and the sponsoring nurse executives from each participating hos-
pital, key features of the program, as well as suggested changes
are recommended to guide development of similar programs in
the future.
1. Protected time for the APNs (i.e., at least one day a week) to
engage in research activities was crucial to the program and, at
times, difficult to achieve.
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2. Mentors with sufficient research knowledge and experience who
also have protected time specifically for providing support to the
APNs were a crucial component of the program. The two senior
scientists also needed protected time to be able to support the
program. The mentorship role could be filled by senior doctoral
candidates, postdoctoral fellows, or faculty members. In our pro-
gram, senior scientists provided additional support to the men-
tor-mentee relationship. This additional level of support added
some accountability to assist the APNs to meet their goals in a
timely manner and a second opinion if the mentor or APN needed
additional information or feedback about any aspect of the proj-
ects. The use of doctoral candidates as the “front-line” mentors
enabled effective use of the senior scientists’ time and contrib-
uted to timely responses to concerns or questions from the APNs.
The two layers of support initially created some confusion for the
APNs in terms of who should be contacted for questions. It would
be helpful to clearly lay out the roles and responsibilities at the
beginning of the program, although it was also important to
negotiate the mentor-mentee relationship to best meet the needs
and style of the individual APNs taking part in the program.

3. It may be helpful to provide the APNs with access to other senior
scientists or faculty with specific content or methodological
expertise. These other scientists may be those unable to com-
mit to ongoing mentorship, but who could provide consultation
on specific issues. This type of consultation occurred for some
APNs informally during training sessions, and may have been a
helpful addition as a formal component of the program.

4. We suggest offering the program in future over at least one year.
This longer timeframe may be more appropriate to conduct and
complete a research project.

5. We recommend the training sessions be provided as a concen-
trated week-long workshop at the beginning of the program, a
concentrated two or three days at the midpoint, and then a
final presentation day at the end of the program. In the evalu-
ations, mentees indicated that sessions were not always deliv-
ered to meet their needs in a timely manner. For example, the
session on ethics was not done until quite late in the program
and three projects involved developing proposals for ethics
review. Additionally, mentees expressed that taking time away
from their clinical settings for a week-long training workshop
would have been more feasible than one day every other week to
attend the sessions. Greater in-person participation in the train-
ing sessions may also assist with response rates for the evalua-
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Mentorer les infirmieres en pratique
avancee dans le domaine de la recherche:
recommandations issues d'un programme pilote

par Doris Leung, Kimberley Widger,
Doris Howell, Sioban Nelson et Alex Molassiotis

Abrégeé

Les infirmieres en pratique avancée (IPA) doivent posséder des
compétences en recherche afin de bien développer et faire progresser
leur pratique, mais beaucoup d’entre elles ont un acces limité a la
formation et au soutien en matiere de recherche une fois qu’elles ont
obtenu leur diplome de cycle supérieur. Dans le présent article, nous
examinons le développement, la mise en place et I'évaluation d’'un
programme pilote novateur combinant la formation en recherche et
le mentorat individuel a I'intention de neuf IPA dans la réalisation de
recherches pertinentes pour leur pratique. Le programme a été mis
sur pied au sein d’'un établissement universitaire et de ses hopitaux
affiliés a Toronto, Canada. L’expérience acquise dans le cadre de ce
programme pourrait aider les intervenants d’autres organisations a
planifier et a implanter un programme similaire pour le mentorat en
recherche destiné aux IPA.

Mots clés: pratique infirmiére avancée, mentorat, formation en
recherche

Contexte

Le role des infirmiéres en pratique avancée (IPA) consiste a
gérer les soins des clients vulnérables et aux besoins complexes,
a instruire et soutenir le personnel interdisciplinaire et a favori-
ser le changement et 'innovation au sein des systémes de soins de
santé (Lewandowski & Adamle, 2009). Selon I’Association des infir-
miéres et infirmiers du Canada (AIIC), «La production, la synthése
et l'utilisation de données de recherche jouent un role charniéere
dans la pratique infirmiere avancée.» (2008, p. 23). Il est attendu
des IPA non seulement qu’elles reperent et mettent en ceuvre des
innovations issues de la recherche en vue d’améliorer le soin des
clients, mais encore qu’elles réalisent des recherches—comme
chercheuses principales ou collaboratrices — qui améliorent la pra-
tique infirmiére ou lui sont bénéfiques (AIIC, 2008). Un diplome
d’études supérieures en sciences infirmiéres est I'exigence mini-
male de formation en pratique infirmiére avancée (AIIC, 2008),
mais il est possible que ces études ne fournissent pas aux infirmie-
res une quantité suffisante de temps ou d’expérience pour déve-
lopper les compétences et la confidence nécessaires a la conduite
de recherches. Des données non scientifiques sur la pratique des
IPA indiquent de grandes variations au niveau des opportunités
qu’elles ont de mener des recherches ou d’apprendre a présenter
et a publier leurs travaux et au niveau du soutien afférent (p. ex.
accompagnement, supervision, temps réservé et financement). Le
Programme de mentorat en recherche en oncologie/soins de sou-
tien a été établi dans le but d’offrir du mentorat et de la forma-
tion en recherche au sein d’un établissement universitaire et de ses
hopitaux affiliés afin que les IPA ceuvrant dans ces domaines puis-
sent effectuer un projet de recherche pertinent pour leur pratique.
Notre article passe en revue le développement, la mise en ceuvre
et 'évaluation de ce programme pilote novateur d'une durée de
neuf mois et présente des recommandations pour les programmes
a venir.

Développement du programme

Le programme a été mis en ceuvre dans un établissement uni-
versitaire offrant, a Toronto, Canada, des programmes d’études
en sciences infirmiéres de premier cycle et des cycles supérieurs.
L’établissement universitaire et ses hopitaux d’enseignement affi-
liés forment un réseau dédié a la prestation de soins de qualité
optimale, a la réalisation de recherches, a la dispensation de la for-
mation et appuyant le transfert de connaissances. Des membres de
ce réseau ont voulu assumer leur réle conformément a cet énoncé
de mission en fournissant aux IPA en oncologie et en soins de sou-
tien la formation et 'appui nécessaires a la réalisation de recher-
ches de nature clinique. L’'objectif principal était de rehausser les
compétences en recherche des IPA afin qu’elles aient un impact sur
les soins aux patients et qu’elles deviennent des modeles de role
pour les autres infirmieres et les professionnels de la santé sur le
plan de la réalisation de recherches. Il va de soi que les IPA ont déja
acquis des connaissances en matiére de recherche relativement a
leurs domaines cliniques ou a leur programme. Les membres du
corps professoral se sont efforcés de prendre appui sur les con-
naissances et I’expérience existantes des IPA et de favoriser, chez
ces derniéres, des rapports axés sur le soutien dans le cadre de la
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réalisation de recherches. Une stratégie clé du développement et
de la mise en ceuvre du programme consistait a amener les chefs
de file infirmiers des hdopitaux d’enseignement a voir dans le pro-
gramme une initiative essentielle permettant aux IPA de satisfaire
aux exigences de leur role en matiére de recherche. La conception
du Programme de mentorat en recherche en oncologie/soins de sou-
tien s’inspirait d’'un programme similaire mis sur pied au Royaume-
Uni, en s’appuyant sur les activités de mise en valeur du potentiel
d'un programme collectif de recherche en soins de soutien et soins
palliatifs (Bailey et al., 2006). L’établissement universitaire a financé
le programme en partenariat avec quatre de ses hdpitaux d’ensei-
gnement affiliés.

Le programme comprenait trois composantes principales: soutien
universitaire, formation en recherche et mentorat. Le soutien univer-
sitaire incluait les ressources de la faculté des sciences infirmiéres,
I'acces a la bibliotheque de I'université et a ses services, des postes de
travail équipés d'un ordinateur, d'une imprimante et d'un téléphone,
l'utilisation de salles de réunion et le soutien en matiere de technolo-
gie de I'information (p. ex. forum de discussion par intranet et liens
vers des séances de formation en recherche en format vidéo). Les IPA
ayant participé au programme ont pu réserver du temps a cet effet en
dehors de leurs responsabilités cliniques dans chacun des hopitaux
partenaires. Ces derniers se sont également prévalus de ressources
internes ou de petites subventions d'un maximum de 10000 $ en vue
de soutenir les IPA au niveau de la réalisation de leurs recherches et/
ou de la diffusion des résultats de ces derniéres. La composante de
formation en recherche du programme a été concue apres I'admis-
sion des IPA au programme afin qu’elle soit adaptée aux besoins du
groupe. La composante de formation sera examinée en détail un peu
plus loin dans le présent article.

Mentorat

Le mentorat était la composante fondamentale du programme. Le
mentorat est défini comme étant une «relation a long terme volon-
taire et bénéfique pour les deux parties dans le cadre de laquelle un
chef de file chevronné et averti (le mentor) appuie 1’évolution vers
la maturité d'une infirmiére moins chevronnée qui a du potentiel
comme chef de file (Ia protégée)» (AIIC, 2008, p. 41). Le mentorat
traditionnel veut que les mentors soient appariés aux protégés ou
mentorés afin de les guider et de les épauler dans leur apprentissage
des compétences liées a leur environnement clinique (Ali & Panther,
2008). Le mentorat a été utilisé avec succes afin de recruter de nou-
velles infirmieres et de les maintenir en poste (Block, Claffey, Korow
& McCaffrey, 2005; Funderburk, 2008; Grossman, 2009), de rehaus-
ser la satisfaction au travail (Funderburk, 2008) et de développer
les compétences en leadership (Evans & Reiser, 2004). Cependant,
tres peu d’études ont exploré le processus du mentorat en recher-
che (Bettman, 2009).

Deux scientifiques chevronnés ont fourni une orientation et un
soutien initiaux a chacune des IPA en vue de dégager un projet de

Tableau 1. Information d’ordre démographique sur

les IPA et sur leur expérience de recherche (n=9)

Personnel infirmier de sexe féminin 9
Nbre moyen d’années en oncologie/soins de soutien 12,7
Nbre ayant une maitrise avec soutenance de mémoire 1
Nbre ayant de 'expérience de la gestion ou de la direction 5
de projet de recherche

Nbre ayant une publication a titre d’auteure principale 1
Nbre ayant une publication a titre d’auteure collaboratrice 3

recherche réalisable et les produits livrables afférents pouvant étre
mené a bien durant la période couverte par le programme. Deux
doctorants en sciences infirmiéres chevronnés ont été embauchés
afin de fournir un mentorat individuel aux IPA tout au long du pro-
gramme de neuf mois. Chaque IPA a été appariée a une mentore
en fonction de I'approche méthodologique retenue pour son projet
(ou quantitative ou qualitative). Les deux scientifiques chevronnés
ont continué a soutenir les groupes mentore-mentorée par l'inter-
médiaire de consultations réguliéres par courriel, téléconféren-
ces ou en téte-a-téte pour assurer la production en temps voulu
des produits livrables par les mentorées. Chacun des deux docto-
rants avait bien entamé sa propre recherche de doctorat et avait
plusieurs années d’expérience en soins infirmiers et en recher-
che avant de débuter son programme d’études de doctorat, mais
le role de mentor en matieére de recherche était relativement neuf
pour eux. La combinaison scientifique chevronnée et doctorant(e)
constituait la «composante de mentorat» du programme; toute-
fois, les doctorants étaient ceux qui jouaient un réle de premier
plan en matiére de mentorat.

Au départ, il était prévu que le programme dure 6 mois ou les
IPA auraient deux journées par semaine qu’elles pourraient consa-
crer a la recherche. Toutefois, bon nombre d’entre elles ont eu de la
difficulté a réserver plus d'une journée par semaine a cette fin. Le
programme a donc eu une durée approximative de neuf mois entre
le moment ou les deux doctorants ont été embauchés et le dérou-
lement de la séance de formation finale. Un soutien continu a été
fourni aux IPA par les scientifiques chevronnés apres la fin officielle
du programme ou ces derniers encourageaient les IPA a accéder aux
services des mentors si elles en avaient besoin pour achever leurs
projets de recherche.

Recrutement des IPA

Les directrices des soins infirmiers des hopitaux concernés ont
encouragé les IPA en oncologie/soins de soutien intéressées par
le programme de mentorat a déposer une demande. Les candida-
tes ont soumis une proposition de projet de recherche, un curri-
culum vitae, des lettres de soutien de leurs superviseures et une
lettre de leurs superviseures en soins infirmiers et de leurs méde-
cins collaborateurs dans laquelle ces derniers s’engageaient a leur
accorder une journée par semaine pour leur participation au pro-
gramme de mentorat hors site. Les demandes de participation ont
été examinées par un comité des prix. Dix IPA ont été acceptées au
programme, mais I'une d’elles s’est désistée a cause d'un change-
ment d’emploi. Il y avait deux groupes de deux IPA qui travaillaient
ensemble a la réalisation d'un projet commun et se partageaient la
subvention. Neuf IPA ont donc travaillé a la réalisation de sept pro-
jets et elles ont toutes réussi le programme. Elles ceuvraient toutes
dans des hopitaux urbains de grande taille dans divers domaines
de la pratique oncologique, dont la promotion de la santé, le traite-
ment et les soins de suivi. Le tableau 1 présente les renseignements
de nature démographique et concernant I'’expérience de recherche
des IPA avant le début du programme.

Evaluation des besoins d’apprentissage

Un des principes fondamentaux du programme consistait a per-
sonnaliser les trois composantes du programme (soutien universi-
taire, formation en recherche et mentorat) afin de répondre le mieux
possible aux besoins d’apprentissage de chacune des mentorées.
Les mentorées ont donc eu un entretien individuel avec les scien-
tifiques chevronnés afin d’explorer leurs besoins et leurs objectifs
et ont été priées de réaliser une autoévaluation de leur propre expé-
rience de recherche. Celle-ci, du nom de «Research Spider» a servi
a évaluer leur expérience de recherche. La Research Spider a une
validité apparente et une validité de construit significatives ainsi
qu'une excellente fiabilité de test-retest au niveau du score lié a I’ex-
périence (Smith, Wright, Morgan & Dunleavey, 2002). Les mentorées

doi:1181912x2213641

CONJ - RCSIO Winter/Hiver 2012 37



cotaient leur expérience de recherche (de 1=aucune expérience a
5=trés grande expérience) relativement a dix composantes distinc-
tes du processus de recherche: production d’idées de recherche,
recension critique de la littérature, trouver la littérature pertinente,
utilisation de méthodes qualitatives, utilisation de méthodes quan-
titatives, rédaction de propositions de recherche, préparation de
demandes de financement, analyse et interprétation de résultats,
rédaction/présentation de rapports de recherche et enfin, publica-
tion de recherches. La figure 1 présente le score moyen de chaque
mentorée au regard des dix aspects du processus de recherche tel
qu’évalué avant la participation au programme, d’une part, et a la
fin de la dernieére séance de formation, d’autre part. Des évaluations
informelles réguliérement menées lors des séances de mentorat en
personne ont permis d’individualiser plus avant les composantes
du programme de maniére a ce qu’elles conviennent aux styles et
besoins d’apprentissage des IPA.

Séances de formation en recherche

Les séances de formation en recherche ont été concues selon les
autodéclarations des IPA en matiére d’expérience de recherche au
moyen des diagrammes Research Spider et selon les types de pro-
jets de recherche effectués. Comme il existait des variations impor-
tantes sur le plan des besoins et des types de projets, les séances
ont été concues afin de rehausser les compétences dans tous les
domaines du processus de recherche. Les IPA étaient invitées a

B Pré-test
Trés grande [ Posttest
expérience 5
4
3 -
2 -
1 -
Aucune 1]
expérience 1 2 3 4 5 6 7 8 9
Mentorées

Figure 1: Evaluation, par les mentorées, de leur propre expérience
de recherche avant et aprés le programme

Les cotes en matiere d’expérience (allant de 0 a 5) obtenues au moyen
de la Research Spider (Smith et al., 2002), le calcul de la moyenne
de chacune des neuf mentorées incluant les 10 composantes du
processus de recherche et ce, avant le début du programme de
mentorat et aprés y avoir participé.

Remarque: Les 10 composantes du processus de recherche étaient les
suivantes:

1. trouver la littérature pertinente

2. générer des idées de recherche

3. examen critique de la littérature

4. rédiger des propositions de recherche

5. préparer des demandes de financement

6. utiliser des méthodes quantitatives

7. utiliser des méthodes qualitatives

8. analyser et interpréter les résultats

9. rédiger/présenter des rapports de recherche

10. publier des travaux de recherche

apporter a ces séances les questions qu’elles avaient relativement a
leurs projets de facon a tirer les lecons de I'expérience des autres et
a bénéficier des conseils des personnes dirigeant les séances. Etant
donné que la moitié des IPA du groupe souhaitait se pencher sur
la publication d’'un de leurs travaux, la premiere séance a abordé
la rédaction d’articles a soumettre a des revues de soins de santé
au contenu évalué par les pairs. Les séances restantes suivaient les
étapes systématiques du processus de recherche. Onze séances ont
ainsi été données dans le cadre du programme. Les sujets des séan-
ces sont présentés dans le tableau 2.

Mise en ceuvre du programme

Les mentores étaient disponibles dans I'établissement universi-
taire une journée particuliere par semaine afin de fournir aux men-
torées les conseils et le soutien nécessaires. En outre, les mentores
organisaient deux fois par mois des réunions plus formelles dans
le cadre desquelles elles rencontraient les mentorées afin d’évaluer
leurs progres, de leur fournir une rétroaction et de les épauler dans
la réalisation de leurs projets. Les mentorées, quant a elles, ont ren-
contré les scientifiques chevronnés au début, au milieu et a la fin du
programme, et a d’autres reprises, le cas échéant.

Les séances de formation en recherche duraient deux heures et
été présentées par I'un des deux scientifiques chevronnés, par I'une
des mentores ou par un membre de la faculté des sciences infirmie-
res. Les séances avaient lieu deux fois par mois et étaient offertes
en alternance le mardi ou le mercredi afin que le plus grand nombre
possible de mentorées puisse assister a chacune des séances. Les
écrits a lire au préalable et la documentation de cours étaient distri-
bués par courriel a toutes les mentorées avant la tenue de chacune
des séances. Ces derniéres faisaient toutes 'objet d’'un enregistre-
ment vidéo lequel était mis a la disposition des mentorées par le
biais d'un lien intranet afin qu’elles puissent la regarder lorsqu’el-
les en avaient la possibilité si elles avaient manqué la séance et la
regarder une nouvelle fois a des fins de révision. Il leur était possi-
ble d’en discuter entre les séances grace a un babillard par intranet.
Apres chaque séance, les mentorées étaient invitées a I’évaluer ano-
nymement au moyen d’'un questionnaire d’enquéte sur le Web créé
pour le programme.

Tableau 2. Domaines couverts lors des séances de formation

Séance | Sujets
1 Rédaction d’écrits a des fins de publication
2 Introduction aux paradigmes de recherche

3 Approches en matiére de recension des écrits

Stratégies de collecte des données en recherche
qualitative

5 Analyse des données en recherche qualitative

6 Devis de recherche qualitative et échantillonnage

Collecte des données, mesure et instruments de
recherche quantitative

8 Analyse des données en recherche quantitative

9 Ethique de la recherche

10 | Transfert et échange de savoirs

11 Rédaction de demandes de subvention
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Fin du programme

Ala fin du programme, chaque mentorée (ou paire de mentorées)
a présenté, a un auditoire se composant du reste des mentorées, des
mentores et des scientifiques chevronnés, un résumé de 20 minu-
tes de son projet de recherche et de son expérience du programme.
Cette séance finale permettait aux mentorées de présenter leurs tra-
vaux, de répondre a des questions et de recevoir une rétroaction
et ce, au sein d’'un petit groupe axé sur le soutien. Quelques mois
plus tard, les mentorées ont donné une présentation semblable a
un auditoire plus fourni composé des chefs de direction en soins
infirmiers de tous les établissements partenaires a titre de journée
de diffusion finale. Les chefs de direction en soins infirmiers ont été
invités a discuter des points forts du programme et des maniéres
dont ce dernier pouvait étre amélioré.

Les projets de recherche

Les types de projets menés par les IPA dans le cadre du pro-
gramme étaient extrémement variés et tous les phases du processus
de recherche y étaient représentées. Les divers domaines retenus
par les mentorées dans leurs projets de recherche et les résultats de
ces derniers sont présentés dans le tableau 3. La moitié du groupe
s’efforcait d’effectuer l'analyse des données et la rédaction des
manuscrits dans le cadre de projets de recherche existants tandis
que l'autre moitié travaillait a la conception de nouveaux projets de
recherche.

Incidence du programme

Le questionnaire Research Spider (Smith et al., 2002) a été rempli
par toutes les mentorées avant le commencement du programme
et a la fin de la derniére séance de formation. On constatait une
hausse moyenne de 0,91 (étendue de 0,1 a 1,8) au niveau des sco-
res moyens des mentorées entre le début et la fin du programme
(voir la figure 1), ce qui indiquait que les mentorées jugeaient
que leurs connaissances et leur expérience en recherche s’étaient

développées au cours du programme. Les participantes qui avaient
les scores les plus faibles au commencement du programme et qui
y participaient le plus assidument (p. ex. participation aux séances
et aux réunions avec les mentores) avaient tendance a signaler la
plus grande amélioration a la fin du programme et ce, dans chaque
domaine évalué.

Les IPA promouvaient activement la pratique fondée sur des
données probantes en partageant les résultats de leurs projets
de recherche dans des cadres a la fois formels et informels. Ainsi,
leurs activités de recherche se sont soldées par la préparation de
cing articles a des fins de publication dans des revues de soins
infirmiers évalués par les pairs (dont la majorité ont été soumis en
vue de leur publication ou méme acceptés) et par la soumission de
six abrégés a des fins de présentation lors de conférences nationa-
les ou internationales. Les IPA ont également partagé leurs résul-
tats (de projet ou de recension de la littérature) ou des détails sur
les études qu’elles se proposent de réaliser avec des collegues de
leurs domaines cliniques.

De plus, le programme s’est traduit par des bienfaits indirects.
Le projet de recherche d’'une mentorée portrait sur la conception, la
mise en ceuvre et I’évaluation d’'un programme de promotion de la
santé. Au vu des données sur la faisabilité du programme et de ses
résultats positifs, une équipe d'un autre hopital a convenu de col-
laborer a I'expansion du programme de promotion de la santé. Les
IPA faisaient état, de facon informelle, d’autres bienfaits indirects
dont de meilleures compétences en leadership, une collaboration et
des consultations accrues avec les clients et d’autres membres de
leur équipe soignante. Dans une méme optique, les mentores avan-
caient que l'expérience leur avait permis d’appliquer leur propre
expérience et leurs propres compétences de recherche a des cliente-
les ou a des milieux différents. En outre, les mentores acquerraient
de I'expérience relativement au développement et a I’évaluation de
programme, a ’enseignement et au mentorat grace a I'appui des
scientifiques chevronnés.

Tableau 3. Sommaire des projets des IPA et des résultats obtenus
Pr iti pgé .
opolsmon _ Abreg_e Manuscrit
soumise aux fins soumis pour soumis
IPA Sujet du projet de financement présentation X
, s aux fins de
ou d’examen lors d’'une ..
. . ! publication
déontologique conférence
Développement, prestation et évaluation d'un programme de
1 promotion de la santé aupres des survivantes du cancer du sein (en 1 1
consultation externe)
2 et 3 Expériences des patientes atteintes de cancers gynécologiques et de 1 1
leurs proches lors des transitions de ’hopital au domicile
4 Expériences des patients atteints de cancer se rétablissant d’'une 1
laryngectomie
5 Expériences des patients atteints de cancer de la cavité buccale et du 1 5
larynx recevant une radiothérapie
Evaluation de la faisabilité et de I'efficacité d’une intervention liée
6 a I'hygiene du sommeil et a la relaxation aupres d’enfants ayant le 1 1
cancer
7ot 8 Validation aupres des patients d’un outil d’évaluation des plaies 1 1
malignes
Incidence d’une évaluation diagnostique rapide — par rapport aux
9 soins standards — sur les résultats psychosociaux chez les femmes 1 1
subissant un dépistage pour le cancer du sein
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Evaluation du programme

Les IPA étaient priées de remplir, en ligne, un questionnaire
d’évaluation sur chacune des séances de formation et ce, dans les
sept jours suivant la séance. A la fin du programme, les IPA étaient
invitées a faire une évaluation d’ensemble du programme, ici encore
au moyen d'une enquéte en ligne. Les IPA devaient indiquer a I'aide
d’une échelle de type Likert en cinq points allant de «entierement
d’accord» a «entiérement en désaccord» si: a) les objectifs de la
séance avaient été atteints, b) la séance était intéressante et perti-
nente, ¢) les connaissances ainsi acquises étaient utiles sur le plan
des travaux de recherche actuels ou futurs, d) elles projetaient de
partager I'information avec des collegues, e) les lectures étaient uti-
les, f) I'instructrice était bien renseignée, bien préparée; elle favori-
sait 'apprentissage; et enfin, g) elles étaient satisfaites de la séance.
Malgré I'envoi de deux rappels les invitant a remplir les évaluations
individuelles a la suite de chaque séance, il n'y avait, en moyenne,
que quatre IPA qui le faisaient (étendue de deux a huit). En géné-
ral, environ la moitié du groupe d’IPA assistait en personne a cha-
cune des séances de formation tandis que 'autre moitié regardait
I'enregistrement vidéo au cours des journées ou semaines suivant
la séance. Il est possible que le faible taux de participation aux éva-
luations soit di au fait que les IPA évaluaient uniquement les séan-
ces auxquelles elles avaient assisté en personne. Pour ce qui est des
IPA ayant rempli les questionnaires, des «d’accord» ou des «entie-
rement d’accord » étaient relevés pour chacun des domaines évalués
lors de chaque séance de formation.

L’évaluation du programme dans son ensemble a été effec-
tuée par sept des neuf IPA a la fin de la derniere séance de forma-
tion. Les sept IPA ont toutes indiqué qu’elles étaient d’accord ou
entierement d’accord que leurs besoins en formation de recherche
avaient été satisfaits. Alors que 71,4 % (n=5) ont rapporté qu’el-
les étaient «entiérement satisfaites» du programme de mentorat,
les autres 28,6% (n=2) ont choisi la réponse «largement satisfai-
tes». Toutes les mentorées étaient entiérement d’accord pour dire
que leurs mentores étaient d'un abord facile, qu’elles fournissaient
leur rétroaction en temps opportun, s’y connaissaient bien en
matiére de recherche et qu’elles savaient les motiver a poursuivre
leurs projets de recherche. Dans le méme ordre d’idées, 86% (n=6)
des mentorées étaient entierement d’accord ou d’accord que les
scientifiques chevronnés chapeautant le programme s’y connais-
saient bien en recherche, étaient d’'un abord aisé, fournissaient leur
rétroaction en temps opportun et savaient les motiver a poursuivre
leurs projets de recherche. Toutes les mentorées recommandaient
que le programme soit offert de nouveau a I'avenir; cependant,
I'une d’elles a dit qu’elle y participerait de nouveau si des attentes
plus réalistes étaient formulées du fait de la durée de neuf mois.
Une IPA a recommandé l'ajout d'une séance afin de discuter des
stratégies de recherche a utiliser aupres de clienteles posant de
gros défis.

La majorité des mentorées ont assisté a chacune des séances de
formation en recherche ou en ont regardé I’enregistrement vidéo et
ont fait un usage régulier des espaces de travail mis a leur dispo-
sition dans I’établissement universitaire. Par contre, quelques-unes
ont eu du mal a s’absenter de leurs fonctions cliniques pour utiliser
ces espaces de travail et assister en personne aux séances de forma-
tion. L'une d’entre elles a ainsi déclaré: «[Bien qu’] il a été plus facile
durant 'automne de m’assurer d’avoir deux journées par semaine
dans le (méme établissement), durant I'hiver ce n’était qu'une fois
pas semaine du fait de I'augmentation des exigences liées au travail
qui n’ont pu étre ni évitées ni modifiées.»

En réponse aux questions relatives a 'atteinte de leurs objectifs
individuels, 28,6% (n=2) des mentorées ont indiqué qu’elles avaient
atteint leurs objectifs tandis que 71,4% (n=5) signalaient les avoir
atteints en partie. Les mentorées étaient priées d’inscrire des com-
mentaires sur ce qui les avait empéchées d’atteindre leurs objectifs
et sur les soutiens ou aspects additionnels qui auraient pu les aider

a cette fin. Leurs commentaires reflétaient surtout un manque de
concordance entre le temps a consacrer au projet de recherche, les
exigences du travail et des congés maladie imprévus. Une mentorée
a déclaré: «Le fait d’avoir un espace de travail dans I’établissement
et un acces a nos mentores sont les deux facteurs clés qui m’ont
aidée a atteindre mes objectifs. »

Limites

Le programme pilote tel que décrit et évalué comporte certai-
nes limites. Le programme était de taille relativement réduite puis-
qu’il fournissait un soutien a neuf IPA travaillant sur sept projets.
Les IPA n’ont pas toutes pu assister en personne a ’ensemble des
séances de formation ce qui se traduisait parfois par un faible taux
de réponse aux évaluations de séances. Aucun suivi formel n’a été
effectué aupres des IPA apres la fin du programme en vue d’évaluer
I'incidence a long terme du programme. De plus, les cofits directs
et indirects du programme n’ont pas fait I'objet d'un suivi particu-
lier. Certaines des IPA participantes ont concentré leur attention
sur 'achévement de projets existants plutdét que d’en concevoir
et d’en mener a bien des nouveaux dans le cadre du programme.
Quoique la conceptualisation initiale du programme prévoyait le
soutien de nouveaux projets, les IPA participantes ont obtenu du
temps réservé a des fins de recherche, ont acquis des connaissan-
ces additionnelles et ont bénéficié d'un mentorat en vue de mener
a bien leurs projets existants et de commencer a réfléchir a la con-
ception des prochains. Celles qui ont démarré de nouveaux projets
ont été incapables de les achever durant la période allouée au pro-
gramme bien qu’elles soient parvenues a ’étape de 'approbation
du comité de déontologie, et elles continuent de recevoir du sou-
tien pour leurs projets de la part des scientifiques chevronnés. En
dépit de ces limites, nous estimons que notre programme a été une
réussite en nous fondant sur les résultats décrits ci-haut et présen-
tés au tableau 3.

Recommandations pour I’avenir
En se basant sur les limites décrites ci-dessus, sur les évaluations

du programme effectuées en ligne par les IPA et les discussions for-
melles entre mentores, scientifiques chevronnés et chefs de direc-
tion de soins infirmiers des hopitaux participants, les éléments
clés suivants ainsi que divers changements sont recommandés afin
d’orienter la conception de programmes similaires a I’avenir.

1. Le fait que les IPA disposent d’'un bloc de temps réservé (p. ex.
au moins une journée par semaine) pour mener leurs activités de
recherche était un élément capital de la réussite du programme,
mais cet objectif était parfois d’une atteinte difficile.

2. Une autre composante essentielle du programme était que des
mentores possédant des connaissances et une expérience de
recherche suffisantes puissent réserver du temps au soutien des
IPA. De méme, les deux scientifiques chevronnés avaient besoin
de réserver une partie de leur temps a I'appui du programme. Le
role de mentor peut étre assumé par des doctorants de derniére
année, des postdoctorants ou des membres du corps professo-
ral. Dans notre propre programme, les scientifiques chevronnés
fournissaient un appui additionnel a la relation mentor-mentoré.
Ce niveau de soutien additionnel se traduisait par une respon-
sabilisation accrue des IPA concernant l'atteinte de leurs objec-
tifs dans les délais impartis et constituait une seconde opinion
au cas ou une mentore ou une IPA avait besoin d’information ou
de rétroaction supplémentaire concernant un quelconque aspect
des projets. Le recours a des candidats au doctorat en tant que
mentors «de premiére ligne» permettait d'utiliser efficacement
le temps des scientifiques chevronnés et d’aborder en temps
opportun les préoccupations ou les questions des IPA. Ce sys-
teme de soutien a deux niveaux a créé, au départ, une certaine
confusion parmi les IPA concernant la personne a qui s’adresser
en cas de questions. II serait donc utile d’énoncer clairement, dés

40 CONJ - RCSIO Winter/Hiver 2012

doi:1181912x2213641



le début du programme, les roles et responsabilités des inter-
venants, bien qu’il soit aussi important de négocier les aspects
de la relation mentor-mentoré afin qu’elle réponde le mieux aux
besoins et au style d’apprentissage de chacune des IPA partici-
pant au programme.

3. 1l serait également utile de fournir aux IPA un acces a d’autres
scientifiques ou membres du corps professoral chevronnés
ayant une expertise de méthodologies ou de contenus particu-
liers. 1l s’agirait d’intervenants qui ne peuvent pas s’engager a
faire du mentorat permanent mais peuvent étre consultés rela-
tivement a des questions particuliéres. Ce type de consultation
s’est d’ailleurs produit, de maniere informelle, pour quelques-
unes des IPA durant les séances de formation et il pourrait donc
étre intégré au programme a titre de composante formelle.

4. Nous suggérons qu’a I'avenir le programme ait une durée mini-
male d'un an. Ce cadre temporel plus étendu convient probable-
ment mieux a la réalisation d’'un projet de recherche.

5. Nous recommandons d’offrir les séances de formation sous
forme d’atelier concentré d'une semaine au début du pro-
gramme, suivi d'un atelier concentré de deux ou trois jours vers
le milieu et d’'une journée de présentation finale a la toute fin.
Dans leurs évaluations, les mentorées indiquaient que les séan-
ces n’étaient pas toujours dispensées de maniéere a répondre
a leurs besoins en temps voulu. Par exemple, la séance sur la
déontologie a été offerte plutdt tard dans le programme alors
que trois projets concernaient le développement de proposi-
tions en vue de leur examen déontologique. De plus, les mento-
rées signalaient qu'un congé d’une semaine pour un atelier de
formation de cette durée aurait été plus faisable qu’une journée
par semaine en vue d’assister aux séances. Une participation en
personne accrue aux séances de formation pourrait également
rehausser les taux de réponse a la composante d’évaluation du
programme. Le soutien des mentores et des scientifiques che-
vronnés ainsi que la disponibilité d’espaces de travail sur une
base hebdomadaire demeurent des éléments essentiels de la
progression des projets des mentorées entre les séances de for-
mation concentrées.

6. Les programmes donnés a I'avenir devraient faire un suivi de
I’ensemble des cotits afférents, y compris ceux liés au matériel et
au temps.

7. La production d’'un manuel de programme pourrait consti-
tuer un élément supplémentaire permettant de dégager plus

Références

Ali, P., & Panther, W. (2008). Professional development and the role
of mentorship. Nursing Standard, 22(42), 35-39.

Association des infirmieres et infirmiers du Canada (2008). La
pratique infirmiére avancée — Un cadre national (p. 1-53). Ottawa,
ON: disponible a la page Web: http://www.cna-nurses.ca/CNA/
documents/pdf/publications/ANP_National_Framework_f.pdf

Bailey, C., Wilson, R., Addington-Hall, J., Payne, S., Clark, D., Lloyd-
Williams, M., et al. (2006). The Cancer Experiences Research
Collaborative (CECo): Building research capacity in supportive
and palliative care. Progress in Palliative Care, 14, 265-270.
doi:10.1179/096992606X146408

Bettman, M. (2009). Choosing a research project and a research
mentor. American Heart Association, 119, 1832-1835.
doi:10.1161/CIRCULATIONAHA.107.752683

Block, L.M., Claffey, C., Korow, M., & & McCaffrey, R. (2005). The
value of mentorship within nursing organisations. Nursing
Forum, 40(4), 134-140. do0i:10.1111/j.1744-6198.2005.00026.x
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8. 1l serait avantageux d’effectuer un suivi aupres des IPA en vue
d’évaluer le nombre et les types d’activités de recherche qu’el-
les ont menés au cours des années suivant I’achévement du pro-
gramme afin de déterminer I'efficacité et I'incidence a long terme
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Conclusion

11 se peut que les IPA aient de la difficulté a satisfaire aux atten-
tes de leurs roles en matiere de recherche non pas a cause d’une
lacune dans leur formation, mais plutdét a cause du manque de
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pliquer leurs compétences en recherche, d’'influencer la pratique et
d’améliorer les soins aux patients. Quoique le programme n’était
offert qu’aux IPA ceuvrant en oncologie ou en soins de soutien, il
pourrait s’avérer avantageux pour les IPA ceuvrant dans d’autres
spécialités et souhaitant faire de la recherche en lien direct avec
leur pratique clinique. |
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The Fatigue Pictogram: Assessing the
psychometrics of a new screening tool

by Margaret L. Fitch, Terry Bunston and Deborah Mings

Abstract

Fatigue is one of the most distressing side effects of cancer for patients,
yet clinicians often do not focus on it during busy clinic appointments.
The purpose of this project was to evaluate the psychometric prop-
erties of a new instrument designed to quickly identify patients expe-
riencing difficulties with fatigue. The evaluation was conducted with
a mixed group of 220 patients receiving chemotherapy. The two-
item Fatigue Pictogram had good reliability for test-retest over a 24-
hour period (Spearman Coefficient 0.69 for Question 1 and 0.72 for
Question 2) and for equivalence of method (in person versus phone)
(Spearman Coefficient 0.69 for Question 1 and 0.59 for Question 2).
Validity was assessed by comparing results of the new tool against the
Multidimensional Fatigue Inventory and the FACT-an. Overall, patients
who indicated high fatigue levels did so on all respective scales.

The new Fatigue Pictogram was easy to administer and score in
a busy clinical setting. It provides a standardized reliable and valid
instrument to screen patients experiencing difficulty with fatigue and
set the stage for a conversation about this bothersome side effect.

Introduction

Fatigue is the only symptom reported by the majority of cancer
patients in all diagnostic groups (Stone, Richardson, Ream, Smith,
Kerr, & Kearney, 2000). It can influence quality of life, adherence to
medical therapy, and activities of daily living (Ferrell, Grant, Dean,
Funk, & Ly, 1996). Unfortunately, interventions to combat fatigue
are not routinely offered to help patients cope with its impact,
despite the fact that there is a growing body of evidence to support
the practice (NCCN, 2007).

Clinicians cite busy clinical settings, heavy patient caseloads,
and lack of easily applied instruments to identify patients who
are experiencing fatigue, as reasons why fatigue is not routinely
acknowledged during a clinical consultation. In a patient and chart
audit with 46 cancer patients attending our clinic, fatigue was doc-
umented in 32% of the patient records while 89% of the patients
themselves reported fatigue (Fitch, Mings, & Lee, 2008). Additionally,
fatigue was cited as a primary patient concern by patients within
lung (Fitch & Steele, 2010), advanced disease (Fitch, 2010), and gyne-
cologic (Steele & Fitch, 2008) populations.

Responding to the need for an easily administered and scored
instrument to measure fatigue, we designed a new tool for rapid
screening of fatigue in busy clinical environments, the Fatigue
Pictogram. With a psychometrically sound instrument, patients can
be triaged efficiently for concerns about fatigue. The instrument can
trigger health care professionals to pay attention to fatigue and mon-
itor the symptom over time. An initial psychometric evaluation with
lung cancer patients showed the tool was reliable and valid for that
patient group (Fitch, Bunston, Bakker, Mings, & Sevean, 2011). This
article presents new psychometric evidence regarding the Fatigue
Pictogram and its performance in a wider population of cancer
patients receiving chemotherapy (i.e., across several diagnostic sites).

Background

Although the meaning of fatigue is intuitively clear, as an empiri-
cal phenomenon, fatigue has many different meanings. Fatigue is
seen as subjective and multidimensional (Winningham, Nail, Burke,
Brophy, Cimprich, Jone, et al.,, 1994), having different modes of
expression (Smets, Garssen, Cull, & de Haes, 1996), existing along
a continuum, and involving energy depletion (Irvine, Vincent,

Grayson, Bubela, & Thompson, 1994). In cancer circles, fatigue is fre-
quently defined as a condition characterized by subjective feelings
of tiredness, loss of strength, and endurance or energy that varies
in degree, frequency, and duration with different modes of expres-
sion (e.g., physical, cognitive, emotional and motivational) (Olson,
Tom, Hewitt, Whittingham, Buchanan, & Ganton, 2002).

The prevalence of fatigue has been well documented with esti-
mates ranging from 70% to 100% (Donovan, Jacobson, Andrykowski,
Winters, Balucci, Malik, et al., 2004; Ancoli-Israel, Liu, Marler, Parker,
Jones, Sadler, et al., 2006) during chemotherapy and from 80% to
100% during radiotherapy (Berglund, Bolund, Fornander, Rutqvist, &
Sjoden, 1991). The majority of patients with advanced disease expe-
rience fatigue (Olson, Krawchuk, & Qudussi, 2007). It is seven times
more prevalent in the cancer population than in the general popula-
tion (Cella, Lai, Chang, Peterman, & Slavin, 2002) and is qualitatively
different. For cancer patients, fatigue is rarely relieved by rest or
sleep (Olson, Krawchuk, & Qudussi, 2007).

Cancer-related fatigue can be mild to moderate or severe. It is not
directly related to type of cancer, cancer stage, size of tumour, num-
ber of nodes or the presence or site of metastases (Servaes, Verhagen,
& Bleijenberg, 2002), but tends to increase over the course of treat-
ment (Irvine et al., 1994). Although for most it dissipates after treat-
ment, fatigue may persist for several years (Berglund et al., 1991).

Fatigue becomes significant for individuals when it adversely
affects an individual’s quality of life (Truong, Berthelet, Lee,
Patersen, Lim, Gaul, et al., 2006). In a convenience sample of 910
men and women with cancer, fatigue was observed to have an
impact on all four dimensions of quality of life: physical, psycholog-
ical, social, and spiritual (Ferrell, Grant, Dean, Funk, & Ly, 1996).

Clinical assessment of fatigue facilitates the application of appro-
priate interventions. Changes in the patients’ drug regimen, reversal
of anemia or metabolic abnormalities, or treatment of sleep disor-
ders or depression are potential avenues for intervention (Portenoy
& TItri, 1999). The nonpharmacologic approaches are also showing
benefits for some patients. These include walking or exercise pro-
grams (Windsor, Nicole, & Poller, 2004) educating patients about
fatigue (Yates, Aranda, Hargraves, Mirolo, Clavarino, McLachlan,
et al.,, 2005) and individual counselling by professionals (Mitchell,
Beck, Hood, Moore, & Tanner, 2007).

Over the years, several instruments have been developed to mea-
sure fatigue in cancer populations from the patient’s perspective
across its several dimensions (Smets et. al., 1996; Cella, 1997; Piper,
1990). However, these tools were originally developed as research
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instruments and not screening tools. Their length and complex-
ity preclude easy administration and interpretation within a busy
clinical setting. In response to the need for a brief tool to measure
fatigue, we designed the Fatigue Pictogram. It was developed to mea-
sure the two dimensions of fatigue most frequently described by
patients (i.e., how tired they feel and how much they are not able to
do within their daily activities). It was meant to be used as a screen-
ing or triage device, identifying patients who were experiencing diffi-
culties with fatigue and setting the stage for deeper assessment and
intervention. Given the promising results of the initial psychometric
evaluation in a group of lung cancer patients, we wanted to assess
the tool’s performance in a different and more inclusive population.

Purpose

This paper will report on a psychometric evaluation of a newly
developed fatigue screening instrument conducted in a mixed group
of cancer patients receiving chemotherapy in an outpatient setting.
Assessing the psychometric properties and performance of a new
measurement device across populations is important if appropriate
clinical decisions are to be made based on the tool. In this study,
reliability and validity will be reported, as well as the performance
in correctly categorizing or identifying patients with clinically sig-
nificant fatigue. Reliability is defined as the extent to which an
instrument yields the same results (consistency) on repeated mea-
sures (Nunnally & Bernstein, 1994). Both consistency over time (test-
retest) and over method (telephone and in person) were considered
relevant. Validity refers to whether an instrument accurately mea-
sures what it is supposed to measure (Nunnally & Bernstein, 1994).
Evaluation against standard validated fatigue and quality-of-life
measures were undertaken to determine concurrent and construct
validity.

Methods

The study protocol was submitted and approved by the ethics review
board of the cancer centre. Patient accrual occurred in the reception
area of the ambulatory clinic while patients waited for their chemother-
apy treatment appointments. The study coordinator assessed patients
for eligibility together with the clinic nurse according to the following
criteria: a definitive diagnosis of cancer, 18 years of age or older, able to
speak English, and not experiencing current mental illness or high emo-
tional distress. The coordinator approached eligible patients, explained
the study requirements, and invited their participation. Those who con-
sented to participate completed an informed consent document and
began the first round of data collection while in the clinic setting. A

How tired have you felt aver the last weak?

Mot &t all tired A lithe it tired Somawhal tined Moderabely tined Extrematly tired

How much does feeling tined prevent you from doing what you want to do?

| cam do vary litte

I can co I can co I can do | iy wihaarl
everyihing | almost everylthing  Some of the things | bt 10 dov
noemally do | normadlly do | nammally do

Figure 1. The Fatigue Pictogram

package of data collection materials was provided for the participating
individuals to take home with them and use in the subsequent interac-
tions with the study coordinator over the telephone.

Participation: Individuals who participated in this study completed
the data collection instruments on three occasions. The patients com-
pleted the instruments in the waiting area of the chemotherapy suite
on the first occasion (Time 1) during a face-to-face interaction with the
study coordinator. The rest of the data collection was completed over
the telephone according to the following schedule: time 2 occurred 24
hours after time 1 and time 3 occurred 24 hours after time 2. This
schedule allowed for the determination of reliability between two
methods (face-to-face and telephone), as well as short-term test-retest
(over the telephone during 24 hours). We wanted to determine if the
reliability coefficients for the Fatigue Pictogram would be similar in
this population of mixed cancer patients to those we observed in an
earlier study with lung cancer patients (Fitch et al., 2011). Additionally,
we wanted to add to the evidence regarding validity of the new instru-
ment by comparing scores from the Fatigue Pictogram with those of
validated measures for fatigue (MFI) and quality of life (FACT-an).

Data collection instrumentation: The data collection tools for this
study included a demographic data sheet, the newly developed
Fatigue Pictogram, the Multi-dimensional Fatigue Inventory (MFI)
(Smets et al., 1996) and the FACT-an (Cella, 1997) as the quality-of-
life instrument. The Eastern Co-operative Oncology Group (ECOG)
performance status scale and hemoglobin levels were also gathered
(Zubrod, Schneiderman, Frei, Brindley, Gold, Snider, et al., 1960).

The Fatigue Pictogram (see Figure 1) was developed as an easily
administered and scored tool for measuring fatigue in a clinical setting.
The notion of incorporating pictures meant that patients with limited
English language and reading capacity could still utilize the tool. There
are two questions or items measuring the dimensions patients talk
most frequently about when describing their fatigue. Question 1 asks,
“How tired have you felt over the last week?” and elicits responses
on a five-point Likert scale ranging from “not at all’ (scored as 0) to
“very tired” (scored as 4). Question 2 asks, “How much does feeling
tired prevent you from doing what you want to do?” Responses range
from “I can do everything I normally do” to “I can do very little” and
are scored from O to 4. Each response option is depicted in a picture
with a generic figure together with an appropriate colour (See Figure 1).
Words are written under each of the pictures as well, but no numbers
are evident to the patients completing the tool. The Fatigue Pictogram
is formatted on a laminated card with one question on either side. The
card can be carried easily in a uniform or lab coat pocket and shown
to patients in the clinical setting. The response can be charted in the
patient record in numerical form and easily tracked over time.

The Multidimensional Fatigue Inventory (MFI) (Smets et al., 1996)
was developed for use with cancer patients. It is a 20-item instrument
that measures five dimensions of fatigue: general, physical, men-
tal, reduced motivation, and reduced activity. A factor analysis sup-
ported the five dimensions and, in cancer populations, Cronbach’s
alphas for the subscales ranged from 0.77 to 0.86. The instrument
has been shown to have construct and convergent validity.

The FACT-an is a 48-item instrument that elicits an assessment
of functional impact of cancer, symptoms, and concerns of patients
with anemia. Twenty-eight items measure functional impact, 13 assess
fatigue, and the remaining seven focus on anemia-related concerns.
Both stability (test-retest) and internal consistency of the scale are good
when tested in cancer patients (Yellen, Cella, Webster, Blendowski, &
Kaplan, 1997). In particular, the anemia items revealed strong associa-
tion to patient rated performance and hemoglobin levels.

Statistical analysis: For the analysis, the raw data were summarized
and descriptive statistics were calculated. Reliability was assessed using
the Weighted Kappa Statistic and the Spearman Co-relation coefficient
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for the Fatigue Pictogram and using Pearson Product Moment Formula
for the MFI and FACT-an. Reliability regarding equivalence of method
was tested using Time 1 and Time 2 data while the test-retest reliability
was determined using the Time 2 and Time 3 data. Concurrent validity
was assessed by determining the extent to which the same participants
were classified as fatigued by the Fatigue Pictogram scores and the MFI
scores on the two relevant subscales (general, reduced activity).

Construct validity was assessed by dividing the sample accord-
ing to hemoglobin levels (i.e., <110, 110-119, >119) and calculating
descriptive statistics for each group across the study variables. It
was anticipated that fatigue would be higher for those individuals
with low hemoglobin levels.

Results
Selected sample characteristics

A total of 220 cancer patients receiving chemotherapy partici-
pated in all three steps of data collection. Approximately two-thirds
(68.2%) were women and one-third (31.8%) were men. Sixty-seven per
cent were married. The average age at the time of diagnosis was 59.2
(SD=12.8) with a range of 24 to 89 years. Forty per cent had com-
pleted college or university while 15.9% had less than high school edu-
cation. The participants represented an array of disease sites: breast
(39.1%), GI (13.2%), GU (12.7%), Gyne (7.7%), hematology (6.4%), Lung
(5.9%), melanoma,/skin (5.4%), head & neck (5.1%) and other (5.9%).

Distribution of performance status, fatigue and quality of life scores

The ECOG scores showed a range in performance status for the
sample on all three occasions (see Table 1) from normal activity
to being in bed more than 50% of the time. By Time 3, a slightly
larger proportion of individuals spent time in bed (24.5% to 31.9%).
Responses to the Fatigue Pictogram questions also illustrated a

Table 1. Distribution of responses for ECOG Performance
Status and Fatigue Pictogram for mixed cancer patients
receiving chemotherapy

range of responses with an increase in the proportion of individuals
feeling tired (52.3% to 55.7%) and being unable to engage in activi-
ties (23.2% to 29.1%) from Time 1 to Time 3 (see Table 1). The total
mean scores for the MFI increased slightly (71.7 to 72.9) from time 1
to Time 3, as did those of the FACT-an (23.4 to 24.0). However, none
of the increases were significant (see Table 2).

Reliability

The reliability of the Fatigue Pictogram and of the two previ-
ously validated scales were determined for equivalence of method
(face-to-face versus over the telephone) and test-retest (over the
telephone within 24 hours). Table 3 presents a summary of the
reliability coefficients. For all instruments the coefficients showed
acceptable levels of agreement for equivalence of method and for
24 hours test-retest in this mixed cancer population.

Validity

Concurrent validity was determined for the Fatigue Pictogram
questions with two relevant MFI dimension subscales. Using the MFI
general score, 98.2% of the participants were classified in the same
category between Time 1 and Time 2 and 99.5% between Time 2 and
Time 3. Comparing the Pictogram Question 1 responses with those
of the MFI general score responses, 80.9% of the participants were
classified in the same category between Time 1 and Time 2 while
85.5% were between Time 2 and Time 3.

Using the MFI Reduced Activity subscale scores, 95.5% of the
participants were classified in the same category between Time
1 and Time 2, and 98.6% between Time 2 and Time 3. Comparing
the Fatigue Pictogram Question 2 responses with those of the MFI
reduced activity score responses, 79.1% of the participants were
classified in the same category between Time 1 and Time 2 and
90.5% between Time 2 and Time 3.

Hemoglobin levels were available on the patient records for 168
participants at the time of entry into this study. When these data
were used to divide this sample into normal (Hgb >119), reduced
(Hgb 119-110), and low (Hgb <110) hemoglobin groupings, 29.2% of

Item Proportion of Responses
the participants had hemoglobin levels below normal and 7.7% were
T1 T2 T3 in the low category.
(N=220) | (N=220) | (N=220) Across all variables, the group with normal hemoglobin levels had
FP - Q1: How tired have you felt over the past week? the best scores when compared to the other two groups (see Table
- 4). Responses to Question 1 of the Fatigue Pictogram showed 29.1%
Not at all tired 118 13.6 9:5 of the participants in the normal hemoglobin group as moderately or
A little bit tired 35.0 36.8 33.6
X Table 2. Mean scores for MFI and FACT-an in a mixed group of
Somewhat tired 245 23.6 28.2 cancer patients receiving chemotherapy on three occasions
Moderately tired 21.4 17.3 20.9 Validated scales Time 1 Time 2 Time 3
Extremely tired 6.4 7.7 6.8 (N=220) (N=220) (N=220)
FP - Q2: How much does feeling tired prevent you from doing Multidimensional Fatigue Inventory
what you want to do? General 16.5(5.8) | 16.1(6.1) | 16.4 (6.1)
I can do everything 16.4 19.1 12.3 Physical 155(6.1) | 15.7(6.1) | 16.1(6.2)
I can do almost everything 34.5 33.6 30.0 Mental 12.2 (6.0) 11.6 (6.0) 11.6 (6.0)
I can do some things 25.0 35.0 27.7 Reduced motivation 125(.3) | 12.8(5.7) | 13.2(5.8)
I do what I have to 18.2 13.2 20.0 Reduced activity 14.4 (5.4) | 15.2(6.3) | 15.8(6.6)
['can do very little 5.0 8.2 9.1 Total Score 71.7 (23.0) | 71.48 (25.6) | 72.9 (25.8)
ECOG FACT-an
Normal activity 33.2 30.9 28.2 Physical well-being 6.4 (5.7) 6.3 (5.7) 6.6 (5.9)
Symptoms 40.0 36.8 37.7 Social/family 22.0 (4.8) 21.8 (4.8) 22.0 (4.5)
Some time in bed (<50%) 18.6 24.4 23.2 Emotional 7.6 (3.8) 7.0 (3.7) 7.2(3.7)
Need to be in bed (>50%) 5.9 6.8 8.2 Functional 18.0 (5.9) 17.4(6.4) | 17.2(6.7)
Unable to get out of bed - - 0.5 Total Fact-an 23.4(10.7) | 23.7(10.7) |24.0(10.2)
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extremely fatigued in contrast to 33.6% in the reduced group and 53.8%
in the low group. The total MFI score was 73.9 (+22.8) for the normal
hemoglobin group in contrast to 79.8 (£19.0) for the group with low
hemoglobin. However, this observation was not statistically significant.

However, there was interesting variation in the scores within
each of these groups. For example, 8.2% the group with normal
hemoglobin levels indicated they were extremely fatigued and not
able to do very much; yet, 23.1% of the group with low hemoglobin
levels reported being able to do all or almost all activities and no
one reported being extremely fatigued.

Discussion

The Fatigue Pictogram was designed to be an easily administered
and scored measurement device for use in a busy clinical setting.
It was designed to help clinicians quickly and reliably triage which
cancer patients were experiencing fatigue and required further
assessment and intervention. An initial psychometric evaluation was
undertaken to assess reliability and validity of this new screening
tool in a group of lung cancer patients. This study offered a second
evaluation of the psychometric properties in a mixed group of can-
cer patients receiving chemotherapy. The results in this study were
consistent with those of the initial psychometric evaluation in lung
cancer patients (Fitch et al., 2011).

Patients had no difficulty indicating a response to the Fatigue
Pictogram, even with limited English. The pictures and the colors
facilitated response. Clearly, this design feature is a real benefit of
the Fatigue Pictogram. The scores were calculated easily and were
readily available to the clinical team as a basis for conversations
about fatigue with the patient. There was a range in responses for
each Fatigue Pictogram question. This indicated the tool was capa-
ble of capturing the variation in fatigue perspectives one would
expect to observe in patients receiving chemotherapy. That fatigue
was both present and existed to varying degrees in the study sam-
ple as confirmed by the ECOG scores.

The reliability coefficients indicated good consistency between
method of administration (face-to-face and over the telephone) and
test-retest over the 24-hour period (same method —over the tele-
phone). As was expected, the strongest agreement was observed in
the case of the same method (over the telephone) over a short time
period (24 hours), the scenario with the least likelihood of change.

The validity results were consistent with the anticipated or
hypothesized directions. Given the Pictogram was designed to mea-
sure the dimensions of physical tiredness and activity levels, the
scores for the pictogram questions corresponded strongly with
the physical and activity subscales of the Multidimensional Fatigue

Table 3. Reliability coefficients within a mixed group of cancer
patients receiving chemotherapy
Items Equivalence of | Test-Retest
Method (face-to- | (phone—24
face/phone) hours)

Pictogram Q1 (how tired?)

Weighted Kappa* 0.54 0.58

Spearman** 0.69 0.69
Pictogram Q2 (prevent doing?)

Weighted Kappa* 0.53 0.64

Spearman** 0.59 0.72
MFI General Scale

Pearson** 0.75 0.73
MFI Physical

Pearson** 0.78 0.83
MFI Total 0.82 0.87
Total FACT-an 0.72 0.74
*P <0.05; **P <0.001

Inventory. Specifically, the responses for both Question 1 and
Question 2 of the Fatigue Pictogram matched the total score patterns
on the Multidimensional Fatigue Inventory. Patients reported high
fatigue consistently on both measures. These results support the
notion that the Fatigue Pictogram measures the physical dimension
of fatigue and the related activity levels rather than other aspects of
fatigue (i.e., mental) and is able to classify individuals accurately as
fatigued or experiencing reduced activity because of fatigue.
Construct validity can be claimed for the Fatigue Pictogram based
on the performance related to the theoretical notion or hypothesis
that individuals with normal hemoglobin levels would have lower
fatigue levels than those with reduced or low hemoglobin levels. The
patterns across the range of variables for the three groups catego-
rized by hemoglobin levels supported this notion, although the dif-
ferences were not statistically significant. There were relatively wide
variations in the perspectives reported by the participants about their
feelings of tiredness and what they were able to do within each group,
indicative of the subjective nature of fatigue that may not be entirely
a function of hemoglobin levels (Servaes et al., 2002). Additionally, if
patients had had low hemoglobin levels for a lengthy period of time,
they may have adapted and found ways to perform their activities.

Implications

Psychometric evaluation of a new measurement device is an impor-
tant aspect of its development. Taking the time to ensure both reli-
ability and validity provides assurance about the instrument’s
performance and instills confidence about making clinical decisions
based on the instrument scores. Using standardized measurement
devices helps in documentation and monitoring of symptoms or side
effects over time. Tools that facilitate standardized numerical docu-
mentation facilitate consistent recording in electronic patient records.

The results support the use of the new device as an easily admin-
istered measurement device for quickly identifying if patients
are experiencing fatigue. The Fatigue Pictogram can be used with
confidence as a screening device to classify individuals who are

Table 4. Fatigue in cancer patients on
chemotherapy grouped by hemoglobin status
Items Anemia I Anemia II Normal
(N=13) (N=36) (N=110)
Hgb <110 [Hgb 110-119| Hgb >119
Age in years (mean/st dev) | 64.3 (14.0) | 57.3 (13.0) 58.7 (13.1)
MFI General Score 19.5 (4.2) 17.8 (5.6) 16.8 (8)
MFI Physical Score 18.4 (6.0) 16.6 (6.2) 16.1 (6.0)
MFI Reduced Activity 17.9 (6.2) 15.8 (6.4) 15.4 (5.8)
MFI Total Score 79.8 (19.0) | 75.9(24.0) | 73.9(22.8)
ECOG Normal/Nearly 61.6 66.7 72.7
In bed <50% 23.1 25.0 20.9
In bed >50% 15.4 8.3 5.5
FACT-an Total Score 26.2 (10.7) | 25.97(10.4) |23.8(11.23)
Fatigue Pictogram Q1
Not at all tired - 5.6 11.8
A little bit tired 23.1 33.3 31.8
Somewhat tired 23.1 27.8 25.5
Moderately tired 53.8 27.8 20.9
Extremely tired - 5.8 8.2
Fatigue Pictogram Q2
I can do everything 7.7 5.6 19.1
I can do almost 15.4 33.3 31.8
everything
I can do some things 53.8 27.8 22.7
I do what I have to 23.1 27.8 16.4
I can do very little - 5.6 8.2
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experiencing fatigue and could benefit with further assessment and
potential intervention. The tool may be utilized during face-to-face
interactions, as well as over the telephone.

Given the importance patients attribute to fatigue and the vir-
tually universal experience of this symptom, it is imperative that
oncology nurses incorporate screening, assessment and interven-
tion regarding fatigue into their practice. However, introducing a
tool such as the Fatigue Pictogram into routine practice will require
concerted planning and careful implementation. Introduction of
the screening tool will drive a change in current practice and will
necessitate astute evaluation of its impact. A practice change will be

References

Ancoli-Israel, S., Liu, L., Marler, M., Parker, B., Jones, B., Sadler, G.,
et al, (2006). Fatigue, sleep and circadian rhythms prior to
chemotherapy for breast cancer. Supportive Cancer in Care,
14(3), 201-209. d0i:10.1007/s00520-005-0861-0

Berglund, G., Bolund, C., Fornander, T., Rutqvist, L.E., & Sjoden, P.
(1991). Late effects of adjuvant chemotherapy and post operative
radiotherapy on quality of life among breast cancer patients.
European Journal of Cancer, 27(9), 1075-1081.

Cella, D. (1997). The Functional Assessment of Cancer Therapy
Anemia (FACT-AN) Scale: A new tool for the assessment of
outcomes in cancer anemia. Seminars in Haematolology, 34(3
Suppl. 2), 13-19.

Cella, D., Lai, J.S., Chang, C.H., Peterman, A., & Slavin, M. (2002).
Fatigue in cancer patients compared with fatigue in the general
United States population. Cancer, 94(2), 528-538. doi:10.1002/
cner.10245

Donovan, K.A., Jacobson, P.B, Andrykowski, M.A., Winters, E.M.,
Balucci, L., Malik, V., et al. (2004). Course of fatigue in women
receiving chemotherapy for early stage breast cancer. Journal of
Pain & Symptom Management, 28(4), 373-380. doi:10.1016/j.jpai
nsymman.2004.01.012

Ferrell, B.R, Grant, M., Dean, G.E., Funk, B., & Ly, J. (1996). “Bone
tired”: The experience of fatigue and its impact on quality of life.
Oncology Nursing Forum, 23,1539-1547.

Fitch, M.I. (In press). Supportive care needs of patients with advanced
disease undergoing radiotherapy for symptom control. Canadian
Oncology Nursing Journal.

Fitch, M.L,, Bunston, T., Bakker, D., Mings, D., & Sevean, P. (2011).
The Fatigue Pictogram: Psychometric evaluation of a new
clinical tool. Canadian Oncology Nursing Journal, 21(4), 205-
217.doi:10.5737/1181912x214205210

Fitch, M.I,, & Steele, R. (2010). Supportive care needs of individuals
with lung cancer. Canadian Oncology Nursing Journal, 20(1), 15-
22.

Fitch, M.I,, Mings, D., & Lee, A. (2008). Exploring patient initiated
strategies for living with treatment-related fatigue. Canadian
Oncology Nursing Journal, 18(3), 124-140.

Irvine, D., Vincent, L., Grayson, J.E., Bubela, N., & Thompson, L. (1994).
The prevalence and correlates of fatigue in patients receiving
treatment with chemotherapy and radiotherapy: A comparison
with the fatigue experienced by healthy individuals. Cancer
Nursing, 17(5), 367-378. doi:10.1097/00002820-199410000-00001

Mitchell, S., Beck, S.L., Hood, L.E., Moore, K., & Tanner, E.R. (2007).
Putting evidence into practice: Evidence-based interventions for
fatigue during and following cancer and its treatment. Clinical
Journal of Oncology Nursing, 11(1), 99-113. doi:10.1188/07.
CJON.69-78

National Comprehensive Cancer Network. (2007). NCCN Guidelines
for Supportive Care. Retrieved from http://www.nccn.org/
professionals/physician_gls/PDF/fatigue.pdf

Nunnally, J.C., & Bernstein, 1. (1994). Psychometric theory. McGraw-
Hill: Toronto.

required regarding systematic screening, assessment, intervention,
and documentation for fatigue given the present gaps in clinical
practice regarding this side effect. Although the evidence regard-
ing fatigue intervention is growing, practitioner behaviour regarding
its uptake and utilization necessitates attention to programmatic
approaches and intentional education strategies (NCCN, 2007).
Additional psychometric evaluation of the tool would be beneficial.
Attention needs to be given to treatment stage and administration in
this future work. Finally, given the ease with which this tool can be used,
having patients utilize the instrument as a monitoring device and part
of their own self-management program would be of interest. d

Olson, K., Tom, B., Hewitt, J., Whittingham, J., Buchanan, L., &
Ganton, G. (2002). Evolving routines: Managing fatigue associated
with lung and colorectal cancer. Qualitative Health Research,
12(5), 655-70. d0i:10.1177/104973202129120160

Olson, K., Krawchuk, A., & Qudussi, T. (2007). Fatigue in
individuals with advanced cancer in active treatment and
palliative settings. Cancer Nurse, 30(6), 1-10. doi:10.1097/01.
NCC.0000281736.25609.74

Piper, B.F. (1990). Piper fatigue scale available for clinical testing.
Oncology Nursing Forum, 17(5), 661-662.

Portenoy, R.K., & Itri, L.M. (1999). Cancer related fatigue: Guidelines
for evaluation and management. Oncologist, 4(1) 1-10.

Servaes, P.F., Verhagen, C.F., & Bleijenberg, G. (2002). Fatigue in
cancer patients during and after treatment: Prevalence, correlates
and interventions. European Journal of Cancer, 38(1), 27-43.

Smets, EIM.A., Garssen, B., Cull, A.,, & de Haes, J.C.]J.M. (1996).
Application of the multidimensional fatigue inventory (MFI-20) in
cancer patients receiving radiotherapy. British Journal of Cancer,
73(2), 241-245. doi:10.1038/bjc.1996.42

Steele, R., & Fitch, M.L. (2008). Supportive care needs of women with
gynecological cancer. Cancer Nursing, 31(4), 284-291.

Stone, P., Richardson, A., Ream, E., Smith, A.G., Kerr, D.]., & Kearney,
N. (2000). Cancer related fatigue: Inevitable, unimportant and
untreatable? Results of a multi-centered patient survey. Cancer
Fatigue Forum. Annals of Oncology, 11(8), 971-975.

Truong, T.P., Berthelet, E., Lee, C.]J., Petersen, R., Lim, T.W., Gaul,
A.C., et al. (2006). Prospective evaluation of the prevalence and
severity of fatigue in patients with prostate cancer undergoing
radical external beam radiotherapy and neoadjuvant hormone
therapy. The Canadian Journal of Urology, 13(3), 3139-46.

Windsor, P.M., Nicol, K.F., & Poller, J. (2004). A randomized
controlled trial of aerobic exercise for treatment-related fatigue
in men receiving radical external beam radiotherapy for localized
prostate carcinoma. Cancer, 101(3) 550-57. doi:10.1002/
cner.20378

Winningham, M.L., Nail, L.M., Burke M.B., Brophy, L., Cimprich, B.,
Jone, L.S., et al. (1994). Fatigue and the cancer experience: The
state of the knowledge. Oncology Nursing Forum, 21(1), 23-35.

Yates, P., Aranda, S., Hargraves, M., Mirolo, B., Clavarino, A.,
McLachlan, S.I., et al. (2005). Randomized controlled trial of
an educational intervention for managing fatigue in women
receiving adjuvant chemotherapy for early stage breast cancer.
Journal of Clinical Oncology, 23(25), 6027-36. doi:10.1200/
JCO.2005.01.271

Yellen, S.B., Cella, D.F., Webster, K., Blendowski, C., & Kaplan, E. (1997).
Measuring fatigue and other anemia related symptoms with the
Functional Assessment of Cancer Therapy (FACT) Measurement
System. Journal of Pain & Symptom Management, 13(2), 63-74.

Zubrod, C.G., Schneiderman, M., Frei, E., Brindley, C., Gold, G.L.,
Snider, B., et al. (1960). Appraisal of methods for study of
chemotherapy of cancer in man. Journal of Chronic Diseases,
11(1), 7-33.

46 CONJ - RCSIO Winter/Hiver 2012

doi:1181912x2214246



Le pictogramme de la fatigue: évaluer les données
psychomeétriques d’un nouvel outil de dépistage

par Margaret I. Fitch, Terry Bunston et Deborah Mings

Abrége

La fatigue est un des effets secondaires du cancer les plus pénibles
et pourtant les cliniciens y accordent généralement peu d’attention
dans le cadre de leurs rendez-vous cliniques fort chargés. Ce projet
visait a évaluer les propriétés psychométriques d’'un nouvel instru-
ment congu pour identifier rapidement les patients qui éprouvent des
difficultés lies a la fatigue. Nous avons réalisé I'évaluation aupres
d’un groupe hétérogene de 220 patients sous chimiothérapie. Le pic-
togramme de la fatigue a deux éléments a affiché une bonne fiabilité
de test-retest sur une période de 24 heures (coefficient de Spearman
de l'ordre de 0,69 pour la question 1 et de 0,72 pour la question 2)
et sur le plan de I'équivalence des méthodes (en personne et au télé-
phone) (coefficient de Spearman de l'ordre de 0,69 pour la question
1 et de 0,59 pour la question 2). Nous en avons évalué la validité en
comparant les résultats du nouvel outil a ceux de l'inventaire multi-
dimensionnel de la fatigue et I’échelle FACT-an. Dans I'ensemble, les
patients qui affichaient des niveaux de fatigue élevés ont fait état de
niveaux élevés sur toutes les échelles respectives.

Le nouveau pictogramme de la fatigue était facile a administrer
et a coter dans un milieu clinique fort occupé. Il fournit un instru-
ment standardisé fiable et valide permettant d’identifier les patients
qui éprouvent des difficultés liées a la fatigue et d’amorcer une con-
versation a propos de cet effet secondaire incommodant.

Introduction

La fatigue est le seul symptome signalé par la plupart des patients
atteints d’'un cancer, et ce, dans tous les groupes de diagnostic (Stone,
Richardson, Ream, Smith, Kerr & Kearney, 2000). La fatigue peut avoir
une incidence sur la qualité de vie, I'assiduité au traitement et 1'exé-
cution des activités de la vie quotidienne (Ferrell, Grant, Dean, Funk
& Ly, 1996). Malheureusement, les interventions visant a combattre
la fatigue ne sont pas systématiquement offertes aux patients afin
de les aider a composer avec son incidence et ce, en dépit du nombre
croissant de preuves appuyant cette pratique (NCCN, 2007).

Les cliniciens recensés mentionnent que les milieux cliniques
occupés, les charges professionnelles lourdes et le manque d’ins-
truments d’application simple permettant d’identifier les patients
qui éprouvent de la fatigue sont les raisons pour lesquelles cet effet
secondaire n’est pas évalué de facon réguliére dans le cadre des
consultations cliniques. Lors d’'une vérification des dossiers et des
déclarations des patients mettant en jeu 46 patients ayant le cancer
et fréquentant notre clinique, la fatigue était signalée dans 32% des
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dossiers des patients tandis que 89% des patients la rapportaient
en personne (Fitch, Mings & Lee, 2008). En outre, la fatigue est men-
tionnée comme étant une préoccupation majeure des patients ayant
un cancer du poumon (Fitch & Steele, 2010), un cancer avancé (Fitch,
2010) ou un cancer gynécologique (Steele & Fitch, 2008).

La nécessité de disposer d'un instrument facile a administrer et a
coter en vue de mesurer la fatigue nous a incitées a mettre au point
un nouvel outil clinique de dépistage rapide dans des milieux clini-
ques occupés, le pictogramme de la fatigue. Cet instrument psycho-
métrique fiable permet ainsi d’identifier efficacement les patients
qui éprouvent de la fatigue et de les aiguiller en conséquence.
L’'instrument peut amener les professionnels de la santé a porter
attention a la fatigue et a suivre I’évolution de ce symptome dans
le temps. Une évaluation psychométrique initiale réalisée aupres de
patients atteints d’'un cancer du poumon en a établi la fidélité et la
validité pour cette clientele (Fitch, Bunston, Bakker, Mings & Sevean,
soumis a des fins de publication). Le présent article présente de
nouvelles données psychométriques concernant le pictogramme de
la fatigue et son rendement parmi une clientéle plus diversifiée de
patients atteints d’un cancer (c.-a-d. concernant des sieges divers) et
recevant une chimiothérapie.

Contexte

Bien que la signification du terme «fatigue» soit intuitivement
claire en tant que phénomeéne empirique, la fatigue a plusieurs sens
différents. La fatigue est percue comme étant subjective et multi-
dimensionnelle (Winningham, Nail, Burke, Brophy, Cimprich, Jone
et al., 1994), elle affiche différents modes d’expression (Smets,
Garssen, Cull & de Haes, 1996), elle existe sur un continuum et
elle se caractérise par un épuisement énergétique (Irvine, Vincent,
Grayson, Bubela & Thompson, 1994). Dans les cas de cancer, la fati-
gue est souvent définie comme une condition caractérisée par des
sensations subjectives d’épuisement, de perte de force et de varia-
tions dans les niveaux, la fréquence et la durée de ’endurance ou de
I’énergie, ce qui se manifeste de différentes facons (plans physique,
cognitif, affectif et motivationnel) (Olson, Tom, Hewitt, Whittingham,
Buchanan & Ganton, 2002).

La prévalence de la fatigue est bien documentée. On estime
que de 70 a 100% des personnes recevant une chimiothérapie res-
sentent de la fatigue (Donovan, Jacobson, Andrykowski, Winters,
Balucci, Malik et al., 2004; Ancoli-Israel, Liu, Marler, Parker, Jones,
Sadler et al., 2006) et de 80 a 100% dans celui de la radiothérapie
(Berglund, Bolund, Fornander, Rutqvist & Sjoden, 1991). La majorité
des patients ayant un cancer avancé éprouvent de la fatigue (Olson,
Krawchuk & Qudussi, 2007). La fatigue est sept fois plus fréquente
parmi les personnes atteintes de cancer que dans la population géné-
rale (Cella, Lai, Chang, Peterman & Slavin, 2002). Elle est également
différente sur le plan qualitatif, puisque pour les patients ayant le
cancer, la fatigue est rarement soulagée par le repos ou le sommeil
(Olson, Krawchuk & Qudussi, 2007).

La fatigue liée au cancer peut étre légére, modérée ou intense.
Elle n’est pas directement liée au type de cancer, au stade du can-
cer, a la taille de la tumeur, au nombre de nodules ou a la présence
de métastases, ou au sieége de ces derniéres (Servaes, Verhagen &
Bleijenberg, 2002) mais elle a tendance a augmenter pendant le trai-
tement (Irvine et al.,, 1994). Bien que chez la plupart des patients,
elle se dissipe une fois le traitement terminé, la fatigue peut perdu-
rer plusieurs années (Berglund et al., 1991).

La fatigue devient importante aux yeux de la personne lorsqu’elle
atteint un niveau ou elle nuit a sa qualité de vie (Truong, Berthelet,
Lee, Patersen, Lim, Gaul et al., 2006). Un échantillon de commodité
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de 910 hommes et femmes atteints de cancer a permis de consta-
ter I'incidence de la fatigue sur les quatre dimensions de la qualité
de vie: physique, psychologique, sociale et spirituelle (Ferrell, Grant,
Dean, Funk & Ly, 1996).

L’évaluation clinique de la fatigue facilite I'application des inter-
ventions nécessaires. Des changements dans le régime médica-
menteux des patients, la suppression de 'anémie ou d’anomalies
métaboliques ou le traitement de troubles du sommeil ou de la
dépression sont des avenues potentielles d’intervention (Portenoy
& Itri, 1999). Les approches non pharmacologiques sont bénéfiques
pour certains patients. Ces approches comprennent des program-
mes de marche ou d’exercice (Windsor, Nicole & Poller, 2004), I'édu-
cation des patients au sujet de la fatigue (Yates, Aranda, Hargraves,
Mirolo, Clavarino, McLachlan et al., 2005), la consultation psycho-
logique individuelle offerte par des professionnels (Mitchell, Beck,
Hood, Moore & Tanner, 2007).

Au fil des ans, plusieurs instruments ont été élaborés pour mesu-
rer la fatigue percue par le patient atteint d’un cancer et ce, dans ses
diverses dimensions (Smets et al., 1996; Cella, 1997; Piper, 1990).
Cependant, ces outils ont été originalement mis au point en tant
qu’instruments de recherche et non en tant qu’outils de dépistage.
Leur complexité et le temps requis pour les utiliser en rendent I’ad-
ministration et 'interprétation difficiles dans un environnement cli-
nique occupé. En réponse a la nécessité d’avoir un outil de mesure
de la fatigue approprié pour le milieu clinique, nous avons concu
I'instrument que nous avons baptisé le pictogramme de la fatigue.
II a été mis au point pour mesurer les deux dimensions de la fatigue
les plus souvent mentionnées par les patients (c.-a-d. leur degré de
fatigue et la mesure dans laquelle ils n’arrivent pas a mener leurs
activités quotidiennes). Il a été concu comme instrument de dépis-
tage ou de triage a deux éléments. Il permet d’identifier les patients
qui éprouvent des difficultés liées a la fatigue en vue d’effectuer
une évaluation plus approfondie de cette derniére et de prodiguer
les interventions qui conviennent. Lorsque 1'évaluation psychomé-
trique initiale aupres d'un groupe de patients atteints d’'un cancer
du poumon a donné des résultats prometteurs, nous avons voulu
évaluer le rendement de 'outil au sein d'une clientele différente et
plus générale.

Objectif

Cet article fera état de I'évaluation psychométrique du nou-
vel instrument de dépistage de la fatigue auprés d'une clientele
variée de patients atteints d'un cancer et recevant une chimiothé-
rapie en milieu ambulatoire. Il est important d’évaluer les proprié-
tés et le rendement psychométriques d'un nouvel instrument de
mesure aupres des diverses clientéles si 'on souhaite prendre des
décisions cliniques appropriées a partir des données qu'’il génere.
Cette étude examinera la fiabilité et la validité de 'instrument ainsi
que sa capacité a répertorier ou a dépister correctement les patients
éprouvant une fatigue importante sur le plan clinique. On définit la
fiabilité comme la mesure dans laquelle un instrument produit les
mémes résultats (cohérence) lors de mesures répétées (Nunnally &
Bernstein, 1994). Aux fins de cette étude, nous avons jugé qu'il était
pertinent d’évaluer la cohérence dans le temps (test-retest) et entre
méthodes (au téléphone et en personne). La validité d’un instrument
fait référence a sa capacité de mesurer ce qu’il est censé mesurer
(Nunnally & Bernstein, 1994). Nous avons estimé qu'il était appro-
prié d’évaluer 'instrument par rapport a des mesures standardisées
de la fatigue et de la qualité de vie afin d’en déterminer la validité
concourante et la validité conceptuelle.

Méthodologie

Le protocole d’étude a été soumis au comité de révision déonto-
logique du centre de cancérologie lequel a donné son approbation.
Le recrutement a eu lieu dans l'aire d’accueil de la clinique ambu-
latoire pendant que les patients attendaient leurs rendez-vous de

chimiothérapie. La coordonnatrice de I’étude a évalué, en collabora-
tion avec I'infirmiére de la clinique, les patients a des fins d’admissi-
bilité selon les critéres suivants: un diagnostic de cancer confirmé,
un age minimum de 18 ans, la capacité de parler I'anglais et I'ab-
sence de maladie mentale actuelle ou de détresse affective élevée.
La coordonnatrice a contacté les patients admissibles, leur a expli-
qué les exigences de I'étude et les a invités a y participer. Ceux qui
ont accepté l'invitation ont rempli un formulaire de consentement
et ont commencé la premiére ronde de collecte de données alors
qu’ils se trouvaient dans la clinique. Nous avons remis aux partici-
pants un ensemble de documents de collecte de données afin qu’ils
les emportent chez eux et les utilisent lors de leurs interactions télé-
phoniques ultérieures avec la coordonnatrice de I’étude.

Participation: Les participants devaient remplir les instruments de
collecte de données a trois reprises. Les patients le faisaient dans la
salle d’attente de la clinique de traitement du cancer du poumon la
premiére fois (premiére collecte, ou C1), dans le cadre d’une interac-
tion en personne avec la coordonnatrice de I’étude. Les deux autres
collectes de données se faisaient au téléphone selon I’horaire sui-
vant: 24 heures apres la premiére collecte (deuxieme collecte, ou
C2), puis 24 heures apres la deuxiéme collecte (troisieme collecte,
ou C3). Cet horaire nous a permis de déterminer la fiabilité ou la
cohérence entre deux méthodes (c.-a-d. en personne et au téléphone)
et pendant un court laps de temps (au téléphone, en I'’espace de 24
heures). Nous voulions savoir si les coefficients de fidélité du picto-
gramme de la fatigue seraient similaires pour cette clientéle diversi-
fiée de patients atteints de cancer a ceux que nous avions observés
lors d’'une étude antérieure aupres d'un groupe de patients atteints
d'un cancer du poumon (Fitch et al., 2011). En outre, nous souhai-
tions développer les éléments de preuve concernant la validité du
nouvel instrument en comparant les scores obtenus a ’aide du pic-
togramme de la fatigue a ceux obtenus au moyen d’outils de mesure
validés de la fatigue ('IMF) et de la qualité de vie (le FACT-an).

Outils de collecte de données: Les outils de collecte de don-
nées comprenaient une fiche de données démographiques, le pic-
togramme de la fatigue récemment créé ainsi que linventaire
multidimensionnel de la fatigue (IMF) (Smets et al., 1996) et le
FACT-an (Cella, 1997), un outil de mesure de la qualité de vie. Nous
recueillions également les résultats obtenus au moyen de I'indice de
performance de I'’Eastern Co-operative Oncology Group (ECOG) et
les taux d’hémoglobine (Zubrod, Schneiderman, Frei, Brindley, Gold,
Snider et al., 1960).

Quel degré de fatigue avez-vous ressenti au cours de la semaine passée?

-

Tinkes Tanli guidia)

Pas du tout
fatiguéie)

3 Bunston, Faich, Mings
Dans quelle meswsne vobre sentiment de fatigee vous empéche-til de faire ce que vous voulez faire?

Extrdmamant
fatigusia)

Lighramant
Fatigude)

Assar Tatigudie)

Jarrive & faire Jarrive & faire Varriwe & faire Je tais oo qui Farriee & faire
tout oo que jo fals  presques tout o une partie de o dait absolumen  trés peu de choses
Fabuellement que jo fais gue jo fais étre fait
bty bemerit habitusllement

Figure 1. Le pictogramme de la fatigue
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Le pictogramme de la fatigue (voir la figure 1) est un outil facile
a administrer et a coter qui permet de mesurer la fatigue en milieu
clinique. L’incorporation d’images signifie que les patients ayant
une malitrise limitée de la langue anglaise ou de la lecture peu-
vent quand méme utiliser 'outil. II comporte deux questions ou
éléments qui mesurent les dimensions dont les patients parlent le
plus souvent lorsqu’ils décrivent leur fatigue. La premiére ques-
tion, «Quel degré de fatigue avez-vous ressenti au cours de la
semaine passée?», invite une réponse qui se range sur une échelle
de Likert a cing points allant de «Pas du tout fatigué(e)» (score de
0) a «Extrémement fatigué(e)» (score de 4). La deuxiéme question,
«Dans quelle mesure votre sentiment de fatigue vous empéche-t-il
de faire ce que vous voulez faire? », sollicite une réponse évaluée de
0 a 4 et allant de «J'arrive a faire tout ce que je fais habituellement»
a «J'arrive a faire trés peu de choses». Chaque option de réponse
est représentée sous la forme d’'une image au moyen d’'un person-
nage générique et d’'une couleur correspondante (voir la figure 1). Il
y a également des mots imprimés sous chacune des images, mais les
patients qui remplissent le questionnaire ne voient aucun chiffre. Le
pictogramme de la fatigue prend la forme d’une carte laminée dont

Tableau 1. Distribution des réponses aux questions du
pictogramme de la fatigue (PF) et des valeurs de I'indice de
performance ECOG chez les patients atteints de différents
types de cancers et recevant une chimiothérapie

Flément Proportion des réponses

C1 c2 c3
(N=220) | (N=220) | (N=220)

PF—Q1 : Quel degré de fatigue avez-vous ressenti au cours de
la semaine passée?

Pas du tout fatigué(e) 11,8 13,6 9,5
Légérement fatigué(e) 35,0 36,8 33,6
Assez fatigué(e) 24,5 23,6 28,2
Tres fatigué(e) 21,4 17,3 20,9
Extrémement fatigué(e) 6,4 7,7 6,8

PF - Q2 : Dans quelle mesure votre sentiment de fatigue vous
empéche-t-il de faire ce que vous voulez faire?

Jarrive a faire tout ce que... 16,4 19,1 12,3
J'arrive a faire presque tout 34,5 33,6 30,0
J'arrive a faire une partie 25,0 35,0 27,7
de ce que...
Je fais ce qui doit 18,2 13,2 20,0
absolument étre fait
Jarrive a faire tres peu de 5,0 8,2 9,1
choses

ECOG
Activité normale 33,2 30,9 28,2
Symptomes 40,0 36,8 37,7
Une partie du temps au lit (<50%) 18,6 24,4 23,2
A besoin d’étre au lit (>50%) 5,9 6,8 8,2
Totalement couché(e) au lit - - 0,5

chaque coté porte I'une ou 'autre des deux questions. La carte peut
facilement étre rangée dans une poche d’'uniforme ou de blouse de
laboratoire et montrée aux patients en milieu clinique. Les réponses
peuvent étre consignées dans le dossier du patient en format numé-
rique et sont faciles a suivre dans le temps.

L’'inventaire multidimensionnel de la fatigue (IMF) (Smets et al.,
1996) a été élaboré pour étre utilisé aupres de patients ayant le can-
cer. Cet instrument a 20 éléments mesure cing dimensions de la
fatigue: fatigue générale, physique, mentale, motivation réduite et
activité réduite. Une analyse factorielle appuyait les cinq dimensions
et, parmi les patients atteints d'un cancer, les coefficients alpha de
Cronbach associées aux sous-échelles variaient de 0,77 a 0,86. La
validité conceptuelle et la validité concourante de I'instrument ont
déja été démontrées.

Le FACT-an est un instrument a 48 éléments qui permet d’éva-
luer I'incidence fonctionnelle du cancer, les symptomes et les préoc-
cupations des patients atteints d’anémie. Vingt-huit de ses éléments
mesurent l'incidence fonctionnelle, treize évaluent la fatigue tandis
que les sept restants portent sur les préoccupations liées a I’anémie.
La stabilité (test-retest) et la cohérence interne de 1’échelle s’avérent
bonnes lors de leur évaluation aupres de patients atteints d'un can-
cer (Yellen, Cella, Webster, Blendowski & Kaplan, 1997). Il convient
de remarquer que les éléments portant sur 'anémie ont révélé une
forte association avec la performance selon les cotes attribuées par
les patients et les taux d’hémoglobine.

Analyse statistique: Aux fins de I'analyse, les données brutes ont
été résumées et les calculs de statistique descriptive ont été effec-
tués. Nous avons évalué la fidélité au moyen du coefficient kappa
pondéré et du coefficient de corrélation de Spearman en ce qui con-
cerne le pictogramme de la fatigue et au moyen du coefficient de
corrélation produit-moment de Pearson concernant I'IMF et le FACT-
an. Nous avons testé ’équivalence des méthodes au moyen des don-
nées C1 et C2 et la fiabilité test-retest au moyen des données C2 et
C3. Nous avons évalué la validité concourante en déterminant dans
quelle mesure les mémes participants recevaient un diagnostic de
fatigue en fonction des scores du pictogramme de la fatigue, d'une
part, et en fonction des scores de I'IMF relatifs aux deux sous-échel-
les pertinentes (c.-a-d. fatigue générale, activité réduite), d’autre part.

Nous avons évalué la validité conceptuelle de 1'outil en divisant
I’échantillon en fonction des taux d’hémoglobine (c.-a-d. <110, 110-
119, >119) et en effectuant les calculs de statistique descriptive
pour chacun de ces groupes en fonction des variables de I'étude.
Nous nous attendions a ce que le degré de fatigue soit plus élevé
chez les patients ayant les taux d’hémoglobine les plus bas.

Résultats
Caractéristiques choisies de I’échantillon

Au total, 220 patients atteints d'un cancer et recevant une chi-
miothérapie ont participé aux trois étapes de la collecte des don-
nées. Approximativement les deux tiers (68,2 %) étaient des femmes
et le tiers restant (31,8%), des hommes. Soixante-sept pour cent des
participants étaient mariés. Leur age moyen au moment du diagnos-
tic était de 59,2 ans (écart-type=12,8 ans) tandis que I'étendue allait
de 24 a 89 ans. Quarante pour cent avaient terminé des études col-
légiales ou universitaires tandis que 15,9% n’avaient pas terminé le
secondaire. Les participants représentaient tout un éventail de sie-
ges/spheres: sein (39,1%), gastro-intestinal (13,2%), génito-urinaire
(12,7%), gynécologique (7,7 %), hématologique (6,4 %), poumon (5,9%),
mélanomes/peau (5,4 %), téte et cou (5,1%) et enfin, autres (5,9 %).

Distribution des scores en matiére de capacité
fonctionnelle, de fatigue et de qualité de vie

Les scores de 'ECOG révélaient une gamme de capacités fonc-
tionnelles aux trois points de mesure (voir le tableau 1), allant de
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I'activité normale au besoin d’étre au lit plus de 50% du temps. Au
moment C3, une proportion légérement plus grande des partici-
pants passaient du temps au lit (24,5% a 31,9%). Les réponses aux
questions du pictogramme de la fatigue révélaient également une
gamme importante de réponses ainsi qu’'un accroissement de la pro-
portion des participants se sentant fatigués (52,3% a 55,7 %) et inca-
pables de participer aux activités (23,2% a 29,1 %) entre les moments
C1 et C3 (voir le tableau 1). Les scores moyens totaux de I'IMF s’ac-
croissaient légerement (71,7 a 72,9) entre C1 et C3, ainsi que ceux
du FACT-an (23,4 a 24,0). Toutefois, aucune de ces augmentations
n’était significative (voir le tableau 2).

Fiabilité

La fiabilité du pictogramme de la fatigue et celle des deux échel-
les ayant fait I'objet d’'une validation antérieure a été déterminée
relativement a I’équivalence des méthodes (en personne et au télé-
phone) et au test-retest (au téléphone avec un intervalle de 24 heu-
res). Le tableau 3 présente le résumé des coefficients de fiabilité.
Les coefficients révélaient, pour tous les instruments, des degrés
de concordance acceptables dans les réponses entre les différentes
méthodes et au niveau du test-retest a 24 heures d’intervalle chez
cette clientéle de cancérologie hétérogene.

Validité

Nous avons évalué la validité concourante des questions du pic-
togramme de la fatigue et de deux sous-échelles de dimension per-
tinentes de I'IMF. En utilisant le score général a I'IMF, 98,2% des
participants étaient classés dans la méme catégorie aux moments
C1 et C2 tandis que 99,5% I’étaient aux moments C2 et C3. En com-
parant les réponses a la question 1 du pictogramme a celles des
réponses du score général de I'IMF, 80,9% des participants étaient
classés dans la méme catégorie aux moments C1 et C2 tandis que
85,5% I'étaient aux moments C2 et C3.

En utilisant les scores de la sous-échelle Activité réduite de I'IMF,
95,5% des participants étaient classés dans la méme catégorie aux
moments C1 et C2 alors que 98,6% I’étaient aux moments C2 et C3.
En comparant les réponses a la question 2 du pictogramme a celles

des réponses de la sous-échelle Activité réduite de I'IMF, 79,1% des
participants étaient classés dans la méme catégorie aux moments
C1 et C2 alors que 90,5% I’étaient entre les moments C2 et C3.

Les taux d’hémoglobine étaient signalés dans les dossiers de 168
patients au moment de leur participation initiale a I’étude. Lorsque
ces données ont été utilisées afin de répartir les membres de cet
échantillon au sein des groupes aux taux d’hémoglobine normal (Hb
>119), réduit (Hb 119-110) et faible (Hb <110), 29,2% des partici-
pants avait un taux d’hémoglobine en dessous du taux normal et
7,7% tombaient dans la catégorie a faible taux.

Pour toutes les variables évaluées, le groupe dont le taux d’hé-
moglobine était normal obtenait les meilleurs scores en comparai-
son avec les deux autres groupes (voir le tableau 4). Les réponses a
la question 1 du pictogramme de la fatigue révélaient que 29,1% des
participants du groupe au taux d’hémoglobine normal étaient modé-
rément ou extrémement fatigués en comparaison avec 33,6% de
ceux du groupe au taux réduit et avec 53,8% de ceux du groupe au
taux faible. Le score total a I'IMF était de 73,9 (+22,8) chez le groupe
au taux d’hémoglobine normal par rapport a 79,8 (=19,0) chez le
groupe au faible taux d’hémoglobine. Cependant, cette observation
n’était pas statistiquement significative.

En revanche, on constatait une variation intéressante au niveau
des scores a l'intérieur de chacun de ces groupes. Par exemple,
8,2% des membres du groupe aux taux d’hémoglobine normal indi-
quaient qu'ils étaient extrémement fatigués et incapables de faire
grand-chose; mais, fait remarquable, 23,1% des membres du groupe
au faible taux d’hémoglobine signalaient qu’ils étaient capables de
faire toutes ou presque toutes leurs activités, et pas un seul d’entre
eux déclarait étre extrémement fatigué.

Discussion

Le pictogramme de la fatigue se veut un instrument de mesure
facile a administrer et a coter dans un milieu clinique occupé. Il a été
concu pour identifier de facon rapide et fiable les patients atteints
d'un cancer qui éprouvent de la fatigue et qui ont besoin d'une éva-
luation plus poussée et d’une intervention. Une évaluation psycho-
métrique préalable a été entreprise en vue d’évaluer la fiabilité et
la validité de I'instrument au sein d’'un groupe de patients atteints

Tableau 2. Scores moyens, a trois moments différents, a 'IMF et Tabl 3. Coeffici de fiabilité i
au FACT-an, des membres d’un groupe de patients atteints de ableau d : O? 1c1ents. € g" ld;te au sein dun
divers types de cancer et recevant une chimiothérapie groupe de patients attemts_ ¢ quvers t_ypes ¢

cancers et recevant une chimiothérapie
Echell lidé 1 (N=22 2 (N=22 N=22 ; ]

cheTes vadees il 0] c2( 0) | €3¢ 0 Eléments Equivalence Test-Retest
Inventaire multidimensionnel de la fatigue des méthodes | (au téléphone
(en personne/ | —intervalle

Fatigue générale 16,5 (5,8) 16,1 (6,1) 16,4 (6,1) au téléphone) de 24 h)
F. physique 15,5 (6,1) 15,7 (6,1) 16,1 (6,2) Q1 du pictogramme

(Quel degré de fatigue...?)
F. mentale 12,2 (6,0) 11,6 (6,0) 11,6 (6,0) Kappa pondéré* 0,54 0,58
Motivation réduite 12,5 (5,3) 128 5,7 | 13,2(58) Spearman** _ 0,69 0,69

02 du pictogramme (...sentiment
Activités réduites 14,4 (5,4) 15,2 (6,3) 15,8 (6,6) de fatigue vous empéche-t-il...?)

Kappa pondéré* 0,53 0,64
Score total 71,7 (23,0) 71,48 (25,6) 72,9 (25,8) Spearman** 0’59 0’72
FACT-an Sous-échelle Fatigue
A . générale de 'IMF
Bien-étre physique 6,4 (5,7) 6,3 (5,7) 6,6 (5,9) Pearson** 0,75 0,73
B. social/famille 22,0 (4,8) 21,8 (4,8) 22,0 (4,5) Fatigue physique de I'IMF
Pearson** 0,78 0,83

B. émotionnel 7,6 (3,8) 7,0 (3,7) 7,2 (3,7) Score total de I'IMF 0,82 0,87
B. fonctionnel 18,0 (5,9) 17,4 (6,4) 17,2 (6,7) Total du FACT-an 0,72 0,74
Total du Fact-an 23,4 (10,7) 23,7 (10,7) 24,0 (10,2) *P<0,05; **P<0,001
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d’un cancer du poumon. La présente étude a permis de réaliser une
seconde évaluation des propriétés psychométriques auprés d'un
groupe de patients atteints de différents types de cancers et rece-
vant une chimiothérapie. Les résultats de cette étude concordaient
avec ceux de I'évaluation psychométrique initiale effectuée aupres
de patients atteints d'un cancer du poumon (Fitch et al., 2011).

Les patients—méme ceux qui ne parlaient pas bien
anglais —n’avaient aucune difficulté a répondre aux questions, en
raison des images et des couleurs. Il est manifeste que cette carac-
téristique était un atout important du pictogramme de la fatigue.
L’équipe clinique obtenait facilement et rapidement les scores,
ce qui lui permettait d’avoir des conversations éclairées avec les
patients au sujet de leur fatigue. Chaque question du pictogramme
de la fatigue suscitait un éventail de réponses. Cela indiquait que
I'outil pouvait détecter les variations dans les profils de fatigue aux-
quelles on peut s’attendre chez les patients suivant une chimiothé-
rapie. Les scores de I'ECOG ont confirmé la présence de la fatigue au
sein de I’échantillon de I’étude et ce, a des degrés variables.

Les coefficients de fiabilité révélaient une bonne cohérence
entre les méthodes d’administration (en personne et au téléphone)
et dans le temps (test-retest) au cours d’'une période de 24 heures
(méme méthode —au téléphone). Comme nous l'avions prévu, nous

Tableau 4. La fatigue chez les patients atteints
de divers types de cancers, recevant une chimiothérapie
et regroupés selon leur taux d’hémoglobine
Fléments Anémiel | Anémie II Normal
(N=13) (N=36) (N=110)
Hb <110 |Hb 110-119| Hb>119
Age en années 64,3 (14,0) | 57,3 (13,0) | 58,7 (13,1)
(moyenne/é.-t.)
Score Fatigue 19,5 (4,2) 17,8 (5,6) 16,8 (8)
générale de 'IMF
Score Fatigue 18,4 (6,0) 16,6 (6,2) 16,1 (6,0)
physique de I'IMF
Activité réduite de 'IMF 17,9 (6,2) 15,8 (6,4) 15,4 (5,8)
Score total de 'IMF 79,8 (19,0) | 75,9(24,0) | 73,9(22,8)
ECOG Normal/presque 61,6 66,7 72,7
Au lit <50% 23,1 25,0 20,9
Au lit >50% 15,4 8,3 5,5
Score total du FACT-an 26,2 (10,7) | 25,97 (10,4) | 23,8 (11,23)
Q1 du pictogramme de
la fatigue
Pas du tout fatigué(e) - 5,6 11,8
Légerement fatigué(e) 23,1 33,3 31,8
Assez fatigué(e) 23,1 27,8 25,5
Tres fatigué(e) 53,8 27,8 20,9
Extrémement - 5,8 8,2
fatigué(e)
02 du pictogramme de
la fatigue
Jarrive a faire 7,7 5,6 19,1
tout ce que...
Jarrive a faire 15,4 33,3 31,8
presque tout
Jarrive a faire une 53,8 27,8 22,7
partie de ce que...
Je fais ce qui doit 23,1 27,8 16,4
absolument étre fait
J'arrive a faire tres - 5,6 8,2
peu de choses

avons observé la plus forte concordance pour la méme méthode
(téléphone) au cours d’'une courte période (24 heures), cette situa-
tion affichant la moindre probabilité de changement réel.

Les résultats relatifs a la validité correspondaient également aux
hypothéses posées et aux orientations prévues. Etant donné que
le pictogramme a été concu de facon a mesurer de facon juste la
dimension physique de la fatigue et les niveaux d’activité, les sco-
res liés aux questions du pictogramme entretenaient une forte cor-
respondance avec les sous-échelles Fatigue physique et Activité de
I'IMF. En particulier, les réponses a la question 1 et a la question
2 du pictogramme de la fatigue affichaient la corrélation la plus
forte avec la configuration des valeurs du score total de 'IMF. Les
patients rapportaient de hauts degrés de fatigue dans les deux ins-
truments. Ces résultats appuient l'idée selon laquelle les éléments
du pictogramme de la fatigue mesurent de facon juste la dimension
physique de la fatigue et les niveaux d’activité plutot que d’autres
aspects de la fatigue (p. ex. le volet mental) et permettent de classer
les patients de facon appropriée selon qu’ils sont fatigués ou que
leurs niveaux d’activité sont réduits en raison de la fatigue.

En dernier lieu, la validité de construit du pictogramme de la fati-
gue a été démontrée par son rendement par rapport a notre hypo-
these selon laquelle les personnes au taux d’hémoglobine normal
devraient avoir des niveaux de fatigue moindres que celles dont le
taux d’hémoglobine est réduit ou bas. La configuration des valeurs -
relatives a I'’ensemble des variables - des membres des trois groupes
formés selon les taux d’hémoglobine appuyaient cette hypothése
quoique les différences ne soient pas statistiquement significati-
ves. On remarquait des variations relativement importantes dans
les perspectives des participants concernant leur sentiment de fati-
gue et ce qu'ils étaient capables de faire et ce, au sein de chacun des
groupes, un signe possible de la nature subjective de la fatigue qui
ne dépend peut-étre pas seulement du taux d’hémoglobine (Servaes
et al., 2002). En outre, dans le cas des patients ayant un faible taux
d’hémoglobine pendant une période de temps prolongée, il se peut
qu'ils s’y soient adaptés et qu'ils aient trouvé des facons de mener
leurs activités habituelles.

Implications

L’évaluation psychométrique d’'un nouvel instrument de mesure
est un volet important de son développement. La confirmation de la
fiabilité et de la validité de I'outil est un gage de son rendement, et
les cliniciens peuvent avoir confiance lorsqu’ils prennent des déci-
sions fondées sur ses scores. L'utilisation d’instruments de mesure
normalisés facilite la documentation et la surveillance, au fil du
temps, de symptomes ou d’effets secondaires. Les outils qui permet-
tent la documentation numérique normalisée facilitent 'inscription
réguliere des résultats dans les dossiers électroniques des patients.

Les résultats de cette étude appuient l'utilisation du picto-
gramme de la fatigue comme instrument facile a administrer per-
mettant de déterminer rapidement si un patient éprouve de la
fatigue. Le pictogramme de la fatigue peut donc étre utilisé en toute
confiance en vue de dépister et classer les patients qui éprouvent de
la fatigue et qui pourraient bénéficier d'une évaluation plus appro-
fondie et d'une intervention éventuelle. Cet outil peut étre employé
dans le cadre des interactions en personne et de celles ayant lieu au
téléphone.

Etant donné I'importance que les patients attribuent a la fati-
gue et le caractére presque universel de ce symptome, il est essen-
tiel que les infirmiéres en oncologie intégrent dans leur pratique
des évaluations et des interventions liées a la fatigue. Cependant,
I'introduction d’un outil comme le pictogramme de la fatigue dans
la pratique quotidienne exigera une planification concertée et
une mise en ceuvre consciencieuse. L'introduction de cet outil de
dépistage transformera la pratique actuelle et exigera une évalua-
tion judicieuse de son incidence. Il faudra également que la prati-
que clinique change en ce qui concerne le dépistage, 1’évaluation,
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I'intervention et la documentation systématiques de la fatigue au
regard des lacunes actuelles concernant cet effet secondaire. Bien
que l'on dispose d’un bassin croissant de données probantes sur
Iintervention en matiére de fatigue, il faudra, pour que les prati-
ciens les assimilent et les utilisent, que ’on mette I'accent sur les
approches programmatiques et les stratégies d’apprentissage inten-
tionnel (NCCN, 2007).
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2011 Helene Hudson Lectureship

Lived experiences of nurses as
family caregivers in advanced cancer

by Lisa Cicchelli and Deborah McLeod

It is an honour to have received the 2011 Helene Hudson Lectureship
award. The contributions made by Helene Hudson to oncology nurs-
ing have had far-reaching effects on cancer care in Canada. It is clear
that her dedication to oncology has been an inspiration to nurses and
has guided care of patients and families affected by cancer. Thank
you to CANO for this honour.

Abstract

Research regarding experiences of nurses caring for family members
with a cancer diagnosis is limited. To address this gap, a hermeneu-
tic phenomenology approach was used to explore lived experiences of
five nurses caring for family members living with advanced cancer.
Their experiences were fraught with tensions and conflicts as they
balanced the roles of nurse and caregiver. At the heart of their expe-
riences was a sense of being caught in a web of conflicting expecta-
tions. Their struggles of expectations stemmed from anticipating the
illness trajectory, expectations from family, expectations from other
health professionals, and expectations from the nurse caregivers of
themselves. Conflict between their professional and personal lives
was most challenging. Implications of this care-giving situation are
described.

At some point in their lives, most nurses will assume caregiv-
ing responsibilities for family members such as partners, aging par-
ents and others who are ill. With the dramatic increase in cancer
rates expected in the next few decades, many nurses will be caring
for family members with cancer diagnoses. Cancer is a difficult dis-
ease with the potential to create an emotional, practical and exis-
tential crisis for the individual with the diagnosis and those directly
involved in his or her care (Mills & Aubeeluck, 2006). When it pro-
gresses to advanced disease, family caregivers often experience
emotional and psychological stress. If the caregiver is a nurse, she/
he may find themselves entering a world that they previously have
only witnessed through the patients and families they have known.
Little is known about the experiences and perspectives of nurses
who care for loved ones diagnosed with cancer. The purpose of this
study was to explore nurses’ lived experiences of caregiving when a
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family member is diagnosed with an advanced cancer. For the pur-
poses of this study, the term advanced cancer refers to cancer that
is at a progressive, metastatic or terminal stage.

Background

The effect of a cancer diagnosis on family members has been
well-described in the literature (Bjork, Wiebe & Hallstrom, 2005;
Eldredge et al., 2006; Osse, Vernooij-Dassen, Schade, & Grol, 2006;
Schumacher et al.,, 2006; Scott, Hwang, & Rogers, 2006). Strain
resulting from caregiving has been shown to lead to high levels of
distress, such as depression, anger, anxiety, relationship disruption,
and isolation (Koerner & Kenyon, 2007; Perreault et al., 2004).

In Canada, there is an increasing demand for resources to care
for the elderly and chronically ill (Caron & Bower, 2003; Nevidjon,
2004; O’Brien-Pallas et al., 2003). A significant source of care for
the ill and the elderly are family members. The profile of a typ-
ical caregiver is a woman aged 46, married, employed full-time,
and spending 18 hours a week on caregiving (Lockwood, 2003).
There is increasing awareness that many illnesses like cancer have
become a family issue instead of being solely the concern of the
individual with the disease (Caron & Bowers, 2003; Dumont et al.,
2006).

Some studies identify that the tasks and burdens of nurses
associated with family caregiving are often numerous, varied and
frequently changing across the course of a family member’s ill-
ness, as it often is for caregivers more generally (Mills & Aubeeluck,
2006). However, the potential differences between lay caregivers
and nurses who are caregivers for their own family members are
poorly understood. A more thorough understanding of the issues
might reveal possibilities for supporting nurses in their caregiv-
ing roles, including workplace accommodations. Researchers and
organizations have identified that the health care system is begin-
ning to struggle with the challenge of addressing the impact of
the aging population of nurses (Andrews, Manthorpe, & Watson,
2005; CRNNS, 2006; Villeneuve & MacDonald, 2006). However,
studies to date have done little to specifically explore and address
the issue of aging nurses involved in caregiving roles in their own
families.

Methods

This study was guided by her-
meneutic phenomenology, an
approach that attends to the
human world, as it is experienced.
Hermeneutic phenomenology is
oriented to discovering the mean-
ing of a particular phenomenon as
an essentially human experience
in the social, cultural and political
context in which the experiences
occur (van Manen, 1997).

Ethics approval was obtained
from the local Research Ethics
Board. Study participants were
practising nurses in Nova
Scotia who were either cur-
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rently providing some aspect of care to an adult family member
with an advanced cancer, or had cared for a family member in
the past who had died from a cancer diagnosis. Caregivers were
not required to live in the same household as the ill family mem-
ber, but were required to live in close geographic proximity, pro-
vide some aspect of emotional or physical care and were actively
involved in helping to make treatment decisions. In order to main-
tain confidentiality, participant aliases were used throughout the
duration of the study. The study sample consisted of five regis-
tered female nurses who, except for one, were 45 years of age or
older. Most cared for either ill parents or in-laws, and one nurse
cared for her aunt. The family members were diagnosed with dif-
ferent types of cancer—pancreatic, lymphoma, colon, lung and
breast cancer.

The primary method of data collection for the study was
semi-structured interviews. The interviews provided participants
with the opportunity to talk about their experience of caregiv-
ing. The interviews were audio-taped, transcribed verbatim and
audited for accuracy. The transcripts were then read multiple
times and interpretive memos were written. Thematic patterns
were identified.

Findings: Caught in the middle

The overall theme identified was of being caught in the mid-
dle. The nurses described continually negotiating expectations
and boundaries of two roles—that of being a family member and
of being a nurse. Within the overall theme, there were several sub-
themes. These included balancing professional and personal rela-
tionships, holding privileged information, experiencing the health
care system from the perspective of a care recipient, witnessing the
illness and decision-making for their family member.

Expectations of care: Balancing professional
and personal boundaries
Caregiving was described by the nurse participants to be a frus-
trating experience at times. While they often described feeling con-
fident and comfortable providing physical care, they sometimes
felt inadequate and helpless in the caregiving role. This was partic-
ularly the case when they witnessed emotional or spiritual suffer-
ing in their family member. One respondent described struggling
with her expectation that she should be able to help her mother
with her emotional needs and be able to “establish therapeutic
communication”.
I think the most difficult experience of caring for her was
the psychological issues. As a nurse I [knew] that people go
through all these stages of dying. You go through the denial,
anger, frustration. I wanted to be able to talk to her about
those issues. But, she wouldn’t talk to me. I was thinking what
am I doing wrong? I knew she was scared. I wanted to make
it a nice death, a death with dignity, a death where she could
talk about her feelings and we could get her help. It just never
happened. If I could change anything, that is what I would
change.

Another participant who cared for her father described her expe-
rience in this regard.

That was really frustrating for me, because there wasn’t any-

thing that I could do to help him. I didn’t know how he was

feeling. You bathe someone and it is over. It may be physically

challenging. It can be hard. But the emotional is ongoing, so

you are always working on it.

None of the participants, who reported these struggles, seemed
to question the appropriateness of trying to address emotional
needs of a family member from a position as a professional or
saw the conflict of the dual roles—that of loved one and health

professional—in which they were caught. These dual roles cre-
ated conflicting expectations and obligations that were difficult
to manage in the midst of their own emotions and grief.

Expectations of care: Holding privileged information
Nurses have professional knowledge that aids in understanding
a variety of illnesses and the care and treatments required. They are
often viewed by family members as information sources who may
assist the family to negotiate illness. The nurses in this study had
varying degrees of familiarity with oncology but, at times, did not
have as much knowledge as their family members expected them
to have. At other times the knowledge the nurse held increased her
fear and stress.
I don’t know if I didn’t have the nursing background if I would
have been as scared. At one hand, it was great to have all the
knowledge, but on the other hand, I did have this background
seeing and knowing what could be potentially going on. Now,
looking back, I think it was helpful, but I think it just made
things a little bit more stressful knowing that it [death] could
happen.

Each of the nurses in this study held different kinds of knowl-
edge about their loved ones’ situation. At times this was seen as a
strength helping them to better understand the situation and pro-
vide support to family members. At other times this was a source
of stress, particularly when they held “privileged” information that
was shared with them by other health care professionals because
they were nurses, information that was not shared with the family
generally. At these times, some did not know how or when to relay
the information to their family members.

Experiencing the health care system
from the perspective of a care recipient
Being on the receiving end of care was challenging for some
participants. For some, this was their first significant experience
of being a recipient of care. Their experiences as family members
often clashed with their expectations of health care providers and
systems, at times creating tense situations. One nurse commented
on this.
Palliative care did a home assessment. I had mentioned to them
that I felt that she [mother| was depressed. They put her on a
small amount of medication, but it was not doing anything. I
told them that she was depressed. I thought they would change
the medication when they came and talked to her. They asked,
“Are you depressed?” and she said “No” and that was it. Is
that how we do a psychological assessment to find depression?
[They] don’t live with her everyday and I was kind of upset that
they didn’t listen to me.

One participant described how she felt about how she was
treated as a family member.

[T felt] angry. The whole idea of treating the patient isn’t just

the patient. It has to be the family too. I don’t think they did a

good job. They zeroed in on my mother and they didn’t care

about anybody else... I thought it was all physical [care]. There

was no psychological component.

The expectations of care were not always met and when that was
the case, the nurses often managed the gap by using their profes-
sional connections. “I knew exactly who to call... We had Home Care
in, VON came in and there was a third person.”

She went on to talk about being angry about how health profes-
sionals shared information with each other.

It was getting tiring... I was becoming very angry. I kept think-

ing there is no excuse for three people to ask the same set of
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questions on the same day. It just didn’t make any rational
sense. How could you do an assessment and not be able to
share that?

Witnessing the illness
Some of the nurses, like any family members, were distressed by
witnessing their loved one’s illness. While all the nurses had seen
patients decline from illness and die, it was obviously a much dif-
ferent experience when it was a loved one. They tried hard to help,
believing they should be able to alleviate the suffering.
I [gave] her opportunities to discuss her feelings and fear of
dying. She wouldn’t discuss any feelings. [I watched] her suffer
and stare at a wall. [Tt was] difficult to watch. She would come
to the table, eat two spoonfuls, say nothing and then leave. It is
hard to watch somebody go downhill and not know how they
are feeling... I couldn’t [stand to] see her suffer. [Putting] her in
the bathtub, taking her clothes off, seeing her skeleton. Nothing
there but skin and bones. That was hard.

Decision-making for the family member
Study participants were often required to help in making diffi-
cult decisions about things such as cancer treatments. One nurse
described her personal struggle with her family member’s decision
to undergo chemotherapy treatment. The nurse’s past experience
working in palliative care shaped her opinion of chemotherapy.
She admitted to initially disagreeing with the decision, but later
acknowledged that the chemotherapy had been beneficial to her
loved one.
I [was there to] help in the decision-making for one thing... and
even with the first chemo, they were a bit iffy at first if she
should have anything other than radiation for the bone mets
and pain control... I really wrestled with it myself because 1
see so many patients so sick with chemo and getting chemo
probably that they shouldn’t be getting... it is really iffy if it is
causing more problems or not. And we see that, we see that on
the other end, I certainly see benefit too, but certainly I didn’t
want to put her through anything more than what she had
been through... So I really, really wrestled with that. But she
just took it amazingly, no bad side effects and within days she
started to feel better... It went from no hope to full circle of
hope.

Discussion

This study was designed to explore the lived experiences of
nurses caring for a family member experiencing cancer. The study
findings offer some insight into the issues and tensions nurses face
as they balance the dual role of nurse and family member. While the
nurses in the study were found to share various caregiving experi-
ences similar to other caregivers, they also reported unique experi-
ences related to being a nurse.

Caregiving expectations may involve an anticipation of occur-
rences or predictions about illness trajectory, roles that caregivers
and patients assume, and the behaviour of patients and their fam-
ily members. The nurses in this study had particular expectations
of themselves, as caregivers, because of their professional nursing
knowledge. They often anticipated next phases of the illness and
tried to prepare themselves and their family for them. Mills and
Aubeeluck (2006) also found that nurses in their study frequently
spoke about “jumping ahead” and anticipating next stages of the ill-
ness because they already knew what to expect.

Being confronted with the need to provide care and powerful
family expectations, the nurses in this study all took on caregiv-
ing roles readily. They described long hours, difficult conversa-
tions with family, extensive travel to be with loved ones and the
related stress and strain. Their experiences were physically and
emotionally draining, much the same as is described by other

caregivers (Mills & Aubeeluck, 2006; Scott et al., 2006). The par-
ticipants took on the demanding caregiving role, while largely
maintaining their work responsibilities. They described feeling an
obligation to care due to the fact that they were nurses and may
have suffered an additional caregiver burden as a result (Ward-
Griffin et al., 2004).

Despite expressing stress over the expectations of them by fam-
ily members, the nurses in this study never discussed, challenged or
clarified the expectations. Rather, they took on the caregiving role
without discussion of what was being asked of them. None of the
nurses seemed to consider how the caregiver role might affect their
relationship with their loved one. Clarifying expectations early in
the disease process might be one way for nurses to manage such a
stressful situation. Being clear about expectations and communicat-
ing them might create opportunities for mutual support and ongo-
ing clear communication among family members. In this case, the
burden of caregiving might be shared rather than the assumption
being made that because of her professional status, caregiving was
“easy” or “natural”.

Studies have shown that nurse carers are strongly influenced by
norms and expectations to provide care, often without recognition
of their own needs (Mills & Aubeeluck, 2006). According to Grande
et al. (2009), the norms of caregiving are usually embedded in social
and cultural contexts and are further reinforced by interactions
with family, the ill relative and the internalized feeling of the car-
ers themselves. The nurses in this study took on the role by virtue
of their familial relationship and social situation, but their nursing
background situated them and was a strong force that shaped their
caregiving experience.

The caregiving role for the nurses was not always described
as a negative experience. The nurses generally felt satisfied in
caring for their family members and were largely pleased with
their involvement. The nurses were proud of their ability to care
and meet challenges; this provided them with a sense of mean-
ing and purpose. Their nursing knowledge helped them to pro-
vide comfort to their loved ones. Their experience caring for
their family member also influenced and shaped their own pro-
fessional practice.

For many people, providing care to an adult family member
with cancer is not a role typically anticipated or chosen and is
often assumed with little notice or training. This differs in the
case of nurses, who have education and training and can foresee
the nature of disease and the intensity of caregiving work. In the
participants’ minds, and in the minds of their families, it was per-
haps an obvious choice that they play a large role in providing
care to their family member, a choice that is certainly less obvious
when there is no nurse or health care professional in the family.

The boundaries between professional and personal caregiv-
ing were blurred and demanded continuous negotiation for the
nurses in this study. The most challenging aspect of this was in
relation to holding privileged information, whether through edu-
cation or private sharing of information from other health pro-
fessionals because they were nurses. Since they were able to
interpret the situation as it unfolded, the nurses typically had
information much earlier than any of their family members. They
struggled with how much information to divulge, how to divulge
it and when to do so.

Caregivers, including health care professionals, often go unno-
ticed in health care systems (Mills & Aubeeluck, 2006). The nurses
in the study expressed their expectation that they should receive a
certain amount of emotional and supportive care by other health
care professionals caring for the ill family member. However,
some shared disappointment in how they were treated. Some com-
mented that they considered themselves a patient in the situation,
but felt ignored or unattended to during the experience. Some of
the nurses did not want to appear critical of their professional
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colleagues, which may have prevented them from voicing their
dissatisfaction and the emotional conflict to the health profes-
sionals involved with their family member.

The nurses in this study chose to continue working through
most of the caregiving experience and most found the experi-
ence to be largely positive and rewarding. Studies have shown
that caregivers providing care for family diagnosed with cancer
often benefit from being employed (Kim et al., 2006; Lefaiver et
al., 2009). Working while caring for family members may offer
respite for caregivers, provide opportunities to refresh psycho-
logical resources and concentrate on something other than their
responsibilities at home. One could conclude that the decision of
the nurses to continue working contributed to their satisfaction
with their involvement with their family members.

Over the past 10 years, more attention has been paid to the
work of nurses and the need to address work-life issues, such as
health and wellness and flexibility of schedules. The illness of a
family member can add to the work-life tensions, as nurses try
to juggle work and family caregiving demands. The nurse partici-
pants found it helpful when they could take time away from work
to be with family. They also commented often on the fact that
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Prix de conférence a la mémoire de Helene Hudson 2011

Expériences vécues d’'infirmieres
ceuvrant a titre de soignantes
aupres d'un de leurs proches
atteint de cancer avance

par Lisa Cicchelli et Deborah McLeod

Quel honneur que de recevoir le Prix de conférence a la mémoire de
Helene Hudson 2011. Les contributions de Helene Hudson aux soins
infirmiers en oncologie ont eu un profond retentissement sur les
soins en cancérologie au Canada. Il est manifeste que son dévoue-
ment envers l'oncologie a été d’une grande inspiration pour le per-
sonnel infirmier et qu’il a orienté les soins prodigués aux patients
atteints de cancer et a leur famille. Nous remercions '’ACIO de nous
avoir décerné cet honneur.

Abrégeé

1l existe peu de travaux de recherche qui portent sur les expérien-
ces des infirmieres prenant soin de membres de leur propre famille
diagnostiqués de cancer. Afin de combler cette lacune, une démar-
che phénoménologique de type herméneutique a été utilisée en
vue d’explorer les expériences vécues de cing infirmieres s’occu-
pant de membres de leur famille atteints de cancer avancé. Leurs
expériences révélaient un grand nombre de tensions et de conflits
alors qu’elles tentaient de concilier les roles d’infirmiere et de soi-
gnante naturelle. Du plus profond de leurs expériences se déga-
geait le sentiment d’étre prisonniéres d'une toile faite d’attentes
contradictoires. Leurs conflits en matiére d’attentes provenaient de
I'anticipation qu’elles avaient de la trajectoire de la maladie, des
attentes de leur propre famille, des attentes des autres profession-
nels de la santé et des attentes que les infirmiéres avaient d’elles-
mémes en tant que soignantes naturelles. Les conflits entre leur vie
professionnelle et leur vie personnelle leur posaient les plus grands
défis. Les répercussions de cette situation de prestation de soins
sont décrites.

Au sujet des auteures

Lisa Cicchelli, inf., M.Sc.inf., infirmiere
coordonnatrice, Santé du sein, Centre de soins
IWK—Santé du sein, Halifax, N.-E.

Tél. (bureau): (902) 470-2747; Teleéc.: (902) 470-6696;
Courriel: lisa.cicchelli@iwk.nshealth.ca

Deborah McLeod, inf., Ph.D., Centre des sciences de
la santé Reine Elizabeth II, Cancer Care Program,
Halifax, N.-E.

Tél. (bureau): (902) 473-2964; Telec.: (902) 473-2965;
Courriel: deborahl. mcleod@cdha.nshealth.ca

A un moment ou a un autre de leur vie, la plupart des infir-
miéres assumeront des responsabilités en matiére de prestation
de soins aupres de membres de leur famille tels que partenaire
de vie, parents vieillissants et autres proches qui sont mala-
des. Comme il est prévu que les taux de cancer grimpent en fle-
che au cours des prochaines décennies, beaucoup d’infirmiéres
seront amenées a prendre soin de proches diagnostiqués d'un
cancer. Le cancer est une maladie complexe qui peut éventuelle-
ment déclencher une crise émotionnelle, pratique et existentielle
chez l'individu concerné par le diagnostic et chez les personnes
directement impliquées dans ses soins (Mills & Aubeeluck, 2006).
Lorsque le cancer parvient a son stade avancé, les soignants natu-
rels éprouvent souvent un stress émotionnel et psychologique. Si
les soignants naturels sont des infirmiéres, il est possible qu’elles
pénetrent dans un monde qu’elles connaissaient uniquement par
I'intermédiaire des patients et des familles dont elles s’étaient
occupées auparavant. On en sait fort peu sur les expériences et
les perspectives des infirmiéres qui prennent soin d’étres chers
diagnostiqués du cancer. Cette étude avait pour but d’explorer
les expériences vécues des infirmieres relativement a la presta-
tion des soins lorsqu’un membre de leur famille est diagnostiqué
d’un cancer avancé. Aux fins de la présente étude, le terme can-
cer avancé se rapporte a tout cancer parvenu a un stade évolutif,
métastatique ou terminal.

Contexte

L'effet d'un diagnostic de cancer sur les proches du malade
est bien décrit dans la littérature (Bjork, Wiebe & Hallstrom, 2005;
Eldredge et al., 2006; Osse, Vernooij-Dassen, Schade & Grol, 2006;
Schumacher et al.,, 2006; Scott,
Hwang & Rogers, 2006). II a été
démontré que le stress lié a la
prestation des soins informels
entraine des niveaux élevés de
détresse tels que la dépres-
sion, la colére, l'anxiété, la
perturbation des relations et I'iso-
lement (Koerner & Kenyon, 2007;
Perreault et al., 2004).

Ily a, au Canada, une demande
croissante de ressources pour
soigner les personnes agées et
les malades chroniques (Caron
& Bower, 2003; Nevidjon, 2004;
O’Brien-Pallas et al.,, 2003). Les
membres de la famille consti-
tuent un bassin important de
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personnes aptes a prendre soin des malades et des personnes
agées. Le profil type du soignant naturel est en fait une femme
agée de 46 ans, mariée, détentrice d’'un emploi a plein temps qui
consacre 18 heures par semaine a la prestation de soins informels
(Lockwood, 2003). On se rend de plus en plus compte que des mala-
dies comme le cancer sont devenues des enjeux familiaux plutot
que de concerner uniquement la personne touchée par la maladie
(Caron & Bowers, 2003; Dumont et al., 2006).

Certaines études précisent que, souvent, les taches et les far-
deaux des infirmiéres liés a la prestation des soins informels sont
nombreux, sont variés et changent fréquemment tout au long de
I’évolution de la maladie du proche concerné, tout comme c’est
d’ailleurs le cas pour les soignants naturels pris dans leur ensem-
ble (Mills & Aubeeluck, 2006). Cependant, on comprend encore
mal les différences qui peuvent exister entre les soignants natu-
rels sans formation en santé et les infirmieres qui fournissent des
soins informels a un membre de leur famille. Une compréhension
plus approfondie des enjeux pourrait aider a dégager des moyens
possibles de soutenir les infirmieéres dans leurs réles de soignan-
tes naturelles, y compris des aménagements au niveau du travail.
Des chercheurs et des organisations font remarquer que le sys-
teme de santé commence a avoir de la difficulté a relever le défi
que constitue I'incidence du vieillissement du personnel infirmier
(Andrews, Manthorpe & Watson, 2005; CRNNS, 2006; Villeneuve &
MacDonald, 2006). Par contre, aucune étude ne s’est, jusqu’a pré-
sent, fixé comme objectif d’explorer et d’aborder expressément la
question des infirmiéres vieillissantes adoptant des roles de pres-
tation de soins aupres de proches.

Méthodes

Cette étude faisait appel a la phénoménologie herméneutique,
une approche examinant le monde humain tel qu’il est éprouvé.
La phénoménologie herméneutique cherche a découvrir la signifi-
cation d'un phénomeéne particulier a titre d’expérience essentiel-
lement humaine et ce, dans le contexte social, culturel et politique
au sein duquel les expériences surviennent (van Manen, 1997).

L’approbation déontologique a été obtenue aupres du comité
d’éthique de la recherche local. Les participantes a I’étude étaient
des infirmiéres ccuvrant en Nouvelle-Ecosse qui prenaient en charge
un aspect quelconque des soins d’'un membre adulte de leur famille
atteint d'un cancer avancé ou l'avaient fait avant que celui-ci ne
décede de son diagnostic de cancer. Il n’était pas exigé que les soi-
gnantes naturelles vivent dans le méme foyer que le proche malade,
mais elles devaient habiter a proximité et fournir un aspect ou un
autre des soins physiques ou émotionnels et participer activement
a la prise de décision en matiére de traitement. Afin d’assurer la
confidentialité, des pseudonymes ont été attribués aux partici-
pantes et utilisés tout au long de I’étude. L’échantillon de 1’étude
se composait de cinq infirmiéres qui avaient toutes, a ’exception
d'une seule, 45 ans ou plus. La plupart d’entre elles prenaient soin
de parents ou de beaux-parents malades tandis que I'une d’elles
s’occupait de sa tante. Les diagnostics des proches concernaient
différents types de cancers: cancer du pancréas, du colon, du pou-
mon, du sein et, lymphome.

Pour cette étude, les entrevues semi-structurées constituaient
la principale méthode de collecte des données. Elles donnaient aux
participantes la possibilité de parler de leurs expériences en matiére
de prestation de soins informels. Ces entrevues faisaient I'objet d'un
enregistrement sonore, d'une transcription et d’'une vérification de
leur exactitude. Les transcriptions ont ensuite été lues a de multi-
ples reprises, et des notes explicatives ont été rédigées. Les motifs
thématiques ont alors été cernés.

Résultats : Prises entre les deux
Le théme général était le sentiment d’étre prises entre les
deux. Les infirmiéres décrivaient comment elles négociaient

continuellement les limites et les attentes de leurs deux roles — ce-
Iui de membre de la famille et celui d’infirmiére. Ce théme géné-
ral comprend les sous-themes suivants: Concilier les limites
professionnelles et personnelles, Détenir une information privilé-
giée, Faire l'expérience du systeme de soins du point de vue des
soignés, Etre témoin des effets de la maladie et enfin, Prendre des
décisions au nom du proche malade.

Attentes en matiére de prestation:
Concilier les limites professionnelles et personnelles
Selon les descriptions qu’en faisaient les infirmieres partici-
pantes, la prestation de soins informels peut parfois s’avérer étre
une expérience frustrante. Quoiqu’elles décrivent souvent la con-
fiance et I'aise avec lesquelles elles fournissaient des soins phy-
siques, il leur arrivait parfois de ne pas se sentir a la hauteur et
d’éprouver de I'impuissance face a leur role de prestation de soins
informels. Cela était particulierement vrai lorsqu’elles étaient
témoins de souffrances émotionnelles ou spirituelles chez leur
proche malade. Une répondante décrivait la difficulté qu’elle avait
au niveau de son attente qui voulait qu’elle soit capable d’aider
sa meére relativement a ses besoins émotionnels et «d’établir une
communication thérapeutique ».
Je crois que l'aspect le plus pénible de la prestation des soins
informels [a ma mére] était les questions psychologiques. En
tant qu’infirmiere, je [savais] que les gens passent par toutes
ces étapes du mourir. Ils éprouvent tour a tour déni, colére et
frustration. Je voulais étre capable de lui parler de ces ques-
tions. Mais elle ne voulait pas les aborder avec moi. Je me
demandais « mais qu’est-ce qui cloche dans mon approche? »
Je savais qu’elle était terrifiée. Je voulais lui donner une belle
mort, une mort pleine de dignité, une mort dans le cadre de
laquelle elle pourrait parler de ses sentiments et pour laquelle
nous pourrions lui apporter de l'aide. Mais cela ne s’est pas
produit comme ¢a. S’il y avait une chose que je pouvais chan-
ger, ce serait ¢a.

Une autre participante qui prenait soin de son pere décrivait
ainsi son expérience a ce méme égard.

Je trouvais cela extrémement frustrant parce qu’il n’y avait
rien que je puisse faire pour U'aider. Je ne savais pas ce qu’il
ressentait. Tu donnes un bain a quelqu’un et c’est fini. Cela
peut constituer un défi physique. Cela peut étre difficile. Mais

le coteé emotionnel, il est continuellement la et tu ressasses ca
continuellement.

Aucune des participantes qui signalaient ces difficultés ne
semblait remettre en question la pertinence de ses efforts visant
a aborder les besoins émotionnels de son proche a la lumieére de
son expérience professionnelle ni ne se rendait compte du con-
flit inhérent a son double role — d’étre cher et de professionnelle
de la santé —dont elle était prisonniere. Ce double role créait
des attentes et des obligations conflictuelles difficiles a gérer au
beau milieu des émotions et du chagrin qui les assaillaient.

Attentes en matiére de prestation:
Détenir de I'information privilégiée

Les infirmiéres ont des connaissances professionnelles qui les
aident a comprendre diverses maladies ainsi que les soins et les
traitements requis. Les membres de leur famille voient souvent
en elles des sources d’information pouvant aider la famille a sur-
monter la maladie. Les infirmiéres de cette étude avaient divers
degrés de connaissance de l'oncologie, mais il arrivait parfois
qu’elles ne connaissent pas ce domaine aussi bien que les mem-
bres de la famille s’y attendaient. D’autres fois, c’étaient les con-
naissances que l'infirmiére possédait qui faisaient empirer ses
craintes et son stress.
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Je ne sais pas si je n’aurais pas été aussi effrayée sans mes
antécédents en soins infirmiers. D’'un coté, c’était bien d’avoir
toutes ces connaissances, mais d’'un autre, j'avais les anté-
cédents qui me permettaient de voir et de savoir ce qui pou-
vait bien étre en train de se produire. Aujourd’hui, quand je
regarde en arriere, je crois que c’était utile, mais je pense que
les choses étaient un peu plus stressantes parce que je savais
que la mort pouvait survenir.

Les infirmieres participant a I'étude détenaient chacune diffé-
rents types de connaissances a propos de la situation de leur pro-
che malade. Dans certains cas, elles y voyaient un atout qui leur
permettait de mieux comprendre la situation et de fournir du sou-
tien aux autres membres de la famille. Dans d’autres cas, cela repré-
sentait une source de stress, notamment lorsqu’elles détenaient de
I'information «privilégiée» qui leur avait été transmise par d’autres
professionnels de la santé parce qu’elles étaient infirmieres, de I'in-
formation qui n’était habituellement pas partagée avec la famille.
Dans ces cas-1a, certaines d’entre elles ne savaient pas comment ou
bien quand elles devaient partager cette information avec les autres
membres de la famille.

Faire I’expérience du systéeme de
soins du point de vue des soignés
Se retrouver bénéficiaire de soins plutot que prestataire consti-
tuait tout un défi pour certaines des participantes. Pour quelques-
unes d’entre elles, il s’agissait de leur toute premiére expérience
de bénéficiaire de soins. Leurs expériences en tant que proches de
malades étaient souvent en contradiction avec leurs attentes relati-
ves aux professionnels et systemes de santé, ce qui créait des ten-
sions. Une infirmiére a offert le commentaire suivant a cet effet:
Les intervenants des soins palliatifs ont fait une évaluation a
domicile. Je leur avais signalé que, selon moi, elle [ma mere]
était déprimée. Ils lui ont prescrit un médicament a faible dose
mais celui-ci n’a eu aucun effet. Je leur ai dit qu’elle était déepri-
mée. Je pensais qu'ils allaient changer son ordonnance quand
ils viendraient lui parler. IIs lui ont demandé: « Etes-vous dépri-
mée?» et elle a répondu «Non», et cela n’a pas été plus loin.
Est-ce comme ¢ca qu’on réalise une évaluation psychologique en
vue de dépister la dépression? [Ils] ne vivent pas avec elle a lon-
gueur de journée et j'étais bouleversée qu’ils ne m’aient pas
écoutée.

Une participante a décrit les émotions qu’elle ressentait en réac-
tion a la maniére dont elle avait été traitée a titre de membre de la
famille.

[J’étais] furieuse. L’idée de traiter le patient dans sa globalité

ne s’arréte pas au seul patient. Il faut inclure la famille égale-

ment. Je ne crois pas qu'ils aient fait du bon travail. Ma mére
était la cible de leurs soins et ils ne se souciaient de personne

d’autre... je pense que cela se limitait aux soins physiques. Il

n’y avait aucune composante psychologique.

Les attentes en matiére de soins n’étaient pas toujours satisfai-
tes et, dans ces cas-13, il arrivait souvent que les infirmiéres-aidan-
tes naturelles comblent les lacunes en faisant appel a leurs relations
professionnelles. «Je savais exactement qui appeler... Nous avons
fait venir quelqu’un des soins a domicile, quelqu’un de VON et il y a
avait une troisieme personne.» La répondante a continué en décri-
vant la colere qu’elle ressentait vis-a-vis de la maniere dont les pro-
fessionnels de la santé partageaient I'information entre eux.

Cela devenait tannant... J'en suis devenue vraiment furieuse.

Je ne cessais de me dirve qu’il était impossible d’excuser le fait

que trois personnes posent la méme série de questions le méme

Jjour. Ca n’avait pas d’allure. Comment peut-on réaliser une

évaluation et ne pas le faire savoir aux autres?

Etre témoin des effets de la maladie
Certaines des infirmiéres, tout comme les membres de la famille
sans antécédents en soins infirmiers, éprouvaient de la détresse
lorsqu’ils constataient les effets de la maladie. Quoique toutes les
participantes aient déja été témoins du déclin de patients et de leur
déces du fait de la maladie, il est manifeste qu’il s’agit d'une toute
autre expérience lorsque cela concerne un étre cher. Elles essayaient
d’aider a tout prix car elles jugeaient qu’elles devraient étre capa-
bles de soulager la souffrance.
Je lui ai donné des occasions de parler de ses sentiments et
de sa crainte de mourir. Elle ne voulait pas aborder quelque
sentiment que ce soit. [J’ai dii la regarder] en train de souffrir
et de fixer les yeux sur le mur. [Cela était] difficile a suppor-
ter. Elle venait a table, mangeait deux fois rien, ne disait pas
un seul mot, puis s’en allait. Il est pénible de voir I’état d'une
personne décliner comme ca et de ne pas savoir ce qu’elle res-
sent... Je ne pouvais pas [supporter]| de la voir souffrir. [La
mettre] dans la baignoire, lui enlever ses vétements, voir le
squelette qu’elle était. Elle n’avait plus que la peau et les os.
C’était fort pénible.

Prendre des décisions au nom du proche malade
Les infirmiéres de I'étude devaient fréquemment participer a la
prise de décisions complexes sur des sujets tels que les traitements
anticancéreux. Une infirmiére a décrit le tourment personnel que lui
causait la décision de son proche de subir un traitement de chimio-
thérapie. L'expérience préalable de l'infirmiére en soins palliatifs
avait faconné l'opinion qu’elle avait de ce type de traitement. Elle
convenait qu’au départ elle n’était pas d’accord avec cette décision,
mais elle a concédé plus tard que la chimiothérapie avait été bénéfi-
que pour son étre cher.
[J’étais la] pour aider au niveau de la prise de décision, d’'une
part... et méme apreés la premiére séance, ils n’étaient pas
strs au début si elle devait recevoir autre chose que de la
radiothérapie pour ses métastases osseuses et le controle de
la douleur... Cela a été un véritable débat intérieur parce que
je vois tant de patients souffrant des effets de la chimio et
subissant de la chimio qu’ils ne devraient probablement pas
subir... c’est vraiment dur de savoir si cela cause plus de pro-
blemes ou pas. Et c’est ce que nous constatons, quand nous
prodiguons nos soins, il est certain que je constate des avan-
tages également, mais une chose est stire, je ne voulais pas
lui faire subir des choses pires que ce qu’elle avait subi jus-
que-la... Cela me déchirait vraiment a l'intérieur. Mais elle
s’en est fort bien tirée, n'a pas eu d’effets secondaires mar-
qués et a méme commencé a se sentir mieux dans les jours
suivants... Nous sommes passés de I'absence de tout espoir au
plein espoir.

Discussion

Cette étude était concue pour explorer les expériences vécues des
infirmiéres prenant soin d'un de leurs proches atteint de cancer. Ses
résultats jettent de la lumiere sur les tensions et les enjeux auxquels
les infirmiéres sont confrontées tandis qu’elles tentent de concilier
le double role d’infirmiére et de soignante naturelle. Quoique que
nous ayons constaté que les infirmieres de I’étude avaient certaines
expériences de prestation de soins informels en commun avec les
autres soignants naturels, elles signalaient également des expérien-
ces qui les démarquaient de ces derniers du fait de leur profession.

Il est possible que pour ce qui est de la prestation de soins
informels, les attentes impliquent une anticipation des indices
ou des prédictions sur la trajectoire de la maladie, sur les réles
assumés par les soignants naturels et par les patients et sur le
comportement des patients et des membres de leur famille. Les
infirmiéres participant a I’étude avaient des attentes particulieé-
res relativement a leur role de soignante naturelle du fait de leurs
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connaissances professionnelles. Il leur arrivait souvent d’antici-
per les phases suivantes de la maladie et elles essayaient de s’y
préparer ainsi que leurs proches. Mills et Aubeeluck (2006) ont
également constaté que les infirmiéres de leur étude parlaient fré-
quemment de «se projeter dans le temps» et d’anticiper les pha-
ses suivantes de la maladie parce qu’elles savaient déja ce a quoi
s’attendre.

Confrontées comme elles I’étaient au besoin de prodiguer des
soins et aux puissantes attentes de la famille, les infirmiéres de
notre échantillon assumaient de bon coeur leurs roles de prestatai-
res de soins informels. Elles décrivaient les longues heures qu’el-
les y consacraient, les conversations difficiles avec les membres
de la famille, les nombreux trajets pour étre aupres de leur étre
cher ainsi que le stress et le fardeau que cela représentait. Leurs
expériences étaient épuisantes sur le plan physique et émotion-
nel, ce qui faisait écho aux descriptions des autres soignants natu-
rels (Mills & Aubeeluck, 2006, Scott et al., 2006). Les participantes
assumaient le role —exigeant — de prestataire de soins informels,
tout en poursuivant en grande partie leurs fonctions profession-
nelles. Selon leurs descriptions, elles se sentaient obligées de dis-
penser des soins parce qu’elles exercaient le métier d’infirmieére et
il est possible qu’elles se soient donné, ce faisant, un fardeau sup-
plémentaire au titre de la prestation des soins informels (Ward-
Griffin et al., 2004).

Bien qu’elles aient exprimé le stress qu’elles ressentaient du
fait des attentes des membres de la famille vis-a-vis d’elles, les
infirmiéres de cette étude n’ont jamais discuté de ces attentes ni
ne les ont remises en question ou clarifiées. Au contraire, elles
acceptaient le role de prestataire de soins informels sans dis-
cuter de ce qui était attendu d’elles. Aucune des infirmiéres ne
semblait vouloir examiner l'incidence que le réle de soignante
naturelle pourrait avoir sur leur relation avec I'étre cher. Clarifier
les attentes des les premiers temps du processus morbide pour-
rait constituer, pour les infirmiéres, une facon de gérer une situa-
tion particuliéerement stressante. En clarifiant les attentes et en
communiquant le plus tot possible a ce propos, elles pourraient
favoriser les opportunités de soutien mutuel et de communication
transparente continuelle avec les autres membres de la famille.
Ce faisant, le fardeau de prestation de soins informels pourrait
étre partagé avec quelqu'un d’autre plutot que de répliquer l'idée
fausse selon laquelle la prestation de soins informels est «facile »
ou «naturelle » pour une infirmiere, du simple fait de sa formation
professionnelle.

Des études ont démontré que les infirmiéres prodiguant des
soins informels sont fortement influencées par les normes et les
attentes relatives a la fourniture de soins, le plus souvent sans que
leurs propres besoins ne soient pris en compte (Mills & Aubeeluck,
2006). Selon Grande et al. (2009), les normes de la prestation des
soins informels s’inscrivent habituellement dans des contextes
sociaux et culturels et sont en outre renforcées par les interactions
avec les membres de la famille, le proche malade et par les émotions
intériorisées des soignants. Les infirmiéres examinées dans le cadre
de cette étude ont accepté le role en vertu de leurs liens familiaux et
de leur situation sociale, mais leurs antécédents en soins infirmiers
les définissaient et constituaient une puissante force qui faconnait
leur expérience de prestation de soins informels.

Le role de prestataire de soins informels tel que joué par les
infirmiéres n’était pas toujours décrit comme étant une expérience
négative. Les infirmieres se disaient généralement satisfaites de
prendre soin de leurs proches et étaient en grande partie heureuses
de leur implication. Les infirmiéres étaient fiéres de leur aptitude
a dispenser des soins et a faire face aux défis; cela les remplissait
d’un sentiment d’utilité et de valeur personnelle. Leurs connaissan-
ces infirmieres ont aidé chacune d’elles a réconforter un étre cher.
Leur expérience de prestation de soins informels a un proche a éga-
lement influencé et faconné leur propre pratique professionnelle.

Pour beaucoup de gens, la prestation de soins a un proche adulte
atteint de cancer n’est pas un role qu'ils anticipent ni ne choisis-
sent, et celui-ci est souvent assumé sans préavis ni formation préa-
lable. La situation des infirmieres est différente puisqu’elles ont fait
des études et ont suivi une formation en soins de santé et peuvent
prévoir la nature de la maladie et 'intensité du travail de prestation
de soins informels. Dans I'esprit des participantes et dans celui des
membres de leurs familles, il était évident qu’elles devaient jouer
un role important dans la prestation des soins informels au pro-
che malade, un choix qui est assurément moins évident dans les
familles qui ne comprennent pas d’infirmiére ou de professionnel
des soins de santé.

Les limites entre la prestation de soins a titre personnel et a titre
professionnel étaient floues et exigeaient des manceuvres continuel-
les de la part des infirmieres ayant participé a cette étude. Détenir
une information privilégiée était ’aspect le plus exigeant de la situa-
tion, qu’elles possédent celle-ci du fait de leur formation ou du fait
de I'avoir recue d’autres professionnels de la santé en raison de leur
condition d’infirmieres. Comme elles étaient capables d’'interpréter
la situation au fur et a mesure de son développement, les infirmie-
res avaient habituellement de I'information beaucoup plus tot que
tout autre membre de leur famille. Il leur était difficile de décider
dans quelle proportion elles devaient la divulguer, de quelle maniere
et a quel moment.

Les soignants naturels, y compris ceux qui sont également des
professionnels de la santé, passent souvent inapercus dans les
systémes de santé (Mills & Aubeeluck, 2006). Les infirmieéres parti-
cipant a cette étude ont déclaré qu’elles souhaitaient recevoir une
quantité donnée de soutien émotionnel et de soins de soutien de
la part des professionnels de la santé prenant en charge le pro-
che malade. Cependant, quelques-unes se sont déclarées décues
de la facon dont elles étaient traitées. Certaines ont dit qu’elles
se considéraient comme étant des clientes dans le contexte de
soins, mais qu’elles sentaient qu’on les ignorait ou qu’on ne s’oc-
cupait pas d’elles dans le cadre de leur expérience. Certaines des
infirmiéres ne voulaient pas critiquer ouvertement leurs collégues
ceuvrant a titre professionnel, ce qui les a peut-étre empéchées
d’exprimer leur mécontentement et le conflit émotionnel entre
elles et les professionnels de la santé dispensant des soins a leur
proche malade.

Les infirmiéres appartenant a cette étude choisissaient de pour-
suivre I'expérience de prestation de soins informels dans presque
toute son étendue et elles trouvaient ’expérience plutot positive
et enrichissante. Des études ont démontré que dans la plupart des
cas il est préférable que les soignants naturels dispensant des soins
informels a un proche diagnostiqué d'un cancer aient un emploi
(Kim et al., 2006; Lefaiver et al., 2009). Le fait de travailler tout en
dispensant des soins a ce proche peut présenter des occasions de
répit aux soignants naturels, leur donner des occasions de rechar-
ger leurs ressources psychologiques et de se concentrer sur des
choses autres que leurs responsabilités de soins dans la vie privée.
On pourrait donc conclure que la décision prise par les infirmieres
de continuer leurs activités professionnelles a contribué a la satis-
faction qu’elles ressentaient sur le plan de leur implication aupres
de leur proche malade.

Au cours des dix derniéres années, une attention croissante a
été portée au travail des infirmiéres et a la nécessité d’aborder des
enjeux liés a la conciliation travail-famille tels que la santé, le bien-
étre et la souplesse des horaires. La maladie d'un proche peut créer
de nouvelles tensions dans ce domaine étant donné que les infir-
miéres essaient de jongler avec les exigences de leur emploi et cel-
les de la prestation de soins informels. Les infirmiéres participantes
ont trouvé utile de pouvoir prendre des congés pour étre aupres du
proche malade. En outre, elles ont souvent faire valoir a quel point
la souplesse en milieu de travail venait appuyer leur capacité a pren-
dre soin des proches atteints de maladie. La recherche confirme
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I'importance de la souplesse en milieu de travail afin d’assurer un
juste équilibre entre les responsabilités professionnelles et les res-
ponsabilités familiales (Andrews et al., 2005; CRNNS, 2006; Scott et
al., 2006). Cette souplesse pourrait inclure des mesures telles que
la modification des horaires, la modification des taches assignées
et des heures de travail. Ce besoin revét une importance croissance
étant donné que les infirmieéres vieillissent et qu’il est plus probable
qu’elles prennent soin de proches agés et malades.

Conclusion

Les infirmiéres qui prodiguent des soins informels a des mem-
bres de leur famille se trouvent dans une situation originale puis-
qu’elles ont des connaissances sur la maladie et les ressources en
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their professional development. We strive
to provide a blend of information that is
appropriate, evidence-based, and clinically
relevant to our diverse group of nurses. It
is our intention to encourage and to sup-
port nurses to share their work with col-
leagues at the local, provincial and national
levels. We are proud of the growing number
of CANO-MB members who attend or pres-
ent at CANO activities.

We provided quarterly education ses-
sions for the 2010-2011 season.

We also host an Annual Spring Education
Workshop and AGM for a diverse group
of Manitoba nurses who are in the field of
oncology or have an interest in oncology.
Last year’s workshop key address was pre-
sented by the author of Focus on the 90%
and well-known speaker Darci Lang. We
also celebrated OND at the workshop and
Manitoba member Esther Redekopp was
awarded with the OND Nurse Recognition
Award for her outstanding commitment to
her patients in oncology as a float nurse.
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The Manitoba Chapter has been able to
sponsor “The Best Poster Award” at the
National CANO Conference for the past
three years. The award is for $500 and our
executive feel that sponsoring this award
is in keeping with goals of supporting and
encouraging nurses to present their work in
a safe and nurturing environment.

Each year we provide monetary awards
toward education and Awards of Excellence
in Oncology. The recipient for the con-
tinuing education award was a rural nurse
Connie Randell. Two excellence awards
were received by Barb Ammeter and Evelyn
DeGrave. Two awards were given in the cat-
egory to new certification or recertifica-
tion. These went to Pam Johnston and Kim
Paradoski. Congratulations to all award
recipients!

Submitted by
Michelle Rosentreter, RN, CON(C)
President, CANO Manitoba

Newfoundland

It is time once again to bring greetings
from the nation’s most easterly province
and to update those across the country as
to what is happening with CANO NL. It has
been a busy year thus far and we are work-
ing hard to promote CANO and the benefits

of membership in the organization. We are
pleased to see our membership numbers
increasing and we have several nurses inter-
ested in joining the group with the start of
the new membership year.

Oncology Nursing Day celebrations
began with CANO nurses being present in
the capital city’s municipal council cham-
ber for the Mayoral proclamation. This
provided an opportunity for the local
CANO president to share with counsellors
the important work of oncology nurses
and the role they play in caring for indi-
viduals whose lives are touched by or at
risk for cancer. The local chapter also
hosted a morning coffee to thank and cel-
ebrate nurses caring for patients and their
families. The day closed with an evening
educational event. Oncology nurses from
a variety of clinical backgrounds were
greeted by Ms. Katherine Chubbs, Vice-
President, Cancer Care Program, and Chief
Nursing Officer with Eastern Health. This
was followed by a presentation and dis-
cussion of the Provincial Cancer Control
Strategy led by Dr. Ganguly, Director of
Radiation Oncology. Both speakers took
the opportunity to acknowledge the impor-
tant work of oncology nurses.

Following our visit to Halifax for
the national conference, CANO NL was

busy finalizing the details of our pro-
vincial conference, which took place on
November 10. This was our first provin-
cial conference since hosting the national
event in 2008 and registration exceeded
our expectations. The conference centred
on the theme of survivorship and was
attended by a variety of health care pro-
viders who provided us with extremely
positive feedback. Offering free registra-
tion to 10 student nurses provided an
opportunity for us to build bridges with
these beginning practitioners and to
encourage them to consider specializa-
tion in oncology nursing. On another pos-
itive note, the conference has generated
an opportunity for CANO NL to work with
the students involved with Kidney Cancer
Canada and to partner with the nurses in
pediatric oncology for future educational
opportunities.

Our local chapter is looking forward to
increasing our membership in the coming
year, as well as continuing to meet the needs
of CANO members with the current events
and new initiatives.

Respectfully submitted
Kathy Fitzgerald
President, CANO NL
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Québec

Over the past year AQIO has spon-
sored three Educational Evening Dinner
Conferences. As every year, attendees who
are CANO/ACIO members were able to
attend the educational evenings without
a registration fee. The first conference in
Montréal focused on sharing the highlights
of the CANO/ACIO Annual Conference held
in Edmonton. More than 55 nurses attended
the evening in November 2010. The sec-
ond educational evening in February 2011
was based on topics from the CANO/ACIO
and the Oncology Nursing Society Annual
Conferences. Forty oncology nurses from
Québec City attended the presentations.
The third occurred in Montréal in February
2011 entitled, La chimiothérapie orale de
la clinique a la communauté: nouveaux
défis liés au traitement anticancéreux [Oral
Chemotherapy from clinic to community:
New challenges related to cancer treatment].
Fifty nurses attended this event. AQIO
would like to express sincere gratitude to
Amgen Canada, Celgene, Sanofi Aventis, and
Ortho Biotech, Novartis Pharma Canada, and
Roche.

A full-day conference on colorectal can-
cer was organized in collaboration with
Amgen Canada and the interdisciplinary
team of gastrointestinal cancers from the
Centre hospitalier universitaire de Québec
(CHUQ) [Québec City Hospital Centre] in
May. Seventy-five nurses from the Québec
City region participated in this activity.

In April 2011 AQIO organized its Annual
Provincial Conference entitled: Pérennité
des soins en oncologie: bilan de la trajec-
toire parcourue [Sustainability of oncology
nursing : Update on our strides thus far].
More than 190 nurses attended the con-
ference. The conference provided oncol-
ogy nurses the opportunity to choose from
eight different workshops. This year, the
sixth annual seminar for the infirmieres
pivots en oncologie (IPO) was organized
as part of the content of the AQIO Annual
Provincial Conference. In collaboration with
Direction de la lutte contre le cancer [Québec
Cancer Control Branch] an afternoon work-
shop, Que faut-il savoir pour mieux évaluer
et intervenir aupres de la personne dgée
atteinte d’un cancer [What must one know
to better evaluate and intervene with the
elderly patient with cancer?] was attended
by 68 Pivot Nurses in Oncology.

AQIO proudly acknowledged Marie de
Serres from CHUQ in Québec City as this
year’s oncology nurse who exemplified the
theme: Oncology Nursing: Celebrate our
Voice/Les infirmieres en oncologie: Unissons
nos voix. Marie is a role model for all of us.
She is a visionary and definitely a voice in
oncology nursing for whom we all have a
high regard and respect.

Also, AQIO honoured Lucie Laporte, clini-
cal consultant at Centre intégré de cancérol-
ogie de la Montérégie with the AQIO prix
d’excellence [Excellence Award] for her dedi-
cation in oncology nursing in Québec.

AQIO also recognized the following indi-
viduals at the Annual Conference, for their
achievements in receiving special awards:
Alexis Parent for Prix Florence 2010 — Releve
[2010 Florence Award for Emerging
Professionals] at Ordre des infirmiéres et
infirmiers du Québec (OIIQ) [Quebec Nurses
Order], Myriam Skrutkowski Award of
Distinction 2010 —Mentorship at the Ordre
régional des infirmiéres et infirmiers de
Montréal/Laval (ORIIM/L) and Dr. Andrea
Maria Laizner for receiving the Prix Florence
2009 —Nursing Research by the OIIQ.

AQIO would like to highlight the com-
mitment of Myriam Skrutkowski and
Maryse Carignan for developing a Special
Interest Group where nurses who practise
in Radiation Oncology are able to discuss
issues related to the care of patients in this
specialized area of treatment.

So what are AQIO’s goals over the next
year? We hope to achieve the following:
increase our membership; revise and mod-
ernize our website; create a plan of action
to offer continuing education activities for
Chapter members throughout the province;
and develop strategies to disseminate the
CANO/ACIO Standards and Competencies
for Cancer Chemotherapy Nursing Practice
in Québec. |

Respectfully submitted by

Marika Swidzinski, RN, BA, MEd, CON(C)
Québec Chapter — AQIO Representative
to CANO

Le coin des sections de ’ACIO

Manitoba

Comité exécutif:

Présidente: Michelle Rosentreter
Vice-présidente: Darlene Grantham
Trésoriere: Barb Ammeter
Secrétaire: Rose Wolyshyn

Nombre de membres: Plus de 60 infir-
miéres ceuvrant dans l'agglomération de
Winnipeg et dans les régions rurales du
Manitoba.

La mission de CANO-MB est de fournir
des activités et des programmes pédago-
giques aux infirmiéres manitobaines qui
s’intéressent a la prestation des soins aux
personnes atteintes de cancer. Nous croyons
que c’est en appuyant le perfectionnement
professionnel en soins infirmiers en onco-
logie que nous aurons le plus grand impact
sur les soins en cancérologie dans notre
province. Les buts du comité exécutif sont
conformes au plan stratégique national qui
favorise les échanges d’idées et de connais-
sances parmi les membres de notre asso-
ciation ainsi que le rehaussement de notre

visibilité au sein de la profession infirmiere
et de faire de la sensibilisation a cette fin.
Nous nous sommes fixées 1'objectif d’aug-
menter le nombre de membres participant
activement a leur perfectionnement pro-
fessionnel. Nous faisons tout notre possi-
ble pour fournir un ensemble d’information
stimulant, basé sur des données probantes
et d'une grande pertinence clinique pour
notre groupe d’infirmieéres aux horizons
variés. Nous avons l'intention d’encourager
les infirmiéres a partager leurs travaux avec
des collegues aux niveaux local, provincial et
national, et de les soutenir dans cette entre-
prise. Nous sommes fieres du nombre crois-
sant de membres de CANO-MB qui assistent
aux événements de I’ACIO/CANO ou y don-
nent des présentations.

Nous avons organisé des séances édu-
cationnelles trimestrielles durant la saison
2010-2011.

Nous organisons également un atelier
pédagogique printanier et une AGA annuels
pour un groupe hétérogene d’infirmieres du
Manitoba qui ceuvrent en oncologie ou s’y

intéressent. Le discours liminaire de I'atelier
de 'année derniére a été prononcé par Darci
Lang une oratrice renommeée et I'auteure de
Focus on the 90%. En outre, nous avons célé-
bré la Journée des soins infirmiers en onco-
logie lors de I'atelier et Esther Redekopp, un
membre de notre section, s’est vue remet-
tre le Prix de reconnaissance des infirmié-
res pour son dévouement hors pair envers
ses patients en oncologie a titre d’infirmiére
d’équipe volante.

Ces trois derniéres années, la section
du Manitoba a parrainé, a la Conférence
annuelle de I'ACIO, le Prix de la meilleure
affiche d’'un montant de 500 $. Notre comité
exécutif estime que le parrainage de ce prix
correspond tout a fait aux buts visant a
encourager les infirmieéres a présenter les
résultats de leurs travaux dans un milieu
str et stimulant et a les soutenir a cet effet.

Nous fournissons chaque année des sub-
ventions a 'appui de la formation ainsi que
des prix d’excellence en oncologie. La bénéfi-
ciaire de la subvention en formation perma-
nente a été Connie Randell, une infirmiére
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ceuvrant en milieu rural. Barb Ammeter et
Evelyn DeGrave ont chacune rec¢u un prix
d’excellence. Deux prix ont également été
décernés dans la catégorie Nouvelle certifi-
cation ou renouvellement de la certification.
Ces derniers ont été remis a Pam Johnston
et Kim Paradoski. Nous félicitons chaleureu-
sement toutes les lauréates!

Le tout respectueusement soumis par
Michelle Rosentreter, inf., CSIO(C)

Terre-Neuve

Voici de nouveau la période de 'année
ou nous vous adressons nos salutations
chaleureuses de la province la plus orientale
du pays et nous vous mettons au courant de
ce qui se passe au sein de CANO-NL. Nous
avons eu une année bien remplie jusqu’a
présent et nous nous efforcons de promou-
voir les avantages de l'adhésion a I’ACIO/
CANO. Nous sommes ravies de la hausse
progressive du nombre de membres et nous
connaissons plusieurs infirmiéres qui veu-
lent se joindre a notre groupe au début de la
prochaine année d’adhésion.

Les célébrations marquant la Journée des
soins infirmiers en oncologie ont débuté
lorsque les infirmieéres de 1’ACIO/CANO
se sont rassemblées dans la salle du con-
seil municipal de la capitale afin d’enten-
dre la proclamation du maire a cet effet.
Cela a permis a la présidente de notre sec-
tion locale de sensibiliser les membres du
conseil a l'importance des fonctions des
infirmiéres en oncologie et du role qu’elles
jouent sur le plan des soins aux personnes
touchées par le cancer ou qui risquent de
I’étre. La section locale a également organisé
un café matinal afin de remercier les infir-
miéres prodiguant des soins aux patients et
a leur famille et de célébrer leurs accomplis-
sements. La journée s’est terminée par une
soirée-conférence. Les infirmiéres en oncolo-
gie aux antécédents cliniques variés ont été
accueillies par M™ Katherine Chubbs, vice-
présidente du Cancer Care Program et chef
de direction des Soins infirmiers a Eastern
Health. 11 y ensuite eu une présentation et
une discussion de la stratégie provinciale
de lutte contre le cancer dirigée par le Dr
Ganguly, directeur de l'oncoradiologie. Les
deux conférenciers ont saisi cette opportu-
nité pour reconnaitre I'important travail réa-
lisé par les infirmiéres en oncologie.

Apres notre voyage a Halifax a I'occasion
de la conférence nationale, le comité exécu-
tif de CANO-NL a travaillé a la finalisation
des détails de sa conférence provinciale
qui s’est déroulée le 10 novembre. Il s’agis-
sait de la premiére conférence provinciale
depuis que nous avions accueilli la confé-
rence nationale en 2008, et les inscriptions
ont dépassé de loin nos attentes. La confé-
rence avait pour theme la survivance, et des
professionnels de la santé appartenant a

diverses disciplines y ont assisté et nous ont
donnée une rétroaction résolument positive.
En offrant une inscription gratuite a dix étu-
diantes-infirmiéres, nous avons pu jeter des
ponts entre nous et ces futures praticien-
nes et les encourager a considérer une spé-
cialisation éventuelle en soins infirmiers en
oncologie. Un autre aspect positif de la con-
férence est qu’elle a donné la possibilité a
CANO-NL d’ceuvrer aupreés des étudiantes
impliquées dans des initiatives de I’Asso-
ciation canadienne du cancer du rein et de
collaborer avec les infirmiéres en oncologie
pédiatrique en vue de mettre sur pied des
événements pédagogiques.

Notre section locale se réjouit de pou-
voir accroitre le nombre de ses membres
durant I'année qui s’en vient et de continuer
a répondre aux besoins de ses membres en
ce qui concerne les activités existantes et de
nouvelles initiatives.

Le tout respectueusement soumis par
Kathy Fitzgerald
Présidente, CANO-NL

Association québécoise
des infirmiéres en
oncologie (AQIO)

Au cours de l'année passée, 'AQIO a
parrainé trois soirées-conférences. Comme
le veut la tradition, les participantes qui
sont membres de I’ACIO/CANO peuvent
assister gratuitement aux soirées pédago-
giques. La premiere d’entre elles tenue a
Montréal se concentrait sur le partage des
points saillants de la conférence annuelle de
I’ACIO/CANO a Edmonton. Plus de 55 infir-
mieres ont participé a cette soirée en novem-
bre 2010. La deuxieme soirée pédagogique,
tenue en février 2011, portait sur des sujets
débattus dans le cadre des conférences
annuelles de 'ACIO/CANO et de I’Oncology
Nursing Society. Quarante infirmieres en
oncologie de la région de Québec ont assisté
aux présentations. La troisiéme qui s’est
déroulée a Montréal en février 2011 s’intitu-
lait La chimiothérapie orale de la clinique a
la communauté: nouveaux défis liés au trai-
tement anticancéreux. Cinquante infirmieres
y ont participé. L’AQIO aimerait exprimer sa
profonde gratitude envers Amgen Canada,
Celgene, Sanofi Aventis, Ortho Biotech,
Novartis Pharma Canada et Roche.

Une conférence d'une journée sur le can-
cer colorectal a été organisée en mai en col-
laboration avec Amgen Canada et I'équipe
interdisciplinaire des cancers gastro-intesti-
naux du Centre hospitalier universitaire de
Québec. Soixante-quinze infirmieres de la
région de Québec y ont participé.

En avril 2011 I'’AQIO a organisé sa con-
férence provinciale annuelle intitulée
Pérennité des soins en oncologie: bilan de la

trajectoire parcourue. Plus de 190 infirmie-
res y ont assisté. Les infirmiéres en onco-
logie pouvaient choisir entre huit ateliers
différents. Cette année, le 6¢ rendez-vous
annuel des infirmieres pivots en oncologie
(IPO) s’est tenu dans le cadre de la confé-
rence provinciale annuelle de I’AQIO. Offert
en collaboration avec la Direction de la
lutte contre le cancer, l'atelier d’'une apres-
midi Que faut-il savoir pour mieux évaluer
et intervenir auprés de la personne dgée
atteinte d’'un cancer a été fréquenté par 68
infirmiéres pivots en oncologie.

C’est avec fierté que I'AQIO a reconnu
Marie de Serres du Centre hospitalier uni-
versitaire de Québec (CHUQ) a titre d’infir-
miere en oncologie de 'année ayant mis en
application le théme Les infirmieres en onco-
logie : Unissons nos voix / Oncology Nursing:
Celebrate our Voice. Marie est un modele de
role pour nous toutes. C’est une visionnaire
dont la voix est hautement respectée dans le
domaine des soins infirmiers en oncologie.

En outre, 'AQIO a honoré Lucie Laporte,
conseillere clinique au Centre intégré de
cancérologie de la Montérégie, en lui décer-
nant le prix d’excellence de I’AQIO pour son
dévouement envers les soins infirmiers en
oncologie au Québec.

L’AQIO a également reconnu, lors de sa
conférence annuelle, les intervenants sui-
vants qui se sont mérités les distinctions
suivantes: Alexis Parent qui a recu le Prix
Florence 2010—Reléeve de 1'Ordre des infir-
miéres et infirmiers de Québec (OIQ),
Myriam Skrutkowski qui s’est vue décerner la
Distinction 2010 —Mentorat de I’Ordre régio-
nal des infirmiéres et infirmiers de Montréal/
Laval (ORIIM/L) et enfin Andrea Maria
Laizner, Ph.D., laquelle a recu le Prix Florence
2009 — Recherche infirmiere de 1'0OIIQ.

L’AQIO aimerait également souligner
I’engagement de Myriam Skrutkowski et de
Maryse Carignan qui ont mis sur pied un
groupe d’intéréts spéciaux au sein duquel
les infirmiéres ceuvrant en oncoradiologie
peuvent aborder divers enjeux concernant
les soins aux patients de ce domaine de
soins spécialisés.

Quels sont donc les buts de I’AQIO
pour I'année qui s’en vient? Nous espérons
atteindre les objectifs suivants: accroitre le
nombre de membres; réviser et moderniser
notre site Web; créer un plan d’action afin
d’offrir des activités de formation continue
aux membres de la section dans I’ensemble
de la province; et enfin, élaborer les stra-
tégies de diffusion au Québec des Normes
et compétences de I’ACIO/CANO pour la
pratique infirmiere liée a la chimiothérapie
anticancéreuse. d

Le tout respectueusement soumis par
Marika Swidzinski, inf., B.A., M. Ed., CSIO(C)
Section du Québec —Représentante de
I’AQIO aupres de ’ACIO/CANO

CONJ - RCSIO Winter/Hiver 2012 67



Report from Director-at-Large—Membership

My name is Corsita Garraway, DAL—
Membership 2011-2014. I have been an
oncology nurse for numerous years, and
it gives me great pleasure to serve on
the CANO Board of Directors. As DAL—
Membership, I respectfully look forward to
your ideas about our organization and its
improvement. As a result, I ask that you
complete the very important Membership
Survey located on the website. This docu-
ment provides us with the information
needed to move forward and to make CANO
your organization.

Oncology nursing is an evolving spe-
cialty with more than 22% of our 977
members holding certification in oncol-
ogy, CON(C). CANO/ACIO’s mission is
to lead nursing excellence in cancer con-
trol for Canadians. Through creation of
CANO/ACIO Standards and Guidelines for
Practice, available without fee to members,
CANO/ACIO advocates for improved cancer
care. Fifty-two per cent of our membership

has 20-plus years of experience, while 47%
has 10 years experience. Four per cent of
our membership is composed of students.
“Grow, CANO, grow”!

Partners in Care: Advocating for
Excellence (“Partenaires dans les soins:
Avec vous vers l'excellence”) is the theme
for Oncology Nursing Day (OND) April 3,
2012. Tt is with tremendous excitement that
we plan for our ninth annual celebration of
oncology nurses in Canada. The OND Guide
has been updated to provide chapters with
ideas on how to make OND celebrations suc-
cessful. We have hired a publicist to ensure
that OND 2012 is the biggest event so far!

Numerous OND celebrations occurred
last year with achievement of a record
number of mayoral proclamations across
the country. This year, please consider
honouring an oncology nurse in your chap-
ter who best exemplifies the theme. Send
a photo and a paragraph describing the
winner to the Head Office for publication

in the April issue of Connections. The win-
ner will also be posted on the Chapter’s
Web Page.

Consult the CANO/ACIO website often,
as it is continually evolving to reflect its
mandate to meet the needs of the member-
ship. Your assistance is greatly appreciated
in keeping this current and relevant. You
are further encouraged to familiarize your-
self with the numerous documents available
to you including Distress Screening as the
sixth vital sign. Advocate for your patients
by ensuring that they are consistently moni-
tored for distress and that, when necessary,
advanced practice nurses (APNs) are uti-
lized to help manage the complex psychoso-
cial issues, as they arise. May you continue
to feel empowered to advocate for excellent
oncology care. |

Corsita Garraway, RN(EC), MScN,
CON(C), CHPCN(C)
CANO Director-at-Large—Membership

Rapport de la conseillere générale —
Services aux membres

Je m’appelle Corsita Garraway et je suis
la cons. gén.— Services aux membres pour
la période 2011-2014. Cela fait bien des
années que je suis infirmiére en oncologie
et je suis ravie de pouvoir siéger au conseil
d’administration de 'ACIO/CANO. En tant
que cons. gén.— Services aux membres, je
me réjouis a 'avance de recevoir vos idées
au sujet de notre organisme et des amélio-
rations qui pourraient lui étre apportées.
Je vous demande donc de remplir le tres
important sondage auprés des membres
présenté dans le site Web. Ce document
fournit I'information nécessaire a nos pro-
chains pas en avant et a faire de I’ACIO/
CANO votre organisme.

Les soins infirmiers en oncologie cons-
tituent une spécialité en pleine évolution
ou plus de 22% des 977 membres détien-
nent la certification en oncologie et se
méritent la distinction CSIO(C). La mission
de I’ACIO/CANO est de «Développer I'ex-
cellence infirmiere dans le domaine de la
lutte contre le cancer pour le bénéfice de
la population canadienne». En élaborant
des normes et des directives pour la pra-
tique offertes gratuitement aux membres,
I’ACIO/CANO promeut ’amélioration des

soins en cancérologie. Environ 52% de ses
membres ont plus de 20 années d’expé-
rience tandis que 47% ont en 10 années.
Quatre pour cent des membres sont des

étudiantes. «Vas-y, I’ACIO, prends ton
essor!»
«Partenaires dans les soins: Avec

vous vers l'excellence / Partners in Care:
Advocating for Excellence» sera le théme
de la Journée des soins infirmiers en onco-
logie (JSIO) qui aura lieu le 3 avril 2012.
C’est avec un énorme enthousiasme que
nous planifions la 9¢ célébration annuelle
de notre spécialité au Canada. Le Guide de
la JSIO a été actualisé afin de fournir aux
sections des idées visant a assurer le suc-
ces de leurs activités ce jour-la. Nous avons
embauché une publicitaire afin que la JSIO
2012 soit d’'une ampleur inégalée a ce jour!

De nombreuses célébrations ont mar-
qué la JSIO de cette année, dont un nombre
record de proclamations de maires ou mai-
resses un peu partout au pays. Cette année,
veuillez songer a honorer une infirmiere
en oncologie de votre section qui exempli-
fie parfaitement le théme. Ensuite, envoyez
au siege de ’ACIO une photo de la lauréate
ainsi qu'une description d'un paragraphe

a des fins de publication dans le numéro
d’avril de Connections. Cette information
sera également affichée dans la page Web
de la section a laquelle elle se rattache.
Consultez régulierement le site Web de
I’ACIO/CANO car il évolue continuellement
afin de répondre aux besoins des mem-
bres conformément a sa mission. Merci de
bien vouloir nous aider a en garder le con-
tenu actuel et pertinent. Nous vous encou-
rageons également a vous familiariser avec
les nombreux documents auxquels vous
avez acces, notamment Distress Screening
as the 6™ Vital Sign. Défendez les intéréts
de vos patients en veillant a ce que leur état
de détresse fasse 'objet d'une surveillance
continue, au besoin, et que ce soit des infir-
mieres en pratique avancée qui aident a
gérer les complexes problémes psychoso-
ciaux des qu’ils surviennent. Notre souhait:
que vous continuiez de vous sentir aptes a
promouvoir 'excellence dans les soins aux
personnes atteintes de cancer. |

Corsita Garraway, inf. (cat. spéc.),
M.Sc.inf., CSIO(C), ICSP(C)
Conseillére générale-Services
aux membres
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Life Lessons

by Shauntay Grant

This poem was read at the 2011 CANO Conference in Halifax Nova Scotia. We have included it here so that all
CANO members can enjoy it. To hear the complete poem, please visit: LIFE LESSONS VIDEO: http://www.youtube.com/
watch?v=8jo4cKsoQs0

— Editor

The following is an excerpt from “life lessons”, a poem by Shauntay Grant:

life is not meant to be

a lament

arequiem

the rising and setting of the sun tells me so

yet we cling to moments that maim us

and we relive these episodes with such fervor that we can no longer stand
such indignation that we forget how to walk

and resolve to pass the days just shuffling along

refusing to look up

the sun is still shining —we draw the shades

the earth is still spinning on its axis —we lie down, for fear of falling
underestimating a will strong enough to steady the roughest tide
strong enough to weather the most threatening storm

yes, life brings a barrage of fire (hardship, loose lips, terrible tongues...)
but not one of us was made to die with breath still in our lungs
so if you are breathing
for the love of all that you love
please
let it go
and live
because where there is adversity, there are lessons
and where there is heartache, there is healing
and where there is life, there is promise
and purpose
and wonder
and beauty
and feeling
and love
and good

Shauntay Grant is an award-winning Nova Scotian writer and spoken word performer. She has shared her blend of
poetry and music internationally at festivals and events, and as Halifax’s third Poet Laureate she organized Canada’s first
national gathering of Canadian Poets Laureate. Shauntay’s original works have been broadcast nationally on radio and
television, and in several anthologies. She coordinates the Halifax-based arts-for-social-change project Poets 4 Change;
she also coordinates Wordrhythm, a performance showcase that encourages collaboration between poets and musicians.
Shauntay was a Poet Of Honour at the 2010 Canadian Festival of Spoken Word, and a recipient of a 2011 INSPIRE Award
from Big Brothers Big Sisters. She serves on the board of Youth Voices of Nova Scotia, and she is the host of CBC Radio’s
regional music program All The Best.

Copyright © Shauntay Grant, 2009
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Life Lessons [Lecons de vie]

de Shauntay Grant

Ce poéme a été interprété par son auteure lors de la Conférence 2011 de I'’ACIO tenue a Halifax, en Nouvelle-Ecosse. Nous
l'incluons dans ce numéro afin que tous les membres de notre organisme puissent en profiter. Pour entendre la version
complete du poéme, veuillez visiter LIFE LESSONS VIDEO: http.//www.youtube.com/watch?v=8jo4cKsoQs0

—la rédactrice

Voici un extrait de Life Lessons [Lecons de vie], un poeme de Shauntay Grant:

la vie n’est pas censée étre

une lamentation

un requiem

le lever et le coucher du soleil me le disent

et pourtant, nous nous accrochons a ces moments qui nous estropient

et nous revivons ces épisodes avec une ferveur telle que nous ne pouvons plus supporter
une si grande indignation que nous en oublions comment marcher

et décidons de passer nos journées a trainer les pieds

Tout en refusant de lever les yeux

le soleil brille toujours —nous tirons les rideaux

la Terre tourne encore autour de son axe —nous nous couchons de peur de tomber

tout en sous-estimant une volonté si forte qu’elle peut atténuer la plus violente des marées
si forte qu’elle peut réchapper a la plus menacante des tempétes

certes, la vie s’accompagne d’un barrage de feu (épreuves, propos inconsidérés, langues blessantes...)
mais pas un seul d’entre nous n’est jamais mort alors qu'’il lui restait de I’air dans les poumons
alors, si vous respirez
pour 'amour de tout ce que vous aimez
je vous en supplie
lachez prise
et vivez
parce que la ou il y a de 'adversité, il y a des lecons
et la ou il y a chagrin, il y a guérison
etlaouil y avie, il y a promesse
et raison d’étre
et émerveillement
et beauté
et émotion
et amour
et bienfaits

Shauntay Grant qui nous vient de Nouvelle-Ecosse est une auteure et une interpréte de créations orales primées. Elle
a fait valoir ses talents en poésie et en musique dans le cadre de festivals et d’événements d’envergure internationale; a
titre de troisieme poétesse lauréate d’Halifax, elle a organisé le premier rassemblement national des poétes lauréats du
Canada. Les ceuvres originales de Shauntay ont été diffusées a I'échelle nationale a la radio et a la télévision et au sein de
diverses anthologies. Elle coordonne Poets 4 Change, une initiative basée a Halifax qui regroupe des artistes appuyant
le changement social; elle coordonne également Wordrhythm, un organisme promouvant les performances qui favorise
la collaboration entre poetes et musiciens. Shauntay fut poétesse d’honneur au Festival canadien de spoken word 2010
et une récipiendaire du prix INSPIRE-Imagination 2011 décerné par 'organisme Grands fréres-grandes sceurs. Elle siége
en outre au conseil d’administration de Youth Voices of Nova Scotia et est la présentatrice du programme de musique
régional All The Best diffusé par CBC Radio.

Copyright © Shauntay Grant, 2009
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Onsolis

(fentanyl citrate buccal soluble film)

PRESCRIBING SUMMARY

Patient Selection Criteria

THERAPEUTIC CLASSIFICATION:
Opiid Analgesic
INDICATIONS AND CLINICAL USE

Aduits: ONSOLES is indicated only for the managerment of brealthrough pain in cancer
patients, 18 vears of age and older, who are already receiving, and who are tolerant
1, opioid therapy for their persistent baseline cancer pain. Patients considered opioid-
tolerant are those who ane taking at least 60 mg/day morphine equivalents for a week
or longer. All patients starting treatment with ONSOLIS must begin with titration from
fhe 200 meg doss (see DOSAGE AND ADMINISTRATION).

This product must not be usad in opicid non-tolerant patients becauss lile-threatening
respiratory depression could occur in patients nat taking cheonic opiates. For this
reason, ONSOUS i contraindicated in the management of acute or postoperative pain,
including headache/migraing, dental pain, or use in the eMergency rom.

(ONSOLIS is intended to be used only by healthcare profiessionals who are knowledgeable
of, and skilled in, the use of opioids to treat cances pain,
Gariatrics (=65 years of age): In clinical studies with ONSOLIS, there was no
differance in the median titrated dose of ONSOLIS In patients aged 65 years and older
compargd to those below B5 vears. However, elderly patients may be more sensitive to
the effects of fentamy, compared with the younger population. in the elderly, elimination
of fentanyl may be slower and the terminal elimination hali-life may be longer, which
may result in accumulation of the active substance and a greater risk of undesirable
effects. Therefore, exercise caution when titrating ONSOLIS in elderdy patisnts,
Pediatrics: ONSOLIS is not indicated in children under the age of 18 years, as dosage
requiremants for the safe and effective use of ONSOLIS have not been established for
this patient population.
Pregnant Women: There are no adequate and well-controlled studies in pregnant
wornen. ONSOLIS should be used during pregnancy only if the potential benefit justifies
the potential risk to the fetus. No epidemiological studies of congenital anomalies in
infants born to women treated with fentanyl during pregnancy have been reported.
Nursing Women: Fenlanyl passes into bveast milk; therefore women should not
breast-feed while taking ONSOLIS becauss of the possibility of sedation and respiratony
depression in their infants, Symptoms of opioid withdrawal may occur in infants at the
cessation of nursing by women using ONSOLIS.
Labor and Delivery: Fentany passes through the placenta and may cause respiratory
depression in the fetus, ONSOLIS is not indicated during defivery.
CONTRAINDICATIONS: Because serious or life-threatening hypoventilation
could occur, ONSOLIS is contraindicated in:
- Opicid non-toderant patients (2.0. use in acute or postoperative pain, headache!
migraime, damtal pain, or usa in the emergency room);
- Severe respiratory depression or savere obstructive lung conditions
See bowed Serious Wamings and Precautions for detalls regarding proper patient
selection.
ONSOLIS s also contraindicated in patients with known intolerance or hyparsensitivity
fo fentanyl or to any ingredient in the formutation or component of the container.
Anaphylaxis and hypersensitivity have been reported in association with the use of
other oral transmucosal fentanyl products.

Safety Information

WARNINGS AND PRECAUTIONS
Serious Warnings and Precautions

WARNINGS

IMPORTANCE OF PROPER PATIENT SELECTION,
and POTENTIAL FOR ABUSE

ONSOLIS (fentamyl cifrate} containg fentanyl, an opioid agonist a Schedule 1
controlled substance, with an abuse Nability similar to other opioid analgesics.
ONSOLLS can be abused in a manner similar to other opioid agonists, legal or ilicit.
This should be considerad when prascribing or dispensing ONSOLIS in situations
where the physician or pharmacist i concerned about an increased risk of misuse,
abuse, or diversion. Opioid substances which include morphine, oxycodong,
hydromorphone, ceymorphone, and methadone have the highest potential for
abuse and risk of fatal overdose due to respiratory depression,

ONSOLIS is intended to be used only in the care of opioid-tolerant patients

with cancer and only by healthcare professionals who are knowledgeable
of, and skilled in, the use of opioids to treat cancer pain.

ONSOLIS is indicated only for the management of breakthrough pain in
ﬂmmﬁm 18 mmafaue WNWMMMH
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oral morphine/day, 25 meg transdermal fentanylhour, 30 mg oral oxycodoneday,
8 mq oral hydromaorphonesday, 25 mg oral cxymarphonefday, or an equianalgesic
dose of another opioid for one week or longer,

ONSOLIS is contraindicated for use in opioid non-tolerant patients
including those using opioids intermittently, on an as-needed basis.
Fentanyl products which are designed to manage breakthrough pain,
including ONSOLIS, should not be used in patients who are receiving
partial opioid agonists such as buprenorphine or agents with some opioid
effects such as tramadol, as the safety of their concomitant use has not
been established.

ONSOLIS is contraindicated in the management of acute or postoperative
pain, including headache/migraine, dental pain, or use in the emergency
room. Life-threatening respiratory depression could occur at any dose in
opioid non-tolerant patients. Deaths have occurred in opioid non-tolerant
patients treated with other fentanyl products.

When prescribing, do not convert patients on a meg per meg basis from
any other oral transmucosal fentanyl product to ONSOLIS. If patients are
using other opioid-containing products for breakthrough pain, they may
be started on ONSOLIS at the initial dose of 200 meg.

Regardiess of the opioid dose used for the baseline cancer pain, patients
beginning treatment with ONSOLIS must begin with titration from the
200 mecg dose (see DOSAGE AND ADMINISTRATION).

When dispensing, do not substitute an ONSOLIS prescription for any other
fentanyl product. Substantial differences exist in the pharmacokinetic
profile of ONSOLIS compared to other fentanyl products that result in
clinically important differences in the extent of absorption of fentanyl.
As a result of these differences, the substitution of ONSOLIS for any other
fentanyl product may result in fatal overdose. ONSOLIS is NOT a generic
version of any other fentanyl product.

Special care must be usad when dosing ONSOLIS. If the breakthrough pain episode
is not refieved, patients should wait at kzast 4 hours befone taking another doss (see
DOSAGE AND ADMINISTRATION).

The concomitant use of OMSOLS with strong and moderale cylochrome
P450 344 inhibitors may result in an increase in fentanyl plasma concentrations, and
may cause potentially fatal respiratory depression (see DRUG NTERAGTIONS).
Patients and their caregivers must be instructed that ONSOLIS containg a medicing
im an amount which can be fatal to children, in individuals for whom it is not
prescribed, and in those who are not opioid-tolerant, All units must be kept out of
the reach of children and opened units property discarded,




General: It is important that the long-acting opioid treatment used fo treat the patient's
persistent pain has been stabilized before starfing ONSOLIS therapy. In cases whera
patients regularly experience more than 4 breakthrough pain episodes per day,
incresasing the opicid maintenance dose has to be considered before starting the
fitration process.

CGardiovascular: Intravenous fentamyd may produce bradycardia. Therefore, ONSOLES
should be used with caution in patients with nmmhrmm;as
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general anesthatics, phenothiazines, tranquilizers, skeletal muscle relaants, sedating
anthistamines, and alcoholic beverages may increase depressant effects (e.q.
Inypoventilation, hywenm1 and profound sedation) (see DRUG INTERACTIONS).

ant Use 4 Inhibitors: Fentamyl is metabolized by the CYF 344
nsnenzpm in the liver and n[estna] mumsa_ Hence caution is advised if fentamyl
is given concomitantly with CYF 344 inhibitors. Similar effects could be s2en after
concurment ingestion of grapefruit juice, which is known to inhibit CYF 3A4., Patients
receiving ONSOLIS who begin therapy with, or increase the dosa of, CYP 344 inhibitors
should be carefully monitored for signs of opioid toicity aver an extended period of
fime (see DRUG INTERACTIONS).

Dependence/Tolerance: Tolerance and physical andfor psychological dependence
may develop upon repeated administration of opioids such as fentanyl. However,
iatrogenic addiction following therapeutic use of opioids is rare. Guide the administration
of ONSOLIS by the response of the patient. Physical dependence is not ordinarily a
concem when treating a patient with chromic cancer pain, and fear of tolerance and
prry'smal dependeme shoubd not deter using doses that adequately relieve the pain.

g se and Diversion: Concems about abusz and addiction should

nutprmth& proper managw&nlufpaln However, all patients treated with opioids
require careful monitoring for signs of abuse and addiction, because use of opioid
analgesic products carries the risk of addiction even under appropriate medical use.
Proper assessment of patients, proper prescribing practices, perodic reevaluation of
therapy, and proper dispensing and storage are appropriate measures that help to limit
abusa of opioid drugs.

ence: Use of ONSOUS in combination with CNS
d&prmanl;s. |ndud|ng dmhui can result in increased risk to the patient (see DRUG

i i 1] gssure: ONSOLIS should only be
admlmshered -.-.-im ertrﬂne cauhm in paimnls who may be particularly susceptible
o the intracranial effects of CO retention, such as those with evidencs of increased
intracranial pressure, o impaired consciousness. Opioids may obscure the clinical
course of a patient with & head injury and should be used only if clinically warranted,
Fentanyl should only be administered with exireme caution in patients who may be
particularly susceptible to the intracranial effects of CO: retention, such as those with
evidence of increased intracranial pressure, or impaired ConSCIOUSNESS.

Hepatic/Biliary/Pancreatic: ONS0US should be administered with caution to
patients with liver dysfunction,

The influence of liver impairment on the pharmacokinetics of ONSOLIS has not been
determined, However, the clearances of intravenously administered fentanyl is decreased
in hepatic dissase due 1o allerations in metabolic clearance and plasma proteing.
Fentanyl may cause spasm of the sphincter of Oddi and ONSOLIS should be used with
caution in patients with biliary tract disease, including acute pancreatitis. Opioids may
cause increases in senam amytase concentration,

Psychomotor Impalrment: Opioid analgesics like fentamyl may impair the mental or
physical ahility required for the performance of potentially dangerous tasks, Patients
should not drive or operate machinery if they are feeling sleepy or dizzy, have blumed or
doutile vision, or have difficulty in concentrating while using ONSOLIS.

Renal: The influence of renal impairment on the pharmacokinetics of ONSOLIS has
not been determined. However, the clearance of intravenousty administered fentanyl
is decreased in renal disease due to alterations in metabolic clearance and plasma
proteins.

Fespiratory

Respiratory Depression (Hypoventilation). Respiratory depression is the chief
hazard of opioids, including fentamy, the active ingredient in ONSOLIS. Respiratory
deprassion is maore likely to occur in patients with underlying respiratory disorders and
elderly or debilitated patients, usually following targe inifial doses in opicid non-folerant
patients, or when opioids are given in conjunclion with other drugs that depress
respiration.

As with all opicids, there is a risk of clinically significant respiratory depression
associated with the use of ONSOUS. Particular caution should be used when titrating
(OMNSOLES in patients with non-savene chronic obstrective pulmonary disease or other
medical conditions predisposing them to respiratory depression, as even dosas of
(MNSOLES that are normally therapeutic may further decrease respiratory drive to the
point of respiratory failure,

Respiratory deprassion from opioids is manifested by a reduced urge to breathe and a
decreased rate of respiration, often associated with the “sighing” pattern of breathing
{deap breaths separaled by abnormally long pauses). Carbon dicdde retention from
opioid-induced respiratory depression can exacerbate the sedating effects of opioids.
Use in Patients with Chronic Pulmonary Disease: Fentanyl should be used with
c:aution in patients with chronic pulmonary disease, patients with decreased respiratory
resarve and others with potentially compromised respiration, Normal analgesic doses
of opioids may further decrease respiratory drive in these patients to the point of
respiratory failure,

ADVERSE REACTIONS

Overview: The adverss reactions seen with ONSOLES are the typical opioid side
effects. Frequently, opioid-associated adverse reactions will ceass or decrease in
intensity with continued wse of ONSOLIS. Expect opicid side effects and manage them
accordingly.

The mast senious adverse reactions associated with 2l opioids including ONSOLIS are
respiratory depression (potentially leading 1o apnea or respiratory amast), crculatory
deprassion, hypotension, and shock. Follow all patients for symptoms of

mmmmmmw:mmwwm the adverse
reaction rafes observed in the clinical trials may not reflect e rales obsenved in
prachice and should not be compared o the rales in the climical tnials of another drug.
Adverse drug reaction information fram clinical tials (s useful for identifing dug-
related adverse events and for aporodmating rales.

The most common adverse drug reactions with an overall frequency of =5% that
occurred during short-term administration (single dose or during fitrafion period)
periods of studies, which include all events whether considerad by the clinical
investigator to be related to the study drug or not (regardiess of causality), were
naussa (14%), vomiting (B%), dizziness (7%) and somnolence (5%).

The most common adverse drug reactions with an overall frequency of 25% that
occurred during long-term treatment (115 days), which include all events whether
considered by the clinical investigator to be retated to the study drug or not (regardless
of causality}, by the lkast dose before the event, were nausea (26%), vomiting (21%),
asthenia (13%), dehydration (13%), dyspnea (12%), constipation (11%), dizziness
(171%}), diarhea {3%), and headache (3%).

In & special study, a group of patients (n=7) with Grade 1 oral mucositis and a matched
group of contral patients (=7} without oral mucositis were included in a clinical trial
designed to support the safety of ONSOLIS. The adverse reaction profile was similar in
both subsets of patients. There was no evidence that ONSOUES caused oral mucosal
irritation or pain in either study aroup.

To manitor drug safety, Health Canada collects information on seriows and unexpected
effects of drugs. If you suspect you have had a serious or unexpectsd reaction
fo this dreg you may nolify Heatth Canada by telephone: 1-866-234-2345 or
fan: 1-B66-678-6789.

DRUG INTERACTIONS

CYP 3A4 Inhibitors: Fentanyl is metabolized meainly via the human CYP 344
isnenzyme system; therelore, patential interactions may ocour when ONSOLIS is given
concurrently with agents that affect CYP 344 activity.

The concomitant use of ONSOLIS with CYP 3A4 inhibitors (e.g. indinavir, nelfinavir,
ritonavir, clarithromycin,  itraconazole,  ketoconazole, nefazodone,  Saquinavir,
felithromycin, aprepitant, diltiazem, enythromycin, fluconazole, grapefruit juice,
varapamil, or cimetiding) may resulf in a potentially dangerous increase in fentanyl
plasma concentrations, which could increase or prolong adverse drug effects and may
cause potentially fatal respiratory depression. Patients receiving ONSOLIS who begin
therapy with, or increass the dose of, CYP 3A4 inhibitors should be carefully monitored
for signs of opioid tovdcity over an exdended period of time. Dosaoe increases of both
OMSOUS and CYP 344 inhabitors should be done consenvatively (s22 WARNINGS
AND PREGAUTIONS).



The concomitant use of ONSOUIS with CYP 344 inducers (5.9, barbiturates,
carbamazeping, efavirenz, glucocorticoids, modafinil, neviraping, owcarbazeping,
phenobarbital, phenytoin, piogtazone, rifabutin, rifampin, St John's wort, or
troglitazone) may result in a decrease in fentanyl plasma concentrations, which could
decrease the efficacy of ONSOLIS (s22 WARNINGS AND PRECAUTIONS).

MAD Inhibbors: CNSOLIS ks not recommended for use in patients who have recefved
MAQ inhibitors within 14 days, because severs and ungredictable potentiation by
MAL inhibitors has been reparted with opioid analgesics.

m.ummﬂm

DOSAGE AND ADMINISTRATION

General: As with all opioids, the safety of patients using such products i dependent
on healthcare professionals prescribing them in strict conformity with their approved
labeling with respect to patient selection, dosing, and proper conditions for use (see
Serious Warnings and Precautions Box).

Dosing Considerations: Individually titrate OMSOLIS to a dose that provides
adequale analgesia with tolerable side effects.

Dose Titration: The goal of dose fitration & 1o find the individual patient’s effective
and tolerable dose. The dose of ONSOLIS is not predicted from the daily maintenance
dose of opioid used to manage the persistent cancer pain and MUST be determined
by dose titration,

Starting Dose: All patients MUST begin treatment using one 200 mcg
ONSOLIS film.,

(e to differences in pharmacokinetic properties and individual variability, patients
switching from another oral transmucosal fentanyl product must be started on no
greater than 200 mcg of ONSOLIS.

When prescribing, do not switch patients from any other fentanyl product
to ONSOLIS as ONSOLIS is not equivalent on a mcg per meg basis with any
other fentanyl product.

Subsequent Doses/Titration: From the inilial dose, closely follow patients and
uplirate incrementally until the patient reaches a dose that provides adequate
analgesia. If adequate pain refizf is not achieved after one 200 mog ONSOLIS film,
fitrate using multiphas of the 200 mog ONSOLIS film (for doses of 400, GO0, or 800
micg).

Increase the dose by 200 meg in each subsequent episode until the patient reaches
a dose that provides adequate analgesia with lolerable side effects. Do not use more
than four of the 200 meyg ONSOLIS films simultansoushy.

When multiple 200 mcg ONSOLIS films are used, they should not be placed on top
of each other and may be placed on both sides of the mouth.

If adequate pain relief is not achiewad after 800 mog ONSOUIS film (e four
200 meg ONSOLIS films), and the patient has tolerated the 800 mcg dose, treat
the next episode by using one 1200 meg ONSOLIS film. Doses above 1200 mcyg
ONSOLIS film should not be used.

Oncz adequate pain relisf is achieved with a doss between 200 and 800 mcg
ONSOLIS, the patient should use or safely and property dispose of all remaining
200 meg OMSOLIS in accordance with the disposal instructions.
Patients who require 1200 mcg ONSOLIS should property dispose of all remaining
unused 200 mog ONSOLIS films.

The patient should then get a prescription for ONSOLIS of the dose determined
by titration (i.e. 200, 400, 600, 800, or 1200 meg) to freat subsequent episodes.
Single doses should be separated by at least 4 hours. ONSOLIS should only
be used once per breakthrough cancer pain episode, i.e. ONSOLIS should not
be redosed within an episode.

Dwwring any episode of breakthrough cancer pain, if adequate pain rebzd i not achieved
after ONSOLES, the patient may use a rescue medication (other than ONSOLIS, after
30 minutes) as directed by their healthcare provider.

Dose Adjustment: During maintenancs treatment, if the prescribed doss no longer
adequately manages the breakthrough cancer pain episode for several consacutive
gpisodes, increase the dose of ONSOLIS as described in Dose Titrafion. Once a
successiul dose is determined, each episode is treated with a single film. Use of
ONSOLIS should be Bmited to four episodes of breaktfwough pain per day, and
adminigtration of ONSOLIS must be separated by at least 4 hours,

Consider increasing the dose of the around-the-clock opioid medicing used for
persistent cancer pain in patients experiencing mone than four breakihrough cancer
pain episodes daily.

Lkse and dosage of all opioid analnesics should be regularky monitored by a healthcars
professional.

th_hmmme caution when titrating ONSOUS in elderly patients.

5 r ations: Special care should be taken during the
trlratrm pim in panentswth PJ:Jneg.- or livar dysfunction,
Discontinuation of therapy: Provided patients confinue to take their background
opioid therapy for persistent pain, ONSOLIS therapy may usually be immediately
discontinued if no longer required for breakthrough pain only, For patients requiring
discontinuation of all opioid therapy, the recent ONSOLIS dose should be taken into
consideration for a gradual dowmeard opioid titration to avoid the passibility of abrugpt
withdrawal effects.

Administration of ONSOLIS: Open the ONSOLIS film package immediately prior to
product use, The ONSOLIS film should not be cut or torm prior to use, Use the tongue
1o wet the inside of the cheek or rinse the mouth with water to wet the area in the
maouth wherg ONSOLES film will be placed. With dry hands, take the ONSOLIS film
between your forefinger and thumb with the pink side facing up. Carefully placs the
pink side of the ONSOLIS film against the inside of the chesl. Press and hold the film
in place for @ minimum of 5 seconds until it sticks firmly, The ONSOUS film should
stay in place on its own after this period. The ORSOLIS film will usually dissolve within
15 to 30 minutes after application. Where complete dissolution takes longer than
30 minutes, fentamy absorption is not affected. Liquids may be consumed after
5 minutes. Chewing and swallowing ONSOLIS films might result in lower peak
concentrations and lower bioavailability than whan used as directad. The film should
not be manipulated with the tongue or finger(s) and eating food should be avoidad
until the film has dissolved.

SUPPLEMENTAL PRODUCT INFORMATION
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Clinical Presentation: The manilastations of ONSOLE ovendosage & an exlengion of its pharmacological acions
with T most sengus effect being respiratony doprossion.

Immediate Management of Oplold Ovendess: Remowe ONSOUS fim of even pats of it @ 28 in e mouth.
Ensus a patent sinway, physical and verbal sSmutation of T patient, assessmaont of B kvl of constiosness and of
vanliatony and ciulalony stalus, and assisted venliabon fventlalony sappor il necessany.

Treatmend of Overdosage (Accidental Ingestion] in the Opioid Non-Tolerant Person: o bt of ioodertal
Ingastion & &g pioid’ nor-foderant person, provida venBlatony SUpport, infravenous access should be obined, and
oz of other opiod antagonists should b emphoyed 25 dinically indicated, The duration of respiraiony depression
fobovwang ovendosa may b longer Tan the etlects of the opiced antagontst's action §2.q. the haif-ile of naizeong ranges
frem 30 1o 81 misusess) and rapealed asdminisiration of naimane of oifer opioid antagonists may be recessary, Consul
the product monographs of the indwidual opied antagonist for detalls about such wse

Tresstment of Dverdoss in [For traatment of ovardoss & opiid-fokenant pabents; provide
weriliatony suppo and obtain infrwenous acoess s chnically indiciled, The judicious wse of naloone of angther
opRoi] antagonist may be wamaniad in some instances, bul il i associated with the risk of precipilating an acula
wilhdrwal syrdiome.
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Neulasta
(pedfilgrastim)
Sterile Solution for Injection
{Subcutaneous Uise Only)
6 mg (10 mgdmL)

Prescribing Summary

filgrastim follwing chematherapy for acute myeloid lsukemia (AML] does not
adversely influance the outcome of treatment, The use of Newltasta® in AML,
chronic myslaid lsukemia (CMLU and myelodysplasia (MOS) has not been stutisd.

Hematologic (Sickle Cell Disorders)

Sevare sickle cell crisas have been associated with the wuse of Neulasta® in patients
with sicklz call disorders. Savene sickle cell crises, In some cases resulting in death,
have also been associated with filgrastim, the parent compound of pegfilgrastim,
Only physicians qualified by specializad training of experience in the treatment of
patiants with sickle cell disonders should prescribe Neulasta® for such patients, and
only after careful consideration of the potential risks and benefits.

Hypersensitivity/Allergic Reactions

Patient Selection Griteria

THERAPEUTIC CLASSIFICATION

Hematopoietic Agent—Granulocyle Colomy-Stimulating Fackor

INDICATIONS AND CLINICAL USE

MNeulasta® (pegfilgrastim] is indicated to decrease the incidence of infection, as
manifested by febrile neutropenia, in patients with non-myeloid malignancies
racenving myelsuppressive anti-neoplastic drugs.

Pediatrics (<138 years of age): The salety and effectiveness of Neulasta®

in pedialric patiens have not been established.

CONTRAINDICATIONS

Maulasta® (peqfilgrastim} is contraindicated In patients with known hypersensitivity
10 £, cotderived proteing, pegfilgrastim, filgrastim, or any other companent of the
product. For a complete Rsting of the companents, see the Dosage Forms,
Comgasation and Packaging section of the product monograph.

(B] safety information

WARNINGS AND PRECAUTIONS

Serious Warnings and Precautions

« Splenic nupture, incleding fatal cases, has been reported following the
administration of Newlasta® (pegfilgrastim and its parent compound, fikgrastim
(522 WARNINGS AND PRECAUTIONS: General).

+ Severe sickle call crises have been associated with the use of Neulasta® in patients
with sickle cell disorders. Severe sickia call crises, in some cases resulting in
death, have also baen associated with filgrastim, the parent compound of
pegfilgrastim (see WARNINGS AND PRECAUTIONS: Hematologic).

General

Meulasta® (peglilgrastim) has not been evaluated for PBPC (peripheral blood
progenitor cail) mobilization. Therefore, it should not be used in that setting.

Splenic Rupture

Splenic rupture, including fatal cases, has been reported following the
administration of Neulasta® (pegfilgrastim) and its parent compound, filgrastim.

Patients receiving Neulasta® who report left upper abdominal and/or shoulder
tip pain should be evaluated for an enlarged spleen or splenic rupture,

Simultaneous Use With Chemotherapy and Radiation Therapy

The safety and efficacy of Neulasta® administered concurrently with cytotoxic
chemotherapy have not been established, Becausa of the potantial for an increase
in sansitivity of rapidly dividing myeloid cells o cytoloxic chemotherapy, Neulasta®
should not be administerad in the period betwaen 14 days before and 24 howrs after
administration of cylolowic chemaotherapy (se2 ADMINISTRATION).

The safety and efficacy of Neulasta® have not been evaluated in patients recaiving
chemaotherapy associated with delayed myelosuppression {g.9., nitrosouraas),
mitemycin C, or myslosuppressive doses of anti-metabolites such as S-fluonouracil
(5-FU). Concomitant wse of Neulasta®™ with 5-FU or other anti-mataboites has not
been evaluated in humans, although it has been studied and shown to potentiate
myelosuppression in animal modsals,

The safety and efficacy of Neulasta® have not been evaluated in patients recaiving
radiation therapy.

Carcinogenesis and Mutagenesis

Mo carcinogenesis or mutagenesis studies weare conducted with Neulasta®,
Potential Effect on Malignant Cells

MNeulasta™ (pegfilgrastim]) and filgrastim are growth tactors that primarily stimulate
production of neutrophils and neutrophil precursars by binding to the G-CSF receptar.
(werall, the possibility that Newtasta® can act as a growth factor for any tumour type
cannot be excluded. Randomized stedies have demonstrated that treatment with

Allergic-type reactions, including anaphylaxis, skin rash, urticaria and enythema/
flushing occurring on initial or subsaquent treatment have been reportad both with
Meulasta® and filgrastim. In some cases, symploms have recurred with rechallenge,
suggesting a causal relationship. In rare cases, allergic reactions including anaphylads,
recurred within days after initial anti-allergic freatment was discontinued. If a serious
allergic reaction or an anaphylactic reaction oocurs, appropriate therapy should be
administerad and further use of Neulasta®™ should be descontinued. Antibodies 1o
filgrastim or peglilgrastim have been reported, althaugh no nevlralizing antibodies
have been reported (ses ADVERSE REACTIONS; Immunogenicity).

Leukocytosis

In clinical studies with Neutasta®, white blood call counts of 100 x 10%0 or greater
hawe: bean rapored in less than 1% of patiants with cancer receiving myalosuppresshe
chematherapy (n=930), and were not associated with any reported adverse

clinical effects.

In studies of Neulasta®™ administration after chematherapy, most repored side effects
wene consistent with those usually seen as a result of cytoloxic chemotherapy (s2e
ADVERSE REACTIONS). Bacause of the potantial for patients to recefve full dosas

of chematharapy on the prescribed scheduls, patients may be at greater risk

of thrombocylopenia, anemia, and nonhematologic consequencas of increasad
chemotherapy dosas (pleass refer to the prescribing information for specific
chemotherapy agents). Regular monitoring of hematocrit value and platelet count

is recommended. Furthermare, care should be exercised in the administration of
Meutasta® in conjunction with drugs known to lower platelet count.

Respiratory

Acute respiratory distress syndrome (ARDS) has been reporied following
administration of Neulasta™ and is postulated to be secondary o an influ of
neutrophils to sites of inflammation in the lungs. Neutropenic patients recaiving
Meulasta® who develop fever, lung infiltrates, or respiratory distress should be
evaluated for the possibility of ARDS. In the event that ARDS occurs, Neulasta™
should be discontinued andfor withheld until resolution of ARDS and patients
should receive appropriate medical management for this condition.

Sexual Function/Reproduction

No studies evaluating sexual function or reproduction in humans were conducted
with Neulasta®,

Special Populations
Pregnant Women: There were no pregnant women exposed 10 Neulasta™ in clinical
trigls. Neulasta™ should be usad during pregnancy only if the potential bensfit
outweighs the risk o the fetus.

Nursing Women: it is not known whether Neulasta® is excreted in human milk.
Bacausa many drugs ara excretad in human milk, Neutasta® is not recommended for
women who are breast feeding. Neulasta® should only be administered 10 a nursing
woman if the polential bensfit outweighs the risk.

Pediatrics (< 18 years of age): The safety and effectiveness of Neutasta® in
pediafric patients have not been established.

Geriatrics (> 65 years of age): (f tha tatal number of subjects with cancer who
recaived Neulasta® in clinical studies =930y, 139 subjacts (15%) were &5 years

ar pider and 18 subjects (2%) were 75 years or okder, No overall diferences in salety
or effectivenass were observed betwesn theses patients and younger patients,

and other reported clinical experience has not identified differences in responsss
between the eldery and younger patients; however, due 1o the small number of
elderly subjects, small but clinically relevant differencas cannat be excluded,

Monitering and Laboratory Tests

To assess a patient’s hematologic status and ability 1o lolerale myslosuppressive
chemotherapy, a compdaie blood cownt (CBC) and platelet count should be obtainad
befora chemotherapy is administerad. Neutasta® producad ANC (absolute neutrophd
count) profiles similar to daily filgrastim, including earlier ANC nadir, shorter duration
af savere nautropenia, and accelerated ANG recovery, comparad with ANG profiles
observed withoul growth factor supporl. Regular monitoring of hematocril vales,
whitte blood call count and péatelet count, as clinically indicated, is recommendad.




ADVERSE REACTIONS

Adverse Drug Reaction Overview

See WARNINGS AND PRECAUTIONS ragarding Splenic Rupture, ARDS, Allergic
Reactions and Sickle Cell Disaasa.

Clinical Trial Adverse Drug Reactions

Because clinical tials are conducied under very specific conditions the adverse
reaction rales ohsened i the oiinical inals may not refiect the rates observed fn
practice and showkd not be compared fo the rales in the clinical trials of anather
drg, Adverse drug reaction informalion from clinical trials s wseftl for identifving
drug-related adverse events and for approximating rates.

Safety data are based on 7 randomized clinical trials involving 932 patients with
ymphoma and solid tumours (breast and thoracic) who received Neulasta®
(peqfilgrastim) after non-myeloablative cytotoxic chamatharapy. Common adversa
events occurmed at similar rates between the treatment arms in both the filgrastim-
controied triaks (Neulasta®, n=465; filgrastim, n=331) and the placsbo-controlled
trial (Meulasta® n=467, placzbo, n=461). Most adverse experiencas werea attributed
by the investigator as the saquetas of the underying malignancy or cytotowic
chemotheragy. In the filgrastim-controllad trials, these adverss expanonces ocourrad
#1 rates between 15% and 72% and included: nause2a, fatigue, alopecia, dianhea,
vomiting, constipation, fever, anorexia, skeletal pain, heatache, taste perversion,
dyspepsia, myalgia, insomnia, abdominal pain, arthralgia, generalized weakness,
peripharal edama, dizziness, granulocytopenia, stomatitis. mucositis and newtropenic
faver. A summary of the mast frequently reportad advarse reactions in these
randomized clinical rials can be found in Tabkes 1 and 2,

In cliniczal trisks comparing Neulasta® to filgrastim, medullary bone pain was reported
in 26% of Meulasta™-treated patients, which was comparable to the incidence in
filgrastim-treated patients. In the study comparing Naulasta® to placsbo, the incidanca
of bong pain was 23% vs. 16%, respectively. This bone pain was generally reported
1o be of mild-lo-moderate severity, Approximately 17% {for all bone pain type AEs;
105 for specifically “*bone pain”) of &l subjects wlilized non-narcatic analgesics and
less than 6% utiizad narcolic analgesics in association with bone pain. Mo patient
withdrew from study due o bone pain.

Across all studies, no life-threatening or fatal adverse avents wire attributed to
Meutasta®. There was only one serious adverse event (dyspneal reported 25 possibly
refated 1o Neulasta®™ in a single patient. Mo events of plewitis, pericarnditis, or othar
major systemic reactions to Neulasta®™ were reported. Mo clinically significant
changes in vital signs were observed. No evidence of interaction of Neulasta®

with ather dnugs was observed in the coursa of clinical frials (se2 WARNINGS

Overview

Recommended Dose and Dosage Adjustment

The recommended dosage of Neulasta® is a single subcutaneous injection of & mg,
adrinistered once per cycle of chemotherapy, Nevkasta® should be administered no
soaner than 24 hours after the administration of cytotoxic chemotherapy (see
WARNINGS AND PRECALITIONS).

Missed Dose

If a scheduled dose s missed, Naulasta® shoukd not be administered less than

14 days before subsequent administration of cylotodc chemotherapy,
Administration

Meulasta® is intended for subcutanaous injection only and should not be given by
any other route of administration. Neulasta® should not be mixed with any diluents.
Maulasta® should not be vigorously shaken,

Foliowing administration of Neulasta® from the single-usa prefilled syringe, the
patient should activate the UlraSafie® Needie Guard by placing their hands behind
the needle, grasping the guand with one hand, and siding the guard forward unlil
the nzedle is completaly coverad and the guard clicks into place.

OVERDOSAGE

Thi maximum tolzrated dose of Neulasta® (pegfilgrastim) has not been determined
in humans. Neulasta® administered at a dose of 300 mogg (n=12), approxmately
three times the recommendad doss, exhibited an adverse event profile simiar to that
obssrved &t the recommended doss.

DOSAGE FORMS, COMPOSITION AND PACKAGING

Availability of Dosage Forms

Neulasta® is supplied as a praservative-free solution (0.6 mL) containing 6 myg of
pegfilgrastim (10 mgdmL) in a single-dose syringe with a 27 gauge, 1/2 inch needs,
with an UltraSafe® Needle Guard.

The neadle cover on the single-use prefilled syringe containg dry natural rubber (3
derivative of katex), which may cause allergic reactions and should not be handled
by individuals who are sansitiva to latax.

Neulasta® is provided in a dispensing pack containing one syringe.
SUPPLEMENTAL PRODUCT INFORMATION

ADVERSE REACTIONS

Table 1. Most Frequently® Reported Adverse Reactions in Randomized Clinical Trials
with Filgrastim as Comparator

AND PRECAUTIONS). Body Systemand | Neulasta® (pegfilgrastim) Filgrastim
DRUG INTERACTIONS Preferred Term (n=465) {n=131)
Application Site
Injection Sile Pain | 16 (3%) | 9(3%)
Drug interactions between Neulasta®™ (pegfilgrastim) and other drugs have nat been Body as a whole
studied. Drugs such as lithium that may potentiata the release of neutrophils should Pain B E%) %
be usad with caution; such patients should have more frequent monl af thedr
s o e o
L]
Fever 3(1%) 4 (1%)
Increased hematopoietic activity of the bone marrow in response 1o growth factor CNS/PNS
therapy has been associated with transient posttive bone-imaging changes. This = | 20 % | 70%
should ba considered when interpreting bong-imaging results. "'w
To report an adverse reaction, contact Amgen Canada Inc. at 1-866-502-6436 3“::::“_“" = =
or medinfocanada@amgen.com. You may also contact Health Canada at L 1% 27%)
1-866-234-2345. Myalgia 32 (M%) 25 (3%
Arthralgia 27 (5% 19 (5%
Administration Back Pain 19 (4%) 26 (%)
Limb Pain 12 (3%| T (2%)
Dosing Considerations Mussculo-skeletal Pain 5 (1%) 4 (1%)
Neulasta® (pegfilgrastim) should be administersd no soaner than 24 hours after Meck Pain 4 {1%) 0%

the administration of cytotosdc chemotherapy (see WARNINGS AND PRECAUTIONS).

Renal impairment, including end-stage renal disease, appears fo have no effect
on the pharmacokinetics of Newlasta® and no dosage adjustment s raquired.

* Most frequently reparted events were considerad to be those events reported in
= 1% of the patients in the Neulasta® group.



Table 2. Most Frequently* Reported Adverse Reactions in Randomized Clinical Trials
with Placebo Cantrol

Body Systemand | Neulasta® (pegfilgrastim) Placebo
Preferred Term (n=467) (n=461)
Blood and Lymphatic System Disorders
Lewkocytosis [ 5 (1%) [ 1 (0%
Gastrointestinal Disorders
Dianhea | 9 (2%) | 10 (2%)
General Disorders and Administration Site Condition
Pyrexia 8 (2%) 9 (2%)
Fatiguz 3(1%) 5 (1%)
Infections and Infestations
Influgnza | B (1% | 5 (1%)
Musculo-skeletal and Connective Tissue Disorders
Bone Pain B2 (13%) 41 (9%}
Myalgia 26 (6%) 23 (5%)
Arthrakgia 32 (7%} 19 (4%}
Podymyalgia 8 (2%) 7 (2%)
Musculo-skeletal Pain 14 (3%) 5(1%)
Pain in Limb 11 (%) 5{1%)
Back Pain B 2%) 4(1%)
Podyarthralgia 5(1%) 0 {0%)
Nervous System Disorders
Headache | B (1% | 2 (0%
Skin and Subcutaneous Tissue Disorders
Alopecia | B (2%) [ 9 (2%)

" Most frequanthy reparted evenls were considersd 1o be those events reported in
= 1% of the patients in the Neukasta® group.

Less Common Clinical Trial Adverse Drug Reactions (<1%)

The following adverse drug reactions were reported at an incidence of <1% in
controliad clinical studies (oocurring in mare than 1 patient, with higher frequency
than filgrastim:

General Disorders and Administration Site Conditions: injection site bruising;
Infections and Infestations: rhinitis;

Nervous System Disorders: hyparionia;

Skin and Subcutaneous Tissue Disorders: periorbital oedema.

The following adverse drug reactions wene reported at an incidence of <<1% in confrolled
clinical studies {occuming in more than 1 patient, with higher frequency than placeba):
General Disorders and Administration Site Conditions: chest pain, pain.
Abnormal Hematologic and Clinical Chemistry Findings

Spontaneously reversible elevations in LOH, alkaline phosphatase, and wic acid

of mild-to-roderate saverity were observed. Most changes have been atlribuled

o post-cytoking bone manow expansion &s well as 1o chematherapy and metastatic
disease. The incidences of these changes, presented for Newtasta® versus filgrastim
and placebo, were: LOH (18% versus 29% and 18%), alkaling phosphatasa (11%
versus 16% and 12%), and uric acid (10% versus 9% and 13% [1% of uric acid
reponed cases for filgrastim and Mewtasta® treaiment groups were classified as severe]l.
In clinical studies with Neulasta®, white blood cell counts of 100 x 100 or greater
have been reported in less than 1% of pafisnts with cancer receiving myelosuppressive
chematherapy (n=530), and were not associated with any reported adversa clinical effects.

Imnunogenicity

A5 with all therapeutic proteins, thare is 2 potential for immunagenicity, The
incidence of antibody development in patients receiving Neulasta® has nod been
adequatsly determined. While available data suggest that a small propartion of
patients developed binding antibodiss to filgrastim or Meulasta®, the nature and
specificity of these antibodias has not been adequately studied. No neutralizing
antibodies have been detected using a cell-based bicassay in 46 (9%, n=534)
patients who apparently developed binding antibodies. The detection of antibody
formation is highly dependent on the sensitivity and specificity of the assay, and the
observed incidence of antibody positivity in an assay may be influenced by several
factors including sample handling, concomitant medications, and underying diseass.
Therafore, comparison of the incidance of antibodies to Neukasta™ with the incidance
of anibodies 10 other products may be misleading.

Cytopenias resuling from an antibody response to exogenous growth factors have
bean reporded on rare occasions in patients treated with other recombinant growth
factors. There is a theoretical possibility that an antibody directed against Neulasta®
may cross-react with endogenous G-CSF, resulting In immune-mediated neutropenia,
Dt this has not been obsarved in clinical studies,

Post-Market Adverse Drug Reactions

In addition to events listed abave, reports of adverse reactions have been identified

post-market in patients raceiving Neulasta®, including:

# Splenic rupture (ses WARNINGS AND PRECALITIONS: Splenic Rupture)

» Acute respiratory distress syndrome (ARDS) (see WARNINGS AND
PRECAUTIONS: Respiratory)

» Aligrgic reactions (see WARNINGS AND PRECAUTIONS: Hyparsansilivity
Allergic Reactions)

= Sickle cell crisis (sae WARNINGS AND PRECAUTIONS: Hematologic)

# Injection site reactions (pain, induration, and local enythema)

= Generalized erythema and flushing

« Sweal's syndrome (acuta febrile neutrophilic dermatosis)

Product Monograph available on request.
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"XGEVA

(denosumalb)
120 mg¢1.7 mL solution for injection
RANK Ligand Inhibitor (Bone Metabolism Regulator)

Prescribing Summary

IMPORTANT: For complete prescribing information, pleass refer to the full Product Monograph
at www.xgeva.ca

Wyl Patient Selection Criteria
INDICATIONS AND CLINICAL USE
XGEVA (denosumab) is indicated for reducing the risk of developing skeletal-related events
in patients with bone metastases from breast cancer, prostate cancer, non-small cell lung
cancer, and other solid tumours. XGEVA is not indicated for reducing the risk of developing
skeletal-related events in patients with multiple myeloma.
CONTRAINDICATIONS
Patients who are hypersensitive to this drug or to any ingredient in the formulation or
companent of the container.
Special Populations
Pregnant Women: Denosumab is not recommended for use in pregnant women,
Women who become pregnant during XGEVA treatment are encouraged to enroll in
Amgen's Pregnancy Surveilfance Program. Patients or their physicians should call
1-866-512-6436 to enroll.
Nursing Women: It is not known whether XGEVA is excreted into human milk. A decision
should be made whether to discontinue nursing or discontinue the drug, taking into account
the importance of the drug to the mother.
Pediatrics: XGEWA is not recommended for use in pediatric patients. The safety and effectiveness
of XGEVA in pediatric patients have not been established.
Geriatrics (= 65 years of age): No overall differences in safety or efficacy were observed
between these patients and younger patients.
Renal Impairment: Patients with severe renal impairment (creatinine clearance < 30 mLfmin
or on dialysis) were excluded from pivotal clinical studies. Based on clinical trials using a
lower dose of denosumab, patients with a creatinine clearance less than 30 mU/'min
or recedving dialysis are at greater risk of severe hypocalcemia compared to patients with
normal renal function. Adequate intake of calcium and vitamin D is important in patients
with severe renal impairment or receiving dialysis.
Hepatic Impairment: No clinical studies have been conducted to evaluate the effect of
hepatic impairment on the pharmacokinetics of XGEWA

iyl Safety Information
WARNINGS AND PRECAUTIONS

| Osteonecrosis of the jaw (OMJ) |

General: XGEVA (denosumab) contains the same active ingredient as found in PROLIA®.
Patients being treated with XGEVA should not receive PROLIA.

Endocring and Metabolism

Hypocalcemia: XGEVA can cause severe hypocalcemia. Pre-existing hypocalcemia must
be corrected prior to initiating therapy with XGEVA. Monitor calcium levels and administer
calcium, magnesium, and vitamin D as necessary. Based on clinical trials using a lower
dose of denosumab, patients with a creatining clearance less than 30 mL/min or receiving
dialysis are at a greater risk of hypocalcemia compared to patients with normal renal function.
Dermatologic

Skin Infections: In clinical trials in patients with advanced cancer treated with XGEVA or
zoledronic acid, skin infections leading to hospitalization were reported more frequently in
the XGEVA group (0.9%) compared with the zoledranic acid group (0.7%). Patients should
be advised to seek prompt medical attention if they develop signs or symptoms of cellulitis.
Osteonecrosis of the Jaw (ONJ)

0OM.J has been reported in patients treated with denosumab or bisphosphonates, another
class of anti-resorptive agents. OMJ can manifest as jaw pain, osteomyelitis, osteitis, bone
erosion, tooth or periodontal infection, toothache, gingival wiceration, or gingival erosion.
Persistent pain or slow healing of the mouth or jaw after dental surgery may also be
manifestations of ONJ. In clinical trials, 2.2% of patients receiving XGEVA developed ONJ.
An oral exam should be performed by the prescriber prior to initiation of XGEVA treatment
and a dental examination with appropriate preventive dentistry should be considered
prior to treatment with XGEVA. Good oral hygiene practices should be maintained during
treatment with XGEVA. While on treatment, patients should avoid invasive dental procedures.
Patients who are suspected of having or who develop ONJ while an XGEVA should receive
care by a dentist or an oral surgeon. In these patients, extensive dental surgery 1o treat ONJ
may exacerbate the condition.

ADVERSE REACTIONS

To report an adverse event, you may notify Health Canada by phone at 1-866-234-2345,
by Toll-free fax at 1-866-678-6789 or by Email at cadrmp@he-sc.gc.ca

The safety of XGEVA was evaluated in three randomized, double-blind, double-dummy
trials in which a total of 2841 patients with bone metastasis from prostate cancer, breast

cancer, or other solid tumouwrs, or lytic bony lesions from multiple myeloma received at
least one dose of XGEVA. The adverse events occurring during the studies were generally
of a type and frequency expected in patients with cancer and bone metastases, many of
whom werg undergoing antineoplastic therapy, The most commaon adverse reactions in
patients receiving XGEVA (per-patient incidence greater than or equal to 25%) were
fatigue/asthenia, hypophosphatemia, and nausea. The most commaon serious adverse
reaction in patients receiving XGEVA was dyspnea. The most common adverse reactions
resulting in discontinuation of XGEVA were osteonecrosis and hypocalcemia. In clinical trials
in patients with advanced cancer, OM.J was confirmed in 1.8% of patients in the XGEVA
group and 1.3% of patients in the zoledronic acid aroup. From a pooled safety analysis of
3 pivotal trials in cancer patients with bone metastases, the overall incidence of new primary
malignancies was 0.9%% (28 out of 2841 patients) in the XGEVA group and 0.63% (18 out of
2836 patients) in the zoledronic acid group. In dinical trials in patients with advanced cancer,
hypocalcamia was reported as an adverse event in 9.6% of patients in the XGEVA group and
5.0% of patients in the zoledronic acid group.

W3] Administration

Dosing Considerations

All patients, except those with hypercalcemia, should receive at least 500 mg calcium daily
and at least 400 IU vitamin D daily.

Recommended Dose

The recommended dose of XGEVA is 120 mg administered as a single subcutaneous
injection once every 4 weeks.

Administration

Prior to administration, XGEVA may be removed from the refrigerator and brought 1o room
temperature (up to 25°C) by standing in the original container, This generally takes 15 to
30 minutes. Do not warm XGEVA in any other way. Visually inspect XGEVA for particulate
matter and discolouration prior to administration. XGEVA is a clear, colourless to slightly
yellow solution that may contain trace amounts of franslucent to white proteinaceous
particles. Do not use if the solution is discoloured or cloudy or if the solution containg many
particles or foreign particulate matter, Use a 27 gauge needle to withdraw and inject the
entire contents of the vial. The vial is filled to ensure a deliverable dose of 120 mg. Do not
re-enter the vial. Discard vial and any liquid remaining in the vial. Administration should
be performed by an individual who has been trained in giving subcutaneous injections.
Administer XGEVA via subcutaneous injection in the upper arm, the upper thigh, or the abdomen.
SUPPLEMENTAL PRODUCT INFORMATION

Monitoring and Laboratory Tests

Calcium levels should be monitored as necessary while receiving XGEVA. Calcium levels
should be monitored more frequently when XGEVA is administerad with other drugs that
can also lower calcium levels,

Special Populations and Conditions

Gender: The pharmacokinetics of denosumab was not different in men and women.
Pediatrics: The pharmacokinetics of denosumab in pediatric patients has not been assessed.
Geriatrics; The pharmacokinetics of denosumab was not affected by age from 18 years
to &7 years.

Race: The pharmacokinetics of denosumab was not affected by race.

Hepatic Impairment; No clinical studies have been conducted to evaluate the effect of
hepatic impairment on the pharmacokinetics of denosumab.

Renal Impairment: In a study of 55 patients with varying degrees of renal function, including
patients on dialysis, the degree of renal impairment had no effect on the pharmacokinetics
and pharmacodynamics of denosumab. Dose adjustment for renal impairment is not required.
DRUG INTERACTIONS

Overview: No formal drug interaction studies have been conducted with XGEVA.
Drug-Dreg Interactions

Interactions with other drugs have not been established. In clinical trials, XGEVA has been
administered in combination with standard anti-cancer treatment and in patients previously
receiving bisphosphonates, Apparent differences in the pharmacokinetics and pharmaco-
dynamics of denosumab with concomitant chemotherapy and‘or hormone therapy, or previous
exposure o intravenous bisphosphonate were small in relation to inherent inter-subject
variability within a patient population.

Drug-Food Interactions; Interactions with food have not been established.

Drug-Herb Interactions: Interactions with herbal products have not been established,
Drug-Laboratory Interactions: Interactions with laboratory tests have not been established.

Store XGEVA in a refrigerator at 2°C to 8°C in the original carton. Do not freeze. Prior to
administration, XGEVA may be allowed to reach room temperature (up to 25°C) in the
original container, Once removed from the refrigerator, XGEVA must not be exposed to
temperatures above 25°C and must be used within 30 days. If not used within the 30 days,
XGEVA should be discarded. Do not use XGEVA after the expiry date printed on the label.
Protect XGEVA from direct light and heat. Avoid vigorous shaking of XGEVA.

il
1. XGEVA™ Product Monograph, Amgen Canada, May 2011.
2. Stopeck AT, et al. Denosumab compared with zoledronic acid for the treatment of bone
metastases in patients with advanced breast cancer: a randomized, double-blind Stedy.
J Chin Oncod. 2010 Dec 10;28(35):5132-5139,
3. Data on file. Amgen Canada. Clinical Study Report: 20050136. 2009 Oct 29.



* Phase 3, randomized, double-blind, double-dummy, active-controlled study. Patients with
breast cancer and bone metastases (n=2046) received either 120 mg XGEVA™ SC Q4W
(once every 4 weeks) (n=1026) or 4 mg zoledronic acid IV 04W (n=1020). The primary
outcome measure was 1o demonstrate non-inferiority of time to first on-study SRE as
compared to zoledronic acid. The secondary outcome measures weng superiodity of time
to first on-study SRE and superiority of ime to first and subsequent SREs.

Full Product Monograph available upon request at: Amgen Canada Inc., 6775 Financial Drive,
Suite 100, Mississauga, Ontario, L5N 044
© 2011 Amgen Canada Inc. All rights reserved,
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Is she at risk

of chemotherapy-induced
febrile neutropenia?

——_—

‘Neulastar

RSN —

SMeulasta~

Once per cycle of chemotherapy*

ASCOS, EORTCY and NCCN' Guidelines support the use
of G-CSFs' when the risk of FN* is > 20%."23

Neulzsta™ (pegfilgrastim) is indhcated fo decrease the incidence of infection, s manilested by febrile newtropenia, in patients with non-myeloid malignancies receiving myeksuppressive anti-neoplastic dugs.

Neulasta®™ is confraindicated in patients with known hypersensitivity to E. coli-gerived peotesns, pegfikgrastim, filgrastim, or any other component of the product. Neulasta™ should mot be used for PBPC
(peripheral blood progenibar cell) mobilization. Splenic rupture, including fatal cases, has been reported following the administration of Newtxsta®™ and its parent comgound (filgrastim).

Senvere sckle call cres have been associated with the use of Newlasta® m patients with sicke cell deorders. Severe sickle il crses, in some cases msulting in death, have alsa been associsted with filgrastim
the parent compownd of pegfilgrastim. Dnly physacians qualified by specialized tramning or experience in the treatmend of patients with sickle cell desorders should prescribe Neulasta™ for such patients, anly
after careful consideration of the potential risks and benefits.

The safety and efficacy of Newlzsta™ admirstensd concumently with cytotosc chemothesapy have not been established. Because of the potential for an increase in sansitivity of rapidly dividing miyeloid cells
1o cylobeac chemotherapy, Newlasta™ should nof be administered in the perod between 1 days before and 24 hours after administration of cylobmde chemotherapy. The salely and efficacy of Newlasta®
have not been evaluabed in patients receiving chemotherapy associzied with defayed myelosuppression (g.0., nitrosoureas), mitomycin €, or myelosuppressive doses of anti-metabolites such as 5-fluorouracl
(5-FUL. The salety and efficacy of Neulasta™ have not been evaluated in patients recaring radiation therapy. Randomined studies hawve demonstrated that trestment with filgrastim Tollowing chemotheragy
for acute myeloid leukemia (AML) doas not adversely influence the oubcome of treatment. The wse of Neulasta® m AMIL, cheonic myeloid leukemia (CML) and myelodysplasia (MDS) has not been studied.

Allengac-type reactions, including ansphykads, skan rash, urticaria and erythemaflushing ootuming on initial or subsequent irestment have besn reported both with Neulasta™ and filgrastim. Acle respirstory
fistress syndome (ARDS) has been reported folowing administration of Newlast=™ and is postulated o be secondary to an influx of neutrophils to sites of inflammation in the lungs. Meutropenic patients
recening Meulasta™ who develop lever, lung infilrales, or respirabory distress should be evaluated for the possibility of ARDS. A complete blood count (CEC) and platedel count showld be ablained before
chemotherapy is administered. Regular monitoring of hemabocrit value, white biood cell count and platzlet count is recommended

In clinical trials comparing Meulasta™ bo filgrastim, medullary bone pain was reported in 265 of Newkzsta™-treated patients, which was comiparable to the incidencs in filgrastim-treated patients. In the shady
comparing Newkasta™ to placeba, the incidence of bone pain was 23% vs. 16%, respectively. This bone pain was generally reported to be of mild-fo-moderate severity. No patient withdrew from the shedy
tue b bone pain.

Please refer to the Product Monograph for additional safety and dosing information.*
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